2 DURATECH'

Manual 2: PurIs Refe — : "

4012

Tub Grinder

ProbucT INFORMATION

o DURATECH INDUSTRIES INTERNATIONAL INC.
4 DURATECH
4 PO Box 1940, JamestowN, ND 58402-1940

INDUSTRIES
Tew: (701) 252-4601 ¢ Fax: (701) 252-0502

0500112 * Juwy 2016 WWW.DURATECHINDUSTRIES.NET ® WWW.HAYBUSTER.COM



& DURATECH’

Clearing the Way for a Better Tomorrow



Tub Grinder

Manual 2:
Parts Reference

DuraTech Industries International Inc. (DuraTech) has made every effort to assure that this manual
completely and accurately describes the operation and maintenance of the 4012™ Tub Grinders as
of the date of publication. DuraTech reserves the right to make updates to the machine from time
to time. Even in the event of such updates, you should still find this manual to be appropriate for the
safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all considered
to be part of the information package. Every operator is required to read and understand these
manuals, and they should be located within easy access for periodic review.

@ DURATECH is a registered trademark of Duratech Industries International, Inc. 4012 is
a trademark of Duratech Industries International, Inc.




& DURATECH’

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating unit

DuraTech Industries International Inc. (DuraTech Industries) has made every effort
to assure that this manual completely and accurately describes the operation and
maintenance of this Industrial Grinder as of the date of publication. DuraTech
Industries reserves the right to make updates to the machine from time to time.
Even in the event of such updates, you should still find this manual to be appropriate
for the safe operation and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials,
including: grass clippings, leaves, pallets, construction and demolition debris,
tree branches and tree trunks.

It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

Industrial Grinder are required to wear head, eye, and ear protection. No

i WARNING: Operators and those observing the operation of the
loose clothing is allowed.

4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS i



TABLE OF CONTENTS

Manual 2: Parts Reference ...cccccisssssssssssssssnnnnsssnsnnnnnnnnnnns 1

MAIN FRAME ASSEMBLY - ROTOR WEAR PLATES .......cccccooiiiiiinininiieccieiecee, 2
MAIN FRAME ASSEMBLY - ROTOR PLATES, SCREEN LATCHES & TUB PINS ............. 4
MAIN FRAME ASSEMBLY - WALKWAYS (S.N. UP TO 40-2-FJ-0136) ......ccccccoeirueuenuenenn 6
MAIN FRAME ASSEMBLY - WALKWAYS (S.N. 40-2-FJ-0137 AND UP) .....ccccccecvvverinnnne. 8
MAIN FRAME ASSEMBLY - PLATFORM STEPS .......cccccooiiiiiiiiiiiiiiiiiiicecece 10
MAIN FRAME ASSEMBLY - WALKWAY RAILING ......cccccooiiiiiiiiiiiiiiiiiiicecee 12
MAIN FRAME ASSEMBLY - MUD FLAPS & BUSHINGS ........ccccceciiiiinininineninenenns 14
MAIN FRAME ASSEMBLY - DRIVELINE GUARD ........ccccccoiiiiiiiiiiiiiiiicicee 16

MAIN FRAME ASSEMBLY - FRONT ROTARY SCREEN WALKWAYS
(SN UP TO 40-2-FJ-0136) ...ttt 18

MAIN FRAME ASSEMBLY - SERVICE LADDER ..........ccocoviiiiiiiiiiiiiiiiiinicee 20

MAIN FRAME ASSEMBLY - HOPPER ENCLOSURE WITH SEALS

(SN UP TO 40-2-FJ-0136) ...eenereniieieieieteneeeneee ettt 2
AXLEAND TIRES ..ottt s 24
PLATFORM ASSEMBLY - MOUNTING PLATFORM TO FRAME .........cccccocvvinininininnns 26
PLATFORM ASSEMBLY - SCREEN WEAR PLATES ........ccccoiiiiiiiiiiiiiiiiicvccee 2
PLATFORM ASSEMBLY - TWINE GUARDS ........cccooiiiiiiiiiiiiiiciciiceececee 30
PLATFORM ASSEMBLY - FLOOR SCREEN ........ccocctniriiiiniiieieieieiereeeeeeeie e 32
PLATFORM ASSEMBLY - TUB & PRESSURE ROLLER .........cccccccoviiiiiiiiiiiiiiiiiicicns 34
PLATFORM ASSEMBLY - TUB DRIVE ......ccocciiiiiiiiiiiiiiiiiiciiciccicccec e 36
PLATFORM ASSEMBLY - TUB DRIVE TRAIN SHIELD SN.UPTO 127 .....ccccccevvivveninnens 38
PLATFORM ASSEMBLY - TUB DRIVE TRAIN SHIELD SN. 128AND UP .........ccccceuene. 40
PLATFORM ASSEMBLY - TUB ROLLER SHIELD .........ccccouiiiiiiiiiiiiiiiiiiciiccecccice 42
PLATFORM ASSEMBLY - ROLLER SHIELDS ........c.cccooiiiiiiiiiieieiereieteeeese e 4
PLATFORM ASSEMBLY - DOORS & COVERS .......c.cocooiiiiiiiiiiiiiiiiiiiiccc e 46
PLATFORM ASSEMBLY - PRESSURE ROLLER ASSEMBLY .......cccccccoiiiiiiiiiiiiiiiiiiis 48
PLATFORM ASSEMBLY - TUB ROLLER ASSEMBLY ......cc.cccoiiiiiiiiinieicineneneeenenans 50
TUB ASSEMBLY .....ooiuiiiiiiiiiiiiiieiccee e e 52
TUB ASSEMBLY- NARROWED TUB ........cccoiiiiiiiiiiiiiiiiicciceccceceee s 4
ROTORASSEMBLY ...ttt sttt ettt et et 56
ROTOR ASSEMBLY - ROTOR BEARING ........cccoeiiiiiiiiiiiiiiiciciciiccceeecsc e 58
ROTOR ASSEMBLY - FIXED HAMMER ASSEMBLY .......cccociiiiiiiiiiiiiiiiiiiininiecics 60
BELLY CONVEYOR ASSEMBLY - BELT SCRAPER ........cccccccoiiiiiiiiiiiiiiiieicene e 62
BELLY CONVEYOR ASSEMBLY - SCRAPER ASSEMBLY .......ccccocoiiiiiiiiiiiiiiiiiiiiice 4
BELLY CONVEYOR ASSEMBLY - BELT PULLEY SN. 101 - 110 ....cooiiiiiiiiiiiiiiiiiics 66
BELLY CONVEYOR ASSEMBLY - BELT PULLEY SN. 111 & UP .....ccoccvvviiiinininiicncnns 68
BELLY CONVEYOR ASSEMBLY - BELT DRIVE PULLEY ........cccccuiiiiiiiiiiiiiiiiiciiiciens 70
BELLY CONVEYOR ASSEMBLY - BELT DRIVEMOTOR ........cccccccoiiiiiiiiiiiiiiiiiicicne 72
BELLY CONVEYOR ASSEMBLY - CONVEYOR BELT & BELLY PAN .......ccccecivininininnene 74

4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS



TABLE OF CONTENTS

BELLY CONVEYOR ASSEMBLY - ADJUSTABLE BELT SEAL ........ccccocoviiiniiiiiiiiciene 76
BELLY CONVEYOR ASSEMBLY - EDGE SEAL .......cccociiiiiiiiininenencieeeeeeeeeeeeee 78
BELLY CONVEYOR ASSEMBLY - SIDE PLATES & BELT SEAL ........ccccccecvveinininininennenn &0
BELLY CONVEYOR ASSEMBLY - FRONT SEALASSEMBLY ........ccociviiiininiiiiiiiiiins &
BELLY CONVEYOR ASSEMBLY - CONVEYOR COVER SN.UPTO 127 .....ccccceveririnuennnn &
BELLY CONVEYOR ASSEMBLY - CONVEYOR COVER S.N. 128AND UP........ccccoccvveunenee 86
BELLY CONVEYOR ASSEMBLY - CHUTES SIN.UPTO 127 .....ccccccoviiiiiiiiiiiiiiciicicnne &8
BELLY CONVEYOR ASSEMBLY - CHUTES S.N. I128AND UP .......coccoviiiiniiieiiieieieienn 90
BELLY CONVEYOR ASSEMBLY - CONVEYORPIN .......ccccvviiiiiiiinininineniesiesieniceenenene 2
BELLY CONVEYOR ASSEMBLY - CHUTEASSEMBLY .......ccccccooiiiniiiiiiiniiiieniciciene A
SWING ARM ASSEMBLY .....coutiiiiitiiiniiniiteteteteeet ettt sttt ettt 9
SWING FRAME SHIELD ASSEMBLY - SN. 101 & UP ......cccoeiiiiniiiiininenieneneceveeee R
DISCHARGE CONVEYOR SHIELD ASSEMBLY - SN. 101 & UP .......cccccvvviiiiiiiiiiinnn. 100
LOWER DISCHARGE CONVEYOR ASSEMBLY ......cccectiiminininiinenenieieieeeeereeeeeienes 102
DISCHARGE CONVEYOR - ROLLER & BELT ADJUSTER .........cccccvviniiniininiinicicieienene 104
DISCHARGE CONVEYOR - BELTDRIVEMOTOR .........ccccceoiviiiiiiiiiiiiciciccee 106
DISCHARGE CONVEYOR - RUBBER BUMPER .........ccccceciiininiinininiiieieicecieeeeeene 108
DISCHARGE CONVEYOR - DISCHARGE ASSEMBLY ........cocvviiiiinininiinenenicicieeeenns 110
CONTROL PANEL FRAME ASSEMBLY (FOR S.N. UP TO 40-2-15-0145) ......ccceceoveinnene 112
BOTTOM CONTROL PANEL ASSEMBLY (FOR S.N. UP TO 40-2-15-0145) ......cccccceeveueee. 114
TOP CONTROL PANEL ASSEMBLY (FOR S.N. UP TO 40-2-FJ-137) ..c.cccvecviivininincnnnnee 116
TIER-3 TOP CONTROL PANEL ASSEMBLY (FOR S.N. UP TO 40-2-15-0145) ................... 118
CONTROL PANEL ASSEMBLY(FOR S.N. 40-2-16-0146 AND UP) ......c.cccevenieniieieiennen 120
REAR AUXILIARY CONTROL PANEL ......c..cceiiiiiiiiiiieiiieeeecteese st 124

ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS & MOTOR
MOUNTS - 650 HP ENGINE ........oociiiiiiiiiniiniiieietcceteeeee et st 126

ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS & MOTOR
MOUNTS - 860 HP ENGINE ........cociiuiiiiiiiniiniiieieecieeteeeeee ettt s 128

ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS RADIATOR & MOTOR
MOUNTS - 950 HP ENGINE ........ooiiiiiiiiniiniiieieteteeteeeeee ettt st 130

ENGINE COMPARTMENT ASSEMBLY - AIR FILTER & MUFFLER - 650 HP ENGINE .... 132
ENGINE COMPARTMENT ASSEMBLY - AIR FILTER & MUFFLER - 860 HP ENGINE .... 134
ENGINE COMPARTMENT ASSEMBLY - AIR FILTER & MUFFLER - 950 HP ENGINE .... 136

ENGINE COMPARTMENT ASSEMBLY - RADIATOR AND FAN
650 HP & 860 HP ENGINES .......ccoooiiiiiiiiiiienieieieeeeeteteeeeee et 138

ENGINE COMPARTMENT ASSEMBLY - GULL WING DOORS
650 HP AND 860 HP ENGINES .........cooiiiiiiiiiiiiieieieeeeet ettt 140

4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS



TABLE OF CONTENTS

ENGINE COMPARTMENT ASSEMBLY - HYDRAULIC RADIATORS -
650 HP AND 860 HP ENGINES .......ccoooiiiiiiiiiiiiiiiiiicnnes s 142

ENGINE COMPARTMENT ASSEMBLY - ENGINE SIDE DOORS -LH
650 HP AND 860 HP ENGINES .......ccoooiiiiiiiiiiiiiiiiiirce s 144

ENGINE COMPARTMENT ASSEMBLY - ENGINE SIDE DOORS - RH

650 HP AND 860 HP ENGINES .......ccoooiiiiiiiiiiiiiiiiiicireeee s 146
950 HP - SHROUD ASSEMBLY ......coiiiiiiiiiiiiiiiiiiiscceceeeee e 148
950 HP - SHROUD ASSEMBLY -DETAILS A& B ....oooviriiiiiiiiieecccceeceeeee 149
950 HP - SHROUD ASSEMBLY - DETAILS C & D ...ceooviiiiiiiiicicecccceeceeeee 150
950 HP - SHROUD FRONT DOOR ASSEMBLY .......cccoiiiiiiiiiiiiiiiiiciiiccieccen 152
950 HP - LEFT HAND ENGINE DOOR .......ccocoiiiiiiiiiinininineneseesiestevereeeeereeeeeaees 154
950 HP - RIGHT HAND ENGINE DOOR .......c.coctriiiiiiniininiiienienceieteeeree et 156

ENGINE COMPARTMENT ASSEMBLY - ROTOR SCREEN CLEANER
(SN UP TO A0-2-FI-0136) eeoeveveeeeeeeeeeeeeeeeeeeeeeseeseessesssesseeesessesesseesssssseeessesesssesesssenee 158

ROTARY SCREEN ASSEMBLY - FALLING DEBRIS SHIELDS (S.N. UP TO 40-2-FJ-0136) 160

ROTARY SCREEN ASSEMBLY - MOUNTING ARM (S.N. UP TO 40-2-FJ-0136) ............... 162
ROTARY SCREEN ASSEMBLY (S.N. UP TO 40-2-FJ-0136) ......cccceeveiririnininencreniennenne 164
ROTARY SCREEN ASSEMBLY - DRIVE MOTOR (S.N. UP TO 40-2-FJ-0136) ................... 168
ROTARY SCREEN ASSEMBLY - GUIDE BEARINGS (S.N. UP TO 40-2-FJ-0136) .............. 170
BATTERY BOX ASSEMBLY .....ociiiiiiiiiiiiintntetee ettt e 172
950 HP BATTERY BOX ASSEMBLY .......cciiiiiiiiiiiiiiiiiicccieecceecec s 174
FUEL TANK ASSEMBLY ....c.ooiiiiiiiiiiiiiiiin e 176
HYDRAULIC OIL TANK ASSEMBLY .....coiiiiiiiiiiiinieesesteeese ettt 178
950 HP - HYDRAULIC OIL TANK ASSEMBLY .....cocoiiiiiiiiiiiiiiiciciciciccecen 180
CONVEYOR HYDRAULIC CIRCUIT ......c.cocoiiiiiiiiiiiiiiniiiieseeeeeeeeeeeee s 182
HYDRAULIC PARTS - TUB VALVE 4000207 .......coteiririiieienieieieieeeeeeee e 183
HYDRAULIC PARTS - AUXILIARY VALVE 4000210 .......cccccoviiiiiiiiiiiiiiiiiicinciecee 184
HYDRAULIC PARTS - MANIFOLD BLOCK VALVE 4000211 ........cccooviniiiiiniiiiicine 185
HYDRAULIC CONVEYOR VALVE (4000212) ......coctviririinienienieieieieeereeeeeeee e 186
HYDRAULIC PARTS - TUBE CLAMP ASSEMBLIES .........ccccooiiiniiiiiiiiiiiiciccce 187
ORBITMOTOR ......ccoiiiiiiiiiiiiiiiice e 188
HYDRAULIC CYLINDER SEALS AND OTHERITEMS .......cccoiiiiiiiiiiinininencneeieeee 190
950 HP - DISCHARGE & BELLY CONVEYOR HYDRAULICS .........cccooiiiiiiiiiiiiiiine, 192
950 HP - SWING & PLATFORM HYDRAULICS .......c.ccccooiiiiiiiiiiiiiiiciciccccce 194
950 HP - LIFT & FOLD HYDRAULICS .......cocciiiiiiiiininininesesteeeneesteteee e 196
950 HP - MANIFOLD BLOCK HYDRAULICS .......cccoiiiiiiiiiiiiiiiicicicececene 198
950 HP - PRESSURE GUAGES ........cooooiiiiiiiiiiiiicicc s 200
950 HP - CLUTCH, LOAD SENSE, AUXILLARY PUMP .......ccccccoeiiiiiiiiiiiininicenceeene 202
950 HP - CLUTCH TANK ..ottt 204

iv 4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS



TABLE OF CONTENTS

950 HP - CONVEYOR VALVES ......cciiiiiiiiiiiiiiiiiciccc e 206
950 HP - TUB DIRIVE ......ooiiiiiiiiiiiiitetet ettt s st 208
950 HP - RADIATOR .....ooiiiiiiiiiiiiteteieee sttt st s s 210
950 HP - HYDRAULIC TANK HYDRAULICS .......ccocoiiiiiiiiiiiiiiiiiceseceee 212
950 HP - LOADER HYDRALICS VIEW #1 ...c.ociiiiiiiiiiiiieieene sttt 214
950 HP - LOADER HYDRALICS VIEW #2 ..ottt sttt 216
HYDRAULIC PARTS - TUB DRIVEAND AUXILIARY .....ccccceoiiiiiiiiiiiiiiiiiicicce 219
HYDRAULIC PARTS - HYDRAULIC TANK ......oootiiiiiieinineiteesenestctereeeeereeeneenenes 220
HYDRAULIC PARTS - HYDRAULIC COOLER ........ccccveoiiiiinininincniistenieneseeieeeeeenne 221
HYDRAULIC PARTS - HYDRAULIC PUMPASSEMBLY .......ccccooiiiniiiiiiiiiiiiiciee, 222
HYDRAULIC PARTS - AUXILIARY VALVE SUPPLY HOSES ........cccccovininininiicieiennn 223
HYDRAULIC PARTS - AUXILIARY VALVE ....cc.ccoioiiiiiiiinineneseseeeeeeereeeeeees 224
HYDRAULIC PARTS - PLATFORM CYLINDER ........ccccocvviiiiiiiniiiiiiiieicicicecee 225
HYDRAULIC PARTS - MANIFOLD BLOCKS .......ccoooiiiiinininininenescieeeeeeereeeeeenes 226
HYDRAULIC PARTS - LIFTAND FOLD CYLINDERS ......c.cccociiiiininininenenciceeene 227
HYDRAULIC PARTS - SWING CYLINDER ........ccccoooiiiiiiiiiiiiiicccce 228
HYDRAULIC PARTS - TUB DRIVE .....ccoiiiiiiiiiiiiiiieieieeeecteeese st 229
HYDRAULIC PARTS - PRESSURE GAUGES .........ccootiimininiinienicieieieeereeeeeeee e 230
HYDRAULIC PARTS - TANK RETURN CIRCUIT WITHOUT LOADER .......................... 231
HYDRAULIC PARTS - TANK AIR PRESSURE LINE ........cccooininiiiiiiieieieiceeeceneeeee 232
HYDRAULIC PARTS - TUB AND AUXILIARY PARTS LIST .....cccccooiniriiienicnicicreeeene 233
HYDRAULIC PARTS - CONVEYOR SYSTEM .......ccocoiiiiiiiiiiiiiiiccicicecee 236
HYDRAULIC PARTS - DISCHARGE CONVEYOR MOTOR .......cccccoceriniininiiniiicieenenn 237
HYDRAULIC PARTS - BELLY CONVEYOR MOTOR ........cccccoovininiininiiniinienienicicieeenes 238
HYDRAULIC PARTS - CONVEYOR PUMP .......ccccciiiiiiiiiiiiiiiiccc 239
HYDRAULIC PARTS - CONVEYOR VALVES ......ccccciiiiiniiininieeeeeeeeeeeee e 240
HYDRAULIC PARTS - CONVEYOR TANK .....ccocoiiiiiiiiiiiiieieeeenceeeese et 241
HYDRAULIC PARTS - ROTATING SCREEN MOTORAND VALVE .........ccccocooiiiiiiinn 242
CONVEYOR HYDRAULIC PARTS LIST ....coviiiiiiiiiieieieeneeeeteee et 243
HYDRAULIC PARTS - CLUTCH .......ooutiiiiiniiienieniceeeeeeeeeeetee ettt s 245
HYDRAULIC PARTS - CLUTCHAND PUMP ......ccccciiiiiiiiiiiiiicicccccce, 246
HYDRAULIC PARTS - CLUTCH TANK ....c..ooiiiiiiiiieieieeneeeetee sttt 247
HYDRAULIC PARTS - CLUTCH COOLER .........cccectiiiininininiinieseneseeteieeeeereeeneeaenes 248
HYDRAULIC PARTS - CLUTCH .......ccciiiiiiiiiiiiiiiiiiieiciccccec s 249
HYDRAULIC PARTS - CLUTCH TANK PARTS .......ccooiiiiiiiinineneceeeceereeeeeee 250
950 HP - HYDRAULIC PARTS - CLUTCH TANK PARTS .......ccoocinininininienenicieieeenee 251
HYDRAULIC PARTS - CLUTCH FILTER PARTS ........cccoociiiiiiiiiiiiiiiiicicce 252
HYDRAULIC PARTS - “HOOD LOADER?” ......cc.cccouiiiiieininininieene sttt 253
HYDRAULIC PARTS - LOADER PUMP .......cccoiiiiiiiiiiiininiieeeeenesteteeeeeeeeeeeeaees 254
HYDRAULIC PARTS - LOADER PILOT PRESSURE .........cccccooiiiiiiiiiiiiiiiiiciicces 255
HYDRAULIC PARTS - LOADER TANK .....c..coiiiiiiiiiieieietneneerese sttt 256
HYDRAULIC PARTS - LOADER .......ccoiiiiiiiiiienicteeeeeeeeeeee ettt 257
HYDRAULIC PARTS - LOADER TANK DETAILED ........ccccccoiiiviiiiiiiiiiiiiicicicccen 258

4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS



TABLE OF CONTENTS

MAIN WIRING HARNESS - CONTROL PANEL .........oooovveeeeeeeeeesseeeeeseeeeeeeesssseseeeeeeee 260
MAIN WIRING HARNESS - MACHINE .......oovooeoocoeeeeeeeeeeeeeeeeeeseseseesseesseeeesseseseseeeeees 260
MAIN WIRING HARNESS - CONTROL PANEL & MACHINE .........ooovvveeeceereeereeeeeeeee 260
MAIN POWER WIRING HARNESS - 5700364 ...........oeeeoeeeeeeeeesseessseeeeseeeeeeseesssseeeseeeeee 261
ORIGINAL CLUTCH WIRING HARNESS ... oooooecoooeeeeeeeeeeeeeeeeeeeesseeeeeessessseeessesseeeee 262
CLUTCH WIRING HARNESS - 5700540 ... eoooveeeeeeeeeeseeeseeeeeeeeeeeeeesessesessseeseeeeeeessesene 263
CLUTCH BULKHEAD #3 WIRING HARNESS - 5700812 ........ococcoereeeneeeeeeeerreesssseeneee 264
OMNEX RADIO WIRING HARNESS - 5700509 .........ccoorereeereeeeeeeesseesseeeeseeseeeeeeessssene 266
R160 RADIO WIRING HARNESS = 5700771 ..vvvvveeooeeeeeeeeeeeeeeeeeeeeseseseesseesseeesesseseseeeseeees 267
TAIL LIGHT WIRING HARNESS - 5700521 «.....eovoveeeeeereeeesseeeeeeeeeeeeessesseeeessseseeeeesesesseee 268
LOADER SCHEMATIC .....cccoooeeeeeoeeeeeeeoeesseesseesseseeeeessesessseesssssseeseeeseesssesssssseesesesesseee 269
PANEL/REMOTE SWITCH WIRING = 5700522 ...ccoooreereoreeeeeeeeeeesseeeeseeeeeeeeesssssseseeeeee 270
PANEL/REMOTE COMBINATION HARNESS .........oreeooeeeeeeeeeeseseeeesseeeeeeseesesssseseseeee 271
RADIO LADDER = 5700500 ... ooveveeoooee oo eeeeeeeeesrseesssesseessesesssessssseessssssesesesessessseseeees 7
RADIO HARNESS RIG0 = 5700771 eceoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesseessseessssssseensessssseesseseeee 273
POWER HARNESS, 1 RELAY - 5700775 ...cevvvoveeeeeeseeeeseeeseeeeeeeeseesesseeessseeseeeesessssesesseee 274
POWER HARNESS, 2 RELAY'S = 5700776 ..vvvvveeeeeeeeeeseeeeeeeeeeeeeessesseeeseesseeensesseseseseeseees 275
CATERPILLER ENGINE TIER 3 CONTROL PANEL JUMPER - 5700777 ..ovvveveeeeeesee. 276
POWER HARNESS = 5700786 .....oovveceeeereeeeeeeeeseeeeeeeeseessseesseseeeseeseessssseesssseseeesesesssseessseee 277
GRAPPLE LOADER POWER HARNESS = 5700787 ....cccvrereereeeeeeeeesseeseeeeseseseeeeesesssseee 278
MACHINE SENSOR WIRING HARNESS - 5700790 ... ooovoveeeeeereseseeeeeeeeeeeeeeseeseseseeeeee 279
HPTO 3 BULKHEAD HARNESS = 5700812 .........vccoooeeeeeeeeeeeeeeeeeeeeeseeeesseeeeeeeeesessseesesseee 280
HPTO 3 BULKHEAD HARNESS = 5701149 .....o.vvocooooeeeeeeeeeeeeeeeeeeseseeeeeseeeeeeeesssseeeseeenees 281
UNIVERSAL AIR BRAKE PARTS ....coooooeoooeeeeeeeseeseeeeeeeeeeeeesesseessseesssssseeesseesssseeeseeseee 282
STANDARD AIR BRAKES ......oooeooeeeeeeeeeeesseeeeeeeeeeeesessesseseesseeeeeeesseessseeesssseeeeessssseee 284
AUSTRALIAN ATR BRAKES ......ooccoooereeeeeeeeeeeeoeeesseeseeeseeeseeseseesssesesssssesesseessssesesessnee 290
ABS AIRBRAKES ......ccooomeeeeeeeeeeeeeoseeeseeeeseeseseeeseeessesssessessseseseeessssesssssssseneeesessesssesseee 296
MILL COVER ASSEMBLY (OPTION) ......oooooveeeeeeeeeeeseeeseeeeeeeeseessseeessseeeeeeseessssseesseeeee 302
TUB COVER ASSEMBLY (OPTION) ......cooooeeeeeeeeeeeeeseessesseseseseeeeeeessessesesssssseeeeesesesseee 304
TUB COVER ASSEMBLY (OPTION) - HYDRAULICS ......ooeoeeeeeeceeeseeeeeeeeeeeeeeeeeseseeeee 306
TUB COVER ASSEMBLY (OPTION) - PLATFORM ASSIST CYLINDER ........ccoooon...... 308
HYDRAULIC JACK PARTS ..o eeeeeeeoeseesseeeseeeseeeseeessseseesssssseeeesessesesesesees 310
HYDRAULIC JACKS - CYLINDERS & VALVES .......orrrerreeeeeeeoseeseseeeesseeeseeeeesesseseseseeee 312
HYDRAULIC JACKS - AUXILLARY & JACK VALVE SUPPLY HOSE ........ccoommmmnernn. 314
AIR COMPRESSOR ASSEMBLY (OPTION) ........ccooooreeeeeoeeeeeeeeeneeseseseesseeeseeesesssseseseseeees 316
860 HP ENGINE - AIR COMPRESSOR SCHEMATIC .......oooeoooeeeeeeeesseeeeeeeeeeeseeeeseseseeen 318
TUB AGITATOR ASSEMBLY (OPTION) ........oovvvveeeeeeeeeesseeeseeeeeeeeessesseseessssseeeeesesesseee 320
MAGNETIC ROLLER ASSEMBLY THRU SN 0115 (OPTION) ........ooeooeeeeeeereeeseseee oo 30
MAGNETIC ROLLER ASSEMBLY SN 0116 AND UP (OPTION) ... 324
TOOL BOX ASSEMBLY (OPTION) .......cooooureeeeeseeeeeeeeeesessseeeeseeeeeeeessesssseeesssseeeeesesesseee 326
PACKAGE TOOL BOX ASSEMBLY (FOR S.N. UP TO 40-2-FJ-136) rvvvvvvvvveeeeereeereereeeeee 328
SCREEN RACK ASSEMBLY (OPTION) .....coorreeeoeeeeeeeeeseeeseeeeeeeeeeeeessessseeeesseseeeesesesseee 330

Vi 4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS



TABLE OF CONTENTS

PACKAGE TOOL BOX ASSEMBLY (STANDARD) (FOR S.N. 40-2-FJ-137 & UP) ........... 332
ELECTRIC HAMMER ROD PULLER (OPTION) <.....ccouroveeereeeseeeeseseeeeeeeeeeseeseeeesseeen 334
ELECTRIC HAMMER ROD PULLER SCHEMATIC (OPTION) .......occooeereeeeseeeeeeeeeren 336
HYDRAULIC HAMMER ROD PULLER (OPTION) .........vvveeeeeeeeeeeeseeeeeeeeee e 338
HYDRAULIC HAMMER ROD PULLER SCHEMATIC (OPTION) ... 340
CAB LOADER PARTS (OPTION) - AIR CONDITIONER COMPRESSOR ..........c.cvveeenn... 342
CAB LOADER PARTS (OPTION) - AIR CONDITIONER-COMPRESSOR BRACKET

ASSEMBLY ...oooiovveeeeeeeeeeeeeeeeeeeeeeeseeee e seeseesseeeee e e e ee s s e eseee e 344
CAB LOADER PARTS (OPTION) - CAB .......ccoioveeeeeeeeeeeeeeeeeseeeeeeeesseseeeseeesseseeeseee e 346
CAB SWITCHES AND GAUGES ....ccoeooveeeeeeeeeeeeeeeseesseseeessessessseeessessesssessssssesseeesseen 348
4012 GRAPPLE STOP ....oooovvveeeeeeeeeeeeeeseeeeeeeeeeseeeseeeeseessesseee s esseeseeseeesseeeseseeeseeee e 350
CAB LOADER (OPTION) - LADDER ASSEMBLY (FOR S.N. UP TO 40-2-FJ-137) ............ 352
CAB LOADER (OPTION) - LADDER ASSEMBLY (FOR S.N. 40-2-FJ-138 & UP) .............. 354
OMNEX RADIO REMOTE CONTROL ........o.ocooeeeeeeeeesseeeeeeeeeseeeeeeeeseseeeseeeesseseeseeeeeeon 356
DECALS ..o e seeeeeeeseees et eeeseseseee e eesseeeeeeeesseeeseeeeeeeeeeen 358

L0l b Y oY R ——— . ] )
4012 LUBRICATION INFORMATION.........ccccemsmnmmemnmnmnnnnnnnnnnas 361
4012 DOCUMENTATION coMMENT FORM LA LD LD L L LD LD LD 363

APPENDIX A SCHEMATIC FOLDOUTS.......cocsemmmmsmsmssmsnnnnnnens 365

TUB HYDRAULIC CIRCUIT ... eeeeeeeeeeeseseeeseeeeeeeeeeseseseesesseseeeesesesseees FO-1
TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS .......oeooeeeeeeorseeee. FO2
MAIN WIRING HARNESS - CONTROL PANEL (5700516) ..vvvvveeeeeeeseeeeeeeeeeeeresseee FO-3
MAIN WIRING HARNESS - MACHINE (5700516) c......oreeeroveeeeeeesesseseeeseeeeeeeeeseesseen FO4
MAIN WIRING HARNESS - SCHEMATIC (5700516) ... eeovoveeeeeeeseeeeeeeeeeeeeeeeeeesseee FO-5
MAIN SWITCH WIRING HARNESS - CONTROL PANEL (5700517) ..vevvvveeeeeeeeee. FO6
MAIN SWITCH WIRING HARNESS - MACHINE (5700517) ...vvccoeerreeeeeereeeeeeereseesene FO-7
MAIN SWITCH WIRING HARNESS - SCHEMATIC (5700517) vvvccccovreeeeeeeeeeeeeerressene FO-8
LOADER CAB (5700518) ....vvvreeeeseeeeeeeeeseeesseeseeeeeeeesseeessssessessseesssessssssssssssseseessesesseees FO9
LOADER WIRING HARNESS ........ooovecoeeeeeereeeeseeeeeeeeeeesessesessseeeeeeeessssssesssseeeeeesessen FO-10
WIRING SCHEMATIC FOR HARNESS 5700522 ......coooreeeoreeeeeeeereseeseeeeeeseeeeeeeeeseeeen FO-11
8000 LOADER LADDER .......o.oeooeoeeeeeeeeeessseseeeeeeeeeeeseseesssssesssssseeessesssesesssesssseeennne FO-12
WIRING COMBINATIONS FOR RADIO AND LOADER OPTIONS ..........oooeceerrn. FO-13
LOADER WIRING HARNESS = 5700698 .......eoveveeeeeeeeeeseseeseeeeeeeseeseessseesssssseeensesseesen FO-14
MAIN WIRING HARNESS - CONTROL PANEL (5700758) vvvvvvceeeeereeseeeeseeeeeeeessesenn FO-15
LOADER WIRING HARNESS - CONTROL PANEL (5700763) ......vccccoerereeeerrreeeeeeesns FO-16
LOADER HARNESS - ENGINE (5700764) <....eeevoveeeeeeeeeeseeeeeeeseeeseeeeseeesseseesssesseseness FO-17
MAIN SWITCH WIRING HARNESS - (5700789) +...vccceererereeeeeeeeeeeeeessssseesseeeeeeeeesseeen FO-18

4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS

vii



TABLE OF CONTENTS

& DURATECH’

Clearing the Way for a Better Tomorrow

viii 4012 DURATECH TUB GRINDER OPERATING INSTRUCTIONS



¥ DURATECH’

4012

Industrial Tub Grinder

Manual 2:
Parts Reference

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - ROTOR WEAR PLATES

~

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - ROTOR WEAR PLATES

ITEM PART QTY. PART DESCRIPTION
1 4703239 8 PL\WEAR\CYLINDER
2 4703278 1 FRAME\MAIN\ASY\4012
3 4800018 32 BOLT\HEX\1/2X1-1/4

4 4900014 32 NUT\TPLCK\1/2\NC

4012 TUB GRINDER PARTS REFERENCE



SCREEN

ROTOR PLATES,

MAIN FRAME ASSEMBLY -
LATCHES & TUB PINS

Nid 8nt

11v130 33$

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - ROTOR PLATES, SCREEN
LATCHES & TUB PINS

ITEM PART QTY. PART DESCRIPTION

1 4703237 4 LTCH\SCREEN\RTR

2 4703597 2 PL\WEAR\END\RTR\4012
3 4703619 2 PIN\ASY\PLATFORM

4 4703623 4 PL\SPCR\LTCH\SCREEN\RTR
5 4800011 4 BOLT\HEX\3/4X3-1/2

6 4800024 2 BOLT\HEX\1/4X3/4

7 4800654 8 BOLT\CRG\3/4X2\NC\GR5
8 4900084 2 NUT\TPLCK\1/4\NC

9 4900139 12 NUT\TPLCK\3/4\GR8\NC
10 5000005 4 WASH\FLAT\3/4

11 5000035 2 WASH\FLAT\1/4

20 D1014645 4 SUP\SCR\ROTOR

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - WALKWAYS
(S.N. UP TO 40-2-FJ-0136)

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - WALKWAYS
(S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 4703138 1 WALKWAY\ENG

2 4703143 1 DECK\SERV\ENGINE\RH
3 4703337 2 DECK\SRV\RTR

4 4703338 1 DECK\SRV\RTR

5 4800913 26 BOLT\FLG\SERR\3/8X1\NC
6 4900109 26 NUT\FLG\TPLCK\3/8\NC

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - WALKWAYS
(S.N. 40-2-FJ-0137 AND UP)

\\ W ) &‘\ -\b‘. ) [y
4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - WALKWAYS
(S.N. 40-2-FJ-0137 AND UP)

ITEM PART QTY. PART DESCRIPTION

1 4400066 2 GAUGE\FLTR\25PSI\1/8NPT
2 4703337 2 DECK\SRV\RTR

3 4703338 1 DECK\SRV\RTR

4 4704910 1 FRAME\MAIN\WELD\4012\2010 DESIGN
5 4704911 1 DECK\SERV\RAD

6 4704914 1 DECK\SERV\OILTANK

7 4704930 1 DECK\TNK\FUEL

8 4704932 1 BRKT\GAUGE\FLTR

9 4704936 1 WALKWAY\ENG\LH

10 4704937 1 DECK\SERV\ENGINE\RH

11 4704938 1 BOX\BATTERY\ASSY

12 4704943 1 BOX\TOOL\ASSY

13 4800913 42 BOLT\FLG\SERR\3/8X1\NC
14 4900109 50 NUT\FLG\TPLCK\3/8\NC

4012 TUB GRINDER PARTS REFERENCE



10

MAIN FRAME ASSEMBLY - PLATFORM STEPS

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - PLATFORM STEPS

ITEM PART QTY. PART DESCRIPTION

1 4703140 2 STEP\WALKWAY\ENGINE
2 4703339 1 STEP\SERV\WALKWAY

3 4703625 1 BRC\ASY\STEP

4 4800564 1 BOLT\HEX\3/8X2-1/4

5 4800913 22 BOLT\FLG\SERR\3/8X1\NC
6 4900023 1 NUT\TPLCK\3/8\NC

7 4900109 22 NUT\FLG\TPLCK\3/8\NC

4012 TUB GRINDER PARTS REFERENCE

11



- WALKWAY RAILING

MAIN FRAME ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE

12



MAIN FRAME ASSEMBLY - WALKWAY RAILING

ITEM PART QTY. PART DESCRIPTION

1 4701642 2 CPLR\RAIL\HAND

2 4701883 1 RAIL\HAND\CORNER

3 4703267 1 RAIL\HAND\SIDE\56-7/8"
4 4800003 6 BOLT\HEX\3/8X1

5 4800506 4 BOLT\HEX\1/4X1-3/4\NC
6 4900023 6 NUT\TPLCK\3/8\NC

7 4900084 4 NUT\TPLCK\1/4\NC

4012 TUB GRINDER PARTS REFERENCE

13



14

MAIN FRAME ASSEMBLY - MUD FLAPS & BUSHINGS

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - MUD FLAPS & BUSHINGS

ITEM PART QTY. PART DESCRIPTION

1 4701609 2 BRKT\FLAP\MUD

2 4701771 2 FLAP\MUD\22-1/2X12X1/4

3 4703181 1 WASH\SNUB\MNT

4 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC

5 4900109 8 NUT\FLG\TPLCK\3/8\NC

6 7501063 1 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE

4012 TUB GRINDER PARTS REFERENCE

15



16

MAIN FRAME ASSEMBLY - DRIVELINE GUARD

4012

TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - DRIVELINE GUARD

ITEM PART QTY. PART DESCRIPTION

1 4703172 1 LOOP\SAFETY\DRIVELINE\12" for 650HP
4703400 LOOP\SAFETY\DRIVELINE\8" for 860 HP option

2 4800928 4 BOLT\FLG\SERR\1/2X1-1/4\NC

3 4900100 4 NUT\FLG\TPLCK\1/2\NC

4012 TUB GRINDER PARTS REFERENCE

17



18

MAIN FRAME ASSEMBLY - FRONT ROTARY
WALKWAYS (S.N. UP TO 40-2-FJ-0136)

4012 TUB GRINDER PARTS REFERENCE

SCREEN




MAIN FRAME ASSEMBLY - FRONT ROTARY SCREEN
WALKWAYS (S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 4703182 1 DECK\SERVA\RAD

2 4703183 1 DECK\SERVA\RAD

3 4703813 1 ENCL\HPPR\FIXED\CLEANOUT\ASSY
See “HOPPER ENCLOSURE”

4 4704051 1 CVR\WWIRE

5 4800013 2 BOLT\HEX\5/16X1

6 4800913 12 BOLT\FLG\SERR\3/8X1\NC

7 4900099 2 NUT\TPLCK\5/16\GR8\NC

8 4900109 8 NUT\FLG\TPLCK\3/8\NC

4012 TUB GRINDER PARTS REFERENCE

19



20

MAIN FRAME ASSEMBLY - SERVICE LADDER

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - SERVICE LADDER

ITEM PART QTY. PART DESCRIPTION

1 4702534 1 PIN\LOCK\PNL\CNTRL

2 4703268 1 LDDR\ASY\SERVICEM012

3 4703290 1 STPR\LDDR\SERVICE

4 4800011 2 BOLT\HEX\3/4X3-1/2

5 4800456 1 PIN\RLLD\3/16X1-1/8

6 4900099 2 NUT\TPLCK\5/16\GR8\NC

7 4900139 2 NUT\TPLCK\3/4\GR8\NC

8 5000004 1 WASH\FLAT\1/2

9 6100050 1 SPG\COMP\.7750D\.08WD

10 7500345 2 BALL STUD

11 7500346 2 SAFETY CLIP

12 7500583 2 END FITTING\GAS SPRING

13 7501090 1 SPRNG\GAS\100LB\9416K22
4703269 PL\MNT\LDDR\SERVICE\4012

4012 TUB GRINDER PARTS REFERENCE

21



22

MAIN FRAME ASSEMBLY - HOPPER ENCLOSURE WITH
SEALS (S.N. UP TO 40-2-FJ-0136)

4012 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY - HOPPER ENCLOSURE WITH
SEALS (S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 4703812 1 ENCL\HPPR\FXD\CLNOUT\SCRN
2 4900082 4 NUT\INSERT\3/8\.027X.150GR

3 7500937 2 SEAL\BULB\TRIM\2"

4 7500937 4 SEAL\BULB\TRIM\21-3/4"

4012 TUB GRINDER PARTS REFERENCE

23






AXLE AND TIRES

ITEM PART QTY. PART DESCRIPTION

1 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012
2 2500638 3 AXLE\KIT\4012

3 2500941 1 HUBCAP\PLSTC\22.5K\CR1643
4 2500954 6 3LEAF\SPRNG\9700\4012

5 2600029 12 TIRE\255.70R22.5

6 2600634 12 WHL\RIM\10-BOLT\22.5X8.25

7 2600815 12 WHEEL\4012

8 4900162 20 NUT\WHL\3/4\INNER\RH

9 4900163 20 NUT\WHL\3/4\INNER\LH

10 4900164 20 NUT\WHL\3/4\OUTER\RH

11 4900165 20 NUT\WHL\3/4\OUTER\LH

4012 TUB GRINDER PARTS REFERENCE

25



MOUNTING PLATFORM TO FRAME

PLATFORM ASSEMBLY -

4012 TUB GRINDER PARTS REFERENCE

26



PLATFORM ASSEMBLY - MOUNTING PLATFORM TO FRAME

ITEM PART QTY. PART DESCRIPTION

1 4701307 1 BRKT\CYL\29-3/4X2-3/4\STOP
2 4703215 1 FRM\PLTFRM\HD12

3 4703442 1 PIN\1-1/4\CYL\HYD\PLTFRM

4 4800107 1 PIN\HAIR\1/8(#9)

5 4800570 1 BOLT\HEX\5/16X2-1/2

6 4800577 1 PIN\CLEVIS\3/4X3-1/2

7 4800619 2 BOLT\HEX\1X10-1/2\NC

8 4900099 1 NUT\TPLCK\5/16\GR8\NC

9 4900127 2 NUT\TPLCK\1\NC

Not Shown - Tub Tilt Cylinder Bottom Bolt

4800933
4900135

BOLT\HEX\1-1/4X11\GR5\NC
NUT\NYLCK\1-1/4\NC

4012 TUB GRINDER PARTS REFERENCE 27






PLATFORM ASSEMBLY -

SCREEN WEAR PLATES

ITEM PART QTY. PART DESCRIPTION

1 4702600 2 PL\WEAR\SCRN\4012

2 4800649 20 BOLT\HEX\3/4X3\GR8\NC

3 4900160 20 NUT\FLG\TPLOCK\3/4\GR8\NC
4 5000115 20 WASH\FLAT\3/4\EXTRTHK\GR8

4012 TUB GRINDER PARTS REFERENCE

29



30

PLATFORM ASSEMBLY - TWINE GUARDS

4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - TWINE GUARDS

ITEM PART QTY. PART DESCRIPTION

1 4703560 2 GUARD\TWINE\RTR\4012
2 4800654 8 BOLT\CRG\3/4X2\NC\GR5
3 4900139 8 NUT\TPLCK\3/4\GR8\NC

4012 TUB GRINDER PARTS REFERENCE

31



LLLLLLLLLLLLLLLLLLLLLLLLLLLL

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



PLATFORM ASSEMBLY - FLOOR SCREEN

ITEM PART QTY. PART DESCRIPTION
1 4701719 1 SCRN\FL\24-1/4X22-1/2\1"HOLE
2 4800928 6 BOLT\FLG\SERR\1/2X1-1/4\NC

4012 TUB GRINDER PARTS REFERENCE

33



PLATFORM ASSEMBLY - TUB & PRESSURE ROLLER

34 4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - TUB & PRESSURE ROLLER

ITEM PART QTY. PART DESCRIPTION

1 4701863 AS NEEDED  SHIM\RLLR\SPPRT\TUB

2 4702593 4 RLLR\PRESS\HVY\6BOLT

3 4704119 8 RLLR\TUB\ASSY\STEEL

4 4800930 32 BOLT\FLG\SERR\1/2X2\NC

5 4800949 16 BOLT\FLG\5/8X2\GR8\NC SN 116 and up

5A 4800930 BOLT\FLG\SERR\1/2X2\NC SN 101 to 115

6 4900100 32 NUT\FLG\TPLCK\1/2\NC

7 4900178 16 NUT\FLG\TPLCK\5/8\GR8\NC SN 116 and up
7A 4900100 NUT\FLG\TPLCK\1/2\NC SN 101 to 115

4012 TUB GRINDER PARTS REFERENCE

35



36

PLATFORM ASSEMBLY - TUB DRIVE

4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - TUB DRIVE

ITEM PART QTY. PART DESCRIPTION
1 1000240 1 SPKT\B\120\17\2-1/4BORE
2 1100242 1 CHAIN\120H\CL
3 1100244 1 CHAIN\120H\269LINKS\4012 up to s.n. 0127
3A 1100264 1 CHAIN\120H\269LINKS\4012 s.n. 0128 and up
4 4200035 1 MTR\HYD\1191031-003
5 4501328 2 BOLT\HEX\3X4X8-1/2
6 4501383 2 BRKT\SPRING\
7 4501707 1 BRKT\MTR\DRW\TUB
8 4703168 2 BRKT\RLLR\TNSN
9 4703179 1 WASH\SPKT\MOTOR\TUB
10 4704024 2 RLLR\TNSR\CHAIN\TUB\CAPPED
10A 2000047 BRG\W/CLLR\1\FHR\205-16
10B 2900013 CAP\DUST\WHL;HUB(DC-13)
10C D1018747 RLLR\TNSR\CHAIN\DR\TUB\CAPPED
11 4704025 2 BRKT\RLLR\TNSN\SHORT
12 4800011 4 BOLT\HEX\3/4X3-1/2
13 4800021 4 BOLT\HEX\5/8X3
14 4800071 4 BOLT\HEX\5/16X1-1/4
15 4800115 8 BOLT\HEX\3/4X2-1/2
16 4800575 1 BOLT\HEX\1/2X1-1/2\NF
17 4900004 4 NUT\HEX\3/4\NC
18 4900012 4 NUT\TPLCK\5/8\NC
19 4900099 4 NUT\TPLCK\5/16\GR8\NC
20 4900139 12 NUT\TPLCK\3/4\GR8\NC
21 5000006 1 WASH\LOCK\1/2
22 5000115 4 WASH\FLAT\3/4\EXTRTHK\GR8
23 6100078 1 SPG\DR\TUB
24 6100079 1 SPG\DR\TUB

NOT SHOWN

1100243 CHAIN\120H\OL

4012 TUB GRINDER PARTS REFERENCE

37



38

PLATFORM ASSEMBLY - TUB DRIVE TRAIN SHIELD
S.N. UP TO 127

J
H AN
i
W AR

)\ 7
//-’h NN ..\
, NN
‘ \ 9 7~ |
/ S\ S AAA
4 //\ /A A\,
A
AN s
== N

4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - TUB DRIVE TRAIN SHIELD
S.N. UP TO 127

ITEM PART QTY. PART DESCRIPTION

1 1700182 1 SEAL\PLTFRM\3/8X7\RBBR

2 4703162 1 SHLD\CHAIN\DRIVE\TOP

3 4800034 14 BOLT\HEX\3/8X1-1/2

4 4800928 10 BOLT\FLG\SERR\1/2X1-1/4\NC
5 4900023 12 NUT\TPLCK\3/8\NC

6 4900100 10 NUT\FLG\TPLCK\1/2\NC

7 5000019 2 WASH\LOCK\3/8

8 5000096 26 WASH\FLAT\SPCL\13/32X7GAX

4012 TUB GRINDER PARTS REFERENCE



spnd
A

/ o )

-
AL g >
= [ y
faw) ¢ ,

7
B

)=
I
Ny

I,
) A\'..' y i@
B LO
P DS ‘\‘3\\2
-*. ///

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



PLATFORM ASSEMBLY - TUB DRIVE TRAIN SHIELD
S.N. 128 AND UP

ITEM PART QTY. PART DESCRIPTION

1 1700182 1 SEAL\PLTFRM\

2 4703162 1 SHLD\CHAIN\DRIVE\TOP
3 4704120 2 STRAP\SEAL\PLATFORM
4 4704121 2 STRAP\SEAL\PLATFORM
5 4800178 14 BOLT\HEX\1/2X1-3/4

6 4800928 10 BOLT\FLG\SERR\1/2X1-1/4\NC
7 4900001 12 NUT\HEX\1/2\NC

8 4900100 10 NUT\FLG\TPLCK\1/2\NC
9 5000004 26 WASH\FLAT\1/2

10 5000006 14 WASH\LOCK\1/2

4012 TUB GRINDER PARTS REFERENCE

a1



42

PLATFORM ASSEMBLY - TUB ROLLER SHIELD

N

4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - TUB ROLLER SHIELD

ITEM PART QTY. PART DESCRIPTION

1 4703585 2 SHIELD\RLLR\TUB\DOOR\RH
2 4703586 2 SHIELD\RLLR\TUB\DOOR\LH
3 4703594 4 LATCH\ASSY\STRIKER

4 4703595 4 LATCH\ASSY\FRAME

5 4703598 4 PIN\SPRNG\LATCH\SHIELD\TUB
6 4800202 4 BOLT\HEX\3/8X5

7 4800305 4 PIN\RLLD\5/16X1-1/2

8 4800394 8 BOLT\CRG\3/8X3/4\NC

9 4800505 4 BOLT\HEX\1/4X1-1/2\NC

10 4900023 4 NUT\TPLCK\3/8\NC

11 4900084 4 NUT\TPLCK\1/4\NC

12 4900109 8 NUT\FLG\TPLCK\3/8\NC

13 5000002 4 WASH\FLAT\5/8

14 6100077 4 SPRNG\COMP\1X3-1/2\.120

4012 TUB GRINDER PARTS REFERENCE

43



44

PLATFORM ASSEMBLY - ROLLER SHIELDS

4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - ROLLER SHIELDS

ITEM PART QTY. PART DESCRIPTION

1 4703582 2 SHIELD\RLLR\TUB\SIDE

2 4703583 8 BRKT\SHLD\RLLR\TUB

3 4703584 1 SHIELD\RLLR\TUB\REAR

4 4703589 1 SHIELD\RLLR\TUB\FLLR

5 4703590 1 SHIELD\RLLR\TUB\FLLR\RH
6 4800082 8 BOLT\HEX\1/2X1-1/2

7 4800928 28 BOLT\FLG\SERR\1/2X1-1/4\NC
8 4800930 8 BOLT\FLG\SERR\1/2X2\NC

9 4900014 8 NUT\TPLCK\1/2\NC

10 4900100 16 NUT\FLG\TPLCK\1/2\NC

4012 TUB GRINDER PARTS REFERENCE

45



46

PLATFORM ASSEMBLY - DOORS & COVERS

4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - DOORS & COVERS

ITEM PART QTY. PART DESCRIPTION

1 4703165 2 CVR\DRWV\TUB

2 4703331 2 DOOR\DRW\TUB

3 4800146 4 BOLT\HEX\3/8X2

4 4800928 12 BOLT\FLG\SERR\1/2X1-1/4\NC
5 4900023 4 NUT\TPLCK\3/8\NC

6 4900100 12 NUT\FLG\TPLCK\1/2\NC

7 4900142 8 NUT\TPLCK\5/16\NC

8 7500663 4 SPRNG\GAS\90LB\9416K224
9 7500664 8 SHOCK\BALL\FITTING\M6

10 7500665 8 SHOCK\END\FITTING\M6

11 7500666 8 SHOCK\SAFETY\CLIP8

4012 TUB GRINDER PARTS REFERENCE

47



48

PLATFORM ASSEMBLY - PRESSURE ROLLER ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - PRESSURE ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4702593 RLLR\PRESS\HVY\6BOLT\COMPLETE
1 2900004 1 CUP\INNER\WHEEL HUB
2 2900006 1 CUP\INNER\WHEEL HUB
3 2900007 1 CONE\OUTER\WHL;HUB(2900069)
4 2900008 1 SEAL\GREASE(2900069HUB)
5 2900012 6 BOLT\WHL\WHL\:HUB\1/2 X1-1/2
6 2900013 1 CAP\DUST\WHL;HUB(DC-13)
7 2900018 1 CONE\OUTER\WHL;HUB(67048
8 2900069 1 HUB\COMPLETE\2900069 Includes 1,2,3,4,6,7
9 4702594 1 RLLR\PRESS\STAND\6BOLT
10 4702595 1 RLLR\PRESS\HVY\10-3/4X2-1/2
11 4800044 1 PIN\COT\5/16X1-1/2
12 4900054 1 NUT\CASTLE\1/2\NF
13 5000055 1 WASH\SPINDLE\7/8

4012 TUB GRINDER PARTS REFERENCE

49



PLATFORM ASSEMBLY - TUB ROLLER ASSEMBLY

| |

P
S PR |

4012 TUB GRINDER PARTS REFERENCE

50



PLATFORM ASSEMBLY - TUB ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 2000573 2 BRG\CYL\1-1/2\W-ECCENTRIC COLLAR\COATD
2000078 2 BRG\CYL\1-1/2\SET;SCR
2 2000813 1or 2 CLLR\SHFT\1-1/2\SET
4702007 1 BRG\PB\RLLR\TUB\ASY\W/BEARINGINSERTS
includes item 1
4 4704116 1 ASSY\ROLLER
5 4800930 4 BOLT\FLG\SERR\1/2X2\NC
6 4900100 4 NUT\FLG\TPLCK\1/2\NC
7 5000008 As Needed WASH\MACH\1-1/2IDX10GA\NR
4704119 RLLR\TUB\ASSY\STEEL
includes 1, 2, 3,4, 7
Not Shown
4701863 SHIM\RLLR\TUB\10GA

Note - use collar (#2) and washers (#7) to make 2-3/8" measurement

4012 TUB GRINDER PARTS REFERENCE

51






TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4701180 6 BARS\PETAL\TUB

2 4703210 1 TUB/WLMNT/4012

3 4703211 4 PETAL\TUBM012\HEAVY
4 4703212 6 GSST\FLARE\TUB\4012
5 4703305 4 BUSH\HNGE\FLAIR\TUB
6 4703326 2 PETAL\TUB\HD12\HEAVY
7 4703328 2 TUB\GSST\FLARE

8 4703329 2 FLARE\TUB\FOLD\012
9 4703603 2 PETAL\TUB\HD12\HEAVY
10 4703610 1 ASY\RING\SPKT\TUB

11 4703611 5 TEETH\CHAIN\TUB

12 4703612 10 TEETH\CHAIN\TPRD\TUB
13 4800098 40 BOLT\HEX\3/8X1-1/4\NC
14 4800106 6 BOLT\HEX\5/8X1-1/2

15 4800196 4 BOLT\HEX\5/8X2-3/4

16 4900012 4 NUT\TPLCK\5/8\NC

17 4900023 40 NUT\TPLCK\3/8\NC

18 4900110 6 NUT\FLG\SERR\5/8\NC
19 5000002 8 WASH\FLAT\5/8

20 5000114 6 WASH\FLAT\3/4\EXTRTHK\GR8

4012 TUB GRINDER PARTS REFERENCE

53






TUB ASSEMBLY- NARROWED TUB

ITEM PART QTY. PART DESCRIPTION

1 4701180 8 BARS\PETAL\TUB

2 4703211 4 PETAL\TUBM012\HEAVY

3 4703212 14 GSST\FLARE\TUB\4012

4 4703611 5 TEETH\CHAIN\TUB

5 4703612 10 TEETH\CHAIN\TPRD\TUB

6 4704465 2 PETAL\TUB\HD12\HEAVY

7 4704466 2 PETAL\TUB\HD12\HEAVY

8 4704467 2 GSST\FLAREWTUB\012\FLAT

9 4704468 opt. 6 PETAL\OUTER\SKIN

10 4704469 opt. 2 PETAL\OUTER\SKIN\W/CUT

11 4704470 opt. 2 PETAL\TUB\FILLER\FLAT

12 4704471 2 PIPE\FLARE\STRAIGHT

13 4704472 2 PETAL\TUB\FILLER\FLAT

14 4800098 40 BOLT\HEX\3/8X1-1/4\NC

15 4900023 40 NUT\TPLCK\3/8\NC
4703256 Complete Tub

Note: Items 9, 10, 11, only in 4704473, Outer Skin Option

4012 TUB GRINDER PARTS REFERENCE

55



ROTOR ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE

56



ROTOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4703207 ROTOR AS SHOWN WITHOUT HAMMERS
1 2000546 1 BRG\PB\4-7/16\SKF\STEEL\
2 2000547 1 BRG\PB\4-7/16\SKFASTEEL\
3600452 1 FLG\-7/16X4\1810\1SQKEY for 650 HP option
3600499 FLG\-7/16X4L\DIN225\1 SQKEY for 860 & 950 HP option
4 4703228 13 PL\RTR\7X1-1/2X18\2ROD
5 4703229 2 PL\ARTR\MVBL\9.03IDX3/8X18\2ROD
6 4703230 2 PL\RTR\7X1-1/2X18\2ROD
7 4703234 14 SPCR\RTR\10X7X2.440
8 4703235 2 NUT\RTR\6X2X8\LH
9 4703236 4 SHIM\BRG\16-1/4X4-3/4X10GA
10 4703241 1 SHAFT\RTR\7X87-1/4\4-7/16"BRG
11 4703405 1 WASH\FLAT\7\HARD\9 O.D.
12 4704292 8 WASHER\PL\MOVEABLE\RTR
13 4800082 8 BOLT\HEX\1/2X1-1/2
14 4800323 4 SCR\SET\AL1/2X1\NC
15 4800424 4 SCR\SET\ALN\3/8X1-1/4\NC
16 4800563 8 BOLT\HEX\7/8X5-1/2\GRO\NF
17 4900148 8 NUT\TPLCK\7/8\GRO\NF
18 5000006 8 WASH\LOCK\1/2
19 5000120 8 WASH\FLAT\7/8\EXTRTHK\GR8
20 5200223 28 HMMR\FIXED\COMPL\2\1;BOLT
21 5300114 8 ROD\HMMR\2X56
22 6200049 1 KEY\SQ\1X4
23 6200056 4 KEY\RECT\3/4X1X14
NOT SHOWN
2000548 BRG\PB\4-7/16\SEAL\HIGH>
4704428 RTR\NEW\56X2RD\4012
Includes 4,5,6,7,8,10,11,12,13,16,17,21,22
4704429 RTR\RBLT\56X2RD\4012
4704430 RTR\CORE\56X2RD\4012
SCREEN LIST
4703566 SCRN\THL\1/2T\W/DBLR
4703567 SCRN\1-1/2HL\1/2T\W/DBLR
4703424 SCRN\2HL\1
4703423 SCRN\3HL\1
4703422 SCRN4HL\1
4703426 SCRN\4-1/4X7HL\1
4703425 SCRN\6X9HL\1

4012 TUB GRINDER PARTS REFERENCE

57



ROTOR ASSEMBLY - ROTOR BEARING

S30H

4IMOT 40 INO {
AOY4 0 NIV¥Q 0 —
2 | T.—ssvio Lkois
-
W zaze72:
VIO LIVHS
S00'0- _ ..
0000+ HEV'Y

ot |

OV IDi DV

WN Qé¢) d0 -
sql 1 006 OL
S1708 dv2d 3nDH0L

4012 TUB GRINDER PARTS REFERENCE

58



ROTOR ASSEMBLY

ROTOR BEARING

ITEM PART QTY. PART DESCRIPTION
2000546 BRG\PB4-7/16\SKF\STEEL\ADPT; MNT\SPHERICAL
1 2000552 1 BRG\PB\4-7/16"\SLV&NUT
2 2000559 2 BRG\PB\4-7/16\SEAL\ALUM:RING\W/O'RING
3 2000548 2 BRG\PB\4-7/16\SEAL\HIGH;SPEED; TEFLON
4 2000561 1 BRG\INS\4-7/16\SKF\SPHER
2000547 BRG\PB\4-7/16\SKF\STEEL\BRG\PB\4-7/16\SKF\STEEL\
1 2000552 1 BRG\PB\4-7/16"\SLV&NUT
2 2000559 2 BRG\PB\4-7/16\SEAL\ALUM:RING\W/O'RING
3 2000548 2 BRG\PB\4-7/16\SEAL\HIGH;SPEED;TEFLON
4 2000562 1 BRG\INS\4-7/16\SKF\CARB
Not Shown
3800831 FTG\3/8MP\SIGHTGLASS
3800832 FTG\3/4AMP\SIGHTGLASS
5700437 SNSR\GAGE\TEMP\&KIT\ADP
5700520 SNSR\GAGE\TEMP\DUAL\1/4MP
3800380 FTG\VENT\1/8MP\321620

4012 TUB GRINDER PARTS REFERENCE

59



60

ROTOR ASSEMBLY - FIXED HAMMER ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE



ROTOR ASSEMBLY - FIXED HAMMER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4800563 1 BOLT\HEX\7/8X5-1/2\GRO\NF
2 4900148 1 NUT\TPLCK\7/8\GRO\NF
3 5200132 1 HMMR\TIP\1-HOLE
4 5200222 1 HMMR\FIXED\BASE\1;BOLT\2ROD
5200223 HMMR\FIXED\COMPL\2ROD\2-1/4T\SINGLE;BOLT\

4012 TUB GRINDER PARTS REFERENCE



BELT SCRAPER

BELLY CONVEYOR ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE

62



BELLY CONVEYOR ASSEMBLY - BELT SCRAPER

ITEM PART QTY. PART DESCRIPTION

1 4800928 2 BOLT\FLG\SERR\1/2X1-1/4\NC
2 4703247 1 FRM\CNVYR\BELLY\4012

3 4900100 2 NUT\FLG\TPLCK\1/2\NC

4 4703296 1 SCRPR\BELT\CNVY\BELLY

4012 TUB GRINDER PARTS REFERENCE

63



64

BELLY CONVEYOR ASSEMBLY - SCRAPER ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - SCRAPER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4703296 SCRPR\BELT\CNVYR\BELLY
1 4703292 1 FRM\SCRPR\BELT\CNVYR\BELLY
2 4703293 2 SCRPR\PLASTIC\CNVYR\BELLY
3 4703295 2 WEAR\SUPRT\SCRPR\CONVYR\BELLY
4 4800013 8 BOLT\HEX\5/16X1
5 4800277 2 BOLT\HEX\1/4X1
6 4900003 8 NUT\HEX\5/16\NC
7 4900009 2 NUT\HEX\1/4\NC
8 5000022 8 WASH\LOCK\5/16
9 5000024 2 WASH\LOCK\1/4

4012 TUB GRINDER PARTS REFERENCE

65



66

BELLY CONVEYOR ASSEMBLY - BELT PULLEY S.N.

4012 TUB GRINDER PARTS REFERENCE

101

- 110



BELLY CONVEYOR ASSEMBLY - BELT PULLEY S.N. 101 - 110

ITEM PART QTY. PART DESCRIPTION

1 4703260 2 ASY\BRKT\ADJNTRCKG\CNVYR

2 4800201 8 BOLT\CRG\1/2X1-3/4\NC\GR5

3 4800176 2 BOLT\HEX\5/8X4\FULL THRD

4 2000303 2 BRG\FLG\1-1/2\BOLT

5 4701529 2 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
6 4900014 8 NUT\TPLCK\1/2\NC

7 4703225 1 RLLR\35X8\CNVYR\4012

8 5000005 8 WASH\FLAT\3/4

4012 TUB GRINDER PARTS REFERENCE 67



68

BELLY CONVEYOR ASSEMBLY - BELT PULLEY S.N.

4012 TUB GRINDER PARTS REFERENCE

111 & UP




BELLY CONVEYOR ASSEMBLY -

BELT PULLEY S.N.

111 & UP

ITEM PART QTY. PART DESCRIPTION

1 4703266 2 BOLTMADJRLLR\DRWV\CNVYR
2 4800010 4 BOLT\HEX\5/8X2

3 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL
4 4900110 4 NUT\FLG\SERR\5/8\NC

5 4900005 4 NUT\HEX\5/8\NC

6 4900012 2 NUT\TPLCK\5/8\NC

7 4704464 2 PL\ADJ\BRG\PLLY\IDLER

8 4703225 1 RLLR\35X8\CNVYR\4012

9 5000002 6 WASH\FLAT\5/8

10 5000003 4 WASH\LOCK\5/8

4012 TUB GRINDER PARTS REFERENCE

69



70

BELLY CONVEYOR ASSEMBLY - BELT DRIVE PULLEY

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY -

BELT DRIVE PULLEY

ITEM PART QTY. PART DESCRIPTION

1 4703266 2 BOLTMADJRLLR\DRWV\CNVYR
2 4800914 4 BOLT\FLG\SERR\3/8X1-1/4\NC
3 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL
4 4900110 2 NUT\FLG\SERR\5/8\NC

5 4900109 4 NUT\FLG\TPLCK\3/8\NC

6 4900005 6 NUT\HEX\5/8\NC

7 4900012 2 NUT\TPLCK\5/8\NC

8 4703225 1 RLLR\35X8\CNVYR\4012

9 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
10 5000002 6 WASH\FLAT\5/8

4012 TUB GRINDER PARTS REFERENCE

71



72

BELLY CONVEYOR ASSEMBLY - BELT DRIVE MOTOR

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - BELT DRIVE MOTOR

ITEM PART QTY. PART DESCRIPTION

1 4703226 1 ASY\WNT\MOTOR\DRV\CNVYR
2 4800913 4 BOLT\FLG\SERR\3/8X1\NC

3 4800178 2 BOLT\HEX\1/2X1-3/4

4 4800580 2 BOLT\HEX\3/8X7

5 1100066 1 CHAIN\6ODBL\17

6 1100064 1 CHAIN\6ODBL\CL

7 4703227 2 GUARD\SPKT\CPLG\DRVA\CNVYR
8 6200027 1 KEY\SQ\3/8X1-1/4

9 6200004 1 KEY\SQ\5/16X1-1/2

10 3900005 1 MTR\HYD\14.9\2000\SAE;A

11 4900082 4 NUT\INSERT\3/8\.027X150GR
12 4900014 2 NUT\TPLCK\1/2\NC

13 4900082 2 NUT\INSERT\3/8\.027X.150GR
14 4800336 2 SCR\SET\ALN\1/4X1\NC

15 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

16 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

4012 TUB GRINDER PARTS REFERENCE

73



BELLY CONVEYOR ASSEMBLY - CONVEYOR BELT & BELLY
PAN

T

................... 3 .. \ ; \\
\P W "
NS A VALY e
TANIAN A L
N A °9/&\ LA
. \VKWXX\‘/“\
: ) ‘
R ) \
" ARKRRY .
\: r \.. \ \ \\\\ \\\{\ rd \._\
\ “ " \. . .
CONARRENR S
AR A
N LA
ARTRLT N
Ay \Cﬁb

A
VR oe e
SRR A R
Vo s AR AR
: =\\\\X\ \
AR TR A
.\ 2N
LR ARG >\

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY -

CONVEYOR BELT & BELLY

PAN

ITEM PART QTY. PART DESCRIPTION

1 1700164 1 BELT\CNVYR\36X311\VCLEAT\330LB
2 4800914 6 BOLT\FLG\SERR\3/8X1-1/4\NC

3 4703602 1 PAN\CNVYR\BELLY

LACING INFORMATION

1700176 1
1700177 1
1700132 84

1700129
1700137

LCNG\R-2\36
LCNG\CBL\R-2\36\W/CL
LCNG\RIVET\R-2\PURCH

LCNG\TOOL\R-2\SNGL
LCNG\TOOL\R-2\41213

4012 TUB GRINDER PARTS REFERENCE

75



ADJUSTABLE BELT SEAL

BELLY CONVEYOR ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE

76



BELLY CONVEYOR ASSEMBLY - ADJUSTABLE BELT SEAL

ITEM PART QTY. PART DESCRIPTION

1 4703250 2 ASY\ADJ\SEAL\BELT\CNVYR

2 4800061 8 BOLT\CRG\1/2X1-1/2\NC

3 4703255 2 BUSH\ADJ\REAR\SEAL\BELT

4 4703253 6 BUSH\ADJASEAL\BELT

5 4900133 4 NUT\FLG\1/2\NC

6 4900014 12 NUT\TPLCK\1/2\NC

7 4703248 2 SEAL\BELT\CNVYR\BELLY\4012
8 5000004 12 WASH\FLAT\1/2

4012 TUB GRINDER PARTS REFERENCE

77



78

BELLY CONVEYOR ASSEMBLY - EDGE SEAL

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - EDGE SEAL

ITEM PART QTY. PART DESCRIPTION
4703248 COMPLETE ASSEMBLY
1 4703249 1 SEAL\BELT\CNVYR\BELLY
2 4800277 8 BOLT\HEX\1/4X1
3 4900084 8 NUT\TPLCK\1/4\NC
4 4704001 1 PL\MOUNTAINT\SEAL\CNVYR\BELLY
5 4704002 1 PL\MOUNT\EXT\SEAL\CNVYR\BELLY

4012 TUB GRINDER PARTS REFERENCE

79



- SIDE PLATES & BELT SEAL

BELLY CONVEYOR ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE

80



BELLY CONVEYOR ASSEMBLY -

SIDE PLATES & BELT SEAL

ITEM PART QTY. PART DESCRIPTION

1 4800929 20 BOLT\FLG\SERR\1/2X1-1/2\NC
2 4800928 4 BOLT\FLG\SERR\1/2X1-1/4\NC
3 4900100 8 NUT\FLG\TPLCK\1/2\NC

4 4900014 16 NUT\TPLCK\1/2\NC

5 4703251 1 PL\GD\MTRL\LH\CNVYR\BLLY
6 4703252 1 PL\GD\MTRL\RH\CNVYR\BLLY
7 4703232 1 SEALASY\FRNT\CNVYR\BELLY

4012 TUB GRINDER PARTS REFERENCE

81



82

BELLY CONVEYOR ASSEMBLY - FRONT SEAL ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - FRONT SEAL ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1700179 1 SEAL\RBR\FRONT\CNVYR\BELLY

2 4703233 1 WLDMNT\SEAL\FRNT\CNVYR\BELLY
3 4703265 1 STRP\SUP\RBR\FRNT\CNVYR\BELLY
4 4800098 4 BOLT\HEX\3/8X1-1/4\NC

5 4900002 4 NUT\HEX\3/8\NC

6 5000019 4 WASH\LOCK\3/8

4012 TUB GRINDER PARTS REFERENCE

83



84

BELLY CONVEYOR ASSEMBLY - CONVEYOR COVER
S.N. UP TO 127

'\'\i’\'\'\ T muu\m
\i'\i'\'\'\ I mumm

_.F'

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - CONVEYOR COVER
S.N. UP TO 127

ITEM PART QTY. PART DESCRIPTION

1 4703259 1 ASY\COVER\REAR\CNVYR\BELLY
2 4800053 8 BOLT\CRG\3/8X1\NC

3 4900109 8 NUT\FLG\TPLCK\3/8\NC

4012 TUB GRINDER PARTS REFERENCE

85



- CONVEYOR COVER

BELLY CONVEYOR ASSEMBLY
128 AND UP

S.N.

/

4012 TUB GRINDER PARTS REFERENCE

86



BELLY CONVEYOR ASSEMBLY - CONVEYOR COVER
S.N. 128 AND UP

ITEM PART QTY. PART DESCRIPTION

1 4800053 4 BOLT\CRG\3/8X1\NC

2 4800003 4 BOLT\HEX\3/8X1

3 4900109 4 NUT\FLG\TPLCK\3/8\NC

4 4900082 4 NUT\INSERT\3/8\.027X.150GR
5 4704128 2 SEAL\BELLY

6 4704123 1 SPPT\CHUTE\CNVYR\BELLY
7 5000001 4 WASH\FLAT\3/8

4012 TUB GRINDER PARTS REFERENCE

87



BELLY CONVEYOR ASSEMBLY - CHUTES S.N. UP TO 127

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - CHUTES S.N. UP TO 127

ITEM PART QTY. PART DESCRIPTION

1 4703261 1 ASM\CHUTE\CNVYR\BELLY\REAR

2 4703279 1 ASY\GUIDE\MATERIAL\CNVYR\BELLY
3 4800913 14 BOLT\FLG\SERR\3/8X1\NC

4 4900109 14 NUT\FLG\TPLCK3/8\NC

4012 TUB GRINDER PARTS REFERENCE

89



90

BELLY CONVEYOR ASSEMBLY - CHUTES S.N.

4012 TUB GRINDER PARTS REFERENCE

128 AND UP



BELLY CONVEYOR ASSEMBLY - CHUTES S.N.

128 AND UP

ITEM PART QTY. PART DESCRIPTION

1 4703279 1 ASY\GUIDE\MATERIAL\CNVYR\BELLY
2 4800913 6 BOLT\FLG\SERR\3/8X1\NC

3 4900109 6 NUT\FLG\TPLCK\3/8\NC

4012 TUB GRINDER PARTS REFERENCE

91



92

BELLY CONVEYOR ASSEMBLY - CONVEYOR PIN

4012 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - CONVEYOR PIN

ITEM PART QTY. PART DESCRIPTION

1 4800563 1 BOLT\HEX\7/8X5-1/2\GRO\NF
2 4900148 1 NUT\TPLCK\7/8\GRO\NF

3 5000098 1 WASH\FLAT\7/8

4012 TUB GRINDER PARTS REFERENCE

93



94

BELLY CONVEYOR ASSEMBLY - CHUTE ASSEMBLY

4012

————F

7

TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY - CHUTE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1700181 1 ADJSHLD\CNVYR\DSCHRG

2 4703264 1 STRP\SUP\RBR\GD\MATERIAL
3 1700180 1 RBR\GUIDE\MATERIAL\CNVYR\BELLY
4 4703280 2 STRP\SUP\RBR\GD\MATERIAL
5 4703287 1 PL\SUP\RBR\GD\MATERIAL

6 4703608 1 ADJ\BRKT\CHUTE\DSCHRG

7 4703609 1 CHUTE\CNVYR\BELLY

8 4800053 18 BOLT\CRG\3/8X1\NC

9 4801162 6 RIVIPOP\FLNG\WD\3/16X9/16
10 4900002 18 NUT\HEX\3/8\NC

11 5000001 2 WASH\FLAT\3/8

12 5000019 18 WASH\LOCK\3/8

4012 TUB GRINDER PARTS REFERENCE

95



SWING ARM ASSEMBLY

--vi 4

i

96 4012 TUB GRINDER PARTS REFERENCE

o@-:———— 3



SWING ARM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800082 2 FTG\LUB\1/4ANFXZERK\ADAPT
2 3800428 2 MNFLD\DBL; TEE\BLK\3/4FOR
3 3800683 1 FTG\9/16MOR\ORFICE\0.049
4 4700776 6 CLMP\HOSE\3/8

5 4703283 1 FRM\SWING\CNVYR\DISCH

6 4703285 1 PIN\PVT\FRM\SWING\CNVYR\DISCH
7 4703615 4 PL\SHIM\STOP\SWING

8 4800089 4 BOLT\HEX\3/8X4

9 4800469 1 BOLT\HEX\3/4X1-3/4

10 4800514 4 BOLT\HEX\3/8X2-3/4

11 4900023 4 NUT\TPLCK\3/8\NC

12 4900139 1 NUT\TPLCK\3/4\GR8\NC

13 5000001 4 WASH\FLAT\3/8

14 5000019 8 WASH\LOCK\3/8

15 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2

4012 TUB GRINDER PARTS REFERENCE

97



98

SWING FRAME SHIELD ASSEMBLY - S.N.

101 & UP

4012 TUB GRINDER PARTS REFERENCE




SWING FRAME SHIELD ASSEMBLY - S.N. 101 & UP

ITEM PART QTY. PART DESCRIPTION

1 4703299 1 SHLD\SWING\FRM\CNVYR\DSCHR
2 4800003 2 BOLT\HEX\3/8X1

3 4800098 4 BOLT\HEX\3/8X1-1/4\NC

4 4900023 6 NUT\TPLCK\3/8\NC

5 5000001 4 WASH\FLAT\3/8

4012 TUB GRINDER PARTS REFERENCE

929



DISCHARGE CONVEYOR SHIELD ASSEMBLY - S.N. 101 & UP

100 4012 TUB GRINDER PARTS REFERENCE



DISCHARGE CONVEYOR SHIELD ASSEMBLY - S.N. 101 & UP

ITEM PART QTY. PART DESCRIPTION

1 3800082 2 FTG\LUB\1/4ANFXZERK\ADAPT

2 4703294 1 CVR\SHLD\CNVYR\DSCHR

3 4703297 1 CVR\SHLD\CNVYR\DSCHR

4 4703298 1 SUP\SHLD\CNVYR\DSCHR

5 4703300 2 PIN\SHLD\CNVYR\DSCHR

6 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
7 4703627 2 TUBE\SPCR\HINGE\CVR\CNVYR
8 4800098 4 BOLT\HEX\3/8X1-1/4\NC

9 4800139 2 BOLT\HEX\3/4X4-1/2

10 4800505 2 BOLT\HEX\1/4X1-1/2\NC

11 4900023 4 NUT\TPLCK\3/8\NC

12 4900084 2 NUT\TPLCK\1/4\NC

13 4900139 2 NUT\TPLCK\3/4\GR8\NC

14 5000005 2 WASH\FLAT\3/4

4012 TUB GRINDER PARTS REFERENCE 101



LOWER DISCHARGE CONVEYOR ASSEMBLY

102 4012 TUB GRINDER PARTS REFERENCE



LOWER DISCHARGE CONVEYOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 2000303 2 BRG\FLG\1-1/2\BOLT

2 4500893 3 CLMP\HOSE\3/4

3 4700776 6 CLMP\HOSE\3/8

4 4701528 1 BRKT\ADJNTRACKING\CNVYR\DISCH
5 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
6 4703208 1 FRM\CNVYR\DISCH\LWR

7 4703209 1 RLLR\35X8\CNVYR\4012

8 4703223 2 PIN\CNVYR\DISCH\LWR

9 4703296 1 SCRPR\BELT\CNVYR\BELLY

10 4704067 2 PL\SEAL\BRG-S/N 111 AND UP

11 4800021 1 BOLT\HEX\5/8X3

12 4800082 8 BOLT\HEX\1/2X1-1/2

13 4800197 2 BOLT\HEX\3/8X3-1/2

14 4900014 8 NUT\TPLCK\1/2\NC

15 4900023 9 NUT\TPLCK\3/8\NC

4012 TUB GRINDER PARTS REFERENCE

103



ROLLER & BELT ADJUSTER

DISCHARGE CONVEYOR

0

4012 TUB GRINDER PARTS REFERENCE

104



DISCHARGE CONVEYOR - ROLLER & BELT ADJUSTER

ITEM PART QTY. PART DESCRIPTION

1 4703266 2 BOLTMADJRLLR\DRWV\CNVYR

2 4800098 4 BOLT\HEX\3/8X1-1/4\NC

3 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

4 4703220 1 FRM\CNVYR\DISCH\UPPR SN 0100 THRU 0115
4A 4704079 FRM\CNVYR\DISCH\UPPR SN 0116 AND UP
5 4900110 2 NUT\FLG\SERR\5/8\NC

6 4900109 4 NUT\FLG\TPLCK\3/8\NC

7 4900005 6 NUT\HEX\5/8\NC

8 4900012 2 NUT\TPLCK\5/8\NC

9 4703209 1 RLLR\35X8\CNVYR\4012

10 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR

11 5000002 6 WASH\FLAT\5/8

4012 TUB GRINDER PARTS REFERENCE

105



BELT DRIVE MOTOR

DISCHARGE CONVEYOR -

4012 TUB GRINDER PARTS REFERENCE

106



DISCHARGE CONVEYOR - BELT DRIVE MOTOR

ITEM PART QTY. PART DESCRIPTION

1 4703226 1 ASY\WUNT\MOTOR\DRV\CNVYR
2 4800913 4 BOLT\FLG\SERR\3/8X1\NC

3 4800178 2 BOLT\HEX\1/2X1-3/4

4 4800580 2 BOLT\HEX\3/8X7

5 1100066 1 CHAIN\6ODBL\17

6 1100064 1 CHAIN\6ODBL\CL

7 4703227 2 GUARD\SPKT\CPLG\DRVA\CNVYR
8 6200027 1 KEY\SQ\3/8X1-1/4

9 6200004 1 KEY\SQ\5/16X1-1/2

10 3900027 1 MTR\HYD\29.8\2000\SAE;A

11 4900082 4 NUT\INSERT\3/8\.027X.150GR
12 4900014 2 NUT\TPLCK\1/2\NC

13 4900023 2 NUT\TPLCK\3/8\NC

14 4800336 2 SCR\SET\ALN\1/4X1\NC

15 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

16 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

4012 TUB GRINDER PARTS REFERENCE

107



DISCHARGE CONVEYOR - RUBBER BUMPER

108 4012 TUB GRINDER PARTS REFERENCE



DISCHARGE CONVEYOR - RUBBER BUMPER

ITEM PART QTY. PART DESCRIPTION
1 4704099 2 BMPR\CNVYR\DISCH
2 4801198 4 SCR\LAG\3/8X1-1/2

4012 TUB GRINDER PARTS REFERENCE 109






DISCHARGE CONVEYOR -DISCHARGE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1700165 1 BELT\CNVYR\36X632\2-PLY\220LB
2 4701553 2 BUSH\HINGE\CNVYR\DISCH

3 4703205 1 CNVYR\DISCH\LOWER\ASSY\

4 4703206 1 CNVYR\DISCH\UPPER\ASSY

5 4800158 2 BOLT\HEX\5/8X4-1/2

6 4900012 2 NUT\TPLCK\5/8\NC

7 5000002 4 WASH\FLAT\5/8

LACING INFORMATION

1700176
1700177
1700132

1700129
1700137

1
1
84

LCNG\R-2\36
LCNG\CBL\R-2\36W/CL
LCNG\RIVET\R-2\PURC

LCNG\TOOL\R-2\SNGL
LCNG\TOOL\R-2\41213

4012 TUB GRINDER PARTS REFERENCE

111



CONTROL PANEL FRAME ASSEMBLY
(FOR S.N. UP TO 40-2-15-0145)

112 4012 TUB GRINDER PARTS REFERENCE



CONTROL PANEL FRAME ASSEMBLY
(FOR S.N. UP TO 40-2-15-0145)

ITEM PART QTY. PART DESCRIPTION

1 4702884 1 PNL\CNTRL

2 4702885 1 PNL\CNTRL\DOOR\3010

3 4702886 1 PNL\CNTRL\DOOR\TOP

4 4702888 1 PNL\CNTRL\DOOR\BTTM

5 4703336 1 BRKT\PNL\CNTRL

5a 4704912 1 BRKT\PNL\CNTRL

6 4800003 4 BOLT\HEX\3/8X1

7 4800024 2 BOLT\HEX\1/4X3/4

8 4800142 2 BOLT\HEX\3/8X1-3/4

9 4800146 2 BOLT\HEX\3/8X2

10 4800587 2 SCR\RD\SLOT\#10-24X1

1 4800594 10 SCR\PAN\SLOT\#12X3/4\NC

12 4800913 6 BOLT\FLG\SERR\3/8X1\NC

13 4900002 2 NUT\HEX\3/8\NC

14 4900003 14 NUT\HEX\5/16\NC

15 4900009 2 NUT\HEX\1/4\NC

16 4900023 6 NUT\TPLCK\3/8\NC

17 4900072 16 NUT\HEX\#10\NC

18 4900109 6 NUT\FLG\TPLCK\3/8\NC

19 4900159 4 NUT\HEX\#12\NC

20 5000019 2 WASH\LOCK\3/8

21 5000022 14 WASH\LOCK\5/16

22 5000023 6 WASH\FLAT\5/16

23 5000024 2 WASH\LOCK\1/4

24 5000035 2 WASH\FLAT\1/4

25 5000071 16 WASH\LOCK;EXT\STARW10

26 5000127 4 WASH\LOCK\EXTSTAR#12

27 5700289 1 ENCL\BRKR\CRCT\7-POLE

28 5700290 1 TERM\BAR\BUS\8-POLE

29 5700504 1 RELAY\POWR\24\V\SPST\W/DIO
30 5700594 1 LIGHT\STROBE\BLUE\12-80VDC
30A 5700618 1 REPLACEMENT LENS

30B 5700617 1 REPLACEMENT BULB

30C 1 REPLACEMENT O-RING

31 7500664 4 BALL STUD\SHOCK\FITTING\M6
32 7500665 4 END FITTING\GAS SPRING \m6
33 7500666 4 SAFETY CLIP

34 7500907 1 LATCH\COMP\HD\1.18-2.36

35 7500908 1 LATCH\COMP\HD\OFFSET,CAM
36 7501580 6 CUSH\RBBR\3-1/8X1-3/4X1\5/16UNC
37 7500663 2 SPRNG\GAS\90LB\9416K224

4012 TUB GRINDER PARTS REFERENCE

113



BOTTOM CONTROL PANEL ASSEMBLY
(FOR S.N. UP TO 40-2-15-0145)

114 4012 TUB GRINDER PARTS REFERENCE



BOTTOM CONTROL PANEL ASSEMBLY
(FOR S.N. UP TO 40-2-15-0145)

ITEM PART QTY. PART DESCRIPTION
1 3800381 3 GAUGE\3000PSN\REAR STEM
2 4300034 1 CONTROL BOX
3 4501543 1 BRKT\GOW1150
4 4703366 1 PNL\CNTRLW012
5 4800024 2 BOLTHEX\1/4X3/4
6 4800153 10 BOLT\CRG\5/16X3/4\NC
7 4800282 4 SCRPAN\SLOTW#10X3/4NC
8 4800301 2 SCRFLNG\SERR\1/4X3/4
9 4900009 2 NUTHEX\1/4ANC
10 4900072 4 NUTHEX#10INC
1 4900084 10 NUT\TPLCK\1/4\NC
12 5000024 2 WASHLLOCK\1/4
13 5000104 4 WASH\LOCKW¥#10
14 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN
15 5700324 5 SWITCHRCKRACTRBLK
16 5700325 1 SWITCHRCKRACTRBLK\RED\LIGHT
17 5700326 1 SWITCHRCKRACTRBLKZRED\LIGHTS
18 5700328 4 SWITCHRCKRWMNT\PNL\SNGL
19 5700333 12 SWITCHRCKRWMNT\PNL\MTPL
20 5700329 9 SWITCHRCKR\PLUG
21 5700430 1 SWITCHRCKRIDPST24WILT
21&16 5700544 SWITCHRCKRDPDT24WILIM15ALTCH&MOMW/RAISED BRACKET
22 5700431 1 SWITCHRCKRDPDT\24V\2LT
22817 5700543 SWITCHRCKRDPDT242LIM1SALATCHW/RAISED BRACKET
23 5700432 5 SWITCHRCKRDPDT\24VUNLIMMOM\15A
23&15 5700542 SWITCHRCKRDPDT24VUNLIM15AMOMENTARY\W/RAISED BRCKT
24 5700519 2 GAUGETEMP24V\BRG\300DEG
25 7500124 2 GRMT\RBBR\1X9/32IDX3/16T
RADIO REMOTE OPTION
20A 5700431 1 SWITCHRCKRDPDT\24V\2LT
5700326 1 SWITCHRCKRACTRBLKZRED\LIGHTS
5700545 SWITCHRCKRDPST\24V\2LIM15ALATCHW/RAISED BRACKET
5700432 1 SWITCHRCKRDPDT\24VUNLIMMOM\15A
5700324 1 SWITCHRCKRACTRBLK
5700542 SWITCHRCKR\DPDT\24VUNLIM15AMOMENTARY\WW/RAISED BRCKT
TUB COVER OPTION
20B 5700432 2 SWITCHRCKRDPDT24VUNLIMMOM\15A
5700324 2 SWITCHRCKRACTRBLK
5700542 SWITCHRCKRDPDT24VUNLIM15AMOMENTARY\W/RAISED BRCKT
JACKOPTION
20C 5700432 2 SWITCHRCKRDPDT\24VUNLIMMOM\15A
5700324 2 SWITCHRCKRACTRBLK
5700542 SWITCHRCKRDPDT24VUNLIM15AMOMENTARY\W/RAISED BRCKT
LOADER OPTION
20D 5700431 1 SWITCHRCKRDPDT\24V\2LT
5700326 1 SWITCHRCKRACTRBLKZRED\LIGHTS

4012 TUB GRINDER PARTS REFERENCE 115



TOP CONTROL PANEL ASSEMBLY
(FOR S.N. UP TO 40-2-FJ-137)

116 4012 TUB GRINDER PARTS REFERENCE



TOP CONTROL PANEL ASSEMBLY
(FOR S.N. UP TO 40-2-FJ-137)

ITEM PART QTY. PART DESCRIPTION

1 4702868 1 BRKT\PANEL\CNTRL\MNT

2 4702869 1 BRKT\PANEL\CNTRL\MNT

3 4703303 2 BRKT\SPRING\GAS\3010

4 4703343 1 PNL\CNTRL\ENG\CAT-ELEC

5 4800153 14 BOLT\CRG\5/16X3/4\NC

6 4800282 12 SCR\PAN\SLOTW10X3/4\NC

7 4800574 4 SCR\RD\SLOT#10-24X1/2

8 4900072 12 NUT\HEX\#10\NC

9 4900084 14 NUT\TPLCK\1/4\NC

10 5000104 16 WASH\LOCKW#10

11 5700403 1 SWITCH\BUTTON\PUSH

12 5700506 2 GAUGE\HOUR\RESET

13 5700510 1 BOOT\DUST\PUSBUTTON

14 7500706 1 GAUGE\FUEL\24V

15 5700611 2 BEZEL\GAUGE\CAT\117-66012
16 5700889 1 PANEL\KEY;SWITCH\CAT\TIER 1
17 5700888 1 GAUGE\EMS\CAT

18 5700612 1 GAUGE\TACH\CAT 153-8061

19 5700831 1 SWITCH\TOG\MOM\CAT;PANEL
20 5700609 1 CONTR\CLUTCH\HPTO

4012 TuUB GRINDER PARTS REFERENCE

117



TIER-3 TOP CONTROL PANEL ASSEMBLY
(FOR S.N. UP TO 40-2-15-0145)

118 4012 TUB GRINDER PARTS REFERENCE



TIER-3 TOP CONTROL PANEL ASSEMBLY
(FOR S.N. UP TO 40-2-15-0145)

ITEM PART QTY. PART DESCRIPTION

1 4501714 2 BRKT\SPRING\GAS

2 4704655 1 PNL\CNTRL\ENG

3 4800291 14 BOLT\CRG\1/4X3/4\NC

4 4900084 1 NUT\TPLCK\1/4\NC

5 5700530 2 LAMP\PNL\CNTRL\12V

6 7500706 1 GAUGE\FUEL\ELEC\24V
7500668 GAUGE\FUEL\ELEC\12V
7500670 GAUGE\VOLTAGE\ADPT\24-12V

7 5700609 1 CNTRLLR\CLUTCH\HPTO14

4012 TUB GRINDER PARTS REFERENCE 119



CONTROL PANEL ASSEMBLY(FOR S.N. 40-2-16-0146 AND UP)

-
& o
i o
O - oy
) | !
i !
I'. | y
i
1 1
- & L]
- Y
1
- - !
i
5 I'l
oy
|
F . L.
Ly
™

120 4012 TUB GRINDER PARTS REFERENCE



CONTROL PANEL ASSEMBLY(FOR S.N. 40-2-16-0146 AND UP)

ITEM  PART Qry. PART DESCRIPTION
1 3800861 1 FTG\7/8MJICX1/2FP\ABULKHEAD
2 3800986 1 FTG\1/8MP\90D\ELL
3 4300034 1 CONTROL BOX
4 4400153 1 INDICATOR\FLTR\AIR\30 IN H20
5 4501543 1 BRKT\GOW\1150
6 4502760 1 WNDW\PANEL\CNTRL
7 4704046 1 FLANGE\REINFORCE\LATCH
8 4704449 1 PNL\CNTRL\PLUG
9 4704949 1 PL\BCKNG\CNTRLLR\CLTCH
10 4705035 1 PNL\CNTRL\MACHINE\3010
1 4705036 1 FRM\PANEL\CNTRL\4012
12 4705037 1 DOOR\PANEL\CNTRL
13 4705039 1 BRKT\PNL\CNTRL
14 4705042 1 ASSM\PANEL\CONTROL\4012
15 4800003 1 BOLT\HEX\3/8X1
16 4800166 8 SCR\CSK\ALN\5/16X1\NC
17 4800301 1 SCR\FLNG\SERR\1/4X3/4
18 4900076 4 NUT\FLG\SERR\3/8\NC
19 4900142 8 NUT\TPLCK\5/16\NC
20 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN
21 5700289 2 ENCL\BRKR\CRCT\7-POLE
22 5700328 3 SWITCH\RCKRWMNT\PNL\SNGL
23 5700329 1 SWITCH\RCKR\PLUG
24 5700333 16 SWITCH\RCKRWINT\PNL\MTPL
25 5700504 2 RELAY\POWR\24\VASPST\W/DIO
26 5700506 2 GAUGE\HOUR\RESET
27 5700510 1 BOOT\DUST\PUSBUTTON
28 5700519 2 GAUGE\TEMP\24\V\BRG\300DEG
29 5700542 11 SWITCH\RCKR\DPDT\24VUNLIT\15AWMOMNTRY\W/RASED BRCKT
30 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET
31 5700544 1 SWITCH\RCKR\DPDT\24\W1LIT\15A\LTCH&MOMW/RASED BRCKT
32 5700545 5 SWITCH\RCKR\DPST\24\V\2LIT\15A\LATCH\W/RAISED BRACKET
33 5700594 1 LIGHT\STROBE\BLUE\12-80VDC
34 5700652 1 SWITCHBUTTON\PUSH
35 5700747 1 LIGHT\WHT\10-30VALED
36 5700748 1 RADIO\REMOTE\OMNEX\T110R160\2.4GHz
37 5700903 1 PANEL\KEY;SWITCH\CAT\TIER 3
38 5700916 1 UNIT\DISPLAY\ADV3
39 5700917 1 UNITMMSTR\ADV3\HPTO14&15FX
40 7101029 1 PNL\CNTRL\PLUG
41 7500124 1 GRMT\RBBR\1X9/32IDX3/16T
42 7500706 1 GAUGE\FUEL\24V
43 7500755 4 CUSH\RBBR\1-OD\1/4-20X3/4
44 7500907 1 LATCH\COMP\HD\1.18-2.36
45 7500918 2 HINGE\BOLT-ON\BLACK
46 7501392 2 HINGE\BOLT-ON\270DEG\4-BLT\BLK
47 7501393 1 STOP\WIND\DR\PNL
48 7501580 6 CUSH\RBBR\3-1/8X1-3/4X1\5/16UNC
SWITCH USE
5700542 HYDRAULIC CYLINDERS
RADIO START
CONVEYOR SPEED
BEARING TEMP
5700543 TUB FWD/REYV,
5700544 CONVEYOR FWD/REYV,
5700545 LIGHTS
RADIO
LOCAL/REMOTE

4012 TUB GRINDER PARTS REFERENCE 121



CONTROL PANEL ASSEMBLY(FOR S.N. 40-2-16-0146 AND UP)

=
'-_.

g?"

=

| L
oy
-

S b
-T —

122 4012 TUB GRINDER PARTS REFERENCE



CONTROL PANEL ASSEMBLY(FOR S.N. 40-2-16-0146 AND UP)

ITEM  PART Qry. PART DESCRIPTION
1 3800861 1 FTG\7/8MJICX1/2FP\ABULKHEAD
2 3800986 1 FTG\1/8MP\90D\ELL
3 4300034 1 CONTROL BOX
4 4400153 1 INDICATOR\FLTR\AIR\30 IN H20
5 4501543 1 BRKT\GOW\1150
6 4502760 1 WNDW\PANEL\CNTRL
7 4704046 1 FLANGE\REINFORCE\LATCH
8 4704449 1 PNL\CNTRL\PLUG
9 4704949 1 PL\BCKNG\CNTRLLR\CLTCH
10 4705035 1 PNL\CNTRL\MACHINE\3010
1 4705036 1 FRM\PANEL\CNTRL\4012
12 4705037 1 DOOR\PANEL\CNTRL
13 4705039 1 BRKT\PNL\CNTRL
14 4705042 1 ASSM\PANEL\CONTROL\4012
15 4800003 1 BOLT\HEX\3/8X1
16 4800166 8 SCR\CSK\ALN\5/16X1\NC
17 4800301 1 SCR\FLNG\SERR\1/4X3/4
18 4900076 4 NUT\FLG\SERR\3/8\NC
19 4900142 8 NUT\TPLCK\5/16\NC
20 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN
21 5700289 2 ENCL\BRKR\CRCT\7-POLE
22 5700328 3 SWITCH\RCKRWMNT\PNL\SNGL
23 5700329 1 SWITCH\RCKR\PLUG
24 5700333 16 SWITCH\RCKRWINT\PNL\MTPL
25 5700504 2 RELAY\POWR\24\VASPST\W/DIO
26 5700506 2 GAUGE\HOUR\RESET
27 5700510 1 BOOT\DUST\PUSBUTTON
28 5700519 2 GAUGE\TEMP\24\V\BRG\300DEG
29 5700542 11 SWITCH\RCKR\DPDT\24VUNLIT\15AWMOMNTRY\W/RASED BRCKT
30 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET
31 5700544 1 SWITCH\RCKR\DPDT\24\W1LIT\15A\LTCH&MOMW/RASED BRCKT
32 5700545 5 SWITCH\RCKR\DPST\24\V\2LIT\15A\LATCH\W/RAISED BRACKET
33 5700594 1 LIGHT\STROBE\BLUE\12-80VDC
34 5700652 1 SWITCHBUTTON\PUSH
35 5700747 1 LIGHT\WHT\10-30VALED
36 5700748 1 RADIO\REMOTE\OMNEX\T110R160\2.4GHz
37 5700903 1 PANEL\KEY;SWITCH\CAT\TIER 3
38 5700916 1 UNIT\DISPLAY\ADV3
39 5700917 1 UNITMMSTR\ADV3\HPTO14&15FX
40 7101029 1 PNL\CNTRL\PLUG
41 7500124 1 GRMT\RBBR\1X9/32IDX3/16T
42 7500706 1 GAUGE\FUEL\24V
43 7500755 4 CUSH\RBBR\1-OD\1/4-20X3/4
44 7500907 1 LATCH\COMP\HD\1.18-2.36
45 7500918 2 HINGE\BOLT-ON\BLACK
46 7501392 2 HINGE\BOLT-ON\270DEG\4-BLT\BLK
47 7501393 1 STOP\WIND\DR\PNL
48 7501580 6 CUSH\RBBR\3-1/8X1-3/4X1\5/16UNC
SWITCH USE
5700542 HYDRAULIC CYLINDERS
RADIO START
CONVEYOR SPEED
BEARING TEMP
5700543 TUB FWD/REYV,
5700544 CONVEYOR FWD/REYV,
5700545 LIGHTS
RADIO
LOCAL/REMOTE

4012 TUB GRINDER PARTS REFERENCE 123



REAR AUXILIARY CONTROL PANEL

124 4012 TUB GRINDER PARTS REFERENCE



REAR AUXILIARY CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4501734 1 SHEET\PANEL\CONTROL\AUX\REAR

2 4800498 4 SCR\PAN\PHL\#10X3/4\NF

3 5700324 3 SWITCH\RCKR\ACTR\BLK

4 5700328 3 SWITCH\RCKRIMNT\PNL\SNGL

5 5700432 3 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A

4012 TUB GRINDER PARTS REFERENCE

125



ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS &
MOTOR MOUNTS - 650 HP ENGINE

126 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - CLUTCH,

PUMPS

MOTOR MOUNTS - 650 HP ENGINE

ITEM PART QTY. PART DESCRIPTION

1 0900121 1 CLUTCH\HPTO\14\DD

2 0900123 1 ENG\CAT\650HP\TIERII

3 3600333 1 FLG\3-15/161DX4L\1810\DRLIN\HUB
4 3600449 1 DRLIN\IND\1810\28"

5 4200073 1 PUMP\HYD\75ML\LOAD;SENSE
6 4200080 1 PUMP\DRIVE\RH\B

7 4200081 1 PUMP\DRIVE\LH\B

8 4200082 1 PUMP\HYD\3.15X.67\SAE-B

9 4300009 1 SENSORWMAG\W/HARDWARE
10 4703093 1 SPKT\SENSOR\20T\3-15/16 BORE
11 4703170 1 MNT\ENGINE\REAR

12 4703171 1 BRKT\ENG\FRONT\3412E

13 4703178 4 WASH\SNUB\MNT\ENG

14 4703834 1 BRKT\SNSR\HPTO14\GUSSTED
15 4800323 4 SCR\SET\AL1/2X1\NC

16 4800494 4 BOLT\HEX\7/8X3-1/2\GR8\NC

17 4800519 24 BOLT\HEX\7/16X1-1/2\GR8\NF
18 4800633 4 BOLT\HEX\1X5-1/2\NC\GR5\PLT
19 4800928 4 BOLT\FLG\SERR\1/2X1-1/4\NC
20 4900093 12 NUT\HEX\7/16\GR8\NC

21 4900136 4 NUT\NYLCK\7/8\NC

22 5000053 4 WASH\LOCK\1

23 5000120 4 WASH\FLAT\7/8\EXTRTHK\GR8
24 6200049 1 KEY\SQ\1X4

25 7501061 4 CUSH\RBBR4-7/80DX3-3/8\>

REPLACEMENT PARTS FOR 0900121
0900135

CLUTCH\HPTO\14\TAILSTOCK

4012 TUB GRINDER PARTS REFERENCE

127



ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS &
MOTOR MOUNTS - 860 HP ENGINE

128 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS
- 860 HP ENGINE

MOTOR MOUNTS

ITEM PART QTY. PART DESCRIPTION

1 0900136 1 ENG\CAT\860HP\TIERI

2 0900137 1 CLUTCH\HPTO\20\DD

3 3600495 1 DRLIN\IND\DIN225\28"

4 4200073 1 PUMP\HYD\75ML\LOAD;SENSE

5 4200082 1 PUMP\HYD\3.15X.67\SAE-B

6 4200102 1 PUMP\DRIVE\RH\B\8-BOLT

7 4200103 1 PUMP\DRIVE\LH\B\8-BOLT

8 4300009 1 SENSOR\WMAG\W/HARDWARE

9 4703178 4 WASH\SNUB\MNT\ENG

10 4703392 1 BRKT\FLTR\FUEL\PRI\860

11 4703393 1 SPKT\SENSOR\20T\3-15/16 BORE
12 4703400 1 LOOP\SAFETY\DRIVELINE\8"

13 4704404 1 BRKT\SENSOR\SPEED\HPTO20DD
14 4704496 1 BRKT\ENG\FRONT\3412E

15 4704710 1 MNT\ENGINE\REAR\W/CLUTCH SUP
16 4704711 1 BRKT\SUP\CLUTCH

17 4800010 4 BOLT\HEX\5/8X2

18 4800021 5 BOLT\HEX\5/8X3

19 4800494 4 BOLT\HEX\7/8X3-1/2\GR8\NC

20 4800633 4 BOLT\HEX\1X5-1/2\NC\GR5\PLT
21 4800928 4 BOLT\FLG\SERR\1/2X1-1/4\NC

22 4800959 8 BOLT\HEX\5/8X2\NF\GR8

23 4900005 5 NUT\HEX\5/8\NC

24 4900136 4 NUT\NYLCK\7/8\NC

25 5000002 10 WASH\FLAT\5/8

26 5000003 17 WASH\LOCK\5/8

27 5000053 4 WASH\LOCK\1

28 5000120 4 WASH\FLAT\7/8\EXTRTHK\GR8

29 7501061 4 CUSH\RBBR4-7/80DX3-3/8\>

4012 TUB GRINDER PARTS REFERENCE

129



ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS
RADIATOR & MOTOR MOUNTS - 950 HP ENGINE

130 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - CLUTCH, PUMPS
RADIATOR & MOTOR MOUNTS - 950 HP ENGINE

ITEM PART QTY. PART DESCRIPTION

1 0900153 1 ENG\CAT\C-27\950HP\TIER2\HRZNTLGRNDR

2 0900155 1 CLUTCH\FLEX\HPTO15TFO

3 0900178 1 RAD\ENG\AKG\950HP\CAT

4 0900179 1 TANK\SURGE\RAD\AKG\950HP

5 4200125 1 PUMP\HYDW.00CID\LOADSNSE

6 4200127 1 PUMP\HYD\35/25/RH/PLP-

7 4200128 1 PUMP\HYD\3.15X1.27\RH\B

8 4200129 1 PUMP\HYD\1.58\RH\

9 4300088 1 SENSORWMAG\W/HARDWARE

10 4703178 3 WASH\SNUB\WMINT\ENG

1 4703181 2 WASH\SNUB\MNT

12 4703393 1 SPKT\SENSOR\W20T\3-15/16 BORE

13 4704249 1 BRKT\SNSR

14 4704908 1 BRKT\ENG\FRONT\C27

15 4704909 1 BRKT\ENG\REAR\C27

16 4704925 1 PL\BRKNCOMP\AC

17 4704929 1 BRKTTUBE\CHRGAIR

18 4800003 6 BOLTHEX\3/8X1

19 4800017 3 BOLTMHEX\3/4X3

20 4800021 3 BOLTHEX\5/8X3

21 4800034 4 BOLTMHEX\3/8X1-1/2

22 4800450 6 SCR\CAP\ALN\5/8X2\NC

23 4800633 3 BOLMHEX\1X5-1/2NC\GR5\PLT

24 4801222 1 BOLT\U\3/8X4X5-1/2

25 4900002 12 NUT\HEX\3/8\NC

26 4900004 3 NUTHEX\3/ANC

27 4900005 3 NUT\HEX\5/8\INC

28 5000001 6 WASH\FLAT\3/8

29 5000002 3 WASH\FLAT\5/8

30 5000003 3 WASH\LOCK\5/8

31 5000005 6 WASH\FLAT\3/4

32 5000012 3 WASH\LOCK\3/4

33 5000019 12 WASH\LOCK\3/8

34 5000053 3 WASH\LOCK\1

35 7100349 2 PL\SHRD\RAD\RTNR

36 7100911 1 MNT\ENG\REAR\C27/32HORIZ

37 7100958 1 BRCKMSPPRT\CLUTCHHPTO20TD

38 7100977 4 WASH\SNUB\1-7/8X17/32

39 7100985 1 ARM\SPPRT\CLTCH

40 7100989 1 SPPRTEXHAIR

41 7501061 3 CUSH\RBBRW-7/80DX3-3/8\>

42 7501183 2 CUSH\RBBR\1.87"0DX1.31"IDX390LB

43 7501198 1 BRKT\COMP\WC\ZEXEL

44 7501281 2 CUSH\RBBR\3-1/20DX2-7/8\>

45 7501286 1 CPLNG\FLEX\AC8.WN.F2K.18.86

46 7501408 1 FAN\RAD\S6\8BLADE\C27T2
NOT SHOWN
1600040 4 V-BELT\B\65
3600499 1 FLGW4-7/16X4L\DIN225\1SQKEY
3600668 1 FLGWY-1/2X4L\DIN225\1KEY
3600669 1 DRLIN\IND\DIN225\41-3/4L
4703172 1 LOOP\SAFETY\DRIVELINE\12"

4012 TUB GRINDER PARTS REFERENCE

131



ENGINE COMPARTMENT ASSEMBLY - AIR FILTER &

MUFFLER - 650 HP ENGINE

4012 TUB GRINDER PARTS REFERENCE

132



ENGINE COMPARTMENT ASSEMBLY - AIR FILTER &
MUFFLER - 650 HP ENGINE

ITEM PART QTY. PART DESCRIPTION

1 3800716 1 FTG\7/16MOR\ORFICE\0.030
2 4000227 1 VALVE\CHECK\7/16MORX7/16MJIC
3 4702289 1 STRAP\MFFLR\3412\650HP
4 4703141 1 PIPE\EXHUAST

5 4703144 1 BRKT\AIRCLEANER

6 4703146 2 TUBENINTAKE\AIR

7 4703147 4 TUBE\NINTAKE\AIR

8 4703148 1 BRKT\AIRCLEANER

9 4703149 1 BRKT\MUFFLER

10 4703186 1 BRKT\CAC\3412

11 4703197 4 AIRFLTR\BRCKT\SPCR

12 4703199 2 BRACE\AIRCLEANER

13 4800114 10 BOLT\HEX\1/2X2

14 4800913 10 BOLT\FLG\SERR\3/8X1\NC
15 4800914 16 BOLT\FLG\SERR\3/8X1-1/4\NC
16 4900014 10 NUT\TPLCK\1/2\NC

17 4900109 26 NUT\FLG\TPLCK\3/8\NC

18 7500514 4 FTG\RBBR\7\Q0DEG\ELL

19 7500643 2 FTG\RBBR\7\CPLG

20 7500644 16 CLMP\HOSE\7

21 7500910 2 FTG\RBBR\7x6\CPLG

22 7500920 2 AIRCLEANER\FVG

23 7500954 1 MFFLR\CAT\3412\OFFSET
24 7500955 2 FTG\SI\4\CONN

25 7500956 6 FTG\SI\5\CONN

26 7500957 1 TUBE\RD\5\45DEG\CAC

27 7500958 1 TUBE\RD\5\45DEGW2\CAC
28 7500959 1 TUBE\RD\5\UPPR\CAC

29 7500960 1 TUBE\RD\S\UPPR\CAC\TURBO
30 7500962 8 CLAMP\HOSEM\CTORQ

31 7500963 24 CLAMP\HOSE\5\CTORQ

32 7500965 1 TUBE\Y\4X4X5\WELDED

33 7501066 2 SPRTR\INLINE\H001906

REPLACEMENT FILTER ELEMENT FOR 7500920

4400084 FLTREELMT\AIR\PRIMARY
4400085 FLTREELMT\AIR\SAFETY
REPLACEMENT FILTERS
4400029 ENGINE OIL FILTER
4400082 ENGINE PRIMARY FUEL/ WATER SEPERATOR FILTER
4400030 FUEL FILTER

4012 TUB GRINDER PARTS REFERENCE 133



EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE
EEEEEEEEEEEEEEEEEEE

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



ENGINE COMPARTMENT ASSEMBLY - AIR FILTER &
MUFFLER - 860 HP ENGINE

ITEM PART QTY. PART DESCRIPTION

1 0900136 1 ENG\CAT\860HP\TIERI

2 4702289 1 STRAP\MFFLR\3412\650HP
3 4703141 1 PIPE\EXHAUST

4 4703146 2 TUBENINTAKE\AIR

5 4703147 4 TUBENINTAKE\AIR

6 4703197 4 AIRFLTR\BRCKT\SPCR

7 4703199 2 BRACE\AIRCLEANER

8 4704482 1 BRKT\AIRCLEANER

9 4704483 1 BRKTAIRCLEANER

10 4704484 1 BRKT\MUFFLER\JWAC

11 4800114 10 BOLT\HEX\1/2X2

12 4800913 8 BOLT\FLG\SERR\3/8X1\NC
13 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC
14 4900014 10 NUT\TPLCK\1/2\NC

15 4900109 16 NUT\FLG\TPLCK\3/8\NC
16 7500514 4 FTG\RBBR\7\Q0DEG\ELL
17 7500643 2 FTG\RBBR\7\CPLG

18 7500644 16 CLMP\HOSE\7

19 7500910 2 FTG\RBBR\7x6\CPLG

20 7500920 2 AIRCLEANER\FVG

21 7500954 1 MFFLR\CAT\3412\OFFSET
22 7501066 2 SPRTR\INLINE\H001906

REPLACEMENT FILTER ELEMENT FOR 7500920

4400084 FLTREELMT\AIR\PRIMARY
4400085 FLTR\ELMTAIR\SAFETY
REPLACEMENT FILTERS
4400029 ENGINE OIL FILTER
4400094 ENGINE PRIMARY FUEL/ WATER SEPERATOR FILTER
4400030 FUEL FILTER

4012 TUB GRINDER PARTS REFERENCE

135



ENGINE COMPARTMENT ASSEMBLY - AIR FILTER &
MUFFLER - 950 HP ENGINE

136 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - AIR FILTER &

MUFFLER - 950 HP ENGINE
ITEM PART QTY. PART DESCRIPTION
1 0900153 1 ENG\CAT\C-27\950HP\TIER2\HRZNTLGRNDR
2 0900155 1 CLUTCH\FLEX\HPTO15TFO
3 4801222 1 BOLT\U\3/8X4X5-1/2
4 4801223 1 BOLT\U\1/2\8-3/4X10-3/8
5 7100856 2 BRCKT\MFFLR\C27_C32
6 7100859 2 TOP\BRCKT\MFFLR
7 7100860 2 STBLZR\BRCKT\MFFLR
8 7100926 1 TUBE\EXH\LEFT
9 7100927 1 TUBE\EXH\RIGHT
10 7100928 1 TUBE\EXH\EXIT\LEFT
11 7100930 2 TUBE\AIR\INLET
12 7100940 1 TUBE\DRAWOFF\RAD
13 7100956 1 TUBE\AIR\ENG
14 7100963 1 MNT\FLTR\AIR\LEFT
15 7100964 1 MNT\FLTR\AIR\RIGHT
16 7100986 1 BASE\SPRT\EXH\AIR
17 7100987 1 BRCKT\SPPRT\EXH
18 7100988 1 BRCKT\SPPRT\AIR\CHRG
19 7100989 1 SPPRT\EXHAIR
20 7500922 2 FTG\RBBR\7TO6\90DEG\ELL
21 7500925 2 CLAMP\EXHAUST\6
22 7501066 2 SPRTR\INLINE\H001906
23 7501247 2 CLAMP\EXH\6\U-BOLT
24 7501272 2 EXH\CPLNG\FLEX\STRGHT
25 7501273 2 CLMP\EXH\V-BAND\5-3/4
26 7501274 2 AIRCLEANER\FRG\18"
27 7501276 4 90DEG REDUCING ELBOW
28 7501278 4 CLMP\AIRCLEANER\18"
29 7501279 1 FTG\RBBR\6TO5\90DEGELL
30 7501284 2 MFFLR\DONALDSON\M122300
31 7501327 4 CLAMP\EXH\G\BAND\FLAT
32 7501329 1 FTG\RBBR\S\STRGHT

REPLACEMENT FILTER ELEMENT FOR 7501274

4400122
4400123

REPLACEMENT FILTERS
4400117
4400125
4400133

4012 TUB GRINDER

FLTREELMT\AIR\PRMRY\
FLTREELMTAIR\SAFTY

FLTRAELMT\OIL\CAT
FLTR\ELMT\FUEL\CAT
FLTR\FUEL\CAT\PRIMARY W/SPRTR

PARTS REFERENCE

137



ENGINE COMPARTMENT ASSEMBLY - RADIATOR AND FAN
650 HP & 860 HP ENGINES

138 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - RADIATOR AND FAN
650 HP & 860 HP ENGINES

ITEM PART QTY. PART DESCRIPTION
1 0900124 1 RAD\ENG\AKG\650HP\CAT for 650 HP Engine
1 0900138 RAD\ENG\AKG\860HP\CAT for 860 HP Engine
2 1600040 4 V-BELT\B\65
3 4703134 1 SHROUD\ENGINE\FRONT
4 4703176 2 ANGLE\SEAL\RAD
5 4703181 2 WASH\SNUB\MNT
6 4703185 1 BRKT\GUARD\FAN
7 4703193 2 MNT\RAD\AKG
8 4703200 1 SH\GUARD\FAN
9 4703801 1 CVR\RAD\SHROUD\FRNT\ASSY
10 4703814 1 BRKT\HOSE\CLNR\SCRN
11 4800017 4 BOLT\HEX\3/4X3
12 4800098 16 BOLT\HEX\3/8X1-1/4\NC
13 4800156 2 BOLT\HEX\3/8X3
14 4800178 4 BOLT\HEX\1/2X1-3/4
15 4800913 18 BOLT\FLG\SERR\3/8X1\NC
16 4800925 2 BOLT\HEX\7/8X5
17 4900076 4 NUT\FLG\SERR\3/8\NC
18 4900100 4 NUT\FLG\TPLCK\1/2\NC
19 4900109 18 NUT\FLG\TPLCK\3/8\NC
20 4900139 4 NUT\TPLCK\3/4\GR8\NC
21 4900167 6 NUT\FLG\5/16\WIDEBASE
22 5000001 8 WASH\FLAT\3/8
23 5000019 16 WASH\LOCK\3/8
24 5000106 2 WASH\LOCK\7/8
25 5000115 4 WASH\FLAT\3/4\EXTRTHK\GR8
26 7500937 2 SEAL\BULB\TRIM\37-1/4"
27 7500937 2 SEAL\BULB\TRIM\67-3/8"
28 7500937 1 SEAL\BULB\TRIM\73-1/4"
29 7500942 4 GRMT\RBBR\1.125X9/16X.656
30 7500961 1 FAN\RAD\46\16BLADE\3412T2
31 7500964 1 GAURD\FAN\46
32 7501062 2 CUSH\RBBR\3-1/20DX2-7/8\>
NOT SHOWN
3700630 3.125ft HOSE\AIR\6"ID\
7500644 2 CLAMP\HOSE\7

4012 TUB GRINDER PARTS REFERENCE

139



- GULL WING DOORS

ENGINE COMPARTMENT ASSEMBLY

650 HP AND 860 HP ENGINES

4012 TUB GRINDER PARTS REFERENCE

140



ENGINE COMPARTMENT ASSEMBLY - GULL WING DOORS
650 HP AND 860 HP ENGINES

ITEM PART QTY. PART DESCRIPTION

1 4703129 1 COVER\ENG\LH

2 4703130 1 COVER\ENG\RH

3 4703131 4 BRKT\PIVOT\DOOR

4 4703134 1 SHROUD\ENGINE\FRONT

5 4703135 1 SHROUD\ENGINE\REAR

6 4703136 2 BELT\CUSHION\SHROUD

7 4703137 2 BELT\CUSHION\SHROUD\REAR
8 4703142 1 CVR\RIDGE\SHROUD\ENG

9 4703150 1 DOOR\ACCESS\SHOURD\REAR for 650 HP Engine
9 4704485 DOOR\ACCESS\SHRD\REAR\860 for 860 HP Engine
10 4703580 2 ASSY\DOOR\LH\COMP\ENG

1 4703581 2 ASSY\DOOR\COMP\ENG

12 4703805 2 CAP\TAB\LATCH\DOOR\SCRN\ROT
13 4703806 1 LATCH\ASSY\DOOR\SCRN\ROT
14 4703808 2 HINGE\LATCH\DOOR\SCRN\ROT
15 4703809 1 RTNR\LVR\LATCH\DOOR\SCRN
16 4703830 4 MNT\LATCH\DOOR\SHIM

17 4800085 16 BOLT\HEX\1/2X1

18 4800168 4 SCR\FLNG\SERR\1/4X1

19 4800641 1 PIN\LOCK\SELF\1/2X2.5

20 4800642 1 RIVIPOP\STL\3/16X11/16

21 4800913 30 BOLT\FLG\SERR\3/8X1\NC

22 4800914 4 BOLT\FLG\SERR\3/8X1-1/4\NC
23 4800928 12 BOLT\FLG\SERR\1/2X1-1/4\NC
24 4900014 10 NUT\TPLCK\1/2\NC

25 4900084 4 NUT\TPLCK\1/4\NC

26 4900100 12 NUT\FLG\TPLCK\1/2\NC

27 4900109 28 NUT\FLG\TPLCK\3/8\NC

28 4900117 8 NUT\TPLCK\5/16\NF

29 4900167 8 NUT\FLG\5/16\WIDEBASE

30 5000006 6 WASH\LOCK\1/2

31 7500345 8 BALL STUD

32 7500346 8 SAFETY CLIP

33 7500583 8 END FITTING\GAS SPRING

34 7500590 1 ENCL\OPS\8-1/2X11X1-5/8

35 7500664 8 BALL STUD\SHOCK\FITTING\M6
36 7500665 8 END FITTING\GAS SPRING \m6
37 7500666 8 SAFETY CLIP

38 7500680 4 SPRNG\GAS\60LB\9416K174

39 7500705 4 SPRNG\GAS\250LB\9416K224
40 7500736 1 GRIP\HAND\1X4-1/2\FLG

41 7500882 1 CBL\ASSY\7/64X12

4012 TUB GRINDER PARTS REFERENCE

141



ENGINE COMPARTMENT ASSEMBLY - HYDRAULIC
RADIATORS -650 HP AND 860 HP ENGINES

142 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - HYDRAULIC
RADIATORS -650 HP AND 860 HP ENGINES

ITEM PART QTY. PART DESCRIPTION

1 4000219 2 RAD\HYD\23X19\1-1/16"-1

2 4501490 1 BRKT\CLAMP\FRM\COOLER\OIL
3 4703175 1 MNT\COOLER

4 4703177 3 BRKT\COOLER\OIL

5 4703180 1 FRM\PIVOT\COOLER\OIL

6 4800003 2 BOLT\HEX\3/8X1

7 4800913 12 BOLT\FLG\SERR\3/8X1\NC

8 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC
9 4900023 13 NUT\TPLCK\3/8\NC

10 4900109 10 NUT\FLG\TPLCK\3/8\NC

11 7500891 1 KNOB\CLAMP\3/8NCx1"STUD

4012 TUB GRINDER PARTS REFERENCE

143



ENGINE COMPARTMENT ASSEMBLY - ENGINE SIDE DOORS - LH
650 HP AND 860 HP ENGINES

144 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - ENGINE SIDE DOORS - LH
650 HP AND 860 HP ENGINES

ITEM PART QTY. PART DESCRIPTION

1 4703132 1 DOOR\ACCESS\ENGINE

2 4703577 2 HINGE\FAB\3\BASE

3 4703578 2 HINGE\FAB\3-1/2\OUTER

4 4703579 2 HINGE\ASSY\FAB\3-1/2

5 4704046 2 FLANGE\REINFORCE\LATCH

6 4800089 2 BOLT\HEX\3/8X4

7 4800457 4 SCR\RD\PLHW#10X5/8

8 4800913 4 BOLT\FLG\SERR\3/8X1\NC

9 4900023 6 NUT\TPLCK\3/8\NC

10 4900072 4 NUT\HEX\#10\NC

11 5000071 4 WASH\LOCK;EXT\STAR\#10

12 7500907 2 LATCH\COMP\HD\1.18-2.36

13 7500908 2 LATCH\COMP\HD\OFFSET,CAM
4704459 LATCH\COMP\KIT\REPAIR

Includes 5, 7, 12, 13, and 7500977

7500977 LOCTITE\BLUE\242\5ML

4012 TUB GRINDER PARTS REFERENCE 145



ENGINE COMPARTMENT ASSEMBLY - ENGINE SIDE DOORS - RH
650 HP AND 860 HP ENGINES

146 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - ENGINE SIDE DOORS - RH
650 HP AND 860 HP ENGINES

ITEM PART QTY. PART DESCRIPTION

1 4703133 1 DOOR\ACCESS\ENGINE

2 4703577 2 HINGE\FAB\3\BASE

3 4703578 2 HINGE\FAB\3-1/2\OUTER

4 4703579 2 HINGE\ASSY\FAB\3-1/2

5 4704046 2 FLANGE\REINFORCE\LATCH

6 4800089 2 BOLT\HEX\3/8X4

7 4800457 4 SCR\RD\PLH\#10X5/8

8 4800913 4 BOLT\FLG\SERR\3/8X1\NC

9 4900023 6 NUT\TPLCK\3/8\NC

10 4900072 4 NUT\HEX\#10\NC

11 5000071 4 WASH\LOCK;EXT\STAR#10

12 7500907 2 LATCH\COMP\HD\1.18-2.36

13 7500908 2 LATCH\COMP\HD\OFFSET,CAM
4704459 LATCH\COMP\\KIT\REPAIR

Includes 5, 7, 12, 13, and 7500977

7500977 LOCTITE\BLUE\242\5ML

4012 TUB GRINDER PARTS REFERENCE 147



950 HP - SHROUD ASSEMBLY

SEE DETAIL 8

SEE DETAIL €

SEE DETAIL D

148 4012 TUB GRINDER PARTS REFERENCE



950 HP - SHROUD ASSEMBLY - DETAILS A & B

\\\ \\ Il

\ .

\ \\ J—

\\, \\ e

\ o\ L

\. \\ [
= o)
@

4012 TuUB GRINDER PARTS REFERENCE 149



950 HP - SHROUD ASSEMBLY - DETAILS C & D

150 4012 TUB GRINDER PARTS REFERENCE



950 HP

- SHROUD ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4703129 1 COVER\ENG\LH

2 4703131 4 BRKT\PIVOT\DOOR

3 4703136 2 BELT\CUSHION\SHROUD

4 4703137 2 BELT\CUSHION\SHROUD\REAR
5 4703142 1 CVR\RIDGE\SHROUD\ENG

6 4703801 1 CVR\RAD\SHROUD\FRNT\ASSY
7 4703808 2 HINGE\LATCH\DOOR\SCRN\ROT
8 4703809 1 RTNR\LVR\LATCH\DOOR\SCRN
9 4704739 1 HNDL\SHRD

10 4704905 1 MNT\TANK\OIL

1 4704906 1 COVER\OILTANK

12 4704907 1 COVER\TANK\OIL\LH

13 4704915 1 CVR\HOLE\ACCSS

14 4704916 1 FRM\CVR\TANK\OIL

15 4704917 1 MNT\TANK\OIL

16 4800003 38 BOLT\HEX\3/8X1

17 4800082 10 BOLT\HEX\1/2X1-1/2

18 4800188 4 BOLT\HEX\1/2X4

19 4800641 1 PIN\LOCK\SELF\1/2X2.5

20 4800642 1 RIVIPOP\STL\3/16X11/16

21 4800913 110 BOLT\FLG\SERR\3/8X1\NC

22 4800914 12 BOLT\FLG\SERR\3/8X1-1/4\NC
23 4800928 6 BOLT\FLG\SERR\1/2X1-1/4\NC
24 4900001 14 NUT\HEX\1/2\NC

25 4900002 25 NUT\HEX\3/8\NC

26 4900082 46 NUT\INSERT\3/8\.027X.150GR
27 4900100 6 NUT\FLG\TPLCK\1/2\NC

28 4900109 34 NUT\FLG\TPLCK\3/8\NC

29 4900117 6 NUT\TPLCK\5/16\NF

30 4900167 6 NUT\FLG\5/16\WIDEBASE

31 5000001 103 WASH\FLAT\3/8

32 5000004 28 WASH\FLAT\1/2

33 5000006 18 WASH\LOCK\1/2

34 5000019 57 WASH\LOCK\3/8

35 5700317 4 LAMP\HALOGEN\\4X6\24V

36 7100349 2 PL\SHRD\RAD\RTNR

37 7100867 1 TANK\OIL\C27/32

38 7100871 1 SHROUD\ENGINE\FRONT

39 7100872 1 COVER\ENG\RH

40 7100875 2 ASSY\DOOR\LH\COMP\ENG

41 7100877 2 ASSY\DOOR\RH\COMP\ENG

42 7100879 1 LATCH\ASSY\DOOR\SCRN\ROT
43 7100933 2 COVER\ACCESS\RAD\LEFT

44 7100934 2 COVER\WACCESS\RAD\RIGHT
45 7100941 1 DOOR\FR\SHRD\C27/32

46 7100951 2 MNT\SHRD\FRNT

47 7100977 4 WASH\SNUB\1-7/8X17/32

48 7500345 4 BALL STUD

49 7500346 2 SAFETY CLIP

50 7500583 2 END FITTING\GAS SPRING

51 7500590 1 ENCL\OPS\8-1/2X11X1-5/8

52 7500664 6 BALL STUD\SHOCK\FITTING\M6
53 7500680 2 SPRNG\GAS\60LB\9416K174
54 7500705 1 SPRNG\GAS\250LB\9416K224
55 7500882 1 CBL\ASSY\7/64X12

56 7501183 2 CUSH\RBBR\1.87"0DX1.31"IDX390LB

4012 TUB GRINDER PARTS REFERENCE

151



SHROUD FRONT DOOR ASSEMBLY

950 HP

4012 TUB GRINDER PARTS REFERENCE

152



950 HP

- SHROUD FRONT DOOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1400616 1 SHVE\BK-1\1"BORE

2 1600097 1 V-BELT\B225

3 2000082 2 BRG\BALL\SEALED\1.811X2.4409
4 3800043 2 FTG\LUB\1/8MPXZRK\SHORT

5 3900031 1 MTR\HYD\101-1011\5.9Cl

6 4600228 4 RLLR\GUIDE\LDDR\CAB

7 4703805 2 CAP\TAB\LATCH\DOOR\SCRN\ROT
8 4703830 6 MNT\LATCH\DOOR\SHIM

9 4800053 6 BOLT\CRG\3/8X1\NC

10 4800071 4 BOLT\HEX\5/16X1-1/4

1 4800197 1 BOLT\HEX\3/8X3-1/2

12 4800277 38 BOLT\HEX\1/4X1

13 4800456 2 PIN\RLLD\3/16X1-1/8

14 4800913 44 BOLT\FLG\SERR\3/8X1\NC

15 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC
16 4900002 3 NUT\HEX\3/8\NC

17 4900007 4 NUTHEX\1/2\NF

18 4900009 3 NUTHEX\1/4\NC

19 4900027 4 NUT\FLG\TPLCK\5/16\NC

20 4900040 38 NUT\FLG\SERR\1/4NC

21 4900042 2 NUTNAM\IANC

22 4900076 22 NUT\FLG\SERR\3/8\NC

23 4900082 26 NUTINSERT\3/8\.027X.150GR
24 5000001 55 WASH\FLAT\3/8

25 5000006 4 WASH\LOCK\1/2

26 5000007 2 WASH\1-1/4\MACH\BUSH

27 5000018 1 WASH\FLAT\1\10GA\1-1/2 O.D.
28 5000019 2 WASH\LOCK\3/8

29 5000023 35 WASH\FLAT\5/16

30 5000024 38 WASH\LOCK\1/4

31 5000035 3 WASH\FLAT\1/4

32 5000121 35 WASH\FLAT\1/4\EXTRTHK\GR8
33 7100527 1 SCREEN\ROTATING

34 7100528 1 SCREEN\ROTATING\ASSEMBLY
35 7100531 1 SCREEN\RADIATOR\FECON

36 7100651 2 HINGE\RAD\LONG

37 7100652 2 HINGE\RAD\SHORT

38 7100653 2 PIN\HINGE\RAD

39 7100654 2 HINGE\RAD

40 7100782 1 BRUSH\WIPER\RAD

41 7100881 1 MNT\DOOR\SCRN\ROT

42 7100932 4 BRCKT\BEARING\CAM

43 7100935 1 TENS\BELT\SCRN\ROT

44 7100936 1 BRCKMTENS\BELT

45 7100937 1 CVRBTTM\SCRN

46 7100938 1 COVER\TOP\SCRN

47 7100939 1 TUBE\SUCTION\RAD

48 7100959 2 STRAP\RETAINER\SCREEN\RADIATOR
49 7100960 2 STRAP\RETAINER\SCREEN\RADIATOR
50 7100991 1 BOLT\TENSION\BELT

51 7101020 1 SEAL\SUCTION\RAD

52 7101084 2 BRUSH\STRIP\3/8X103\NYLON
53 7101202 1 WASH\SPCR\1-1/20DX1.21875IDX1/4THCK
54 7501077 1 SHEAVE\SCRN\RAD

4012 TUB GRINDER PARTS REFERENCE

153



950 HP - LEFT HAND ENGINE DOOR

4012 TUB GRINDER PARTS REFERENCE

154



950 HP - LEFT HAND ENGINE DOOR

ITEM PART QTY. PART DESCRIPTION

1 4703577 2 HINGE\FAB\3\BASE

2 4703578 2 HINGE\FAB\3-1/2\0UTER

3 4704046 2 FLANGE\REINFORCE\LATCH

4 4800089 2 BOLT\HEX\3/8X4

5 4800657 6 SCR\RD\PHL\#10-24X5/8

6 4800913 4 BOLT\FLG\SERR\3/8X1\NC

7 4900023 6 NUT\TPLCK\3/8\NC

8 4900072 6 NUT\HEX\#10\NC

9 5000071 6 WASH\LOCK;EXT\STARW10

10 7100876 1 DOOR\ACCESS\ENGINE

11 7500907 2 LATCH\COMP\HD\1.18-2.36

12 7500908 2 LATCH\COMP\HD\OFFSET:CAM
4703579 HINGE\ASSY\FAB\3-1/2

(INCLUDES #1, 2, 4, & 7)

7100875 ASSY\DOOR\LH\COMP\ENG

4012 TUB GRINDER PARTS REFERENCE

155



950 HP - RIGHT HAND ENGINE DOOR

156 4012 TUB GRINDER PARTS REFERENCE



950 HP - RIGHT HAND ENGINE DOOR

ITEM PART QTY. PART DESCRIPTION

1 4703577 2 HINGE\FAB\3\BASE

2 4703578 2 HINGE\FAB\3-1/2\0UTER

3 4704046 2 FLANGE\REINFORCE\LATCH

4 4800089 2 BOLT\HEX\3/8X4

5 4800657 6 SCR\RD\PHL\#10-24X5/8

6 4800913 4 BOLT\FLG\SERR\3/8X1\NC

7 4900023 6 NUT\TPLCK\3/8\NC

8 4900072 6 NUT\HEX\#10\NC

9 5000071 6 WASH\LOCK;EXT\STARW10

10 7100878 1 DOOR\ACCESS\ENGINE

11 7500907 2 LATCH\COMP\HD\1.18-2.36

12 7500908 2 LATCH\COMP\HD\OFFSET,CAM
4703579 HINGE\ASSY\FAB\3-1/2

(INCLUDES #1, 2,4, &7)

7100877 ASSY\DOOR\RH\COMP\ENG

4012 TUB GRINDER PARTS REFERENCE

157



ENGINE COMPARTMENT ASSEMBLY - ROTOR SCREEN
CLEANER (S.N. UP TO 40-2-FJ-0136)

158 4012 TUB GRINDER PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY - ROTOR SCREEN
CLEANER (S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 4702596 1 BRUSH\STRIP\1/2X21

2 4703552 2 BRKT\BRUSH\STRIP\SCRN\ROT

3 4703810 1 ENCL\HPPR\SCRN\ROT

4 4800642 5 RIVIPOP\STL\3/16X11/16

5 4800913 4 BOLT\FLG\SERR\3/8X1\NC

6 4900082 10 NUT\INSERT\3/8\.027X.150GR
NOT SHOWN
3700630 HOSE\AIR\6"ID\

4012 TUB GRINDER PARTS REFERENCE 159



ROTARY SCREEN ASSEMBLY - FALLING DEBRIS SHIELDS
(S.N. UP TO 40-2-FJ-0136)

160 4012 TUB GRINDER PARTS REFERENCE



ROTARY SCREEN ASSEMBLY - FALLING DEBRIS SHIELDS
(S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 4703087 1 FRAME\SCR\ROT\ASSY

2 4703815 1 CVR\SCRN\ROT\LH

3 4703816 1 CVR\SCRN\ROT\RH

4 4800272 2 SCR\SET\AL1/2X2\NC

5 4800928 16 BOLT\FLG\SERR\1/2X1-1/4\NC
6 4900046 2 NUT\JAM\1/2\NC

7 4900100 16 NUT\FLG\TPLCK\1/2\NC

4012 TUB GRINDER PARTS REFERENCE 161



ROTARY SCREEN ASSEMBLY - MOUNTING ARM
(S.N. UP TO 40-2-FJ-0136)

162 4012 TUB GRINDER PARTS REFERENCE



ROTARY SCREEN ASSEMBLY - MOUNTING ARM
(S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 4700776 1 CLMP\HOSE\3/8

2 4703080 1 SCRN\ROT\ASSY

3 4703088 1 BRKT\FRAME\SUPT\SCRN\ROT
4 4703089 1 FRM\PRIMMSUPT\SCRN\ROT

5 4703090 1 FRM\SUPT\SCRN\ROT\9-1/2

6 4703092 3 PIN\HINGE\1X29

7 4703096 1 BRKT\ADJM\HINGE\SCRN\ROT
8 4703811 1 ENCL\HPPR\ASSY\SCRN\ROT
9 4800034 1 BOLT\HEX\3/8X1-1/2

10 4800098 4 BOLT\HEX\3/8X1-1/4\NC

11 4800178 6 BOLT\HEX\1/2X1-3/4

12 4800315 2 SCR\SET\ALN\3/8X2-1/4\NC

13 4900015 3 NUT\NYLCK\1\NC

14 4900023 1 NUT\TPLCK\3/8\NC

15 4900026 4 NUT\JAM\3/8\NC

16 5000001 4 WASH\FLAT\3/8

17 5000006 6 WASH\LOCK\1/2

18 5000019 4 WASH\LOCK\3/8

19 5000113 6 WASH\FLAT\1/2\EXTRTHK\GR8

4012 TUB GRINDER PARTS REFERENCE

163



ROTARY SCREEN ASSEMBLY (S.N. UP TO 40-2-FJ-0136)

164 4012 TUB GRINDER PARTS REFERENCE



ROTARY SCREEN ASSEMBLY (S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 4703070 1 SCRN\ROT\72X25

2 4703072 1 BRKT\HUB\SCRN\ROT\72X25
3 4703076 2 SCRN\INTAKE\RAD\14MESH

4 4703091 2 BRKT\SCRN\ROT\5X24

5 4703097 4 BRKT\TNSNR\SCRN\ROT

6 4703553 3 GSST\SCRN\ROT

7 4800012 10 BOLT\CRG\3/8X1-1/4\NC

8 4800085 9 BOLT\HEX\1/2X1

9 4800101 8 BOLT\HEX\1/4X2-1/2

10 4800469 6 BOLT\HEX\3/4X1-3/4

11 4800561 18 SCR\SD&T\1/4X1

12 4900014 9 NUT\TPLCK\1/2\NC

13 4900023 10 NUT\TPLCK\3/8\NC

14 4900084 8 NUT\TPLCK\1/4\NC

15 4900139 6 NUT\TPLCK\3/4\GR8\NC

16 5000001 10 WASH\FLAT\3/8

17 7500912 2 BRUSH\STRIP\3/8X114\NYLON
18 7500935 2 CLAMP\HOSE\1/2W\ABAND\FT
19 7500936 2 CLAMP\HOSE\BUCKLE\1/2\SS

4012 TUB GRINDER PARTS REFERENCE

165



ROTARY SCREEN ASSEMBLY (S.N. UP TO 40-2-FJ-0136)

166 4012 TUB GRINDER PARTS REFERENCE



ROTARY SCREEN ASSEMBLY (S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 3600451 1 DRLIN\14

2 3900010 1 MTR\HYD\24\2000\SAE;A

3 4703071 1 SCRN\ROT\ASSY\72X25

4 4703079 1 MNT\DOOR\SCRN\ROT

5 4703804 8 BUSH\GUIDE\SCRN\ROT\ASSY
6 4703805 2 CAP\TAB\LATCH\DOOR\SCRN\ROT
7 4703817 4 GAURD\RLLR\SCRN\ROT

8 4703819 2 SH\BLOCK\AIR\SCRN\ROT

9 4703830 6 MNT\LATCH\DOOR\SHIM

10 4800054 4 BOLT\HEX\5/8X3-1/2

11 4800085 6 BOLT\HEX\1/2X1

12 4800178 2 BOLT\HEX\1/2X1-3/4

13 4800293 1 BOLT\HEX\3/8X7/8\NC

14 4800455 1 PIN\RLLD\1/4X1-1/2

15 4800643 10 BOLT\HEX\5/16X3/4

16 4800913 8 BOLT\FLG\SERR\3/8X1\NC

17 4900012 4 NUT\TPLCK\5/8\NC

18 4900014 2 NUT\TPLCK\1/2\NC

19 4900036 1 NUT\SLOT\1-1/4\NC

20 4900142 10 NUT\TPLCK\5/16\NC

21 5000006 6 WASH\LOCK\1/2

22 5000007 4 WASH\1-1/4\MACH\BUSH

23 5000009 16 WASH\1" OD\ SHIM

24 5000019 1 WASH\LOCK\3/8

25 5000023 10 WASH\FLAT\5/16

26 5000096 1 WASH\FLAT\SPCL\13/32X7GAX1-1/20D

4012 TUB GRINDER PARTS REFERENCE

167



DRIVE MOTOR

ROTARY SCREEN ASSEMBLY -

(S.N. UP TO 40-2-FJ-0136)

4012 TUB GRINDER PARTS REFERENCE

168



ROTARY SCREEN ASSEMBLY - DRIVE MOTOR
(S.N. UP TO 40-2-FJ-0136)

ITEM PART QTY. PART DESCRIPTION

1 3600451 1 DRLIN\14

2 3900010 1 MTR\HYD\24\2000\SAE;A
3 4800178 2 BOLT\HEX\1/2X1-3/4

4 4800293 1 BOLT\HEX\3/8X7/8\NC

5 4800455 1 PIN\RLLD\1/4X1-1/2

6 4900014 2 NUT\TPLCK\1/2\NC

7 4900036 1 NUT\SLOT\1-1/4\NC

8 5000007 4 WASH\1-1/4\MACH\BUSH
9 5000019 1 WASH\LOCK\3/8

10 5000096 1 WASH\FLAT\SPCL\13/32X7GAX1-1/20D

4012 TUB GRINDER PARTS REFERENCE 169



GUIDE BEARINGS

ROTARY SCREEN ASSEMBLY

(S.N. UP TO 40-2-FJ-0136)

/

palindindiadindndinddidindieid ndidededddeindidnddeddidiekadiiddiedidinddiedede N}

- TTT

) t
) I
_7l _A
LT 1!
Ty 1
___ Il
"__ _"
RN
R !
iy 1!
Hay 1!
“__ 1!
]
-t
L TH )1
L TR 1
iy 1l
Kiy 1!
1o 1!
LIE] 1
ey 1!
Wi il
LRI 1!
iy 1!
By 1!
.._ 1!
LI il
1 _“
B K b4
T 1 11
iy 1!
Hiy 1
Wiy !
Wiy i
“.._ 1
1 1!
Ny 1!
Uy 1!
n._ _“
1]
S 4
"_ 1
I:_ —
- Y

-

o o e

e g |
¥ u
it t

4012 TUB GRINDER PARTS REFERENCE

170



ROTARY SCREEN ASSEMBLY - GUIDE BEARINGS
(S.N. UP TO 40-2-FJ-01386)

ITEM PART QTY. PART DESCRIPTION

1 4703804 2 BUSH\GUIDE\SCRN\ROT\ASSY
2 4800054 1 BOLT\HEX\5/8X3-1/2

3 4900012 1 NUT\TPLCK\5/8\NC

4 5000009 10 WASH\1" OD\ SHIM

4012 TUB GRINDER PARTS REFERENCE

171



BATTERY BOX ASSEMBLY

=

172 4012 TUB GRINDER PARTS REFERENCE



BATTERY BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4501399 6 BELT\CUSHION\BATTERY
2 4703139 1 BRKT\BATTERY

3 4703145 2 HOLDDOWN\BATT

4 4703198 8 HLDN/BRCKT/BTTRY

5 4800913 4 BOLT\FLG\SERR\3/8X1\NC
6 4900109 4 NUT\FLG\TPLCK\3/8\NC

7 5000001 8 WASH\FLAT\3/8

8 5700002 2 BATT\12VDC

9 5700016 1 SWITCH\DISC\BATT\KEYED

4012 TUB GRINDER PARTS REFERENCE

173



950 HP BATTERY BOX ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE

174



950 HP BATTERY BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4501399 4 BELT\CUSHION\BATTERY

2 4501551 2 BRKT\BATT

3 4501552 1 BRKT\BOX\BATTERY\BOTTOM

4 4703198 8 HLDN/BRCKT/BTTRY

5 4703946 1 BRKT\COVER\BOX\BTTRY

6 4703947 1 BRKT\COVER\BTTRY

7 4703948 1 BRKT\COVER\BOX\BATTERY

8 4703949 2 COVER\BTTRY

9 4704601 1 BRKT\BOX\BATTERY

10 4704602 1 BRKT\BOX\BATTERY

11 4800003 18 BOLT\HEX\3/8X1

12 4800098 6 BOLT\HEX\3/8X1-1/4\NC

13 4800497 8 SCR\PAN\PHL#10X3/4\NC

14 4900002 22 NUT\HEX\3/8\NC

15 4900032 4 NUT\WING\3/8\NC

16 4900072 8 NUT\HEX\#10\NC

17 5000001 28 WASH\FLAT\3/8

18 5000019 20 WASH\LOCK\3/8

19 5000071 8 WASH\LOCK;EXT\STARW10

20 5700002 2 BATT\12VDC

21 7500756 8 BMPR\RBBR\1-1/32X5/8
4704938 BOX\BATTERY\ASSY

4012 TUB GRINDER PARTS REFERENCE

175



FUEL TANK ASSEMBLY

176 4012 TUB GRINDER PARTS REFERENCE




FUEL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 3800008 2 FTG\1/2MPX1/2FP\90\ST;EL
2 3800165 1 FTG\1/2FPX1/2FP\90
3 3800619 1 FTG\AIR\1/2MP\PLUG\BRS\HEX
4 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS
5 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
6 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
7 4703103 1 PIPE\RETURN\TANK\FUEL\HD12
8 4703104 1 TUBE\SUCTION\TANK\FUEL\HD12
9 4703105 1 CVR\GAUGE\TANK\FUEL
10 4703107 1 CVR\TANK\FUEL\HD12
11 4703108 1 TUBE\FILLMINNER\FUEL
12 4800024 12 BOLT\HEX\1/4X3/4
13 4800098 2 BOLT\HEX\3/8X1-1/4\NC
14 4800380 5 SCR\RD\SLOT\#10-32X3/4
15 4800620 3 SCR\CAP\ALN\6-32X3/8\BLK
16 4900082 2 NUT\INSERT\3/8\.027X.150GR
17 5000001 2 WASH\FLAT\3/8
18 5000019 2 WASH\LOCK\3/8
19 5000024 12 WASH\LOCK\1/4
20 7500124 1 GRMT\RBBR\1X9/32IDX3/16T
21 7500682 1 GAUGE\FUEL\SENDING\HD12
22 7500743 2 GRMT\RBBR\1-3/8X1IDX1/4T
23 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
24 7501175 1 SEAL\TANK\FUEL\3/32
NOT SHOWN
7501511 1 SEAL\SENDER\FUEL

4012 TUB GRINDER PARTS REFERENCE

177



HYDRAULIC OIL TANK ASSEMBLY

178 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC OIL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 3800031 1 FTG\3/8MPX3/8FP\90\ST;EL
2 3800085 1 FTG\1/2MP\90D\M;ELL
3 3800301 1 FTG\1-5/16MOR\PLUG\HEX
4 4000193 1 VALVE\BALL\1/2\LW\BRS
5 4000286 1 VALVE\CHECK\3/8MPX3/8MP
6 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
7 4400066 2 GAUGE\FLTR\25PSI\1/8NPT
8 4400067 1 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
9 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
10 4400071 1 VENT\W/LOCK\CAP\HYD
11 4703332 1 TANK\HYD\4012
12 4703396 1 CAP\CLEAN-OUT\TANK\HYD
13 4704122 2 MNT\RUBBER\TANK\HYD
14 4800024 10 BOLT\HEX\1/4X3/4
15 4900002 8 NUT\HEX\3/8\NC
16 5000019 8 WASH\LOCK\3/8
17 5000024 10 WASH\LOCK\1/4
18 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER
NOT SHOWN
3800514 FTG\1/4MPX1/8FP\ADPT
4400074 FILTER\ELMNT\10MICRON for 4400043

4012 TUB GRINDER PARTS REFERENCE 179



950 HP - HYDRAULIC OIL TANK ASSEMBLY

4012 TUB GRINDER PARTS REFERENCE

180



950 HP - HYDRAULIC OIL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
2 4400068 1 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
3 4400071 1 VENT\W/LOCK\CAP\HYD
4 4400109 1 FLTR\SCRN\1-5/16MORX3/4FOR
5 4704942 1 TANK\ASSY\HYD\4012
6 7100866 1 TANK\OIL\C27/32
7 7100868 1 COVER\CLEANOUT\TANK\OIL
8 7100931 1 ASSY\NUT\FTG\TANK\OIL
9 7101135 1 PSTNR\SNSR\TMP\LVL
10 7500615 1 GAUGE\LEVEL\1O\W/THERMOMETER
4704942 1 TANK\ASSY\HYD\4012

REPLACEMENT ELEMENT FOR 4400043

4400074

FLTR\ELMT\1OMIC\INTANK

4012 TUB GRINDER PARTS REFERENCE 181



CONVEYOR HYDRAULIC CIRCUIT

2000V

ININZTE YA
€000y
£¢ ASOH

 3SOH }3E0L

2 38n1 18 3SOH
220006 | 3SOH

HO10n ‘
HOA3ANOD
39uVHOSIO A A 4
Z3SOH 62 ASOH v
936801
S00006¢ € ISOH .
HOLOW v X w [€s3son
HOAIANOD A ZLZ000P
AT138
€.000¢vy
LA O
6 ISOH
V2 Y LS ISOH
99 ISOH S 3S0H 16 mLﬂ 4
z3sny
¢ ASOH
%( 3NIT 3SN3S Avo1
122000p
§9 3SOH 69 3SOH 182008E
62 3SOH ~
3¢ . IODNVO
29 3SOH 4 o l 0S5 3SOH FHNSS3dd
W 0L0006E HYOAIANOD
HOLOW
A/ N33vos v -
ONLLYLOY I 26 ASOH
L 4od ¢--1 822000v 2 O
aAjeA Adeyixny 08 3SOH
woi4 89 3SOH GE£2000V

4012 TUB GRINDER PARTS REFERENCE

182



HYDRAULIC PARTS - TUB VALVE 4000207

ITEM PART QTY. PART DESCRIPTION

4000207 1 VLV\HYD\TUB\BLK\MFLD
2 4000229 2 VALVE\HYD\SOL\24V\635\W/D\WPEND
3 4000296 1 VALVE\HYD\CART\3POS 4WAY
4 4000320 1 VALVE\RELIEF\2000psi
5 4000445 1 VALVE\CART\VENTED PRESS BLOCK
6 4000456 2 VALVE\HYD\CART\3WAY\PILOTED

4012 TuUB GRINDER PARTS REFERENCE

183



HYDRAULIC PARTS - AUXILIARY VALVE 4000210

ITEM PART QTY. PART DESCRIPTION
4000210 1 VLV\HYD\AUX\BLK\MFLD
2 4000228 4 VALVE\HYD\CART\3POS 4WAY
3 4000229 8 VALVE\HYD\SOL\24\V\635\W/D\WPEND
4 4000230 2 VALVE\HYD\PILOT\PISTON
5 4000231 4 VALVE\CHECK\CART\
6 4000233 1 VALVE\HYD\CART\2POS,3WAY
7 4000305 1 VALVE\HYD\SOL\20V\635\W/D\WPEND
8 4000313 4 VALVE\CART\CNTRBLNC\3:1
9 4000405 1 VLV\HYD\RELIEF\CART\2800
4000433 VALVE\SEAL\KIT\SZ12\CART for 4000405
10 4000406 1 VLV\HYD\RELIEF\CART\2250
4000298 VALVE\SEAL\KIT\SZ10\CART for 4000406
11 4000435 1 VALVE\CART\DIVIDER\SGPM
4000436 VALVE\SEAL\KIT\SZ16\CART for 4000435

184 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - MANIFOLD BLOCK VALVE 4000211

ITEM PART QTY. DESCRIPTION
4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC
2 4000228 2 VALVE\HYD\CART\3POS, 4WAY
3 4000229 4 VALVE\HYD\SOL\24\V\635\W/D\WPEND
4 4000230 2 VALVE\HYD\PILOTWPISTON
5 4000231 4 VALVE\CHECK\CART\ 5

4012 TuUB GRINDER PARTS REFERENCE 185



186

HYDRAULIC CONVEYOR VALVE (4000212)

ITEM PART QTY. DESCRIPTION

1 4000212 1 VLV\HYD\CNVYR\BLK\MFLD

2 4000229 1 VALVE\HYD\SOL\24V\635\W/D\WPEND
3 4000323 1 VLV\CNTRL\FLOW\MOTORIZED

4 4000324 1 POPPET\2-WAY\NORMAL\OPEN

4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS

TUBE CLAMP ASSEMBLIES

ITEM PART QTY. DESCRIPTION

1-1/4 TUBE CLAMP

1 3800551 2 CLAMP\HOSE\1-1/4\4HOLES

2 3800552 2 CLAMP\HOSE\1-1/4\2HOLES

3 4800013 4 BOLT\HEX\5/16X1

4 3800649 BUSH\RBBR\1TUBE\1-1/40DX1IDX1-1/4L
30mmODX25mmID

4 3800650 BUSH\RBBR\3/4TUBE\1-1/40DX3/4IDX1-1/4L
30mmODX19mmID

4 3800651 BUSH\RBBR\5/8TUBE\1-1/40DX5/8IDX1-1/4L
30mmODX16mmiID

4 3800652 BUSH\RBBR\1/2TUBE\1-1/40DX1/2IDX1-1/4L
30mmODX13mmID

6 4800603 3 NUT\STACK\5/16X1-3/4\NC

7 4800604 1 BOLT\STUD\5/16X1-3/8\NC

8 3800654 2 HLDR\5/16BOLT\WELDON

2-1/4 TUBE CLAMP

2 3800646 2 CLAMP\TUBE\2-1/4\2;HOLES

3 4800003 4 BOLT\HEX\3/8X1

3 4800098 4 BOLT\HEX\3/8X1-1/4

4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/40DX1-3/41D
57mmODX44mmiID

4 3800648 BUSH\RBBR\1TUBE\2-1/40DX1ID
57mmODX25mmID

6 4900153 3 NUT\STACK\3/8X2-3/4\NC

7 4800614 1 BOLT\STUD\3/8X2\NC

8 3800653 2 HLDR\3/8BOLT\WELDON

4012 TuUB GRINDER PARTS REFERENCE

187



ORBIT MOTOR

188 4012 TUB GRINDER PARTS REFERENCE



ORBIT MOTOR

ITEM PART QTY. PART DESCRIPTION
3 3900005 1 MTR\HYD\14.9\200\SAE;A
1 6200004 1 5/16" X 1-1/2" KEY
2 3900011 1 MOUNTING FLANGE
4 7501005 1 SEAL KIT
3 3900010 1 MTR\HYD\24\2000SAE;A;\2-BOLT\7/8FOR\1-1/4SFT
1 6200004 1 KEY\SQ\5/16X1-1/2
2 3900011 1 MTG FLG (2000 SER)
4 7501005 1 SEAL KIT
NOT SHOWN
3900027 1 MTR\HYD\30CI\2000\
7501005 1 SEAL KIT
4200035 1 MTR\HYD\57.4\10000\2-1/4
7501169 1 SEAL\KIT'"MTR\10000\REAR MOTOR SEAL
7501170 1 SEAL\KIT\HRD\10000\SHAFT\SEAL

4012 TUB GRINDER PARTS REFERENCE

189



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

190 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

ITEM PART QTY. PART DESCRIPTION
4100185 CYL\HYD\3-1/2X8\TIE\3/4 O-RING PORTS
1 4100251 1 CYL\HTD\SEAL;KIT\3X1-3/8
4100220 CYL\HTD\3-1/2X36\INLINE\8SAE\CLEVIS
4100221 CYL\HYD\3-1/2X8\PERP\8SAE;PORTS
4100230 CYL\HYD\4X24\W\1-3/4ROD\3/8WA\1"PIN\FOR\CTD
1 4100231 1 SEAL\KIT\2X24\CTD
4100234 CYL\HYDW4-1/2X30\1-3/4
1 4100223 1 KIMSEAL\4-1/2X24\1-3/4RD

4012 TUB GRINDER PARTS REFERENCE

191



DISCHARGE & BELLY CONVEYOR HYDRAULICS

950 HP

3 1YL

4012 TUB GRINDER PARTS REFERENCE

192



950 HP

- DISCHARGE & BELLY CONVEYOR HYDRAULICS

ITEM PART QTY. PART DESCRIPTION

1 3700710_HOSE_67 1 HOSE\HYD\3/4X175\1-5/16MJ
TEE TO LOWER CONVEYOR TUBELINE

2 3701224_HOSE_63 1 HOSE\HYD\3/4X47\1-5/16MJICX1-1/16FJIC
LOWER INNER TUBELINE TO TEE

3 3701225_HOSE_64 1 HOSE\HYD\3/4X68\1-5/16MJICX1-1/16FJIC
INNER MIDDLE TUBELINE TO INSIDE PORT
BELLY ORBIT MOTOR

4 3701226_HOSE_65 1 HOSE\HYD\3/8X24\9/16FJICS
CASE DRAIN BELLY ORBIT MOTOR TO TEE ON
CONVEYOR RETURN LINE

5 3701227_HOSE_66 1 HOSE\HYD\3/4X178\1-5/16MJICX1-1/16FJIC
OUTER BELLY ORBIT MOTOR PORT TO UPPER
CONVEYOR TUBELINE

6 3701228_HOSE_68 1 HOSE\HYD\3/4X27\1-5/16MJICX1-1/16FJIC\90
UPPER CONVEYOR TUBELINE TO INSIDE PORT
END OF CONVEYOR ORBIT MOTOR

7 3701228_HOSE_69 1 HOSE\HYD\3/4X27\1-5/16MJICX1-1/16FJIC\90
LOWER CONVEYOR TUBELINE TO OUTSIDE PORT
END OF CONVEYOR ORBIT MOTOR

8 3701237 2 TUBE\STL\1X.095 WALLX96

9 3701372 2 TUBE\STL\1X.095 WALLX165

10 3800499 1 FTG\1-5/16NUTFJICS

11 38005627 4 FTG\7/8MORX1-1/16MJIC\ST

12 38005652 8 CLAMP\HOSE\1-1/4\2HOLES

13 3800731 1 FTG\1-5/16MJICX1-5/16MJICX1-5/16MJIC\TEE

14 3800738 1 FTG\1-5/16FJICX3/4MJIC\ADPT

15 3800762 1 FTG\7/16MORX9/16MJIC\90

16 3800798 12 CLAMP\HOSE\1-1/4\3HOLES

17 3900005 1 MTR\HYD\14.9\2000\SAE;A

18 3900027 1 MTR\HYD\29.8\2000\SAE;A

19 4500893 2 CLMP\HOSE\3/4

4012 TUB GRINDER PARTS REFERENCE

193



950 HP - SWING & PLATFORM HYDRAULICS

O\

\”\\%

194 4012 TUB GRINDER PARTS REFERENCE



950 HP

- SWING & PLATFORM HYDRAULICS

ITEM PART QTY. PART DESCRIPTION
1 3701221_HOSE_60 1 HOSE\HYD\3/4X19\1-5/16MJICX1-1/16FJIC
T PORT OF AUX. VALVE TO UPPER OUTER TUBELINE
2 3701222_HOSE_61 1 HOSE\HYD\3/4X21.5\1-5/16MJICX1-1/16FJIC
P PORT OF AUX. VALVE TO LOWER OUTER TUBELINE
3 3701223_HOSE_62 1 HOSE\HYD\3/4X17.75\1-5/16MJICX1-1/16FJIC
MP PORT OF AUX. VALVE TO UPPER INNER TUBELINE
4 3701229_HOSE_71 1 HOSE\HYD\3/8X68\9/16FJICS
ROD END OF CONVEYOR SWING CYLINDER TO 4A
PORT AUX. VALVE
5 3701230_HOSE_70 1 HOSE\HYD\3/8X77\9/16FJICS
CAP END OF CONVEYOR SWING CYLINDER TO 4B
PORT AUX. VALVE
6 3701237 3 TUBE\STL\1X.095 WALLX96
7 3701400_HOSE_86 1 HOSE\HYD\3/8X87\9/16FJICS
1A PORT AUX VALVE TO ROD END PLATFORM
CYLINDER
8 3701400_HOSE_87 1 HOSE\HYD\3/8X87\9/16FJICS
1B PORT AUX VALVE TO CAP END PLATFORM
CYLINDER
9 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST
10 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90
11 3800453 2 FTG\3/4AMORX9/16MJIC\90
12 3800538 2 FTG\7/8MORX9/16MJIC\90
13 3800757 8 FTG\9/16MORX9/16MJIC\90
14 3800772 1 FTG\9/16MOR\ORFC\.0320"
15 4000210 1 VLV\HYD\AUX\BLK\MFLD
16 4100221 1 CYL\HYD\3X24\1-1/2RD\WELD
17 4100234 1 CYL\HYD4-1/2X30\1-1/4PINS
18 4700776 1 CLMP\HOSE\3/8

4012 TUB GRINDER PARTS REFERENCE 195



- LIFT & FOLD HYDRAULICS

950 HP

4012 TUB GRINDER PARTS REFERENCE

196



950 HP

- LIFT & FOLD HYDRAULICS

ITEM PART Qry. PART DESCRIPTION

1 3701232_HOSE_76 1 HOSE\HYD\3/8X177\9/16FJICS
ROD END CONVYOR LIFT CYLINDER TO UPPER PORT
UPPER DIVIDER BLOCK LEFT SIDE

2 3701232_HOSE_80 1 HOSE\HYD\3/8X177\9/16FJICS
ROD END LIFT CYLINDER TO UPPER PORT UPPER
DIVIDER BLOCK RIGHT SIDE

3 3701233_HOSE_77 1 HOSE\HYD\3/8X140\9/16F JIC
CAP END CONVYOR LIFT CYLINDER TO LOWER PORT
UPPER DIVIDER BLOCK LEFT SIDE

4 3701233_HOSE_81 1 HOSE\HYD\3/8X140\9/16FJIC
CAP END CONVEYOR LIFT CYLINDER TO LOWER
PORT UPPER DIVIDER BLOCK RIGHT SIDE

5 3701234_HOSE_78 1 HOSE\HYD\3/8X150\9/16FJICS
ROD END CONVYOR FOLD CYLINDER TO LOWER
PORT LOWER DIVIDER BLOCK LEFT SIDE

6 3701234_HOSE_82 1 HOSE\HYD\3/8X150\9/16FJICS
ROD END CONVYOR FOLD CYLINDER TO LOWER
PORT LOWER DIVIDER BLOCK RIGHT SIDE

7 3701235_HOSE_79 1 HOSE\HYD\3/8X114\9/16FJICS
CAP END CONVEYOR FOLD CYLINDER TO UPPER
PORT LOWER DIVIDER BLOCK LEFT SIDE

8 3701235_HOSE_83 1 HOSE\HYD\3/8X114\9/16FJICS
CAP END CONVEYOR FOLD CYLINDER TO UPPER
PORT LOWER DIVIDER BLOCK RIGHT SIDE

9 3800428 2 MNFLD\DBL; TEE\BLK\3/4FOR

10 3800538 16 FTG\7/8MORX9/16MJIC\90

11 4100220 4 CYL\HYD\3X24\1-1/2RD\WELD

12 4500893 2 CLMP\HOSE\3/4

13 4700776 10 CLMP\HOSE\3/8

4012 TUB GRINDER PARTS REFERENCE 197



950 HP - MANIFOLD BLOCK HYDRAULICS

,"’ N,

R

198 4012 TUB GRINDER PARTS REFERENCE



950 HP

- MANIFOLD BLOCK HYDRAULICS

ITEM PART QTY. PART DESCRIPTION
1 3701231_HOSE_72 1 HOSE\HYD\3/8X90\9/16FJIC
UPPER PORT UPPER DIVIDER BLOCK TOAUX. VALVE
2 3701231_HOSE_73 1 HOSE\HYD\3/8X90\9/16FJIC
LOWER PORT UPPER DIVIDER BLOCK TOAUX. VALVE
3 3701231_HOSE_74 1 HOSE\HYD\3/8X90\9/16FJIC
UPPER PORT LOWER DIVIDER BLOCK TO AUX. VALVE
4 3701231_HOSE_75 1 HOSE\HYD\3/8X90\9/16FJIC
LOWER PORT LOWER DIVIDER BLOCK TO AUX. VALVE
5 3701232_HOSE_76 1 HOSEHYD\3/8X177\9/16FJICS
ROD END CONVEYOR LIFT CYLNDER TO UPPER PORT
UPPER DIVIDER BLOCK LEFT SIDE
6 3701232_HOSE_80 1 HOSEHYD\3/8X177\9/16FJICS
ROD END LIFT CYLINDER TO UPPER PORT UPPER DIVIDER
BLOCK RIGHT SIDE
7 3701233_HOSE_77 1 HOSE\HYD\3/8X140\9/16FJIC
CAP END CONVYOR LIFT CYLINDER TO LOWER PORT UPPER
DIVIDER BLOCK LEFT SIDE
8 3701233_HOSE_81 1 HOSE\HYD\3/8X140\9/16FJIC
CAP END CONVEYOR LIFT CYLINDER TO LOWER PORT
UPPER DIVIDER BLOCK RIGHT SIDE
9 3701234_HOSE_78 1 HOSE\HYD\3/8X150\9/16FJICS
ROD END CONVYOR FOLD CYLINDER TO LOWER PORT
LOWER DIVIDER BLOCK LEFT SIDE
10 3701234_HOSE_82 1 HOSEHYD\3/8X150\9/16FJICS
ROD END CONVYOR FOLD CYLINDER TO LOWER PORT
LOWER DIVIDER BLOCK RIGHT SIDE
11 3701235 HOSE_79 1 HOSE\HYD\3/8X114\9/16FJICS
CAP END CONVEYOR FOLD CYLINDER TO UPPER PORT
LOWER DIVIDER BLOCK LEFT SIDE
12 3701235 _HOSE_83 1 HOSE\HYD\3/8X114\9/16FJICS
CAP END CONVEYOR FOLD CYLINDER TO UPPER PORT
LOWER DIVIDER BLOCK RIGHT SIDE
13 3800428 2 MNFLD\DBL,; TEE\BLK\3/4FOR
14 3800538 12 FTG\7/8BMORX9/16MJIC\90
15 3800683 4 FTG\3/AMOR\ORFICE\0.0490"
16 3800757 4 FTG\9/16MORX9/16MJIC\90
17 4000210 1 VIV\HYD\AUX\BLK\MFLD
18 4700776 2 CLMP\HOSE\3/8

4012 TUB GRINDER PARTS REFERENCE

199



950 HP - PRESSURE GUAGES

200 4012 TUB GRINDER PARTS REFERENCE



950 HP - PRESSURE GUAGES

ITEM PART QTY. PART DESCRIPTION
1 3701200_HOSE_31 1 HOSE\HYD\3/8X68\3/4MJICSX9/16FJICS
AUX. PRESSURE GAUGE LINE TO TUBELINE
2 3701210_HOSE_41 1 HOSE\HYD\3/8X59\3/4AMJCX9/16FJC
GAUGE PORT TUB VALVE TO TUBELINE
3 3701210_HOSE_44 1 HOSE\HYD\3/8X59\3/4AMJCX9/16FJC
CONVEYOR PRESSURE GAUGE LINE TO TEE OF IN PORT
CONVEYOR VALVE
4 3701211_HOSE_42 1 HOSE\HYD\3/8X93\3/4MJICX9/16FJIC\90
GAUGE PORT TUB VALVE TUBELINE TO TUB GAUGE
5 3701211_HOSE_43 1 HOSE\HYD\3/8X93\3/4MJICX9/16FJIC\90
AUX. PRESSURE TUBELINE TOAUX. GAUGE
6 3701211_HOSE_45 1 HOSE\HYD\3/8X93\3/4MJICX9/16FJIC\90
CONVEYOR PRESSURE TUBELINE TO CONVEYOR GAUGE
7 3701240 3 TUBE\STL\1/2X.049 WALLX88
8 3800381 3 GAUGE\3000PSNREAR STEM
9 3800758 3 FTG\916MJICX1/AFP\ADPT
10 3800798 6 CLAMP\HOSE\1-1/4\3HOLES

4012 TUB GRINDER PARTS REFERENCE

201



950 HP - CLUTCH, LOAD SENSE, AUXILLARY PUMP

4012 TUB GRINDER PARTS REFERENCE

202



950 HP - CLUTCH, LOAD SENSE, AUXILLARY PUMP

ITEM PART QTY. PART DESCRIPTION

1 0900155 1 CLUTCH\FLEX\HPTO15TFO

2 3701122_HOSE_25 1 HOSE\HYD\2X28\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
CENTER PORT OIL TANK TO CONVEYOR PUMP SUCTION
PORT

3 3701184_HOSE_14 1 HOSE\HYD\1X67\1-1/16FJICX1-5/16FJIC
RIGHT PORT OF CLUTCH TANK TO SUCTION PORT
CLUTCH PUMP

4 3701185_HOSE_15 1 HOSE\HYD\3/4X46\1-1/16FJCX1-1/16FJC
PRESSURE PORT CLUTCH PUMP TO FILTER

5 3701186_HOSE_16 1 HOSE\HYD\2X47\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
CASE DRAIN CLUTCH TO LEFT PORT OF TANK

6 3701193_HOSE_2 1 HOSE\HYD\3/4X65\1-1/16FJC90X1-1/16FJC
TEE ON TUBELINE RETURN TO CENTER TANK FILTER

7 3701194_HOSE_24 1 HOSE\HYD\3/4X52\1-1/16FJC90X1-1/16FJC
LUBE PORT OF CLUTCH VALVE TO LUBEPORT ON CLUTCH

8 3701195_HOSE_28 1 HOSE\HYD\1X68\1-5/8FJCX1-5/16FJIC
PRESSURE PORT OF CONVEYOR PUMP TO CONVEYOR
RUN VALVE

9 3701196_HOSE_26 1 HOSE\HYD\3/4X57\1-1/16FJICX1-1/16FJIC
CASE DRAIN CONVEYOR PUMP TO LEFT SIDE -16 OIL TANK
PORT

10 3701197_HOSE_27 1 HOSE\HYD\3/8X63\3/4FJICSX9/16FJIC90
LOAD SENSE PORT CONVEYOR PUMP TO TEE ON SCREEN
VALVE

11 3701198_HOSE_29 1 HOSE\HYD\1-1/2X41\1-7/8FJICX1-7/8FJIC
SUCTION PORT AUXILLARY PUMP TO LEFT -24 PORT OIL
TANK

12 3701199_HOSE_30 1 HOSE\HYD\3/4X134\1-5/16MJICX1-5/16FJIC
PRESSURE PORT AUX. PUMP TO LOWER OUTER 1"
TUBELINE

13 3701200_HOSE_31 1 HOSE\HYD\3/8X68\3/4MJICSX9/16FJICS
AUX. PUMP GAUGE LINE TO TUBELINE

14 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

15 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST

16 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90

17 3800280 1 FTG\1-1/16MJICX1-1/16FJIC\90\SW

18 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

19 3800668 2 FTG\1-1/16MJICX3/4MOR\ADP

20 3800732 1 CLMP\FLANGE\SPLIT\#62\-20

21 3800756 2 CLMP\FLANGE\SPLIT\#61\-32

22 3800763 1 FTG\7/16MORX9/16MJIC\ST

23 3800810 1 FTG\1-5/16FJICX3/4MJIC\ADPT\W/NUT

24 3800836 1 FTG\1-5/8MORX1-7/8MJIC\ST

25 4200125 1 PUMP\HYD\4.00CID\LOADSNSE

26 4200128 1 PUMP\HYD\3.15X1.27\RH\B

4012 TUB GRINDER PARTS REFERENCE 203



950 HP - CLUTCH TANK

(e

g=) \ o~
/@ J"v Lo = <
g 5 ‘, \ :‘@‘,_ 4/\5\\\ \
/ — ul ‘ /V ) /u\\ 6\2\\/ \\\ \
T A \ \

204 4012 TUB GRINDER PARTS REFERENCE



950 HP - CLUTCH TANK

ITEM PART QTY. PART DESCRIPTION

1 3701184_HOSE_14 1 HOSE\HYD\1X67\1-1/16FJICX1-5/16FJIC
RIGHT PORT OF CLUTCH TANK TO SUCTION PORT
CLUTCHPUMP

2 3701185_HOSE_15 1 HOSE\HYD\3/4X46\1-1/16FJCX1-1/16FJC

PRESSURE PORT CLUTCH PUMP TO FILTER

3 3701186_HOSE_16 1 HOSE\HYD\2X47\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
CASE DRAIN CLUTCH TO LEFT PORT OF TANK

4 3701187_HOSE_17 1 HOSE\HYD\3/4X35\1-1/16FJC90X1-1/16FJC
FILTER TO PRESSURE INLET PORT OF CLUTCH VALVE

5 3701188_HOSE_18 1 HOSE\HYD\3/4X32\1-5/16MJICX1-1/16FJIC\90
TO COOLER PORT CLUTCH VALVE TO INNER 1" TUBELINE

6 3701189_HOSE_19 1 HOSE\HYD\3/4X36\1-5/16MJICX1-1/16FJIC
FROM COOLER PORT CLUTCH VALVE TO OUTER 1" TUBELINE

7 3701192_HOSE_22 1 HOSE\HYD\3/4X17.5\1-1/16FJICX1-1/16FJIC
TANK PORT OF CLUTCH VALVE TO BACK OF TANK

8 3701193_HOSE_23 1 HOSE\HYD\3/4X65\1-1/16FJC90X1-1/16FJC
CLUTCH PORT OF CLUTCH VALVE TO CLUTCH PORT ON
CLUTCH

9 3701194_HOSE_24 1 HOSE\HYD\3/4X52\1-1/16FJC90X1-1/16FJC

LUBE PORT OF CLUTCH VALVE TO LUBEPORT ON CLUTCH

10 3701237 2 TUBE\STL\1X.095 WALLX96
1 3701238 2 TUBE\STL\1/2X.049 WALLX96
12 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90
13 3800527 6 FTG\7/BMORX1-1/16MJIC\ST
14 3800541 1 FTG\1-1/16MJICX3/4MP\90

15 3800551 4 CLAMP\HOSE\1-1/44HOLES
16 3800552 8 CLAMP\HOSE\1-1/42HOLES
17 3800721 1 FTG\1-1/4AMPX3/4FP\BUSH

18 3800726 1 FTG\3/4AMORX1-1/16MJIC\90
19 3800729 1 FTG\1-5/16MJICX1MP\90

20 3800739 1 FTG2MPX1FP\BUSH

21 3800783 1 FTG\2-1/2MJICX2MPU5

22 4400059 1 FLTRCOMP\10MIC;ABS\>

23 4704003 1 TANK\HYD\15G\HPTOW4012

24 4704724 2 PAD\TANK\HYD\CLUTCH

4012 TUB GRINDER PARTS REFERENCE 205



950 HP - CONVEYOR VALVES

CONVEYOR VALVES

206 4012 TUB GRINDER PARTS REFERENCE



950 HP

- CONVEYOR VALVES

ITEM PART QTY. PART DESCRIPTION

1 3701178_HOSE_8 1 HOSE\HYD\3/8X31\3/4FJICX3/4FJIC\90
SCREEN MOTOR RETURN TUBE TO LOADER PILOT
SYSTEM RETURN TUBE JUMPER HOSE

2 3701195_HOSE_28 1 HOSE\HYD\1X68\1-5/8FJCX1-5/16FJIC
PRESSURE PORT CONVEYOR PUMP TO TEE ON
SCREEN VALVE

3 3701197_HOSE_27 1 HOSE\HYD\3/8X63\3/4FJICSX9/16FJIC90
LOAD SENSE PORT CONVEYOR PUMP TO TEE ON
SCREEN VALVE

4 3701210_HOSE_44 1 HOSE\HYD\3/8X59\3/4MJCX9/16FJC
CONVEYOR PRESSURE GAUGE LINE ON TEE OF IN
PORT CONVEYOR VALVE

5 3701212_HOSE_46 1 HOSE\HYD\3/8X14\3/4MJICX9/16FJIC\90
UPPER PORT SCREEN VALVE TO OUTER TUBELINE

6 3701212_HOSE_47 1 HOSE\HYD\3/8X14\3/4MJICX9/16FJIC\90
LOWER PORT SCREEN VALVE TO INNER TUBELINE

7 3701214_HOSE_52 1 HOSE\HYD\3/8X25\9/16FJCX7/16FJC
CHECK VALVE SCREEN VALVE TO LOADSENSE PORT
CONVEYOR VALVE

8 3701215_HOSE_53 1 HOSE\HYD\3/8X11\3/4FJCX9/16FJC
LOWER PORT SCREEN VAVLE TO TEE ON IN PORT
CONVEYOR VALVE

9 3701216_HOSE_54 1 HOSE\HYD\3/4X69\1-5/16MJICX1-5/16FJIC
CONVEYOR VALVE TO TUBELINE

10 3701237 5 TUBE\STL\1X.095 WALLX96

11 3701238 2 TUBE\STL\1/2X.049 WALLX96

12 3701240 3 TUBE\STL\1/2X.049 WALLX88

13 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

14 3800484 3 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN;TEE

15 3800497 2 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

16 3800530 4 FTG\3/4AMORX9/16MJIC\ST

17 3800552 8 CLAMP\HOSE\1-1/4\2HOLES

18 3800728 1 FTG\1-5/16MORX1-5/16MJIC\90

19 3800765 1 FTG\3/4FJIC\CAP

20 3800798 18 CLAMP\HOSE\1-1/4\3HOLES

21 3800810 2 FTG\1-5/16FJICX3/4MJIC\ADPT\W/NUT

22 3800848 1 FTG\7/16MORX7/16MJIC\ST

23 4000212 1 VLV\HYD\CNVYR\BLK\MFLD

24 4000316 1 VLV\HYD\SEL\24V\6GPM

4012 TUB GRINDER PARTS REFERENCE 207



950 HP - TUB DRIVE

4012 TUB GRINDER PARTS REFERENCE

208



950 HP

- TUB DRIVE

ITEM PART QTY. PART DESCRIPTION
1 3701201_HOSE_32 1 HOSE\HYD\1X45\1-1/16FJICX1-5/16FJIC
TUBE DRIVE VALVE RETURN TO -20 COOLER TUBELINE
2 3701209_HOSE_40 1 HOSE\HYD\3/8X124\9/16FJCX9/16FJC90
DR PORT TUB VALVE TO -8 PORT OF OIL TANK
3 3701210_HOSE_41 1 HOSE\HYD\3/8X59\3/4MJCX9/16FJC
GAUGE PORT TUB VALVE TO TUBELINE
4 3701217_HOSE_55 1 HOSEHYD\3/4X39\1-5/16MJICX1-1/16FJIC
UPPER INNER TUBELIN TO JEMM VALVE IN PORT
5 3701218_HOSE_56 1 HOSE\HYD\3/4X17\1-1/16FJICX1-1/16FJIC
EXPORT JEMM VALVE TO TEE ON TANK PORT TUB VALVE
6 3701219_HOSE_57 1 HOSE\HYD\3/4X19\1-1/16FJCX1-1/16FJC
CF PORT JEMM VAVLE TO P PORT TUB VALVE
7 3701220_HOSE_58 1 HOSE\HYD\3/4X100\1-1/16FJCX1-1/16FJC
TUB VALVE TO UPPER PORT TUB ORBIT MOTOR
8 3701220_HOSE_59 1 HOSE\HYD\3/4X100\1-1/16FJCX1-1/16FJC
TUB VALVE TO LOWER PORT TUB ORBIT MOTOR
9 3701237 5 TUBE\STL\1X.095 WALLX96
10 3701239 1 TUBE\STL\1-1/4X.120 WALLX96
1 3701240 3 TUBE\STL\1/2X.049 WALLX88
12 3800277 4 FTG\1-1/16MORX1-1/16MJIC\ST
13 3800279 3 FTG\1-1/16MORX1-1/16MJIC\90
14 3800526 2 FTG\1-56/16MORX1-1/16MJIC\ST
15 3800530 1 FTG\3/AMORX9/16MJIC\ST
16 3800631 1 FTG\916MORX9/16MJIC\ST
17 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
18 3800798 18 CLAMP\HOSE\1-1/4\3HOLES
19 3800929 1 FTG\1-5/8MJICX1-5/16MJIC\UNION
20 3800946 6 CLAMP\HOSE\1-1/44HOLES
21 4000207 1 VIV\HYD\TUB\BLK\WMFLD
22 4200035 1 MTR\HYD\1191031-003
23 4300072 2 VALVE\SERVO\30GPM\24V
24 4703836 1 BRKT\VALVE\BRAND\UPGRADE

4012 TUB GRINDER PARTS REFERENCE

209



950 HP - RADIATOR

210 4012 TUB GRINDER PARTS REFERENCE



950 HP

- RADIATOR

ITEM PART QTY. PART DESCRIPTION

1 0900178 1 RAD\ENG\AKG\950HP\CAT

2 0900179 1 TANK\SURGE\RAD\AKG\950HP

3 3701142_HOSE_50 1 HOSE\HYD\3/8X97\9/16FJIC45X9/16FJICS
BULKHEAD TO SCREEN MOTOR

4 3701142_HOSE_51 1 HOSE\HYD\3/8X97\9/16FJIC45X9/16FJICS
BULKHEAD TO SCREEN MOTOR

5 3701190_HOSE_20 1 HOSE\HYD\3/4X64\1-5/16MJICX1-1/16FJIC\90
INNER FROM COOLER TUBELINE TO LOWER PORT
IN RADIATOR

6 3701191_HOSE_21 1 HOSE\HYD\3/4X128\1-5/16MJICX1-1/16FJIC
OUTER FROM COOLER TUBELINE TO UPPER PORT
RADIATOR

7 3701202_HOSE_33 1 HOSE\HYD\1X60\1-5/16FJICX1-5/16FJIC
20 TUB COOLER TUBE LINE TO COOLER PORT TEE

8 3701203_HOSE_34 1 HOSE\HYD\1X51\1-5/16FJICX1-5/16FJIC
LOWER PORT COOLER TEE TO PORT B THERMOSTATIC
VALVE

9 3701204_HOSE_35 1 HOSE\HYD\1X16\1-5/16FJICX1-5/16FJIC\90
PORT C THERMOSTATIC VALVE TO UPPER PORT OF
COOLER

10 3701213_HOSE_48 1 HOSE\HYD\3/8X154\3/4MJCX9/16FJIC
SCREEN TUBELINE TO BULKHEAD

1" 3701213_HOSE_49 1 HOSE\HYD\3/8X154\3/4MJCX9/16FJIC
SCREEN TUBELINE TO BULKHEAD

12 3701236 1 TUBE\STL\1-1/4X.120WALLX72

13 3701237 2 TUBE\STL\1X.095 WALLX96

14 3701238 2 TUBE\STL\1/2X.049 WALLX96

15 3701239 1 TUBE\STL\1-1/4X.120 WALLX96

16 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

17 3800486 2 FTG\1-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN; TEE

18 3800488 2 FTG\1-5/8NUTFJICS

19 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

20 3800529 2 FTG\7/8MORX9/16MJIC\ADPT

21 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

22 3800552 8 CLAMP\HOSE\1-1/4\2HOLES

23 3800743 1 FTG\1-5/8FJICX1-1/16MJIC\ADPT

24 3800761 2 FTG\9/16MJICX9/16MJIC\BULKHEAD

25 3800798 4 CLAMP\HOSE\1-1/4\3HOLES

26 3800801 4 FTG\1-7/8MORX1-5/16MJIC\ST

27 3800808 1 FTG\1-7/8MORX1-5/8MJIC\ST

28 3800840 1 FTG\1-5/8FJICX1-5/16MJIC\ADPT

29 3800929 1 FTG\1-5/8MJICX1-5/16MJIC\UNION

30 3800932 1 FTG\1-7/8FJICX1-7/8MJICX1-7/8MJIC\RUN; TEE

31 3800946 6 CLAMP\HOSE\1-1/4\4HOLES

32 3800956 1 FTG\1-5/8FJICX3/4MJIC

33 3800957 4 CLAMP\HOSE\1-1/4\4HOLES

34 3900031 1 MTR\HYD\101-1011\5.9Cl

35 3900931 1 FTG\1-7/8MJICX1-5/8MJIC\UNION

36 4000317 1 VALVE\HYD\THERMO\3-WAY

37 7101082 1 VALVE\WMNT\THERMO

38 7101137 1 BRCKT\LINE\OIL\REAR

39 7101138 1 BRCKT\LINE\OIL\MID

4012 TUB GRINDER PARTS REFERENCE 211



950 HP - HYDRAULIC TANK HYDRAULICS

212 4012 TUB GRINDER PARTS REFERENCE



950 HP

- HYDRAULIC TANK HYDRAULICS

ITEM PART QTY. PART DESCRIPTION
1 3800741 1 FTG\1-5/8MORX1-5/8MJIC\90
2 3700760_HOSE_84 1 HOSE\HYD\3/8X10819/16FJICS
FILTER HEAD ON OIL TANK TO GAUGE PANEL
3 3700760_HOSE_85 1 HOSE\HYD\3/8X108\9/16FJICS
FILTER HEAD ON OIL TANK TO GAUGE ON PANEL
4 3701037_HOSE_39 1 HOSE\HYD\1-1/2X46\1-7/8F JICX1-7/8FJIC
TEE'S ON UPPER COOLER RETURN -20 TUBE TO LEFT SIDE FILTER
5 3701122_HOSE_25 1 HOSE\HYD\2X28\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
CENTER PORT OIL TANK TO CONVEYOR PUMP SUCTION PORT
6 3701173_HOSE_2 1 HOSE\HYD\1-1/2X119\1-7/8F JOODEGX1-7/8FJC
TEE ON TUBELINE RETURN TO CENTER TANK FILTER
7 3701181_HOSE_11 1 HOSE\HYD\1-1/4X42\1-5/8F JICX1/5/8F JIC\90
CENTER -20 PORT OIL TANK TO SUCTION PORT PILOT PUMP
8 3701182_HOSE_12 1 HOSE\HYD\1-1/2X46\1-7/8FJOODEGX1-7/8FJC
FRONT PORT TANDEM PUMP TO LARGEST PORT OF OIL TANK
9 3701183_HOSE_13 1 HOSE\HYD\1-1/2X44\1-7/8F JOODEGX1-7/8FJC
REAR PORT PUMP TO -24 PORT RIGHT SIDE OIL TANK
10 3701196_HOSE_26 1 HOSE\HYD\3/4X57\1-1/16FJICX1-1/16FJIC
CASE DRAIN CONVEYOR PUMP TO LEFT SIDE -16 OIL TANK PORT
1 3701198_HOSE_29 1 HOSE\HYD\1-1/2X41\1-7/8F JICX1-7/8FJIC
SUCTION PORT AUX. PUMP TO LEFT -24 PORT OIL TANK
12 3701205_HOSE_36 1 HOSE\HYD\1X122\1-5/16MJICX1-5/16FJIC
CONVEYOR RUN RETURN HOSE TUBELINE TO TEE'S ON TUBELINE
13 3701206_HOSE_37 1 HOSE\HYD\3/4X124\1-5/16MJICX1-1/16FJIC
AUX VALVE RETURN TO TEE'S ON UPPER -20 TUBELINE
14 3701209_HOSE_40 1 HOSE\HYD\3/8X12419/16F JCX9/16FJC90
DP PORT TUB VALVE TO -8 PORT OF OIL TANK
15 3701236 1 TUBE\STL\1-1/4X.120WALLX72
16 3701237 5 TUBE\STL\1X.095 WALLX96
17 3800149 2 FTG\IMP\PLUG\HEX
18 3800360 1 FTG\1/2MP\PLUG\HEX
19 3800486 2 FTG\1-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN; TEE
20 3800488 2 FTG\1-5/8NUTFJICS
21 3800530 1 FTG\3/4MORX9/16MJIC\ST
22 3800534 1 FTG\1-5/16MORX1-1/16MJIC\90
23 3800724 1 VALVE\BALL\212-1/2FOR\1/4  TURNW/LOCK
24 3800740 4 VALVE\BALL\I-1/2\1-7/8FORV/4  TURN\W/LOCK
25 3800743 1 FTG\1-5/8FJICX1-1/16MJIC\ADPT
26 3800745 4 FTG\1-7/8MORX1-7/8MOR\ADPT
27 3800746 4 FTG\1-7/8MORX1-7/8MJIC\ST
28 3800751 2 FTG\2-1/2MORX2-1/2MOR\ADPT
29 3800761 2 FTG\9/16MJICX9/16MJIC\BULKHEAD
30 3800764 2 FTG\9/16MJICX3/8MP\90
31 3800798 12 CLAMP\HOSE\1-1/4\3HOLES
32 3800840 1 FTG\1-5/8FJICX1-5/16MJIC\ADPT
33 3800852 1 FTG\1-7/8MORX1-5/8MJIC\90
34 3800853 1 FTG\2-1/2MORX2-1/2MJIC\90
35 3800906 1 VALVE\BALL\3/4FOR\1/4  TURN
36 3800932 1 FTG\1-7/8FJICX1-7/8MJICX1-7/8MJIC\RUN; TEE
37 3800950 1 VALVE\BALL\16MOR\16FOR
38 3800956 1 FTG\1-5/8FJICX3/4MJIC
39 3900931 1 FTG\1-7/8MJICX1-5/8MJIC\UNION
40 4400043 2 FILTERHYDRAULIC\RETURN\N-TANK ~ ELEMENT 4400074
41 4400066 2 GAUGE\FLTR\25PSI\1/8NPT
42 4400067 1 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
43 4704932 1 BRKT\GAUGE\FLTR
44 7100866 1 TANK\OIL\C27/32
45 7101137 1 BRCKT\LINE\OIL\REAR

4012 TuUB GRINDER PARTS REFERENCE 213



950 HP - LOADER HYDRALICS VIEW #1

214 3010 TUB GRINDER PARTS REFERENCE



950 HP - LOADER HYDRALICS VIEW #1

ITEM PART QrY. PART DESCRIPTION

1 3700937_HOSE_7 1 HOSE\HYD\3/8X16\9/16FJICS
PILOT SYSTEM SAFETY OVER RIDE RETURN LOOP HOSE

2 3701176_HOSE_5 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
PRESSURE PORT PILOT SYSTEM TO RIGHT SIDE -8
HOODLOADER TUBELINE

3 3701177_HOSE_6 1 HOSE\HYD\3/8X49\9/16MJCX9/16FJIC
TEE ON PILOT SYSTEM RETURN TO TEE ON LEFT SIDE -8
HOOD LOADER TUBELINE

4 3701178_HOSE_8 1 HOSE\HYD\3/8X31\3/4FJICX3/4FJIC\90
SCREEN RETURN TUBE TO LOADER PILOT SYSTEM
RETURN TUBE JUMPER HOSE

5 3701178_HOSE_9 1 HOSE\HYD\3/8X31\3/4FJICX3/4FJIC\90
EX PORT PILOT SYSTEM TO TEE ON REAR PRESSURE
PORT TANDEM PUMP

6 3701180_HOSE_10 1 HOSE\HYD\3/4X51\1-1/16FJCX1-1/16FJC
PRESSURE PORT PILOT PUMP TO IN PORT PILOT FLOW
CONTROL

7 3701207_HOSE_38 1 HOSE\HYD\1/2X93\3/4FJICSX3/4FJIC90
BRANCH OF -20 RETURN TEE'S UPPER COOLER TUBELINE
TO TEE IN LINE FOR HOODLOADER/SCREEN MOTOR
RETURN

8 3701236 1 TUBE\STL\1-1/4X.120WALLX72

9 3701241 4 TUBE\STL\1-1/4X.120WALLX148

10 3701242 2 TUBE\STL\1/2X.049WALLX148

11 3800328 1 FTG\7/8MORX3/4MJIC\ADPT

12 3800484 1 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN;TEE

13 3800486 2 FTG\1-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN;TEE

14 3800488 1 FTG\1-5/8NUTFJICS

15 3800527 3 FTG\7/8MORX1-1/16MJIC\ST

16 3800537 1 FTG\3/4MORX3/4MJIC\90

17 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

18 3800552 4 CLAMP\HOSE\1-1/4\2HOLES

19 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE

20 3800734 1 FTG\1-1/16MORX1-5/16MJIC\90

21 3800743 1 FTG\1-5/8FJICX1-1/16MJIC\ADPT

22 3800766 1 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE

23 3800803 1 FTG\1-1/16MORX1-1/16FJIC\SW

24 3800804 1 FTG\7/8MORX7/8FJIC\SW

25 3800805 1 FTG\7/8MJICX1-1/16MOR\ST

26 3800845 1 FTG\3/4MORX3/4FJIC\SW

27 3800849 1 FRG\3/4MORX7/8MJIC\ADPT

28 3800946 4 CLAMP\HOSE\1-1/4\4HOLES

29 3800956 1 FTG\1-5/8FJICX3/4MJIC

30 3800957 8 CLAMP\HOSE\1-1/4\4HOLES

31 4000274 1 VALVE\CONTROL\FLOW\30GPM\1-1/16FOR

32 4000275 1 VALVE\RELIEF\LOADER

33 4000315 1 VLV\HYD\SEL\24V\6GPM

34 4400101 1 FLTR\COMP\10MIC;ABS\>

3010 TUB GRINDER PARTS REFERENCE 215



950 HP - LOADER HYDRALICS VIEW #2

@jﬁﬂjlf\\ -

216 4012 TUB GRINDER PARTS REFERENCE



950 HP

- LOADER HYDRALICS VIEW #2

ITEM PART Qry. PART DESCRIPTION
1 3701172_HOSE_1 1 HOSE\HYD\-1/4X42\1-5/8MJICX1-5/8F JIC
OUTSIDE -20 TUBELINE TO -20 OUSTIDE TUBELINE (RETURN)
2 3701173 HOSE_2 1 HOSE\HYD\1-1/2X119\1-7/8F JIODEGX1-7/8F JC
TEE ON TUBELINE RETUEN TO CENTER TANK FILTER
3 3701174_HOSE_3 1 HOSE\HYDVIX321-5/8MJICX1-5/8FJIC
RIGHT CENTER -20 PRESSURE TUBE TO FRONT PORT
TANDEMPUMP
4 3701175_HOSE_4 1 HOSE\HYDVIX37\1-5/8MJICX1-5/8FJIC
LEFT CENTER -20 PRESSURE TUBE TO REAR PORT
TANDEMPUMP
5 3701178_HOSE_9 1 HOSE\HYD\3/8X31\3/4F JICX3/4FJIC\90
EX PORT PILOT SYSTEM TO TEE ON REAR PRESSURE PORT
TANDEMPORT
6 3701180_HOSE_10 1 HOSE\HYD\3/4X51\1-1/16FJCX1-1/16FJC
PRESSURE PORT PILOT TO IN PORT PILOT FLOW CONTROL
7 3701181_HOSE_11 1 HOSE\HYD\1-1/4X42\1-5/8F JICX1/5/8F JIC\Q0
CENTER-20 PORT OIL TANK TO SUCTION PORT PILOT PUMP
8 3701182 HOSE_12 1 HOSE\HYD\1-1/2X46\1-7/8F JOODEGX1-7/8FJC
FRONT PORT TANDEM PUMP TO LARGEST PORT OF OIL TANK
9 3701183_HOSE_13 1 HOSE\HYD\1-1/2X44\1-7/8F JOODEGX1-7/8FJC
REAR PORT TANDEM PUMP TO -24 PORT RIGHT SIDE OIL
TANK
10 3701241 4 TUBE\STL\-1/4X.120WALLX148
1 3701242 2 TUBE\STL\1/2X. 049WALLX148
12 3800277 1 FTG\-1/16MORX1-116MJIC\ST
13 3800470 1 FTG\-5/8MORX1-5/8MJIC\ST
14 3800486 1 FTGW-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN; TEE
15 3800551 4 CLAMP\HOSE1-1/44HOLES
16 3800710 1 FTG\-5/16MORX1-5/8MJIC\ST
17 3800744 1 FTG\-7/8NUTFJICS
18 3800746 1 FTGW-7/8MORX1-7/8MJIC\ST
19 3800836 1 FTG\-5/8MORX1-7/8MJIC\ST
20 3800837 1 FTG\-1/16MORX1-5/8MJIC\ST
21 3800932 1 FTGW-7/8FJICX1-7/8MJICX1-7/8MJIC\RUN; TEE
22 3800933 1 FTGW-7/8FJICX1-5/8MJIC\ADPT
23 3800957 8 CLAMP\HOSE\1-1/44HOLES
24 3900931 1 FTGV-7/8MJICX1-5/8MJIC\UNION
25 4200127 1 PUMP\HYD\35/25/RH/PLP-
26 4200129 1 PUMP\HYD\1 58\RH\PLP20-25D003S1LODOCNEL

4012 TUB GRINDER PARTS REFERENCE 217



@ DURATECH'

Clearing the Way for a Better Tomorrow

218 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - “TUB DRIVE AND AUXILIARY?”

4012 TuUB GRINDER PARTS REFERENCE 219



HYDRAULIC PARTS - HYDRAULIC TANK

13

220 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - HYDRAULIC COOLER

|20

4012 TuUB GRINDER PARTS REFERENCE 221






- AUXILIARY VALVE SUPPLY HOSES

HYDRAULIC PARTS

223

4012 TuUB GRINDER PARTS REFERENCE






HYDRAULIC PARTS - PLATFORM CYLINDER

3 |

4012 TuUB GRINDER PARTS REFERENCE 225



226

HYDRAULIC PARTS - MANIFOLD BLOCKS

= B

4012 TUB GRINDER PARTS REFERENCE

| 04

103



HYDRAULIC PARTS - LIFT AND FOLD CYLINDERS

4012 TuUB GRINDER PARTS REFERENCE 227



HYDRAULIC PARTS - SWING CYLINDER

228 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - TUB DRIVE

4012 TuUB GRINDER PARTS REFERENCE 229



HYDRAULIC PARTS - PRESSURE GAUGES

\d
\d

40

&
&

230 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - TANK RETURN CIRCUIT WITHOUT LOADER

|74

SEE PAGE 194 "LOADER PILOT PRESSURE"
FOR CHANGES BY LOADER OPTION.

4012 TuUB GRINDER PARTS REFERENCE 231



HYDRAULIC PARTS - TANK AIR PRESSURE LINE

90

232 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - TUB AND AUXILIARY PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 900121 1 CLUTCH\HPTO\14\DD

2 3700612 1 HOSE\KIT\MAIN\4012

3 3700614 1 HOSE\KIT\TUBE\4012

4 3700663 1 HOSE\HYD\3/8X24\3/8FPX9/16MJIC

5 3800031 1 FTG\3/8MPX3/8FP\90\ST;EL

6 3800085 1 FTG\1/2MP\90D\M;ELL

7 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST

8 3800279 4 FTG\1-1/16MORX1-1/16MJIC\90

9 3800301 1 FTG\1-5/16MOR\PLUG\HEX

10 3800381 3 GAUGE\3000PSN\REAR STEM

11 3800428 2 MNFLD\DBL; TEE\BLK\3/4FOR

12 3800538 2 FTG\7/8MORX9/16MJIC\90

12 3800453 26 FTG\3/4AMORX9/16MJIC\90

13 3800462 1 FTG\1-1/16NUTFJICS

14 3800490 1 FTG\3/4AMOR\PLUG\HEX

15 3800497 3 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN;TEE
16 3800499 1 FTG\1-5/16NUTFJICS

17 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST

18 3800530 1 FTG\3/4AMORX9/16MJIC\ST

19 38005642 1 FTG\1-1/16FJICX9/16MJIC\ADPT

20 3800631 1 FTG\9/16MORX9/16MJIC\ST

21 3800670 2 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
22 3800683 4 FTG\3/4MOR\ORFICE\0.0490"

23 3800716 1 FTG\7/16MOR\ORFICE\0.030

24 3800724 1 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK
25 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW

26 3800728 3 FTG\1-5/16MORX1-5/16MJIC\90

27 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD

28 3800738 1 FTG\1-5/16FJICX3/4MJIC\ADPT

29 3800740 1 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
30 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90

31 3800744 2 FTG\1-7/8NUTFJICS

32 3800745 1 FTG\1-7/8MORX1-7/8MOR\ADPT

33 3800746 1 FTG\1-7/8BMORX1-7/8MJIC\ST

34 3800747 1 FTG\1-7/8MORX1-7/8MJICX1-7/8MJIC\RUN; TEE
35 3800748 2 FTG\-7/8FJICX1-5/16MJIC\ADPT

36 3800749 1 FTG\1-5/8MORX1-7/8MJIC\90

37 3800751 1 FTG\2-1/2MORX2-1/2MOR\ADPT

38 3800752 1 FTG\2-1/2MORX2-1/2MJIC\ST

39 3800757 8 FTG\9/16MORX9/16MJIC\90

40 3800758 3 FTG\9/16MJICX1/4FP\ADPT

41 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE
42 3800772 1 FTG\9/16MOR\ORFC\.0320"

43 3800774 2 FTG\2-1/2MOR\PLUG

44 3800798 12 CLAMP\HOSE\-1/4\3HOLES

45 3800800 1 FTG\1-1/16MJIC\UNION

46 3800801 1 FTG\1-7/8BMORX1-5/16MJIC\ST

47 4000193 1 VALVE\BALL\1/2\LW\BRS

48 4000207 1 VLV\HYD\TUB\BLK\MFLD

4012 TUB GRINDER PARTS REFERENCE 233



HYDRAULIC PARTS - TUB AND AUXILIARY PARTS LIST

ITEM PART QTY. PART DESCRIPTION

49 4000210 1 VLV\HYD\AUX\BLK\MFLD

50 4000219 2 RAD\HYD\23X19\1-1/16"-1

52 4000232 1 VALVE\RELIEF\65PSI\-16PRT

53 4000286 1 VALVE\CHECK\3/8MPX3/8MP

54 4100220 4 CYL\HYD\3X24\1-1/2RD\WELD

55 4100221 1 CYL\HYD\3X18\PERP\

56 4100234 1 CYL\HYD\4-1/2X30\1-1/4PINS

57 4200035 1 MTR\HYD\1191031-003

58 4200073 1 PUMP\HYD\75ML\LOAD;SENSE

59 4200080 1 PUMP\DRIVE\RH\B for 650 HP Engine

59 4200102 PUMP\DRIVE\RH\B\8-BOLT for 860 HP Engine
60 4200081 1 PUMP\DRIVE\LH\B for 650 HP Engine

60 4200103 PUMP\DRIVE\LH\B\8-BOLT for 860 HP Engine
61 4200108 1 PUMP\HYD\3.15X1.27\SAE-B

62 4300072 1 VALVE\SERVO\30GPM\24V

63 4300074 1 VALVE\SOLENOID\24V\BRAND

64 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400048
65 4400066 2 GAUGE\FLTR\25PSI\1/8NPT

66 4400067 1 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
67 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
68 4400071 1 VENT\W/LOCK\CAP\HYD

69 4500893 1 CLMP\HOSE\3/4

70 4700776 12 CLMP\HOSE\3/8

71 4703332 1 TANK\HYD\4012

72 4703396 1 CAP\CLEAN-OUT\TANK\HYD

73 4703442 1 PIN\1-1/4\CYL\HYD\PLTFRM

74 4703575 1 TANK\ASSY\HYD\4012

75 4703836 1 BRKT\WALVE\BRAND\UPGRADE

76 4800003 4 BOLT\HEX\3/8X1

77 4800024 12 BOLT\HEX\1/4X3/4

78 4800101 2 BOLT\HEX\1/4X2-1/2

79 4800516 2 BOLT\HEX\3/8X3-3/4/NC

80 4800570 1 BOLT\HEX\5/16X2-1/2

81 4800933 1 BOLT\HEX\1-1/4X11\GR5\NC

82 4900002 8 NUT\HEX\3/8\NC

83 4900023 2 NUT\TPLCK\3/8\NC

84 4900084 4 NUT\TPLCK\1/4\NC

85 4900099 1 NUT\TPLCK\5/16\GR8\NC

86 4900135 1 NUT\NYLCK\1-1/4\NC

87 5000019 12 WASH\LOCK\3/8

88 5000024 10 WASH\LOCK\1/4

89 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER

90 7500957 1 TUBE\RD\5\45DEG\CAC

234 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - TUB AND AUXILIARY PARTS LIST

ITEM PART

0
2

PART DESCRIPTION

91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136

HOSE_6_4012_MAIN

HOSE_7_4012_MAIN

HOSE_8_4012_MAIN

HOSE_9_4012_MAIN

HOSE_10_4012_MAIN
HOSE_11_4012_MAIN
HOSE_12_4012_MAIN
HOSE_13_4012_MAIN
HOSE_14_4012_MAIN
HOSE_15_4012_MAIN
HOSE_16_4012_MAIN
HOSE_17_4012_MAIN
HOSE_18_4012_MAIN
HOSE_19_4012_MAIN
HOSE_20_4012_MAIN
HOSE_21_4012_MAIN
HOSE_22_4012_MAIN
HOSE_23_4012_MAIN
HOSE_24_4012_MAIN
HOSE_26_4012_MAIN
HOSE_27_4012_MAIN
HOSE_28_4012_MAIN
HOSE_29_4012_MAIN
HOSE_30_4012_MAIN
HOSE_31_4012_MAIN
HOSE_32_4012_MAIN
HOSE_34_4012_MAIN
HOSE_36_4012_MAIN
HOSE_51_4012_MAIN
HOSE_57_4012_MAIN
HOSE_60_4012_MAIN
HOSE_61_4012_MAIN
HOSE_65_4012_MAIN
HOSE_66_4012_MAIN
HOSE_67_4012_MAIN
HOSE_69_4012_MAIN
HOSE_71_4012_MAIN
HOSE_72_4012_MAIN
HOSE_75_4012_MAIN
HOSE_77_4012_MAIN
HOSE_78_4012_MAIN
TUBE_1_4012_MAIN

TUBE_2_4012_MAIN

TUBE_3_4012_MAIN

TUBE_4_4012_MAIN

TUBE_5_4012_MAIN

_ A A A A A A A A A A A A - A A A A A A A e A A A A A e A A A - e A A A e A A A A

TOP UPPER MANIFOLD TO LEFT LIFT CYL ROD
BOTTOM UPPER MANIFOLD TO LEFT LIFT CYL BUTT
BOTTOM LOWER MANIFOLD TO LEFT FOLD CYL ROD
TOP LOWER MANIFOLD TO LEFT FOLD CYL BUTT
TOP UPPER MANIFOLD TO RIGHT LIFT CYL ROD
BOTTOM UPPER MANIFOLD TO RIGHT LIFT CYL BUTT
BOTTOM LOWER MANIFOLD TO RIGHT FOLD CYL ROD
TOP LOWER MANIFOLD TO RIGHT FOLD CYL BUTT
AUX VALVE ‘3A' TO TOP OF LOWER MANIFOLD

AUX VALVE ‘3B’ TO BOTTOM OF LOWER MANIFOLD
AUX VALVE ‘1A' TO ROD END TUB TILT CYL

AUX VALVE “1B’TO BUTT END TUB TILT CYL

AUX VALVE 2A' TO TOP OF UPPER MANIFOLD

AUX VALVE 2B’ TO BOTTOM OF UPPER MANIFOLD
AUX VALVE 4A TO ROD END SWING CYL

AUX VALVE ‘4B’ TO BUTT END SWING CYL

AUX VALVE ‘MP’ TO TUBE 3

AUX VALVE ‘T"TO TUBE 5

PUMP DISCHARGE - TUBE 4 TO PORT ‘P’ AUX VALVE
TUB VALVE ‘MB’ TO TUB ORBIT MOTOR

TUB VALVE ‘MA' TO TUB ORBIT MOTOR

TUB VALVE ‘G1' TO GAUGE

TUB VALVE ‘DR’ TO TANK

GOV VALVE ‘CF’ TO TUB VALVE ‘P’

GOV VALVE ‘EX TO TUB VALVE ‘T’

TUBE 3 TO GOV VALVE ‘IN’

PUMP DISCHARGE - PUMP TO TUBE 4

TUBE 5 TO HOSE 65

CONV PRESS HOSE 49 TO PRESS GAUGE

TUB VALVE ‘T’ TO COOLER BULKHEAD

PUMP SUCTION TANK TO PUMP

AUX PRESSURE PUMP TO GAUGE

HOSE 36 TO HOSE 66

HOSE 65 TO TANK

SCREEN MOTOR PRESSURE RELIEF

SCREEN MOTOR RETURN CIRCUIT

COOLER BYPASS CIRCUIT

COOLER BULKHEAD TO TANK

AIR PRESSURE FOR TANK

BULKHEAD TO COOLER INLET

COOLER OUTLET TO BULKHEAD

CONV RETURN HOSE 81 TO HOSE 33

CONV PRESS HOSE 35 TO HOSE 5

HOSE 22 TO HOSE 32

PUMP DISCHARGE - HOSE 34 TO HOSE 24

HOSE 23 TO HOSE 36

4012 TuUB GRINDER PARTS REFERENCE 235



HYDRAULIC PARTS - “CONVEYOR SYSTEM”

236 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - DISCHARGE CONVEYOR MOTOR

4012 TuUB GRINDER PARTS REFERENCE 237



HYDRAULIC PARTS - BELLY CONVEYOR MOTOR

238 4012 TUB GRINDER PARTS REFERENCE



f

%
);
8

(5

17

00



240

HYDRAULIC PARTS - CONVEYOR VALVES

4012 TUB GRINDER PARTS REFERENCE

o 4



HYDRAULIC PARTS - CONVEYOR TANK

4012 TuUB GRINDER PARTS REFERENCE 241



HYDRAULIC PARTS - ROTATING SCREEN MOTOR AND VALVE

ﬂ—
[\_

242 4012 TUB GRINDER PARTS REFERENCE



CONVEYOR HYDRAULIC PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 900121 1 CLUTCHHPTOW4DD

2 3700612 1 HOSEKKIMMAINWO12

3 3800274 1 FTG\1-6/16MORX1-5/16MJIC\ST

4 3800328 2 FTG\7/8BMORX3/4AMJIC\ADPT

5 3800462 1 FTG\1-1/16NUTFJICS

6 3800484 2 FTG\3/4FJICSX3/AMJICX3/AMJIC\RUN; TEE

7 3800497 2 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

8 3800499 3 FTG\1-5/16NUTFJICS

9 3800527 4 FTG\7/8MORX1-1/16MJIC\ST

10 3800530 3 FTG\3/AMORX9/16MJIC\ST

11 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

12 3800552 8 CLAMP\HOSE\1-1/42HOLES

13 3800649 17 BUSH\RBBR\1TUBE\1-1/40DX1IDX1-1/4L

14 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE

15 3800724 1 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK

16 3800728 3 FTG\1-5/16MORX1-5/16MJIC\90

17 3800731 1 FTG\1-5/16MJICX1-5/16MJICX1-5/16MJIC\TEE

18 3800732 1 CLMP\FLANGE\SPLITW#62\-20

19 3800738 3 FTG\1-5/16FJICX3/4AMJIC\ADPT

20 3800740 1 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

21 3800742 1 FTG\1-5/8MJICXSERIES62\ADPT

22 3800744 2 FTG\1-7/8NUTFJICS

23 3800745 1 FTG\1-7/BMORX1-7/8MORWADPT

24 3800746 1 FTG\1-7/8BMORX1-7/8MJIC\ST

25 3800747 1 FTG\1-7/8MORX1-7/8MJICX1-7/8MJIC\RUN; TEE

26 3800748 2 FTG\1-7/8FJICX1-5/16MJIC\ADPT

27 3800751 1 FTG\2-1/2MORX2-1/2MORADPT

28 3800752 1 FTG\2-1/2MORX2-1/2MJIC\ST

29 3800756 1 CLMP\FLANGE\SPLIT#61\-32

30 3800757 1 FTG\9/16MORX9/16MJIC\90

31 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE

32 3800761 2 FTG\916MJICX9/16MJIC\BULKHEAD

33 3800762 1 FTG\7/16MORX9/16MJIC\90

34 3800765 1 FTG\3/4FJIC\CAP

35 3800798 12 CLAMP\HOSE\1-1/4\3HOLES

36 3900005 1 MTR\HYD\14.9\2000\SAE;A

37 3900010 1 MTR\HYD\24\2000\SAE;A

38 3900027 1 MTR\HYD\29.8\2000\SAE;A

39 4000212 1 VIVIHYD\CNVYR\BLK\MFLD SEE PG 158

39A 4000229 1 VALVE\HYD\SOL\24\V\635\W/D\WPEND SEE PG 158

39B 4000323 1 VIVICNTRLIFLOWAMOTORIZED SEE PG 158

40 4000226 1 VLIV\HYD\AUX\BLK\MFLD\0.75

4 4000227 1 VALVE\CHECK\7/16MORX7/16MJIC

42 4000235 1 VALVE\CHECK\9/16MORX9/16MJIC

43 4200073 1 PUMP\HYD\75ML\LOAD;SENSE

44 4200080 1 PUMP\DRIVE\RH\B for 650 HP Engine

44 4200102 PUMP\DRIVE\RH\B\8-BOLT for 860 HP Engine

45 4200081 1 PUMP\DRIVE\LH\B for 650 HP Engine

45 4200103 PUMP\DRIVE\LH\B\8-BOLT for 860 HP Engine

46 4200082 1 PUMP\HYD\3.15X 67\SAE-B

47 4400043 2 FILTERHYDRAULIC\RETURNIN-TANK
4400074 FLTRELMT\1OMIC\INTANK FOR 4400043
4400115 SEAL\HEAD\FLTRWMP FOR 4400043

48 4400067 1 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3

49 4400068 1 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH

4012 TuUB GRINDER PARTS REFERENCE

243



CONVEYOR HYDRAULIC PARTS LIST

ITEM PART Qry. PART DESCRIPTION
50 4500893 4 CLMP\HOSE\3/4

51 4703332 1 TANK\HYD\4012

52 4703575 1 TANK\ASSY\HYD\4012

53 4800034 8 BOLT\HEX\3/8X1-1/2

54 4800156 2 BOLT\HEX\3/8X3

55 4800507 2 BOLT\HEX\1/4X2-1/4\NC

56 4900023 2 NUT\TPLCK\3/8\NC

57 4900084 2 NUT\TPLCK\1/4\NC

58 HOSE_1_4012_MAIN 1 CONV MOTOR RETURN MOTOR TO TUBE 7

59 HOSE_2_4012_MAIN 1 DIS CONV MOTOR PRESS-TUBE 6 TO MOTOR

60 HOSE_3_4012_MAIN 1 CONV MOTOR PRESS - DISCH MOTOR TO TUBE 6
61 HOSE_4_4012_MAIN 1 CONV RETURN TUBE 7 TO HOSE 81

62 HOSE_5_4012_MAIN 1 CONV MOTOR PRESS TUBE 2 TO DISCH MOTOR
63 HOSE_25_4012_MAIN 1 DISCH CONV MOTOR CASE DRAIN

64 HOSE_33_4012_MAIN 1 CONV RETURN TUBE1 TO TANK

65 HOSE_35_4012_MAIN 1 CONV MOTOR PRESS - VALVE TO TUBE 2

66 HOSE_49_4012_MAIN 1 CONVEYOR PUMP DISCHARGE

67 HOSE_50_4012_MAIN 1 CONV PRESS HOSE 49 TO SCREEN VALVE

68 HOSE_51_4012_MAIN 1 CONV PRESS HOSE 49 TO PRESS GAUGE

69 HOSE_52_4012_MAIN 1 CONV PUMP LOAD SENSE LINE, VALVE TO VALVE
70 HOSE_53_4012_MAIN 1 CONV PUMP LOAD SENSE LINE, VALVE TO PUMP
71 HOSE_54_4012_MAIN 1 CONV PUMP DRAIN TO TANK

72 HOSE_56_4012_MAIN 1 CONV PUMP SUPPLY TANK TO PUMP

73 HOSE_65_4012_MAIN 1

74 HOSE_66_4012_MAIN 1

75 HOSE_67_4012_MAIN 1 SCREEN MOTOR PRESSURE RELIEF

76 HOSE_68_4012_MAIN 1 SCREEN MOTOR PRESSURE CIRCUIT

77 HOSE_69_4012_MAIN 1 SCREEN MOTOR RETURN CIRCUIT

78 HOSE_79_4012_MAIN 1 SCREEN MOTOR RETURN BULKHEAD TO MOTOR
79 HOSE_80_4012_MAIN 1 SCREEN MOTOR PRESS BULKHEAD TO MOTOR
80 HOSE_81_4012_MAIN 1 CONV RETURN HOSE 4 TO TUBE1

81 TUBE_1_4012_MAIN_HYD 1 CONV RETURN HOSE 81 TO HOSE 33

82 TUBE_2_4012_MAIN_HYD 1 CONV PRESS HOSE 35 TO HOSE 5

83 TUBE_3_4012_MAIN_HYD 1

84 TUBE_4_4012_MAIN_HYD 1

85 TUBE_5_4012_MAIN_HYD 1

86 TUBE_6_4012_MAIN_HYD 1 CONV MOTOR RETURN HOSE 1 TO HOSE 3

87 TUBE_7_4012_MAIN_HYD 1 DIS CONV MOTOR PRESS HOSE 3 TO HOSE 2

244

4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - “CLUTCH?”

4012 TuUB GRINDER PARTS REFERENCE

245



HYDRAULIC PARTS - CLUTCH AND PUMP

246 4012 TUB GRINDER PARTS REFERENCE



CLUTCH TANK

HYDRAULIC PARTS -

247

4012 TuUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - CLUTCH COOLER

ré:_’:"\

i

7

1

b

-

e

P

a
Lot

1

ey ==

a7
S

@

L
=

<r

383

39

4012 TUB GRINDER PARTS REFERENCE

248



HYDRAULIC PARTS - CLUTCH

_ITEM PART QrY PART DESCRIPTION
1 900121 1 CLUTCH\HPTO\14\DD
2 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST
3 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90
4 3800453 2 FTG\3/4AMORX9/16MJIC\90
5 3800488 2 FTG\1-5/8NUTFJICS
6 38005627 5 FTG\7/8MORX1-1/16MJIC\ST
7 3800535 2 FTG\7/8MORX1-1/16MJIC\90
8 3800541 1 FTG\1-1/16MJICX3/4MP\90
9 3800668 2 FTG\1-1/16MJICX3/4MOR\ADP
10 3800721 1 FTG\1-1/4AMPX3/4FP\BUSH
11 3800725 2 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD
12 3800726 1 FTG\3/4MORX1-1/16MJIC\90
13 3800729 1 FTG\1-5/16MJICX1MP\90
14 3800739 1 FTG\2MPX1FP\BUSH
15 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90
16 3800743 2 FTG\1-5/8FJICX1-1/16MJIC\ADPT
17 3800753 1 FTG\2-1/2MJICX2MP\ST\SOLID
18 3800756 1 CLMP\FLANGE\SPLIT\#61\-32
19 4000219 2 RAD\HYD\23X19\1-1/16"-1
20 4000271 1 VALVE\CART\REDUCE\220P
21 4000290 1 VALVE\HYD\CART\2POS
22 4200073 1 PUMP\HYD\75ML\LOAD;SENSE
23 4200080 1 PUMP\DRIVE\RH\B for 650 HP Engine
23 4200102 PUMP\DRIVE\RH\B\8-BOLT for 860 HP Engine
24 4200081 1 PUMP\DRIVE\LH\B for 650 HP Engine
24 4200103 PUMP\DRIVE\LH\B\8-BOLT for 860 HP Engine
25 4200082 1 PUMP\HYD\3.15X.67\SAE-B
26 4400059 1 FLTR\COMP\10MIC;ABS\>
27 4704003 1 TANK\HYD\15G\HPTOW4012
28 4800643 4 BOLT\HEX\5/16X3/4
29 4800928 4 BOLT\FLG\SERR\1/2X1-1/4\NC
30 4900100 4 NUT\FLG\TPLCK\1/2\NC
31 5000022 4 WASH\LOCK\5/16
ITEM PART QrY PART DESCRIPTION
32 HOSE_37_4012_MAIN 1 CLUTCH - PUMP TO FILTER
33 HOSE_38_4012_MAIN 1 CLUTCH - FILTER TO PUMP PORT
34 HOSE_39_4012_MAIN 1 MANIFOLD CLUTCH PORT TO CLUTCH PORT
35 HOSE_40_4012_MAIN 1 MANIFOLD TANK PORT TO TANK
36 HOSE_41_4012_MAIN 1 MANIFOLD ACCUMULATOR PORT TO ACCUMULATOR
37 HOSE_42_4012_MAIN 1 MANIFOLD LUBE PORT TO LUBE PORT
38 HOSE_43_4012_MAIN 1 CLUTCH - RETURN FROM COOLER
40 HOSE_45_4012_MAIN 1 CLUTCH - TO COOLER
41 HOSE_46_4012_MAIN 1 CLUTCH - RETURN FROM COOLER
42 HOSE_47_4012_MAIN 1 CLUTCH - OIL TANK TO PUMP SUCTION
43 HOSE_48_4012_MAIN 1 CLUTCH DRAIN TO TANK
44 HPTO14DD_ACCUMULATOR 1
45 HPTO14DD_MANIFOLD_650_HP 1
60 7501188 1 CAP\BREATHER\HPTO14

NOTE: #4, #36, & #44 REPLACED WITH 4000411

4012 TuUB GRINDER PARTS REFERENCE 249



HYDRAULIC PARTS - CLUTCH TANK PARTS

S . &

ITEM PART QrY PART DESCRIPTION
1 4000271 1 VALVE\CART\REDUCE\220P
2 4000290 1 VALVE\HYD\CART\2POS
3 4704003 1 TANK\HYD\15G\HPTO\4012
4 5700595 1 VALVE\CLTCH\SOL\24\W\770
5 5700604 1 SWITCH\TEMP\200\NC
6 5700606 1 SWITCH\PRESS\205\NO
7 7500988 1 CAP\FILLER\BREATHER\HPTO
8 7500996 1 GAUGE\LEVEL\S\W/THERM
9 4000419 1 VALVE\CART\RELIEF\260P
10 4000420 VALVE\CART\DIVIDER\3GPM
4000421 VALVE\CART\DIVIDERYGPM
A 4000434 NUT & O-RING
NOT SHOWN
4704724 2 PAD\TANK\HYD\CLUTCH

NOTE - ITEM 10, CARTRIDGE AND/OR VALVE BLOCK SHOULD BE STAMPED 3 OR 4 GPM.
ORDER SIMILAR PART TO WHAT IS ON THE VALVE BLOCK.
250 4012 TUB GRINDER PARTS REFERENCE



950 HP - HYDRAULIC PARTS - CLUTCH TANK PARTS

ITEM PART QrYy PART DESCRIPTION

1 4000290 1 VALVE\HYD\CART\2POS

2 4000419 1 VVALVE\CART\RELIEF\260P

3 4000421 1 VALVE\CART\DIVIDERYGPM

4 4000434 2 NUT;O-RING\CART\HPTO

5 4000545 1 VALVE\HYD\CART\PWM\PTTECH
6 4704003 1 TANK\HYD\15G\HPTO\4012

7 4704724 2 PAD\TANK\HYD\CLUTCH

8 5700595 2 VALVE\CLTCH\SOL\24W\770

9 5700604 1 SWITCH\TEMP\200\NC

10 5700915 1 TRNSDCR\PRSS\W/DEUTSCH\PTTECH
11 7500988 1 CAP\FILLER\BREATHER\HPTO
12 7500996 1 GAUGE\LEVEL\S\W/THERM

4012 TuUB GRINDER PARTS REFERENCE 251



HYDRAULIC PARTS - CLUTCH FILTER PARTS

ITEM PART QrY PART DESCRIPTION

1 4400059 1 FLTR\COMP\10MIC;ABS\

2 4400073 1 FLTR\ELMT\10MIC;ABS\1000
3 5700610 1 SWITCH\PRESS\FILT;BYPASS

252 4012 TUB GRINDER PARTS REFERENCE



RRRRRRRRRRRRRRRRRRRRRRRRRRRR



HYDRAULIC PARTS - LOADER PUMP

<>
[

254 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - LOADER PILOT PRESSURE

4012 TuUB GRINDER PARTS REFERENCE 255



HYDRAULIC PARTS - LOADER TANK

P

256 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - LOADER
ITEM PART QrY PART DESCRIPTION
1 3700700 1 HOSE\HYD\1/2X24\1-1/16F JCX7/8FJICS
2 3800277 2 FTG\-1/16MORX1-1/16MJIC\ST
3 3800301 1 FTG\1-5/16MOR\PLUG\HEX
4 3800316 1 FTG\2-1/2MPX2-1/2FP\QOD\ST-EL\LW
5 3800328 1 FTG\7/8MORX3/4MJIC\ADPT
6 3800453 3 FTG\3/4MORX9/16MJIC\90
7 3800477 1 FTG\3/4MORX3/4MJIC\ST
8 3800482 1 VALVE\BALL\2FP\1/4TURN\STEEL\W/LOCK
9 3800497 4 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
10 3800527 1 FTG\7/8SMORX1-1/16MJIC\ST
11 3800541 1 FTG\-1/16MJICX3/4MP\90
12 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
13 3800734 1 FTG\1-1/16MORX1-5/16MJIC\90
14 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
15 3800744 4 FTG\-7/8NUTFJICS
16 3800745 2 FTG\-7/8MORX1-7/8SMOR\ADPT
17 3800746 2 FTG\-7/8MORX1-7/8MJIC\ST
18 3800747 2 FTG\1-7/8MORX1-7/8MJICX1-7/8MJIC\RUN; TEE
19 3800748 4 FTG\-7/8FJICX1-5/16MJIC\ADPT
20 3800750 1 FTG\-7/8MJICX1-1/4MP\Q0
21 3800754 1 CLMP\FLANGE\SPLIT\#61\-12
22 3800755 1 CLMP\FLANGE\SPLIT\#61\-16
23 3800789 1 FTG\2-1/2MORX2MP\ADPT
24 3800803 1 FTG\1-1/16MORX1-1/16FJIC\SW
25 3800804 1 FTG\7/8MORX7/8FJIC\SW
26 3800805 1 FTG\7/8MJICX1-1/16MOR\ST
27 3800845 1 FTG\3/4AMORX3/4FJIC\SW
28 3800849 1 FRG\3/4MORX7/8MJIC\ADPT
29 4000229 1 VALVE\HYD\SOL\24\\635\W/D\WPEND
30 4000274 1 VALVE\CONTROL\FLOW\30GPM\1-1/16FOR
31 4000275 1 VALVE\RELIEF\LOADER
32 4000315 1 VLVAHYD\SEL\24\\6GPM
33 4200106 1 PUMP\2114\HOOD
34 4400067 2 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
35 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
36 4400101 1 FLTR\COMP\10MIC;ABS REPLACEMENT ELEMENT 4400102
37 4704105 1 BRKT\FLWCNTRL\LDR\GLRPL
38 4704122 2 MNT\RUBBER\TANK\HYD
ITEM PART QTY PART DESCRIPTION
39 HOSE_33_4012_MAIN_LDRLOCATION 1
40 HOSE_36_4012_MAIN_LDRLOCATION 1
41 HOSE_55_4012_LOADER 1
42 HOSE_58_4012_LOADER 1
43 HOSE_59_4012_LOADER 1
44 HOSE_62_4012_LOADER 1
45 HOSE_63_4012_LOADER 1
46 HOSE_64_4012_LOADER 1
47 HOSE_65_4012_MAIN_LDRLOCATION 1
48 HOSE_70_4012_LOADER 1
49 HOSE_72_4012_MAIN_LDRLOCATION 1
50 HOSE_73_4012_LOADER 1
51 HOSE_74_4012_LOADER 1
52 HOSE_76_4012_LOADER 1
53 4200107 1 PUMP\HOOD
54 W43_40_40 1 4 BOLT FLANGE FITTING

4012 TuUB GRINDER PARTS REFERENCE

257



258

HYDRAULIC PARTS - LOADER TANK DETAILED

5l =
) SN
:wg,.’%s,\\‘, B 30

/3 “ — 3
‘ g =

4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS -

LOADER TANK DETAILED

ITEM PART QTY. PART DESCRIPTION

1 3700663 1 HOSE\HYD\3/8X24\3/8FPX9/16MJIC

2 3800031 1 FTG\3/8MPX3/8FP\90\ST:EL

3 3800085 1 FTG\1/2MP\90D\M;ELL

4 3800453 3 FTG\3/4MORX9/16MJIC\90

5 3800482 1 VALVE\BALL\2FP\1/4TURN\STEEL\W/LOCK

6 3800490 1 FTG\3/4AMOR\PLUG\HEX

7 3800497 4 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

8 3800724 1 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK

9 3800728 2 FTG\1-5/16MORX1-5/16MJIC\90

10 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

1 3800744 4 FTG\1-7/8NUTFJICS

12 3800745 2 FTG\1-7/8MORX1-7/8SMOR\ADPT

13 3800746 2 FTG\1-7/8MORX1-7/8MJIC\ST

14 3800747 2 FTG\1-7/8MORX1-7/8MJICX1-7/8MJIC\RUN; TEE

15 3800748 4 FTG\1-7/8FJICX1-5/16MJIC\ADPT

16 3800751 1 FTG\2-1/2MORX2-1/2MOR\ADPT

17 3800752 1 FTG\2-1/2MORX2-1/2MJIC\ST

18 3800789 1 FTG\2-1/2MORX2MP\ADPT

19 4000193 1 VALVE\BALL\1/2LW\BRS

20 4000286 1 VALVE\CHECK\3/8MPX3/8MP

22 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
4400074 FLTR\ELMT\10MIC\INTANK FOR 4400043
4400115 SEAL\HEAD\FLTR\MP FOR 4400043

23 4400066 2 GAUGE\FLTR\25PSI\1/8NPT

24 4400067 2 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3

25 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH

26 4400071 1 VENT\W/LOCK\CAP\HYD

27 4703332 1 TANK\HYD\4012

28 4703396 1 CAP\CLEAN-OUT\TANK\HYD

29 4800024 10 BOLT\HEX\1/4X3/4

30 4900002 8 NUT\HEX\3/8\NC

31 5000019 8 WASH\LOCK\3/8

32 5000024 10 WASH\LOCK\1/4

33 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER

ITEM PART QTY. PART DESCRIPTION

34 HOSE_29 4012 MAIN 1 TUB VALVE ‘DR’ TO TANK

35 HOSE_33 4012_MAIN_LDRLOCATION 1

36 HOSE_54 4012 MAIN 1 CONV PUMP DRAIN TO TANK

37 HOSE_55 4012 LOADER 1

38 HOSE_56_4012_ MAIN 1 CONV PUMP SUPPLY TANK TO PUMP

39 HOSE_59 4012 LOADER 1

40 HOSE_60_4012_ MAIN 1 PUMP SUCTION TANK TO PUMP

41 HOSE_66_4012_ MAIN 1 HOSE 65 TO TANK

42 HOSE_72 4012_MAIN_LDRLOCATION 1

43 HOSE_73 4012 LOADER 1

44 HOSE_74_4012_LOADER 1

45 HOSE_75_4012_ MAIN 1 AIR PRESSURE FOR TANK

46 HOSE_76_4012_LOADER 1

4012 TUB GRINDER PARTS REFERENCE 259



MAIN WIRING HARNESS - CONTROL PANEL & MACHINE

MAIN WIRING HARNESS - CONTROL PANEL - SEE FOLD
OUTS PAGE FO-3IN APPENDIX A AT THE END OF THE
MANUAL

MAIN WIRING HARNESS - MACHINE - SEE FOLD OUTS
PAGE FO-4IN APPENDIX A AT THE END OF THE MANUAL

260 4012 TUB GRINDER PARTS REFERENCE



-5700364

MAIN POWER WIRING HARNESS

SSN@ ANNOYD OL
31IHM 040

AY134 0L
a3y 120

ONNOYO ¥3L4v1S OL
3LIHM 0£0

(EL NI

£7€00LS
¢6200.G

(QION370S ¥3L4vLS Ol
Q34 viL0

261

4012 TuUB GRINDER PARTS REFERENCE



ORIGINAL CLUTCH WIRING HARNESS

Yav1asn1lsa manLia I AHYLRIMON - N148 KT TYNHONG
e NOLIME LH¥1% T1DW3Y
N EEIT Lldg ¢
s ra
198740 _w f WIndD 373 1H5
12 TPLIW T4ve L : THIIIN AL - !\/q 4314 13345
!
— 0z ! .
' 03013 1H3- v 18 _ I TR
o Bl A1471T1HS - 11 HH a e - § INTYA QIONT 1081
T Tod 31
Lidang +
Ll NI4T 4 TTYMEEN]
innd __z_:u\:u_:;m NCILING] 3INISNT
T Y ETRIT] - amos
L o+
i w._. g T L
v ) ANiRME - - .
_!., JLINRAINE . LHIIT O30
L CECACILET SHIFRE i T o ki Vg F
2l - —_ | T | Ty [SIE013 ATTMDH]
. _ HILIRS kLFAYE LMIWSINGT THNG] Ld0
H d141SNvE0 N N ™ T ey Ldans +
m— D_. * et g L, = o
1343714 r " nangdg | COTE00Y &7 vMA0HL
[ [ HALIRS HILTHd
N N Y1 In g I T 7 T T T s F
8 MIEILIHM T T 7 T T WARLIA ' CN34O K TTHNAGH
) | § HILIMS NS5
SN TR TONYAD T _ "iaans +
g . . —_— J
’ bl T RANITE | LOIEOTD ATTYMHONT
. ¢ HELIRS FdNLY 43483l
- 11 IHM Y 1 T VG ¢
F F o+ .
JLIHA/NTT4G
8 TN TYLET
B L1 TR
F Lo KRR | MLy
1134 STdans 4
SSANYIVH +SSIANUVH a10.
d3adinre

4012 TUB GRINDER PARTS REFERENCE

262



- 5700540

(EMEN 21 HOLMAS UL IHGALY Eﬁ%%ﬂﬁai
LM D WOTIA R0 3L

CLUTCH WIRING HARNESS

) s
HLLWE LI BN BT R, T
Blr |t
o[t
DLH I | [+ 4| 2= QL 1TONE
DaHILHN T o - GLH...,,
WL NIV 3000 LN, 50 . 2 AW INZHNDHET
T : . g P o e Y T T .
I . ROILTEMEE N 13000ASH N0 T LWL
S %_ﬂ ] ﬁ A T0d 20, / Eﬁﬁ.ﬁ
T _ oW T4 T Y
MR s (T VIR AW T MITERD
Lo Eﬁﬂ:ﬁgkﬁmﬁﬂgaw —
: -
A, 40 T4 TITHE
T __E.__.Eemuuﬂ 0o 0 R0
o w2
ETE ] PRI LIHE T I# R A B8 L3N e
T L _xa MO —— e
S AN - UM WSS ERS T 65 Md AUHN 30735 UMM L
e | a6
2 . P&hﬁ%&ﬁﬂm |[. et
e, SE3NH DU K- ATHIM 51 L N !
R T L T o3k OTEAS
| [ 5 (EuEl (R0 O
_ T A OIS TYM- 2L S JUHNBNHO S
s.”_F_ (AN OOCH ML 2N [1MLS 2CAE
,, &~ EEN
3 = ...‘ EHEIE 10 B JETE]
3 oy EHES 0i¢ 30 2 bz SN N300
. ¥
ﬂw__.y_._e.,_._z-.ﬁ_ R . 041 s o LT o TR T .
35003 I L) HCEEHIC) iy
BAS
HETOHLNG O

CH0F SSINYYH OLdH
(7G00L5

263

4012 TUB GRINDER PARTS REFERENCE



5700812

CLUTCH BULKHEAD #3 WIRING HARNESS -

e e e e e e e e

9Nd HOV1E '3

] [}
m O3TTIHE TN 254 m —— O30T AL 255 TR
| ETEHENR IS D | OB 15 -1
1 1
“ A HEE | e JAITEHEI 5 A
| | Loy WOTEALET 48
| ! 20030 -
| | " Kk LW BTG e BATI HERH ¥ MOTIZ EEEAT £
“ “ f—_ X ﬂﬂ_ % TS KW 48
“ “ Dol | §§§;=+!t . STl RS S
! [ pt T LEE . L LMD LOW TR BEESSEE MG RS 46
! TTHME L5708 L
i i BTRKS XN 8
e LSOOG e
| GOES M | = ﬁﬂ@féﬁ?:&ﬁ 8
m T e " — - - 3
m (BIEHS 4T lE N g il BIBEHS 3y LLE -1y
i SRR [ — MG
“ M0l H “ M
[ N RE 4 i
i i {HH#E
i . i s cJ| - Y5
m ﬁ”“ ,m__ | MY ONNCRD DL UMM TIE _ !ﬂH AWHN 205 “I¥
1 1 i o - -
| | T | it
i “ AT N0 LR M SHIN D200« LHMATH 506 - O
| e | —— W
i [ S
i i e W
i IHAED — = TN o
! SHO A6 ¥ [ — ———
| ISP [ — T ——
“ RLELLL “ TU0YIE [ : -l T —— GO -
...................... 4 | (3 ¥ - ON7d AFHD

m T | Y

=R S ] "—

| RN - R

[ 4 -
i } EITE ]
¢L0f OLOE SSINYYH OY3HATNE £ OLdH | il - wons ,SHO0TO, %

Eu__.ﬁ&..éﬁ_ FEH0
! . SEANYHMANSZING 0 P
=T

T ST LT
m a1 RO '
EESEE

HOLNTO X4G) €4 QYAHYING SI9puUB aM 2)800S &l = | onu _ g—

| RIS ] 5]
an.uma..mﬁnﬁuhﬂm_m_.mwﬂ_nl.

4012 TUB GRINDER PARTS REFERENCE

264



CLUTCH BULKHEAD #3 WIRING HARNESS - 5700813

|

MO Z9h = L[+ 8= SHOVZEl m

LIS SSINEH g |+ o g LEDMILESEINIH |

JTUORE = ||+ | 7= JONYHOXIDE “

L |

'S sl _

CALIANNGD LON (TT3H4S 20581669068 HALIMS LIWTYA0 TN 8Nl !

o1, LIS S9LE UMM 756 EET00LS !

oL LHOS STLE HOVIA 198 \ 1305 W 06 “

JZ. 1405 S9LE 03 055 __ ih !

S150045 - HIDNOSNYHL THNSS e \ ales b

. e \ N

2. Y03 IR 28 \ \ Muos [T Y06,

obo L505 5007H0 7006 ,,,,,:,,,,, FAN \ ﬁ_ﬁ \ |

WOOO0LS- HOLMS AWBL h \ AN

||m. 1 . -ﬂ...... ......“..n_._

\\ / 21080 116 /f
b LHOS TG / it
ofo LHOS ALHM ZE06 \ 1425 2. NMOWE £06 A
Q550015 - JIONN0S Wvd 125 o1 3INGM0 ALDS Fof

e IHOS NTHO 016
2. L% AL ALOS

SE50045 - QIO S 440m0

(HO00LS - HOLIMS HALIS

JI33d5 1N41M0. EEY1

ZR900.L5 - dMMANd (3345 1N LD H

«03343 1NdNl T3]

ZRO00LS - NN 033dS 1NdKI

2107 '010¢ "SSINYYH QY3HAING € OLdH

HOLNTO X459} €4 AV3HMTN

£ M08 OEms s S/

A L4038 O3IHSTIERME /
L IHIS SRELNWEIE ¢

g s1apuLd qny £1,800/6

AT TR 1
b LXDS 1034 225 /

!
!

obe LMDS SEL O3 LLG

(T3S ZEAIERIEE -5
030T3IHS ILHM 265 o
030BIHS X0 L6 D

Q30TAHSTTY (€6 ~d

0RIHS E26E26 -0
030731HS ¥OWIE £26 N
O30TIHS 034 226 W
Q13IHS ZIE-LkG -1
J30TEIHE A TEEIE A
Q30HS O34 LS T
N4E) 016 H

0l 605 -9

ALIHMW 2206 -

Hhkal W06 -3

AFH9 v06 0

N8 £06 -0

Ing 206 8

SHO 106 Y

fE0-LS EZPISE0H O¥IHNING

265

4012 TuUB GRINDER PARTS REFERENCE



5700509

OMNEX RADIO WIRING HARNESS

WOILONNA WYNOILAG ¥, ¥3MOL dith 370d-C NYL ¥h04
YIMOL dit 31042 NMOH8 Y0}
oY IMOL diM 370d-C T3A Y6CI
ONIMS HOAFANOD g, ¥IMOL dith 310d-Z N8 ¥8zh

o HIMOL UM TTOLZ NI L1
LATHOAINOD g \amOL ditt 702 308 9

8, 4IMOL M F0AZ NG ¥ 810
NOLLFLOR 8N "\ 3MOL difh T10c2 T34 8 10

SSINYYH NIYANI

CI0y YIMOL it 310d-| 03 S50
NI43MOd YIMOL d/M 310d-) 03 SELD

anL 0L ¥3IM0d T¥O01 QNOHHS diM 310d-) 434 590

(NOYHS d/M I10d-1 OIA ¥ S780 A

STHIM ILIHM HIHLO HLIM Hvd ANNOYD OL LOINNOD LH#4 4050 [

ONIY 014 FLIHM 050 Gl

7l
i QNOYHS dith T10d} OIA Y S0 " oY Sl
Liael .Y, ONOYHS dith 31042 NY9 114 LNO 80 ..!/
,INOYHS dit T10d-Z AVHD ¥ LNO [0 et " zm,ww@g%wo m
Iy u A 1n0 L0
- Y, ONOYHS diM 71042 TIAY LNO 90 —ime=- .
Lot 8, GNONHS i TT0ZINTA H LN G0 —mmi— . uamﬁwﬁ%% L
Y, ONOYHS d/M F1047 NId ¥ 1O 10 =t * NI 10010 z_ﬁ%o
fe8.0NOEHS M T1067 MY 100 80 o " ATgAInoET] N
o 8, GNOYHS diM T10d2 NE X 810~ TAY L0
e N, ANOYHS A/ T10dC TAA Y LU0 —jemt- _
8250045
— 38N OLY/IOLY dWy §
3arvug 354 DLVIOLY diY 01
FOVHOYd NOLLYNISWOO ¥3QV01 9 Olavy
404 AINO G399NTdNN SI ANOUHS LNINDD

¥IMOL G991 ONY ANOUHS itk T10d"L SHO ¥ Wi = Nige
= 0NOYHS dith 310d-) 03 ¥ 590

- HIMOL d/M F10d-} 038 4 590 —

940 ¥ 821
woos  (BIMEIE] _ ’
1815 010 2
oo |LCCIE] o
N SHO U
g HE
1640048 LI
oo [ZFER
MO ¥ VZE) LNNOD VI__I__l__I_
20 T INOL I T10¢-, X018 S0}
N2 - 03900/ LY 3190

REVE

M 10
iy [T Y88
% [ [

poon

NOYHS diM 310d-) ILIHM H AL80; _ :

LHM Y Y180

F=-INOUHS dith 3101 9OV 18 SH0

Olpex xauwo - SSINMVH OIQVY 310N 1A STHAS
6098d.G V¢ 0RAYILD

SSIANYYH NIVIA NI

HIMOL d/M 3104} FLIHM Q180

4012 TUB GRINDER PARTS REFERENCE

266



- 5700771

R160 RADIO WIRING HARNESS

DT ML DM B UNIOZ _szqhﬁzg_l_
| BT 9 WLINGHLE L1 ___ . TN e e |
| DY CMLBLESNE \./\ The WL |
T CMOLINGLKSHE ___ N NR
_ R 0l ard EE ! v
9Td L L1¥75 B OHIsN
b ST IMOLINELsHESE =
_ oW MOLINELHESE S —
_ I MV BOASMOD BN DL MOLNATE —e— ___ / RLLC R
WS W00 3TE SIS ARQLIMEEE ——— J _ Tl WD B
. W00 BOASANOD 384 4 MOLLNATE——n— | ENd T3LED
'g AN S LA 15 R
_H_I 1K) E3AC0 B ,_.__E__ac.ﬁ_.m_m ihd pseg
MROITILLCOHL TR WAL PNILLE LY / LN paliia

MEACOEIL SATHE B S WAL ALY —— ___ ' snd Oween

dTIICHHL R AL § HOLLNBEY
FEE PR T ROLeY——e—

_ \ _ TN L5
Oew=0d B0 134 H010 | WOLLAE ___ ! w o
Hastd T el L —+— " OEMd MR
1

N B3 SO R S ___

Sy g1y o PNOLINELEEETY | | ] WO ' WYE T
(NS LHe ) B
ANENDENL ATELS SNOLINE STy } | DEnomd | N L WA.._E 0 825

_ |mr__.,..“_$_.ﬁ_m_._._. U .m_E_r_._.fu-.m_E #

FaMld UWOLY i L

r- - 1
13754 ¥ONRIE3 2 Q5508 LU0 0 O3 SEIHYH MW T3 53 _

| mhﬁmq_ msly SEIENH N e L

R B || i

_/Lm—mﬁﬁ
[ES R FED
]

S0 TEL

| I | ] ) -
i W ol | |

S
r — - — - T /1
_ BSL00IS SSINHYH NI _ L
i BRI THH TR 1 2 B 200 71044 03900 T
| |neemzaoeeoeozn | | zBwnonodaowon _ L
_ A0 T SRONE | | Bl 200 Y049 0300M _ e \
£ MR 7L 04 THO TL5 ) £ B 710 0060 0 L0 L
J—t AWHMHTE 31w 080
- 034 W5e0

[ (OPED ALE B S NN L0 L SRS

SSANAVH OIQYy 0913
1L100.S

i T
T4 SHL OIS0

I 1

L _chngmesomm —

267

4012 TUB GRINDER PARTS REFERENCE



- 5700521

TAIL LIGHT WIRING HARNESS

mwﬁwxx

OGS

LIME25 3w 03M 2. ZHESZD0US 51 ISWMOHSY D0mn0es
|Z0e000s J3MA0YS 031034 D2l STLLG

(IMIEI0NYI 03H 5 LTINS
[EERI005 LIMOEE THT 050 ISLHE

O
\\ el ;

NGNSy 20200005 &1 LMDl EERG
z IPOCTELS L3O T MY D) S0 5

]
q
|

e .|.

LRECEI0NVIN 13H ZZORNL S LIMOHS) (0m0Ls
(ZOE0008 LINMOME ‘01 03H 021 SELN0IS

: @\ ZLOP\LHOITINYVH

1¢90049

2
T T T ™ T

R

LEOO0G

e

J

P
Y,
A
P |
Py
Iy |
Py |
¥, !
%
.rr "

.....,.....

|

F— |
()5
—r
-

e

/

EPHHE.Q_ BN 2 ZNT000IS 51 J3M0HE) F200S
I202T0.5 LSO 030 MM O s

4012 TUB GRINDER PARTS REFERENCE

268



LOADER SCHEMATIC

s 24VDC [

G:CADWOT2ENGIB000HOODS
71112002
09RED wwie —*| [ ————— T T 1
|
RED  WHTE Q) . 2ADDITIONAL 14 Ga GROUNDWIRES |
DOME LIGHT nr4l
OAMP e < = e —————— -
J BUCK .,
RED @ —?L
:
BLACK|  DASHLIGHTS —:L CABFANNOTR
15AMP FUSE @
RED WHITE
24Vl 12VVOLTAGE REDUCER RADID
00644 T BLACK -
= =

E wie. ek () T

< }
i§30AMP 1§ 3{ =

4 CAB HEADLIGHTS
E ST AUU 4

~—-l/ ¥ 3¢ 1 LGHTS

3

~~~~~~ /" GREEN L

RED H

WINDSHEELD WIPER MOTOR

0 ANP

4 5 50
RED YELLOW
GREEN ~RED
PURPLE o ORANGE =S
AR CONDITIONER
SAcE BLOWER MOTOR
_________ NOPRRE_ _ _
[ MODFICATION
| 15 AMP IN DURATECH BREAKER BOX| : :
NOTE - 14 GAUGE POWER WIRE 1?AMPINDURATECH BREAKER BO) 4, 5, 8
[ ra— - PURPLE ’
056 ORG
L
= 7500989 COMPRESSOR WICLUTCH
COMPRESSOR CLUTCH 7500990 24 VOLT CLUTCH
B T e .
RN :
06 - 0RG LW 0,
: “powerin -
ORG R
o8 KN
“powerin M =
BLKMHT - BLUE BLK
BINARY SWITCH =
AC THERMOSTAT BLKMWHT
© INSIDE REARUNIT BEHID B CORDENSOR COOUNGFAN

4012 TuUB GRINDER PARTS REFERENCE 269



PANEL/REMOTE SWITCH WIRING - 5700522

SERIES VI COMBINATION HARNESS WHEN BOTH LOADER AND RADIO OPTIONS ARE USED

1485 C RED 1-POLE WP TOWER [} 11 148 C RED 1-POLE W/P SHROUD
/48T CRED

RELAY 5700480
081 C WHT #10 RING (85 (65} 7] 044A C ORG 1-POLE WP TOWER

— / \ (] 148C C RED 1-POLE WP TOWER

1488 C RED 1-POLE WP SHROUD |}

017 C YEL 2POLE WP TOWER A"
018L C BRN 2-POLE WP TOWER '8" _
=L 017 C YEL 2-POLE WP SHROUD A"
=018 C BRN 2POLE WP SHROUD"B"

017R C YEL 2-POLE WP TOWER "A"
018R C BRN 2-POLE WP TOWER "B"

047L C PINK 2-POLE W/P TOWER A"
046t C BLUE 2-POLE W/P TOWER 8"
—=— 47 C PINK 2-POLE W/P SHROUD "A"
~=— (46 C BLUE 2-POLE W/P SHROUD "B"

047R C PINK 2-POLE W/P TOWER "A"
046R C BLUE 2-POLE W/P TOWER B*

129L C YEL 2-POLE W/P TOWER "A"
128L C BLUE 2-POLE W/P TOWER 8"

= 129 C YEL 2-POLE WIP SHROUD "A"
- 128 C BLUE 2-POLE W/P SHROUD "B*

129R C YEL 2-POLE W/P TOWER "A"
128R C BLUE 2-POLE W/P TOWER "B’

104L C LT GRN 2-POLE W/P TOWER "A"
103L C GRAY 2-POLE W/P TOWER "B

~=- 104 C LT GRN 2-POLE W/P SHROUD "A"
e 103 C GRAY 2-POLE W/P SHROUD "B*

104R CLT GRN 2-POLE W/P TOWER A" —™
103R C GRAY 2-POLE W/P TOWER 'B" o

084BL C VIO 1-POLE W/P TOWER

— = 0848 C VIO 1-POLE WIP SHROUD
0B4BR C VIO 1-POLE WP TOWER —=

045L C BLK 1-POLE W/P SHROUD

045R C BLK 1-POLE W/P SHROUD

270 4012 TUB GRINDER PARTS REFERENCE



PANEL/REMOTE COMBINATION HARNESS

PANEL/REMOTE COMBINATION HARNESS - SEE FOLD
OUTS PAGE FO-13IN APPENDIX A AT THE END OF THE
MANUAL

4012 TuUB GRINDER PARTS REFERENCE 271



272

RADIO LADDER -

5700509

WP_RAD_IN
-— - GREEN
I
(F—0 0%,
c
’ 5700431 __” D
1 IC (= -)
085S RED _ 113 } - D85T RED - [ WP)PANEL_OUT_TUB T N
) - DN L
'3 WP_COMBO_RELAY CoUTE . U1
065R RED i23 a ~ 044 ORG L L
oto—s TBufs™ U
[+ ]
K l = —
PERBLAGK s e REMOTE STOP L L
CTUTFREDTUTE
1
(iwmeD  Omet)
OUT1  o17R YEL
oo S
OUT2 18R BRN | FwD
:ﬂ\c =
L ouTs §047R PINK _ comyuP
L—o o—J:—@M ) B
DOWN
n OUT4 [ o46RBLUE NS
L—o o—ﬁl—@‘—@
ouTs __
1 1128R BLUF ONVILEFT
—=0 - 3 _ RT
5700444 @ ———CONV]
A L OUTe 4 120R YEL
o L g
. ouT? ouT
o o—d QU< ouTs 104RLTGRN@
IN
L] o@ T103R GRAY@
D -
GREEN | _ ouTe
O O -
084R VIO
L | — o . ~(UNLOADER
. + —— A-OUT9
E-STOP  GND(-) +oly E-STOP A-OUT10
) ) ) ) )
081R WHT]
081S WHT
1
——0 O—-
5700403
or
5700432

4012 TUB GRINDER PARTS REFERENCE



- 5700771

RADIO HARNESS R160

T METES v B
I STl 4 MOLUNE+LSHE |18
I oTd .__tu_._._._._.m__:—_.w_“__.m_
amd EEﬁu_ﬁn
R (1Y ! !
a9 !
| Ol INOLLNELIME B _
- O FNOLINS=LdHE 58
| oMmSsUINCD 0B ) NOLING e
ONIWEHOLANNDT  3TH #3 apoUNEEE—s—
NWODHOAIW0D V85 ANOLITET-8— ___

]

1

1

i

1 AN SN L ROLLME 1 |

_ T sE_E:_.E_Lm ___
NGO FULIOHHL HA H6L P HOLIE LY

|

N

.

1

R1ED

W H3N00 and .t__...“.EE_mE._:.m_“__.n__lzl __
dNTILLHL MDA ENDLINERY _
FEHI T WEEHRL] ZMOLINS By b ___
ANLCSENL T34 HOID ENOLING LY —

o
1 LiHETY |
\T_EEE _“EEEEEH.,_

KW SOMMLISTIO0N SH0 WY ___ \
|

SO AN SAOLNGLIH T

____\_ S RETE
{ O OYHEITHED

Fhad padted

_\_ (Mg palng
i \ . BN oD

/ / N 3K 140

EC

NI NHDAOL |
TN TR
\A ONid  RL¥EL
Hd RS
[l
!

o LN TAER
Fl T e

1 Kid3M18 D
N RS

1 £l Md HHBED
MLd 13D

-— -—
' VETLEOID ' MM HEL T
|_Ken oM | /i A R

LR

DOEATIEL S SHOLLTEHLNE | Y[
S s o i 0K

r— = — — — — = — — — — — — s
L3034 NIVBIES IS ZL0 00+ (398 ST NIV 034 531l

| W_..nml,.__ WHTE soReH N GEHe |
_ Nt s s [
O 200 30 (HH 37l |[rI|[rJ||r

—_ _

- L= =l
. “BG00L5 SSINHYH NI |

_ £, MRed 710 310d40 B0 L)

| | zvbes 210 30ad om0 2610
o HER 700 3100 B0 Al

L R 710 3704 B 2041

£ B 700 30§ RSN

L B 2un 0o asngL | -
B 200 S04 08980 |

S b 00 00 | -

(ELH DO 3 - SEH O TLNEH 1N EES

SSINUYH 010vd 091
VLL00LS

WL SR 0AE

RLEE L EE

 =TH]

E, i

SHOH 2%

273

4012 TUB GRINDER PARTS REFERENCE



- 5700775

1 RELAY

POWER HARNESS,

4012 TUB GRINDER PARTS REFERENCE

M2 T
TUHM HLHE 1) N
30E B 4
B | | IHMo0 SN / e L
8 17| puna o 5
WSBONICHD | IUWMNLL PMA[— Y92 /f /- SSSNRIH LK GG
TR —— / / |
UKW ZNd [———7 [/ \w
MM B N / /g ) “E
mEna / ; ,,_ % (5N JON- 034 3L
30015 8 L1 ; 7 i | — vl
TUHM ZH0L 2 M| / =
TR —— /
JUHM 6200 GMd| — \ ' A13Y H3IM0d L10A 2 #0S00L5
B, HhE I v /)
22 (O Jhnow ang——von e / mia
TR nal— wuwew [/ OldH
CASOME ONNOED | Jipm £700 T4 ||.r|“rrrl.u1|-._.. ..x.. PHOVIE|
AHN L ZHd |——— /
UMM 4 | N | — ax @
Bew
b £V IHENE SHLOOHSTINOHL i |
JESEME ON0HA JEHTHE 3 LHt, B MM S L SN
= UM B2 ¥ MG | §LeTse | [ STV INONG
m' h‘v T — SOUSH WOTBA SLSe | | 5-TUI0MKL @
e BESNHYH S0 M IDNVEO ELD) FLHDG- P - HIN0d ATH |
§8 550G Ounoyg | JUHM K0 | K / T8 | | £ 1415 3L0M3Y o |00 aws
B fien L0005 M NSO B ZL0se | | 2 TILLONHL ERLLS
$4/5808 ONNOK TS0NS MIYOYIBSH | S | | b dOLS INENI a0 @] awe
BSLO0LS SSINEVH MWW NI HOLDENNDD VL4303 ST hE S - EROMLS
S TIdEELY MIWIHE W D1 - 20N

SINHN TEWRNLS 20k

AV | 'SSINYYH ¥3MOd SLL00LS

SWT0TONT L3 LoD
ol 3308 - DEIHLE
FHIE0N0NT - SBE00LS

274



- 5700776

2 RELAYS

POWER HARNESS,

| BN HL
— ;MH SN2 S
UM L i A | ZMd20m s B
UHM DL Tk f ) e S\ 1 b KT8 2 VL
UHM AHIL i Kk N,
£ 3| | o inr Y | swow e VO
Um0 ¥ Nid { T _ j - 1
¥ 3ENE ONNTE mm_:_.__z__-.__ mﬁ mnﬂ f b el _ (S
SUIKK, HAL | N il E_"__r ¥IBIH L E__H_F_
j—.—..
SUNNZIL 2FHd |- LA == ERADOLG 1 porvu 34 8L
UMW, AL N 2 AW sEMDd ] B 00N W R 34T
- Yan
mn Mﬁﬁn% mm.m T x SAYT3Y E3M0E L0 P 050045
R o —
UHMTOL THe [~ T HENEIHA i 16~ PRV
245508 ONOHD | LK EEL KN [—— / .
SLIH I T Wi — = HTHE A R - TR
Lo ax VS 0 B BRI
Fuw oy EL2L
WEENE N 00K B LKW 20100 Eﬁ%h
% — EELDNES WAUHN TES | oies | [ 9 SPehTY I4EHI
m mu.m N L T BEUONUS KIMOTIZA ) § 0S¢ | | §-FULOMHL L
- A LI LM e ....... LRE :mmﬂ.ﬁ__:__%mm_ Mﬁ” m..ﬁ._.__wcm._.._,ml!w W3O ]_1.15“__1.
PSR D0 B cieas/ RIS MNEHD® T008e | | I+ TILLOGHL T |
4 R e BELONE NIMOMTASH| | 105+ | | 14045 3MERG A

R0 SETENH MO B BOLI300

SAW AN Y0 3L Tl

SAYT13Y 2 "SSINYYH Y¥3MOd 3L200.8

JTINLEI3
HRTIELYD

HvE 2508 - [ET00ly
— JHOETRG -GG

EUNEONG M LN

275

4012 TUB GRINDER PARTS REFERENCE



5700777

CATERPILLER ENGINE TIER 3 CONTROL PANEL JUMPER

PENId  A18 YBEE0
ECNId  O3d 41010
N4 M8 6820
L& Nid MA dbEF
OZNId  NY9 J02F
BNl Q3Y 40F

BINId (034 30K
ang T
g _ 10360
PLNId 3ME 17382k
ELNId  MIADZLD

ZENid Q38 2L0L0
LNl Q38 8L0W

ObNId  NYD D556
GNd  N4O X066
8 hid and
LNId ond
GNId 03 VI0K0
GNId Q34 0K
PNid  9€00SI0
ENId  MIAND06
CNIld  NH8 7680

I Nid N9 E6B0

divd 03LSIML E3E

FZ 131208

£2 LINJ05
¢z 13408
LE 134205
02 134208
6 LIHI0S
Bl LIHD0S
Lh L3008
al L0
Gl 134008
I L3NI05
£l LIHI0S
¢b LIHJ0S

o) 9068

6 13005
8 134005

L 134008
9 134203

5 134005

dl¥d 03LSIMLER)

7 134003
€ LIHI0S
¢ 134203
b 13H003

434NN 13NYd T0HLNOD € ¥3IL INIONS Y TTIdY3LYD “TINYd QY3HMTNG HIANIEO anl

A8 Y6220
ELETY
118 6220
M4 4¥Er
Ny J02%
03y Jrp
MEL R
34 QL0L0
i
3Ma L14%F
M1A DZL0
a34 JL0L0
d34 8H0L0
NS D556
NHS M066
Nd
ond

Q34 ¥I0L0
a3y L0L0
40 0540
MTA 006

N 2680
NS E680

4012 TUB GRINDER PARTS REFERENCE

276



POWER HARNESS - 5700786

HILIMS LI3NNODSIQ Ad311vE 01
1HM E:,,

A

W LINI0S LHW 020 —
£« 134008 03W 140

+OB00LS ERL T
150d 'SOd AvZ AYILLYE OL
L0 2 dINY 09

¥3MY34E LINOYID 13534 THINWI
SSANAYH §4MOd ¢L0v 98200LS

277

4012 TuUB GRINDER PARTS REFERENCE



GRAPPLE LOADER POWER HARNESS - 5700787

HOLIMS LI3NNODSIO AY3LLYE 01

LHM 020

9, 134008 LHM 8020€B 7} - X
S, L3HD0S LHM 0.0 BB p) —

. LIHD0S LHM D020 869 -

L0A 72 WY 09
NOLLISO GddiL NI NMOHS “434Y348 LIN0YI0 13534 WNNYH
—_— \
£, 134008 034 1.0 LB00LS RSN
150d 'S0d AvZ A¥3LLYE OL

Zo1DI00SIR NG 0760045 1008 ‘#040.G ¥
Wb 1INO0S A3H L6 — JONY9 01 d34 D116 034 39NY9 01 03N 8116

d3IAV3IdE NO 1S0d 'L1YE 01

SSANYVH 434MOd 43AV0131ddvdO ¢l0v £82004S

4012 TUB GRINDER PARTS REFERENCE

278



MACHINE SENSOR WIRING HARNESS - 5700790

39NV J1INIS 404 HOSNIS D3000E LEKDOLS

QW0HE 3N 00T D) JLHW 36

TR e
\ & w HOTHAAL

diEL N34 Y3

MG N
TN~y |

39NV F1INIS H04 HOSNIS 93006 LER00LS

(WNDHD AR 0T DLILHM 5
MO SR 304 EH TR | 350 ....wJ. \
ot 1

e

dIV3L ONIHY38 LNOY

HETIE OINTHL JHIA TS

WaYIY 1L 8Nl

SNOILYJIR00N

Wb LT

SSIANHYH ONIFIM HOSNIS INIHOWW LO0Z ¢10% A h

0620045 (od)

209008L

o

gggsgesssgusuasas:

=
B

=
B

o

Fe0 L il LKW 350 L
KON AR TS LHW 5]

=Ly T

RU2 L0 &

2005 IINCD OHNTH IWH T LHK, 550

LI E] B
(JTAHS A2 §

8.2
B L2 O k51

Qv3IHATNE

J0SN35 39NV 1304

] ]
G ddib bt o d B
= o

e L el

FEEEEEEEEEEEEEEE

ik M

279

4012 TuUB GRINDER PARTS REFERENCE



- 5700812

HPTO 3 BULKHEAD HARNESS

LE T TS Wi P I v 214 %418 '8
(BTEHE 1N 25 4 P (3THHE SLHM 75 18
030136 VR A6 0 Iﬂ{ QTG XIVH 166 418
._._E_ _u TR WTT EZE 58
I e 2 Nid LI LG W o K.Y AOTEA SEM 5
e J— T WO L MG BT 18
—_— = K.ILHN : | AT 1343 ¥IH WE 58
L _ _._F i SO0 ﬂﬂum
TP I — i (T3 Y31 525 48
LS L) T3 LTNND LOW TR BOePies MG S50TE -+
| (ST N8 2 _E_.E___ﬂ BOBHS BT 18
| T2TTG T 725 N A L T Nl WD Ml 75 44
m TEHE 254 -1 BTEME KRS T
4
m QAN HIVH 216 eyl — (ATIHS 03 L6 -y
“ EIEHS T E T _ —— WU DLE iy
m NP “ — UG B
“ s “ : Sy e
! LW, 20 -1l 1dif &
i | 5T O SO NN DL 3L, ¥,06 UMW 006 -1
_ _ ENCEIEEL: e
! “ TR (E 15 (2507 - 54
i i EUOLS SETaIvH IV IO 151 - 5
" EEr —— AOHE
! WEEE-D | —_—
| e | — YR Jﬂ““ “
[ TWOELE Y b —_ ——3
| L EERHEDH N | £ YU T e S0
! ! - G 2 b
...................... m EEL A s 1 2Md A34D ¥
gz :
TS : \_L
o L “ TS AV -
CH0F DLOE "SSINYYH AYIHNING € OLdH m e | :_Ywnﬁ_nw_ ,mu___u.u-u_.,u_w_ )
] i : SSANHYH NN SIS D0
m ] EH RN I
HOLNTO X45) €4 QY3HYING S18PUB A ZU800LS = = || o
X :
| e
B0
TG AN VD

4012 TUB GRINDER PARTS REFERENCE

280



HPTO 3 BULKHEAD HARNESS - 5701149

03L73MNCD LON 013IHS CER LERRIES
o L5 SPLE JLIHW ZE6
o LHDS SHAE MOWE L
ola LM5 BR1E 034 £
GHE00LG - HIINASKYEL FHNSEIud

"

.
oL LIS 3(T1H 206 .
4 ORINNOZI8

POB0NLE - KOLING JHEL .

ohe LHOS TAN 606
oL LAIS LHM 7106
SES00LS - JIOAENOS MM

-

b LIS NT3HD 016
2. LN 3L ALCE

50045 - QIONT0E 4400M0

__. ]
gle
.ﬂ —
A0 HE - | = JONYHO X106
HOLIMS h_____ﬁasmz_ anL
BEO0LS
1475 YNId 906
2, 1435 JLIKM ¥ (06
b FEE00LS - NOOY3E
mmm ILDG| - 206 e
\ y TR KL,
.E,__, E__m_._ﬁ.;m
! .._.. ..... -.T .,..
..q _ -.w_...... =.m . A
7106
i Ll A

L1405 o WAOHE E0G
RS 1 FINH0 ALDG
OLO00LS - HILIME H3LT14

43345 LN4LN0. 39T 4
CRE00LS - dMHDId 03245 INdLND /

J033d5 LNdNL 738
ERO00LS - JTADI J33d5 LN

¢L0v "SSANYYH QY3HXING € OLdH

HOLNTD X4S) €# QY3HYIN Siepuiib any 67}10.S

X405 s ]

r

£ A0S O1IHS EE6¥EEs I

LMD SRLNYR S S S
o LN08 S9LOIM T

L1908 TEREZIEBHE [
21406 SELYOVIE T
Wb IS S1 O3 16

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
1|
“_
il
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

03IHS ZE6/IE6/ES -2
{307IHE LIHM ZEE ¥
030TIIHS HINTE L2s D

03073HS03Y %% -d

JT3IHS EEAITEE -0
Q30T3HE VB EZE N
0I0EIKS BHZE N
J13IHS ZLE-HE
030TIIHS HINTB EHE -H
03073HE Q3 6
N2 016 H

QI 606 -9

3LIHM 2406 -

HNId %305 -3

A3 +6 <0

Ned E06 -0

3178206 -4

S0 L5 ¥
E&r LS EEFE-E0H e g

S I s S R S S A S o e

281

4012 TuUB GRINDER PARTS REFERENCE






UNIVERSAL AIR BRAKE PARTS

ITEM PART QTY. PART DESCRIPTION

1 4012-BRAKES-COMMON-PARTS 1 KIMAIR-BRAKE\4012

2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500909 1 AIR TANK SMALL 2001

4 2500919 1 TANK\AIR\2880\1BUNG/2SIDE

5 3800441 2 FTG\3/4AMP\PLUG\HEX

6 3800518 2 FTG\AIRW/4AMP\DRAIN\BRS

7 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH

8 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

9 3800782 1 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW
10 3800785 12 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
11 3800787 1 FTG\AIR\1/2COMPX1/4MP\ADPT\BRS\LW
12 7500461 1 GLAD HAND SERVICE

13 7500462 1 GLAD HAND EMERGENCY

4012 TuUB GRINDER PARTS REFERENCE 283



STANDARD AIR BRAKES

| 0

284 4012 TUB GRINDER PARTS REFERENCE



STANDARD AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012-BRAKES - STANDARD - VERSION 1 4012- BRAKES - STANDARD - VERSION
2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500909 1 AIR TANK SMALL 2001

4 2500919 1 TANK\AIR\2880\1BUNG/2SIDE

5 2500962 1 VALVE\BRAKE\RELY\SERV\I 39

6 3800031 4 FTG\3/8MPX3/8FP\90\ST;EL

7 3800173 2 FTG\3/8MP\PLUG\HEX

8 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR;TEE
9 3800193 1 FTG\3/4MPX1/2MP\NPL

10 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

11 3800326 1 FTG\3/SMP\PLUG\ALN

12 3800441 2 FTG\3/AMP\PLUG\HEX

13 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS

14 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT~BRS\LW
15 3800573 1 FTG\3/4MP\CLS;NPL\LW

16 3800902 2 FTG\AIR\1/2MPX1/4FP\ABLKHD

17 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

18 3800782 1 FTG\AIR\3/8COMPXI/4AMP\ADPT\BRS\LW
19 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
20 3800786 4 FTG\BRS\3/8MPX3/8FPX3/8FP

21 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
22 7500460 1 VALVE\BRAKE\CNTRL\SPRING

23 7500461 1 GLAD HAND SERVICE

24 7500462 1 GLAD HAND EMERGENCY!

25 AIR-1-4012-US-VERSION 1

26 AIR-2-4012-US-VERSION 1

27 AIR-3-4012-US-VERSION 1

28 AIR-5-4012-US-VERSION 1

29 AIR-11-4012-US-VERSION 1

30 AIR-12-4012-US-VERSION 1

31 AIR-13-4012-US-VERSION 1

32 AIR-14-4012-US-VERSION 1

33 AIR-15-4012-US-VERSION 1

34 AIR-16-4012-US-VERSION 1

35 AIR-21-4012-US-VERSION 1

36 AIR-22-4012-US-VERSION 1

37 AIR-23-4012-US-VERSION 1

38 AIR-24-4012-US-VERSION 1

39 AIR-25-4012-US-VERSION 1

40 AlIR-26-4012-US-VERSION 1

4012 TuUB GRINDER PARTS REFERENCE 285






STANDARD AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012-BRAKES - STANDARD - VERSION 1 4012- BRAKES - STANDARD - VERSION
2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500909 1 AIR TANK SMALL 2001

4 2500919 1 TANK\AIR\2880\1BUNG/2SIDE

5 2500962 1 VALVE\BRAKE\RELY\SERV\I 39

6 3800031 4 FTG\3/8MPX3/8FP\Q0\ST;EL

7 3800173 2 FTG\3/8MP\PLUG\HEX

8 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE
9 3800193 1 FTG\3/4MPX1/2MP\NPL

10 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

11 3800326 1 FTG\3/8MP\PLUG\ALN

12 3800441 2 FTG\3/4AMP\PLUG\HEX

13 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS

14 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT~BRS\LW
15 3800573 1 FTG\3/4MP\CLS;NPL\LW

16 3800902 2 FTGAIR\1/2MPX1/4FP\BLKHD

17 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

18 3800782 1 FTG\AIR\3/8COMPXI/4AMP\ADPT\BRS\LW
19 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
20 3800786 4 FTG\BRS\3/8MPX3/8FPX3/8FP

21 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
22 7500460 1 VALVE\BRAKE\CNTRL\SPRING

23 7500461 1 GLAD HAND SERVICE

24 7500462 1 GLAD HAND EMERGENCY!

25 AIR-1-4012-US-VERSION 1

26 AIR-2-4012-US-VERSION 1

27 AIR-3-4012-US-VERSION 1

28 AIR-5-4012-US-VERSION 1

29 AIR-11-4012-US-VERSION 1

30 AIR-12-4012-US-VERSION 1

31 AIR-13-4012-US-VERSION 1

32 AIR-14-4012-US-VERSION 1

33 AIR-15-4012-US-VERSION 1

34 AIR-16-4012-US-VERSION 1

35 AIR-21-4012-US-VERSION 1

36 AIR-22-4012-US-VERSION 1

37 AIR-23-4012-US-VERSION 1

38 AIR-24-4012-US-VERSION 1

39 AIR-25-4012-US-VERSION 1

40 AIR-26-4012-US-VERSION 1

4012 TuUB GRINDER PARTS REFERENCE 287






STANDARD AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012-BRAKES - STANDARD - VERSION 1 4012- BRAKES - STANDARD - VERSION
2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500909 1 AIR TANK SMALL 2001

4 2500919 1 TANK\AIR\2880\1BUNG/2SIDE

5 2500962 1 VALVE\BRAKE\RELY\SERW\I 39

6 3800031 4 FTG\3/8MPX3/8FP\Q0\ST;EL

7 3800173 2 FTG\3/8MP\PLUG\HEX

8 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE
9 3800193 1 FTG\3/4MPX1/2MP\NPL

10 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

11 3800326 1 FTG\3/8MP\PLUG\ALN

12 3800441 2 FTG\3/4AMP\PLUG\HEX

13 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS

14 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT~BRS\LW
15 3800573 1 FTG\3/4MP\CLS;NPL\LW

16 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH

17 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

18 3800782 1 FTG\AIR\3/8COMPXI/4AMP\ADPT\BRS\LW
19 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
20 3800786 4 FTG\BRS\3/8MPX3/8FPX3/8FP

21 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
22 7500460 1 VALVE\BRAKE\CNTRL\SPRING

23 7500461 1 GLAD HAND SERVICE

24 7500462 1 GLAD HAND EMERGENCY!

25 AIR-1-4012-US-VERSION 1

26 AIR-2-4012-US-VERSION 1

27 AIR-3-4012-US-VERSION 1

28 AIR-5-4012-US-VERSION 1

29 AIR-11-4012-US-VERSION 1

30 AIR-12-4012-US-VERSION 1

31 AIR-13-4012-US-VERSION 1

32 AlIR-14-4012-US-VERSION 1

33 AIR-15-4012-US-VERSION 1

34 AIR-16-4012-US-VERSION 1

35 AIR-21-4012-US-VERSION 1

36 AIR-22-4012-US-VERSION 1

37 AIR-23-4012-US-VERSION 1

38 AlIR-24-4012-US-VERSION 1

39 AIR-25-4012-US-VERSION 1

40 AIR-26-4012-US-VERSION 1

4012 TuUB GRINDER PARTS REFERENCE 289



AUSTRALIAN AIR BRAKES

290 4012 TUB GRINDER PARTS REFERENCE



AUSTRALIAN AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012_BRAKES - ABS - AUSTRALIA_ 1 BRAKES\4012\ABS\AUSTRALIA

2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500939 2 VALVE\ABS\RV040

4 3800176 8 FTG\AIR\3/8MPX3/8FP\90D\ST;EL\BRASS

5 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE

6 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

7 3800326 7 FTG\3/8MP\PLUG\ALN

8 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW

9 3800521 2 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW

10 3800523 2 FTG\AIR\1/2COMPX1/2MP\90

11 3800554 2 FTG\AIR\1/2COMPX3/8MP\90

12 3800617 2 FTG\3/4MPX1/2FP\BRS\BUSH

13 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

14 3800777 1 FTG\AIR\1/2COMPX1/2COMPX3/8MP\BRNCH\TEE\BRS\LW
15 3800781 1 FTG\AIR\3/4F PX3/4FPX3/4MP\B RANCH TEE

16 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

17 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP

18 AIR-1-4012-ABS-AUSTRALIA 1 GLAD HAND TO EMERGENCY VALVE

19 AIR-2-4012-ABS-COMMON 1 SERVICE

20 AIR-3-4012-ABS-COMMON _ 1 SERVICE

21 AIR-5-4012-ABS-COMMON 1 TANK TO TANK

22 AIR-6-4012-ABS-AUSTRALIA | EMERGENCY VALVE TO TANK

23 AIR-7-4012-ABS-AUSTRALIA 1 TANK TO TANK

24 AIR-8-4012-ABS-COMMON 1 TANK TO SERVICE RELAY VALVE

25 AIR-9-4012-ABS-COMMON 1 TANK TO SERVICE RELAY VALVE

26 AIR-11-4012-AUSTRALIA 1 VALVE TO LEFT FRONT EMERGENCY CHAMBER
27 AIR-12-4012-AUSTRALIA 1 VALVE TO LEFT MIDDLE EMERGENCY CHAMBER
28 AIR-13-4012-AUSTRALIA 1 VALVE TO LEFT REAR EMERGENCY CHAMBER
29 AIR-14-4012-AUSTRALIA 1 VALVE TO RIGHT FRONT EMERGENCY CHAMBER
30 AIR-15-4012-AUSTRALIA 1 VALVE TO RIGHT MIDDLE EMERGENCY CHAMBER
31 AIR-16-4012-AUSTRALIA 1 VALVE TO RIGHT REAR EMERGENCY CHAMBER
32 AIR-21-4012-ABS-COMMON 1 VALVE TO LEFT FRONT SERVICE CHAMBER

33 AIR-22-4012-ABS-COMMON 1 VALVE TO RIGHT FRONT SERVICE CHAMBER

34 AIR-23-4012-ABS-COMMON 1 VALVE TO LEFT MIDDLE SERVICE CHAMBER

35 AIR-24-4012-ABS-COMMON_ 1 VALVE TO RIGHT MIDDLE SERVICE CHAMBER
36 AIR-25-4012-ABS-COMMON 1 VALVE TO LEFT REAR SERVICE CHAMBER

37 AIR-26-4012-ABS-COMMON 1 VALVE TO RIGHT REAR SERVICE CHAMBER

38 SR38 1 SPRINGBRAKE VALVE

4012 TuUB GRINDER PARTS REFERENCE 291






AUSTRALIAN AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012_BRAKES - ABS - AUSTRALIA_ 1 BRAKES\4012\ABS\AUSTRALIA

2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500939 2 VALVE\ABS\RV040

4 3800176 8 FTG\AIR\3/8MPX3/8FP\Q0D\ST;EL\BRASS

5 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR;TEE

6 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

7 3800326 7 FTG\3/SMP\PLUG\ALN

8 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW

9 3800521 2 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW

10 3800523 2 FTG\AIR\1/2COMPX1/2MP\90

11 3800554 2 FTG\AIR\1/2COMPX3/8MP\90

12 3800617 2 FTG\3/4MPX1/2FP\BRS\BUSH

13 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

14 3800777 1 FTG\AIR\1/2COMPX1/2COMPX3/8MP\BRNCH\TEE\BRS\LW
15 3800781 1 FTG\AIR\3/4F PX3/4FPX3/4MP\B RANCH TEE

16 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

17 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP

18 AIR-1-4012-ABS-AUSTRALIA 1 GLAD HAND TO EMERGENCY VALVE

19 AIR-2-4012-ABS-COMMON 1 SERVICE

20 AIR-3-4012-ABS-COMMON_ 1 SERVICE

21 AIR-5-4012-ABS-COMMON 1 TANK TO TANK

22 AIR-6-4012-ABS-AUSTRALIA | EMERGENCY VALVE TO TANK

23 AIR-7-4012-ABS-AUSTRALIA 1 TANK TO TANK

24 AIR-8-4012-ABS-COMMON 1 TANK TO SERVICE RELAY VALVE

25 AIR-9-4012-ABS-COMMON 1 TANK TO SERVICE RELAY VALVE

26 AIR-11-4012-AUSTRALIA 1 VALVE TO LEFT FRONT EMERGENCY CHAMBER
27 AIR-12-4012-AUSTRALIA 1 VALVE TO LEFT MIDDLE EMERGENCY CHAMBER
28 AIR-13-4012-AUSTRALIA 1 VALVE TO LEFT REAR EMERGENCY CHAMBER
29 AIR-14-4012-AUSTRALIA 1 VALVE TO RIGHT FRONT EMERGENCY CHAMBER
30 AIR-15-4012-AUSTRALIA 1 VALVE TO RIGHT MIDDLE EMERGENCY CHAMBER
31 AIR-16-4012-AUSTRALIA 1 VALVE TO RIGHT REAR EMERGENCY CHAMBER
32 AIR-21-4012-ABS-COMMON 1 VALVE TO LEFT FRONT SERVICE CHAMBER

33 AIR-22-4012-ABS-COMMON 1 VALVE TO RIGHT FRONT SERVICE CHAMBER

34 AIR-23-4012-ABS-COMMON 1 VALVE TO LEFT MIDDLE SERVICE CHAMBER

35 AIR-24-4012-ABS-COMMON_ 1 VALVE TO RIGHT MIDDLE SERVICE CHAMBER
36 AIR-25-4012-ABS-COMMON 1 VALVE TO LEFT REAR SERVICE CHAMBER

37 AIR-26-4012-ABS-COMMON 1 VALVE TO RIGHT REAR SERVICE CHAMBER

38 SR38 1 SPRINGBRAKE VALVE

4012 TuUB GRINDER PARTS REFERENCE 293



AUSTRALIAN AIR BRAKES

4012 TUB GRINDER PARTS REFERENCE

294



AUSTRALIAN AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012_BRAKES - ABS — AUSTRALIA_ 1 BRAKES\012\ABS\AUSTRALIA

2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500939 2 VALVE\ABS\RV040

4 3800176 8 FTG\AIR\3/8MPX3/8FP\90D\ST;EL\BRASS

5 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE

6 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

7 3800326 7 FTG\3/8MP\PLUG\ALN

8 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW

9 3800521 2 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW

10 3800523 2 FTG\AIR\1/2COMPX1/2MP\90

11 3800554 2 FTG\AIR\1/2COMPX3/8MP\90

12 3800617 2 FTG\3/4MPX1/2FP\BRS\BUSH

13 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

14 3800777 1 FTG\AIR\1/2COMPX1/2COMPX3/8MP\BRNCH\TEE\BRS\LW
15 3800781 1 FTG\AIR\3/4F PX3/4FPX3/4MP\B RANCH TEE

16 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

17 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP

18 AIR-1-4012-ABS-AUSTRALIA 1 GLAD HAND TO EMERGENCY VALVE

19 AIR-2-4012-ABS-COMMON 1 SERVICE

20 AIR-3-4012-ABS-COMMON_ 1 SERVICE

21 AIR-5-4012-ABS-COMMON 1 TANK TO TANK

22 AIR-6-4012-ABS-AUSTRALIA | EMERGENCY VALVE TO TANK

23 AIR-7-4012-ABS-AUSTRALIA 1 TANK TO TANK

24 AIR-8-4012-ABS-COMMON 1 TANK TO SERVICE RELAY VALVE

25 AIR-9-4012-ABS-COMMON 1 TANK TO SERVICE RELAY VALVE

26 AIR-11-4012-AUSTRALIA 1 VALVE TO LEFT FRONT EMERGENCY CHAMBER
27 AIR-12-4012-AUSTRALIA 1 VALVE TO LEFT MIDDLE EMERGENCY CHAMBER
28 AIR-13-4012-AUSTRALIA 1 VALVE TO LEFT REAR EMERGENCY CHAMBER
29 AIR-14-4012-AUSTRALIA 1 VALVE TO RIGHT FRONT EMERGENCY CHAMBER
30 AIR-15-4012-AUSTRALIA 1 VALVE TO RIGHT MIDDLE EMERGENCY CHAMBER
31 AIR-16-4012-AUSTRALIA 1 VALVE TO RIGHT REAR EMERGENCY CHAMBER
32 AIR-21-4012-ABS-COMMON 1 VALVE TO LEFT FRONT SERVICE CHAMBER

33 AIR-22-4012-ABS-COMMON 1 VALVE TO RIGHT FRONT SERVICE CHAMBER

34 AIR-23-4012-ABS-COMMON 1 VALVE TO LEFT MIDDLE SERVICE CHAMBER

35 AIR-24-4012-ABS-COMMON_ 1 VALVE TO RIGHT MIDDLE SERVICE CHAMBER
36 AIR-25-4012-ABS-COMMON 1 VALVE TO LEFT REAR SERVICE CHAMBER

37 AIR-26-4012-ABS-COMMON 1 VALVE TO RIGHT REAR SERVICE CHAMBER

38 SR38 1 SPRINGBRAKE VALVE

4012 TuUB GRINDER PARTS REFERENCE 295



ABS AIRBRAKES

296 4012 TUB GRINDER PARTS REFERENCE



ABS AIRBRAKES

ITEM PART QTY. PART DESCRIPTION

1 12-BRAKES-ABS-JAPAN-EUROP 1 BRAKES\4012\ABS\JAPAN&EUROPE

2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500932 1 VALVE\AIR\SPRING\RT4

4 2500939 2 VALVE\ABS\RV040

5 3800176 10 FTG\AIR\3/8MPX3/8FP\90D\ST;EL\BRASS

6 3800190 2 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR;TEE

7 3800193 1 FTG\3/4MPX1/2MP\NPL

8 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

9 3800326 7 FTG\3/8MP\PLUG\ALN

10 3800521 2 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW

11 3800523 2 FTG\AIR\1/2COMPX1/2MP\90

12 3800554 3 FTG\AIR\1/2COMPX3/8MP\90

13 3800617 2 FTG\3/4AMPX1/2FP\BRS\BUSH

14 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

15 3800777 1 FTG\AIR\1/2COMPX1/2COMPX3/8MP\BRNCH\TEE\BRS\LW
16 3800781 1 FTG\AIR\3/4FPX3/4FPX3/4AMP\BRANCH TEE

17 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

18 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP

19 AIR-1-4012-ABS-EU-JAPAN 1 EMERGENCY - SUPPLY

20 AIR-2-4012-ABS-EU-JAPAN 1 SERVICE

21 AIR-3-4012-ABS-EU-JAPAN 1 SERVICE

22 AlIR-4-4012-ABS-EU-JAPAN 1 SERVICE

23 AIR-5-4012-ABS-EU-JAPAN 1 TANK SUPPLY

24 AIR-6-4012-ABS-EU-JAPAN 1 TANK SUPPLY

25 AIR-7-4012-ABS-EU-JAPAN 1 TANK SUPPLY

26 AIR-8-4012-COMMON 1 TANK TO SERVICE RELAY VALVE

27 AIR-9-4012-COMMON 1 TANK TO SERVICE RELAY VALVE

28 Al R-11-4012-E UJAPAN 1 VALVE TO LEFT FRONT EMERGENCY CHAMBER
29 AIR-12-4012-EU-JAPAN 1 VALVE TO LEFT MIDDLE EMERGENCY CHAMBER
30 AIR-13-4012-EU-JAPAN 1 VALVE TO LEFT REAR EMERGENCY CHAMBER
31 AlIR-14-4012-EU-JAPAN 1 VALVE TO RIGHT FRONT EMERGENCY CHAMBER
32 AIR-15-4012-EU-JAPAN 1 VALVE TO RIGHT MIDDLE EMERGENCY CHAMBER
33 AIR-16-4012-EU-JAPAN 1 VALVE TO RIGHT REAR EMERGENCY CHAMBER
34 AIR-21-4012-EU-JAPAN 1 VALVE TO LEFT FRONT SERVICE CHAMBER

35 AIR-22-4012-EU-JAPAN 1 VALVE TO RIGHT FRONT SERVICE CHAMBER

36 AIR-23-4012-EU-JAPAN 1 VALVE TO LEFT MIDDLE SERVICE CHAMBER

37 AlIR-24-4012-EU-JAPAN 1 VALVE TO RIGHT MIDDLE SERVICE CHAMBER
38 AIR-25-4012-EU-JAPAN 1 VALVE TO LEFT REAR SERVICE CHAMBER

39 AIR-26-4012-EU-JAPAN 1 VALVE TO RIGHT REAR SERVICE CHAMBER

4012 TuUB GRINDER PARTS REFERENCE 297






ABS AIRBRAKES

ITEM PART QTY. PART DESCRIPTION

1 12-BRAKES-ABS-JAPAN-EUROP 1 BRAKES\4012\ABS\JAPAN&EUROPE

2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500932 1 VALVE\AIR\SPRING\RT4

4 2500939 2 VALVE\ABS\RV040

5 3800176 10 FTG\AIR\3/8MPX3/8FP\90D\ST;EL\BRASS

6 3800190 2 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE

7 3800193 1 FTG\3/4MPX1/2MP\NPL

8 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

9 3800326 7 FTG\3/8MP\PLUG\ALN

10 3800521 2 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW

11 3800523 2 FTG\AIR\1/2COMPX1/2MP\90

12 3800554 3 FTG\AIR\1/2COMPX3/8MP\90

13 3800617 2 FTG\3/4AMPX1/2FP\BRS\BUSH

14 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

15 3800777 1 FTG\AIR\1/2COMPX1/2COMPX3/8MP\BRNCH\TEE\BRS\LW
16 3800781 1 FTG\AIR\3/4FPX3/4FPX3/4AMP\BRANCH TEE

17 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

18 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP

19 AIR-1-4012-ABS-EU-JAPAN 1 EMERGENCY - SUPPLY

20 AIR-2-4012-ABS-EU-JAPAN 1 SERVICE

21 AIR-3-4012-ABS-EU-JAPAN 1 SERVICE

22 AlIR-4-4012-ABS-EU-JAPAN 1 SERVICE

23 AIR-5-4012-ABS-EU-JAPAN 1 TANK SUPPLY

24 AIR-6-4012-ABS-EU-JAPAN 1 TANK SUPPLY

25 AIR-7-4012-ABS-EU-JAPAN 1 TANK SUPPLY

26 AIR-8-4012-COMMON 1 TANK TO SERVICE RELAY VALVE

27 AIR-9-4012-COMMON 1 TANK TO SERVICE RELAY VALVE

28 Al R-11-4012-E UJAPAN 1 VALVE TO LEFT FRONT EMERGENCY CHAMBER
29 AIR-12-4012-EU-JAPAN 1 VALVE TO LEFT MIDDLE EMERGENCY CHAMBER
30 AIR-13-4012-EU-JAPAN 1 VALVE TO LEFT REAR EMERGENCY CHAMBER
31 AIR-14-4012-EU-JAPAN 1 VALVE TO RIGHT FRONT EMERGENCY CHAMBER
32 AIR-15-4012-EU-JAPAN 1 VALVE TO RIGHT MIDDLE EMERGENCY CHAMBER
33 AIR-16-4012-EU-JAPAN 1 VALVE TO RIGHT REAR EMERGENCY CHAMBER
34 AIR-21-4012-EU-JAPAN 1 VALVE TO LEFT FRONT SERVICE CHAMBER

35 AIR-22-4012-EU-JAPAN 1 VALVE TO RIGHT FRONT SERVICE CHAMBER

36 AIR-23-4012-EU-JAPAN 1 VALVE TO LEFT MIDDLE SERVICE CHAMBER

37 AlIR-24-4012-EU-JAPAN 1 VALVE TO RIGHT MIDDLE SERVICE CHAMBER
38 AIR-25-4012-EU-JAPAN 1 VALVE TO LEFT REAR SERVICE CHAMBER

39 AIR-26-4012-EU-JAPAN 1 VALVE TO RIGHT REAR SERVICE CHAMBER

4012 TuUB GRINDER PARTS REFERENCE 299



ABS AIRBRAKES

300 4012 TUB GRINDER PARTS REFERENCE



ABS AIRBRAKES

ITEM PART QTY. PART DESCRIPTION

1 12-BRAKES-ABS-JAPAN-EUROP 1 BRAKES\4012\ABS\JAPAN&EUROPE

2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500932 1 VALVE\AIR\SPRING\RT4

4 2500939 2 VALVE\ABS\RV040

5 3800176 10 FTG\AIR\3/8MPX3/8FP\Q0D\ST;EL\BRASS

6 3800190 2 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR;TEE

7 3800193 1 FTG\3/4MPX1/2MP\NPL

8 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

9 3800326 7 FTG\3/8MP\PLUG\ALN

10 3800521 2 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW

11 3800523 2 FTG\AIR\1/2COMPX1/2MP\90

12 3800554 3 FTG\AIR\1/2COMPX3/8MP\90

13 3800617 2 FTG\3/4MPX1/2FP\BRS\BUSH

14 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

15 3800777 1 FTG\AIR\1/2COMPX1/2COMPX3/8MP\BRNCH\TEE\BRS\LW
16 3800781 1 FTG\AIR\3/4FPX3/4FPX3/4AMP\BRANCH TEE

17 3800785 24 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

18 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP

19 AIR-1-4012-ABS-EU-JAPAN 1 EMERGENCY - SUPPLY

20 AIR-2-4012-ABS-EU-JAPAN 1 SERVICE

21 AIR-3-4012-ABS-EU-JAPAN 1 SERVICE

22 AIR-4-4012-ABS-EU-JAPAN 1 SERVICE

23 AIR-5-4012-ABS-EU-JAPAN 1 TANK SUPPLY

24 AIR-6-4012-ABS-EU-JAPAN 1 TANK SUPPLY

25 AIR-7-4012-ABS-EU-JAPAN 1 TANK SUPPLY

26 AIR-8-4012-COMMON 1 TANK TO SERVICE RELAY VALVE

27 AIR-9-4012-COMMON 1 TANK TO SERVICE RELAY VALVE

28 Al R-11-4012-E UJAPAN 1 VALVE TO LEFT FRONT EMERGENCY CHAMBER
29 AIR-12-4012-EU-JAPAN 1 VALVE TO LEFT MIDDLE EMERGENCY CHAMBER
30 AIR-13-4012-EU-JAPAN 1 VALVE TO LEFT REAR EMERGENCY CHAMBER
31 AIR-14-4012-EU-JAPAN 1 VALVE TO RIGHT FRONT EMERGENCY CHAMBER
32 AIR-15-4012-EU-JAPAN 1 VALVE TO RIGHT MIDDLE EMERGENCY CHAMBER
33 AIR-16-4012-EU-JAPAN 1 VALVE TO RIGHT REAR EMERGENCY CHAMBER
34 AIR-21-4012-EU-JAPAN 1 VALVE TO LEFT FRONT SERVICE CHAMBER

35 AlIR-22-4012-EU-JAPAN 1 VALVE TO RIGHT FRONT SERVICE CHAMBER

36 AIR-23-4012-EU-JAPAN 1 VALVE TO LEFT MIDDLE SERVICE CHAMBER

37 AIR-24-4012-EU-JAPAN 1 VALVE TO RIGHT MIDDLE SERVICE CHAMBER
38 AIR-25-4012-EU-JAPAN 1 VALVE TO LEFT REAR SERVICE CHAMBER

39 AIR-26-4012-EU-JAPAN 1 VALVE TO RIGHT REAR SERVICE CHAMBER

4012 TuUB GRINDER PARTS REFERENCE 301



MILL COVER ASSEMBLY (OPTION)

4012 TUB GRINDER PARTS REFERENCE

302



MILL COVER ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 4703835 1 CVRWMILL\4012

2 4800490 10 BOLT\HEX\3/4X3-1/2\GR8\NC

3 4900160 10 NUT\FLG\TPLOCK\3/4\GR8\NC
4 5000115 10 WASH\FLAT\3/4\EXTRTHK\GR8

4012 TUB GRINDER PARTS REFERENCE

303



N)

ASSEMBLY (OPTIO

TUB COVER

4012 TUB GRINDER PARTS REFERENCE

304



TUB COVER ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 3800082 4 FTG\LUB\1/4ANFXZERK\ADAPT

2 4100132 4 YOKE

3 4100185 4 CYL\HYD\3-1/2X8\TIE\3/4;0-RING\PERP
4 4700776 19 CLMP\HOSE\3/8

5 4702855 3 SCRN\WIRE\FRM\OBJATHROWN\HD12
6 4702856 7 FLAT\CLMP\ASCRN\FRM\OBJATHROWN
7 4702857 2 ANGLE\SCRN\OBJATHROWN

8 4702858 4 PIN\1-1/4X8-1/2

9 4702863 1 TUBE\FRM\BRRIR\OBJ/\THROWN

10 4702864 1 FRM\OBJ\THROWN\TOP

11 4703030 4 FLAT\CLMP\SCRN\TC\HD12

12 4703624 1 FRM\LWR\OBJATHROWN

13 4704099 2 BMPR\CNVYR\DISCH

14 4800029 22 BOLT\HEX\3/8X2-1/2

15 4800034 81 BOLT\HEX\3/8X1-1/2

16 4800142 28 BOLT\HEX\3/8X1-3/4

17 4800182 4 BOLT\HEX\5/16X3

18 4800597 16 BOLT\HEX\5/8X2NC\GR8

19 4801198 4 SCR\LAG\3/8X1-1/2

20 4900023 120 NUT\TPLCK\3/8\NC

21 4900141 16 NUT\TPLCK\5/8\GR8\NC

22 4900142 4 NUT\TPLCK\5/16\NC

23 5000001 142 WASH\FLAT\3/8

24 5000002 32 WASH\FLAT\5/8

25 5000019 1 WASH\LOCK\3/8

26 5000096 98 WASH\FLAT\SPCL\13/32X7GAX1-1/20D

4012 TUB GRINDER PARTS REFERENCE

305



TUB COVER ASSEMBLY (OPTION) - HYDRAULICS

306 4012 TUB GRINDER PARTS REFERENCE



TUB COVER ASSEMBLY (OPTION) - HYDRAULICS

ITEM

PART QTY.

PART DESCRIPTION

0 ~NO O WN -

ITEM

3800453
3800483
3800484
3800588
3800757
4000211

4100185
4700776

—_—
L—\KDI\)I\)I\)w

-
©

PART

FTG\3/4AMORX9/16MJIC\90
FTG\3/4AMORX3/4MJICX3/4AMJIC\RUN;TEE
FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN;TEE
FTG\3/4MJICX3/4MJICX3/4AMOR\TEE
FTG\9/16MORX9/16MJIC\90

VIVIHYD\ AUX\BLK\MFLD\TOC
CYL\HYD\3-1/2X8\TIE\3/4;0-RING\PERP
CLMP\HOSE\3/8

QTY. PART DESCRIPTION

10
1

12
13
14
15
16
17
18

HOSE_110_4012_TUB_COVER
HOSE_111_4012_TUB_COVER
HOSE_112_4012_TUB_COVER
HOSE_113_4012_TUB_COVER
HOSE_114_4012_TUB_COVER
HOSE_115_4012_TUB_COVER
HOSE_116_4012_TUB_COVER
HOSE_117_4012_TUB_COVER
HOSE_118_4012_TUB_COVER
HOSE_119_4012_TUB_COVER

ROD END TO ROD END TOP CYLINDERS

BUTT END TO BUTT END TOP CYLINDERS
ROD END TO ROD END BOTTOM CYLINDERS
BUTT END TO BUTT END BOTTOM CYLINDERS
BUTT END BOTTOM CYL TO 5A ON VALVE
ROD END BOTTOM CYL TO 5B ON VALVE
BUTT END TOP CYL TO 6A ON VALVE

ROD END TOP CYL TO 6B ON VALVE

PORT P ON VALVE TO LOWER TUBE

PORT T ON VALVE TO UPPER TUBE

R\ Gl I G QI U G

4012 TUB GRINDER PARTS REFERENCE

307



TUB COVER ASSEMBLY (OPTION) - PLATFORM ASSIST
CYLINDER

308 4012 TUB GRINDER PARTS REFERENCE



TUB COVER ASSEMBLY (OPTION) - PLATFORM ASSIST

CYLINDER

ITEM PART QTY. PART DESCRIPTION

1 3700653 1 HOSE\HYD\3/8X36\9/16FJICSX9/16FJICS-90

2 3700654 1 HOSE\HYD\3/8X40\9/16FJICSX9/16FJICS-90

3 3700695_1 1 HOSE\HYD\3/8X40\9/16FJICSX9/16FJICS

4 3700695_2 1 HOSE\HYD\3/8X40\9/16FJICSX9/16FJICS

5 3800453 13 FTG\3/4AMORX9/16MJIC\90

6 3800538 2 FTG\7/8MORX9/16MJIC\90

7 3800757 9 FTG\9/16MORX9/16MJIC\90

8 3800759 2 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE

9 3800772 2 FTG\9/16MOR\ORFC\.0320"

10 4000084 1 VALVE\HYD\30GPM\DBL\HOLD

11 4000210 1 VLV\HYD\AUX\BLK\MFLD

12 4100234 1 CYL\HYD4-1/2X30\1-1/4PINS

13 4100249 1 CYL\HYD\4X8\WLDD\2ROD\WITH 4800326 SET SCREW

14 4704037 1 PIN\CYL\KICKER\1-1/4X6

15 4704039 1 GUIDE\CYL\KICKER

16 4800326 1 SCR\SET\AL1/2X1/2\NC

17 4800481 4 BOLT\CRG\1/2X1-1/4\NC

18 4800602 2 BOLT\HEX\1/4X1-1/4\NC

19 4800933 1 BOLT\HEX\1-1/4X11\GR5\NC

20 4900084 2 NUT\TPLCK\1/4\NC

21 4900100 4 NUT\FLG\TPLCK\1/2\NC

22 4900135 1 NUT\NYLCK\1-1/4\NC

23 5000035 2 WASH\FLAT\1/4

24 7500974 1 STRAP\TARP\9

ITEM PART QTY. PART DESCRIPTION

25 HOSE_16_4012_TUB_KICKER 1 COUNTERBALANCE VALVE C1 TO
ROD END TUB TILT CYL

26 HOSE_17_4012_TUB_KICKER 1 COUNTERBALANCE VALVE C2 TO
BUTT END TUB TILT CYL

27 HOSE_20_4012_TUB_KICKER 1 AUX VALVE ‘1B’ TO ROD END SWING
CYL

28 HOSE_21_4012_TUB_KICKER 1 AUXVALVE “1A'TO BUTT END SWING
CYL

Note - Hoses 16, 17, 20, 21 are not arranged same as standard package, they are on different
spools on the auxilliary valve.

- Orifices must be in line with hoses 20 and 21

4012 TUB GRINDER PARTS REFERENCE 309



HYDRAULIC JACK PARTS

4012 TUB GRINDER PARTS REFERENCE

310



HYDRAULIC JACK PARTS

ITEM PART QTY. PART DESCRIPTION

1 4100230 2 CYL\HYD\4X24\W\1-3/4ROD\
2 4703635 2 FRM\TUBE\UPPR\STND\JCK
3 4703636 2 FRM\TUBE\LWR\STND\JCK
4 4703637 2 BRKT\STOP\JCK\HYD

5 4703640 2 CAP\JCKSTND

6 4800003 8 BOLT\HEX\3/8X1

7 4800076 2 PIN\KLIK\5/16

8 4800469 8 BOLT\HEX\3/4X1-3/4

9 4800632 4 BOLT\HEX\1X8\NC\GR5\PLT
10 4900127 4 NUT\TPLCK\1\NC

11 4900139 8 NUT\TPLCK\3/4\GR8\NC

12 5000019 8 WASH\LOCK\3/8

13 5800327 2 CABLE\3/32\COATED\FT

14 5800328 4 CLAMP\CABLE\PIN

4012 TUB GRINDER PARTS REFERENCE

311



HYDRAULIC JACKS - CYLINDERS & VALVES

312 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC JACKS

CYLINDERS & VALVES

ITEM  PART Qry. PART DESCRIPTION
1 3700631 1 HOSE\KIT\UACK\HYD\4012
2 3700635 1 HOSE\KIT\UACK\HYD\4012
3 3800048 2 FTG\3/4AMORX1/2FP\90\ST,EL
4 3800453 6 FTG\3/4MORX9/16MJIC\90
5 3800552 16 CLAMP\HOSE\1-1/4\2HOLES
6 3800631 8 FTG\9/16MORX9/16MJIC\ST
7 3800652 16 BUSH\RBBR\TUBE\1/2X1-1/4X1-1/4
8 3800757 6 FTG\9/16MORX9/16MJIC\90
9 3800772 2 FTG\9/16MOR\ORFC\.0320"
10 3800795 2 FTG\3/4AMJICX1/2FP\ADPT
11 3800796 2 FTG\9/16MORX9/16FJIC\SWA\ADPT
12 4000119 2 VALVE\CHECK\VEL\9GPM
13 4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC
14 4000244 2 VALVE\CHECK\8GPM\VELOCITY\9/16FOR-9/16MJIC
15 4000245 2 VALVE\RELIEF\CROSS\SINGLE
16 4100230 2 CYL\HYD\4X24\W\1-3/4ROD\
ITEM  PART Qry. PART DESCRIPTION
17 3701163 1 PRESSURE LINE TO PRESSURE PORT
HOSE\HYD\3/8X33\3/4MJCX9/16FJC
18 3701163 1 TANK PORT TO RETURN LINE
HOSE\HYD\3/8X33\3/4MJCX9/16FJC
19 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS
5A TO PORT1 ON PRESSURE RELIEF VALVE
20 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS
6B TO PORT 2 ON PRESSURE RELIEF VALVE
21 3700937 1 HOSE\HYD\3/8X16\9/16FJICS
5B TO PORT 2 ON PRESSURE RELIEF VALVE
22 3700937 1 HOSE\HYD\3/8X16\9/16FJICS
6A TO PORT1 ON PRESSURE RELIEF VALVE
23 3701365 1 HOSE\HYD\3/8X 64\9/16FJICX3/4FJIC
BUTT END CYLINDER TO PORT 1 PRESSURE RELIEF
24 3701365 1 HOSE\HYD\3/8X 64\9/16FJICX3/4FJIC
BUTT END CYLINDER TO PORT 1 PRESSURE RELIEF
25 3701229 1 HOSE\HYD\3/8X68\9/16FJICS
ROD END CYLINDER TO PORT 2 PRESSURE RELIEF
26 3701229 1 HOSE\HYD\3/8X68\9/16FJICS
ROD END CYLINDER TO PORT 2 PRESSURE RELIEF
27 3701366 1 HOSE\HYD\3/8X38\3/4MJCX9/16FJC
PRESSURE PORT, AUX VALVE TO PRESSURE LINE
28 3701162 1 HOSE\HYD\3/8X36\3/4MJCX9/16FJC
RETURN LINE TO TANK PORT, AUX VALVE
29 3701367 1 HOSE\HYD\3/8X58\3/4MJCX3/4MJC
JUMPER HOSE RETURN LINE
30 3701367 1 HOSE\HYD\3/8X58\3/4MJCX3/4MJC
JUMPER HOSE PRESSURE LINE
31 3701344 1 TUBE\STL\1/2X.049WALLX96
RETURN TUBE 96"
32 3701344 1 TUBE\STL\1/2X.049WALLX96
PRESSURE TUBE 96"
33 3701345 1 TUBE\STL\1/2X049WALLX156
RETURN TUBE 156"
34 3701245 1 TUBE\STL\1/2X049WALLX156

PRESSURE TUBE 156"

4012 TUB GRINDER PARTS REFERENCE

313



HYDRAULIC JACKS - AUXILLARY & JACK VALVE SUPPLY HOSE

30

3

314 4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC JACKS - AUXILLARY & JACK VALVE SUPPLY HOSE

ITEM PART QTY. PART DESCRIPTION
1 3700631 1 HOSE\KIT\JACK\HYD\4012
2 3700635 1 HOSE\KIT\JACK\HYD\4012
3 3800048 2 FTG\3/4MORX1/2FP\QO\ST:EL
4 3800453 6 FTG\3/4MORX9/16MJIC\90
5 3800552 16 CLAMP\HOSE\1-1/4\2HOLES
6 3800631 8 FTG\9/16MORX9/16MJIC\ST
7 3800652 16 BUSH\RBBR\TUBE\1/2X1-1/4X1-1/4
8 3800757 6 FTG\9/16MORX9/16MJIC\90
9 3800772 2 FTG\9/16MOR\ORFC\.0320"
10 3800795 2 FTG\3/4MJICX1/2FP\ADPT
11 3800796 2 FTG\9/16MORX9/16FJIC\SW\ADPT
12 4000119 2 VALVE\CHECK\VEL\9GPM
13 4000211 1 VLVAHYD\AUX\BLK\MFLD\TOC
14 4000244 2 VALVE\CHECK\8GPM\VELOCITY\9/16FOR-9/16MJIC
15 4000245 2 VALVE\RELIEF\CROSS\SINGLE
16 4100230 2 CYL\HYD\4X24\W\1-3/4ROD\
ITEM PART QTY. PART DESCRIPTION
17 3701163 1 PRESSURE LINE TO PRESSURE PORT
HOSE\HYD\3/8X33\3/4MJCX9/16FJC
18 3701163 1 TANK PORT TO RETURN LINE
HOSE\HYD\3/8X33\3/4MJCX9/16FJC
19 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS
5A TO PORT1 ON PRESSURE RELIEF VALVE
20 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS
6B TO PORT 2 ON PRESSURE RELIEF VALVE
21 3700937 1 HOSE\HYD\3/8X16\9/16FJICS
5B TO PORT 2 ON PRESSURE RELIEF VALVE
22 3700937 1 HOSE\HYD\3/8X16\9/16FJICS
6A TO PORT1 ON PRESSURE RELIEF VALVE
23 3701365 1 HOSE\HYD\3/8X 64\9/16FJICX3/4FJIC
BUTT END CYLINDER TO PORT 1 PRESSURE RELIEF
24 3701365 1 HOSE\HYD\3/8X 64\9/16FJICX3/4FJIC
BUTT END CYLINDER TO PORT 1 PRESSURE RELIEF
25 3701229 1 HOSE\HYD\3/8X68\9/16FJICS
ROD END CYLINDER TO PORT 2 PRESSURE RELIEF
26 3701229 1 HOSE\HYD\3/8X68\9/16FJICS
ROD END CYLINDER TO PORT 2 PRESSURE RELIEF
27 3701366 1 HOSE\HYD\3/8X38\3/4MJCX9/16FJC
PRESSURE PORT, AUX VALVE TO PRESSURE LINE
28 3701162 1 HOSE\HYD\3/8X36\3/4MJCX9/16FJC
RETURN LINE TO TANK PORT, AUX VALVE
29 3701367 1 HOSE\HYD\3/8X58\3/4MJCX3/4MJC
JUMPER HOSE RETURN LINE
30 3701367 1 HOSE\HYD\3/8X58\3/4MJCX3/4MJC
JUMPER HOSE PRESSURE LINE
31 3701344 1 TUBE\STL\1/2X.049WALLX96
RETURN TUBE 96"
32 3701344 1 TUBE\STL\1/2X.049WALLX96
PRESSURE TUBE 96"
33 3701345 1 TUBE\STL\1/2X049WALLX156
RETURN TUBE 156"
34 3701245 1 TUBE\STL\1/2X049WALLX156

PRESSURE TUBE 156"

4012 TUB GRINDER PARTS REFERENCE 315



AIR COMPRESSOR ASSEMBLY (OPTION)

316 4012 TUB GRINDER PARTS REFERENCE



AIR COMPRESSOR ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 4702493 1 BRACE\RAIL\HAND

2 4702861 1 CVR\ASSY\VANDLE\HD-12\CMPRSSR

3 4702877 1 FRM\CMPRSSRWAIR

4 4703470 2 SPCR\BLOCK\COMP\AIR

5 4703472 3 WASH\FLAT\3/8X2 O.D.

6 4703837 1 RAIL\HAND\SIDE\CMPRSSR

7 4800068 2 BOLT\HEX\1/2X3

8 4800085 6 BOLT\HEX\1/2X1

9 4800142 1 BOLT\HEX\3/8X1-3/4

10 4800506 2 BOLT\HEX\1/4X1-3/4\NC

1 4800913 10 BOLT\FLG\SERR\3/8X1\NC

12 4800915 3 BOLT\FLG\SERR\3/8X1-1/2\NC

13 4900014 8 NUT\TPLCK\1/2\NC

14 4900023 5 NUT\TPLCK\3/8\NC

15 4900084 2 NUT\TPLCK\1/4\NC

16 4900109 9 NUT\FLG\TPLCK\3/8\NC

17 7500584 1 COMP\AIR\12HP\GAS

NOT SHOWN
7501246 1 REEL\HOSE\AIR\HD\1/2IDX50
5700206 2 TERM\RING\3/8\4GA
5700226 1 ENCL\BATT\PLSTC\GRP27
5700227 1 BATT\12VDC\GRP24
5700275 2 TERM\BATNUNIVAMARINE\
5700353 10FT CBL\BATT\REDW4

4012 TUB GRINDER PARTS REFERENCE

317



860 HP ENGINE - AIR COMPRESSOR SCHEMATIC

1N0 154 01+

TES
766005,
ANVLI0 dOLYINO3  60600S 500G
ungsd  ANvLa 40SS3HdN0 Yl
13515408
1620029
660061
H0SSTNOOUY oS sy EE LNONO

diY 0}

/4

4012 TUB GRINDER PARTS REFERENCE

318



860 HP ENGINE - AIR COMPRESSOR SCHEMATIC

PART QTY. PART DESCRIPTION

2500909 1 AIR TANK SMALL 2001

7500991 1 COMP\AIR\24W\

7500993 1 SWITCH\PRESS\85-105psi
1

7500994 REGULATOR\PRESS\0-15PSI\

4012 TuUB GRINDER PARTS REFERENCE 319



TUB AGITATOR ASSEMBLY (OPTION)

|0

320 4012 TUB GRINDER PARTS REFERENCE



TUB AGITATOR ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION
1 4700143 2 ARMAGTTR\TUB

2 4700144 2 BRKTAGTTR\TUB

3 4700493 2 MNT\AGTTR\TUB

4 4800082 4 BOLT\HEX\1/2X1-1/2
5 4800106 6 BOLT\HEX\5/8X1-1/2
6 4800188 2 BOLT\HEX\1/2X4

7 4900001 5 NUT\HEX\1/2\NC

8 4900005 7 NUT\HEX\5/8\NC

9 5000003 6 WASH\LOCK\5/8

10 5000004 4 WASH\FLAT\1/2

11 5000006 6 WASH\LOCK\1/2

4012 TUB GRINDER PARTS REFERENCE 321



MAGNETIC ROLLER ASSEMBLY THRU SN 0115 (OPTION)

322 4012 TUB GRINDER PARTS REFERENCE



MAGNETIC ROLLER ASSEMBLY THRU SN 0115 (OPTION)

ITEM PART QTY. PART DESCRIPTION
1 4703628 1 CHUTE\RLLR\MAG

2 4703630 2 BRKT\MNG\CHUTE

3 4703631 1 BRKT\MNG\FR\CHUTE
4 4703634 1 LVRVADJCHUTE\ASSY
5 4800098 8 BOLT\HEX\3/8X1-1/4\NC
6 4800107 1 PIN\HAIR\1/8(#9)

7 4900023 8 NUT\TPLCK\3/8\NC

8 5000001 16 WASH\FLAT\3/8

9 6200007 1 KEY\SQ\3/8X1-1/2

10 7500938 1 GRIP\LVR\ADJ

11 7501087 1 RLLR\MAG\8X36

4012 TUB GRINDER PARTS REFERENCE 323



MAGNETIC ROLLER ASSEMBLY SN 0116 AND UP (OPTION)

4012 TUB GRINDER PARTS REFERENCE

324



MAGNETIC ROLLER ASSEMBLY SN 0116 AND UP (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 4702852 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC
2 4702871 2 PIN\HANDLE\MAG\CHUTE

3 4702876 2 BRKT\PIN\CHUTE\MAG

4 4703475 1 BRKT\MNT\FR\CHUTE\RLLR\MAG
5 4703476 1 BRKT\MNT\FR\CHUTE\RLLR\MAG
6 4704077 1 CHUTE\DISCH\RLLR\MAGNETIC
7 4800003 4 BOLT\HEX\3/8X1

8 4800013 4 BOLT\HEX\5/16X1

9 4800098 4 BOLT\HEX\3/8X1-1/4\NC

10 4800110 2 PIN\COT\1/8X3/4

11 4900003 4 NUT\HEX\5/16\NC

12 4900023 8 NUT\TPLCK\3/8\NC

13 5000001 16 WASH\FLAT\3/8

14 5000022 4 WASH\LOCK\5/16

15 5000023 2 WASH\FLAT\5/16

16 6100064 2 SCRAPERSPRING

17 7501087 1 RLLR\MAG\8X36

4012 TUB GRINDER PARTS REFERENCE

325



TOOL BOX ASSEMBLY (OPTION)

326 4012 TUB GRINDER PARTS REFERENCE



TOOL BOX ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION
4703883 BOX\TOOL\OPT\4012\NO;LODR
1 4703832 1 BRKT\BOX\TOOL\PU;STYLE
2 4800003 4 BOLT\HEX\3/8X1
3 4800098 4 BOLT\HEX\3/8X1-1/4\NC
4 4900002 8 NUT\HEX\3/8\NC
5 5000019 4 WASH\LOCK\3/8
6 5000096 4 WASH\FLAT\SPCL\13/32X7GAX1-1/20D
7 7500943 1 CHEST\TOOL\54X20X16

4012 TUB GRINDER PARTS REFERENCE 327



PACKAGE TOOL BOX ASSEMBLY
(FOR S.N. UP TO 40-2-FJ-136)

328 4012 TUB GRINDER PARTS REFERENCE



PACKAGE TOOL BOX ASSEMBLY
(FOR S.N. UP TO 40-2-FJ-136)

ITEM PART QTY. PART DESCRIPTION
4704035 BOX\TOOL\STD\3010\4012

1 4704034 1 BRKT\SPPT\BOX\TOOL

2 4800628 8 BOLT\HEX\1/2X1-1/4\GR8\NC

3 4900014 4 NUT\TPLCK\1/2\NC

4 5000006 4 WASH\LOCK\1/2

5 7500971 1 BOX\TOOL\18X18X36

4012 TUB GRINDER PARTS REFERENCE

329



SCREEN RACK ASSEMBLY (OPTION)

. B

'-_. Il".
A 3 1

I H
T =
A
J'_
L
o ] i
e
i i
| T——
i u) iy

{
/
/
/
/
/
/

N\

¢
!
!

f——

|
=

330 4012 TUB GRINDER PARTS REFERENCE



SCREEN RACK ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 4704030 1 BRKT\RACK\SCRN\FRNT

2 4704031 2 STRAP\RTNR\RACK\SCRN

3 4704032 2 RACK\SCRN\CHAIN\3/8\32LINKS

4 4800024 4 BOLT\HEX\1/4X3/4

5 4800033 6 BOLT\HEX\3/4X2

6 4800638 2 BOLT\U\3/8X2-1/2X2-1/2

7 4800928 4 BOLT\FLG\SERR\1/2X1-1/4\NC

8 4900084 4 NUT\TPLCK\1/4\NC

9 4900109 8 NUT\FLG\TPLCK\3/8\NC

10 4900158 6 NUT\FLG\SERR\3/4\NC

11 7501045 2 LATCH\ADJNOTCWM" GRIP
4704029 RACK\SCRN\ASSY\OPT\4012

4012 TUB GRINDER PARTS REFERENCE

331



PACKAGE TOOL BOX ASSEMBLY (STANDARD)
(FOR S.N. 40-2-FJ-137 & UP)

_— "\\
_— ~—.
/// T
o \\ 5
/ ~
// \\\
< —_
\\\ =
\\\\\\b\\\\\
\\ \\ ) /// 7
\\\\ P _
\\\\ — 7 -
\\.\\ \\ P /
S

332 4012 TUB GRINDER PARTS REFERENCE



PACKAGE TOOL BOX ASSEMBLY (STANDARD)
(FOR S.N. 40-2-FJ-137 & UP)

ITEM PART QTY. PART DESCRIPTION

1 4704935 1 BRKT\SPPT\BOX\TOOL

2 4800628 8 BOLT\HEX\1/2X1-1/4\GR8\NC

3 4900014 4 NUT\TPLCK\1/2\NC

4 5000006 4 WASH\LOCK\1/2

5 7500971 1 BOX\TOOL\18X18X36
4704943 BOX\TOOL\ASSY

4012 TUB GRINDER PARTS REFERENCE

333






ELECTRIC HAMMER ROD PULLER (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 4703573 1 HMMR\ROD\\PLLR\4012\PKG

2 4800082 4 BOLT\HEX\1/2X1-1/2

3 4800600 1 BOLT\EYE\5/8X1-1-3/4\NC\1-3/8EYE\FORGED

4 5000006 4 WASH\LOCKW\1/2

5 5800002 1 5/16 SLIP HOOK

6 5800019 1 WINCH\ELEC\2000#\24VDC\HMMR;ROD;PULLER

4012 TUB GRINDER PARTS REFERENCE

335



ELECTRIC HAMMER ROD PULLER SCHEMATIC (OPTION)

PR Y ]

5800019 - 5700330 —

4703012—

;
- +
BATTERY

336 4012 TUB GRINDER PARTS REFERENCE



ELECTRIC HAMMER ROD PULLER SCHEMATIC (OPTION)

PART QTY. PART DESCRIPTION

4703573 1 HMMR\ROD\\PLLR\4012\PKG
4703012 2 TERM\UMPR\BENT\STRIP
4800027 2 CLAMP\CBL\1/4

4800082 4 BOLT\HEX\1/2X1-1/2

4800600 1 BOLT\EYE\5/8X1-3/4\NC\>
5000006 4 WASH\LOCK\1/2

5700330 2 BRKR\CRCT\100A\AUTO\SURF
5800002 1 HOOK\SLIP\5/16

5800019 1 WINCH\ELEC\2000#\24VDC\>
5800315 20’ CABLE\1/4"(PER FT)

4012 TUB GRINDER PARTS REFERENCE 337



RRRRRRRRRRRRRRRRRRRRRRRRRRRR



HYDRAULIC HAMMER ROD PULLER (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 3800453 1 FTG\3/4AMORX9/16MJIC\90

2 3800645 1 FTG\9/16MJICX9/16+FJIC\O0\SW

3 3800757 2 FTG\9/16MORX9/16MJIC\90

4 3800843 1 FTG\3/4MJICX9/16MJIC\UNION

5 4000267 1 UNITPWR\24V\W/2QT RSVR

5A 5700635 RELAY\24W\

6 4000303 1 VALVE\HYD\CART\3POS,4WAY

7 4100030 2 PIN 1" X 3-1/2" HYD. CYL.

8 4704164 1 BASE\RD\PLLR

9 4704165 1 TUBE\ASSY\RD\PLLR

10 4704166 1 MNT\CYL\RD\PLLR

1 4704167 1 PIN\HNDL\RD\PLLR

12 4800034 4 BOLT\HEX\3/8X1-1/2

13 4800082 1 BOLT\HEX\1/2X1-1/2

14 4800107 4 PIN\HAIR\1/8(#9)

15 4800123 1 PIN\COT\1/8X1-1/2

16 4800224 1 BOLMHEX\3/4X5

17 4800600 1 BOLT\EYE\5/8X1-1-3/4\NC\1-3/8EYE\FORGED

18 4900001 1 NUT\HEX\1/2\NC

19 4900002 4 NUT\HEX\3/8\NC

20 4900004 1 NUT\HEX\3/4\NC

21 5000001 8 WASH\FLAT\3/8

22 5000004 1 WASH\FLAT\1/2

23 5000005 1 WASH\FLAT\3/4

24 5000006 1 WASH\LOCK\1/2

25 5700640 2 VALVE\HYD\SOL\24V\DELTROL

26 4100192 1 CYL\HYD\HSG

27 3701586 1 PORTA POWER TO ROD PULLER CYL.

28 3701587 1 PORTA POWER TO ROD PULLER CYL.
4704163 4012_RD_PULLER ASSY

4012 TUB GRINDER PARTS REFERENCE

339



HYDRAULIC HAMMER ROD PULLER SCHEMATIC (OPTION)

. FROMBATTERY ot |
G._ ]
OR= - g~~~
. FROM BATTERY '
— 4T3 SN 'f'ﬂl}'.'ﬂﬂﬂ !
T MACHINE SI0E° - ‘ |
csamnfnmcw:cmm —~ .
R
Fﬂ GACADGIPART ST R
WITOR ST STARTER RELAY
Ly Gt
—" BT
Qé ORANGE 5700343
WOTOR WINDINGS STUD RED STO0R02
N g e
FoRIARDH—+ oLl — S
YALVE B ) :i A
ds | ’
S0 WALNE SOLEMO I{. : DN
WHTE  [oevepse Ar— e ' . 4]
L VE B R
|
- st _
MW
TOMACHME SDE B/CADRIOPARTSISTPETS 4OPRIET
CF BATTERY DISCOMMECT S\MITCH
i - MHFTMTERELM' i 400067, PUNE, MOTOR, VALYE AND FENDANT HARMESS
MOTOR 800N STUD “;\
B e .
_.J"dd_ \i I
B | s
11 !
. | BLACK !
WMOTOR WIMDINGS STUD | ' ' ET00ET0 REPLACEMENT PENDANT, ROUND COMNECTOR
. i
i i
BUE | RED RED ReD
FORWARDA BLLE i 4 o P \I
WALVE gfBLYE i WHITE 21 2 WHITE ||'IHI'I'EI'\
T0EA i |
BLUE E‘mmu BLLE i GREEN 3] ]3] GREEN GREEN "/d_j
"W g aE || STOVO3REPLACEMENT PENDANT,FLATCOMNECTOR ~—
g 5m‘|1[EHE’1..ﬁ.EEMEHT WOTOR HARNESS, ROUND COMNECTOR

340

&701104 REPLACEMENT MOTOR HARNESS, FLAT COMNECTOR

4012 TUB GRINDER PARTS REFERENCE



HYDRAULIC HAMMER ROD PULLER SCHEMATIC (OPTION)

PART QTY. PART DESCRIPTION
4703786 HMMR\ROD\PLLR\KIT\3010
2 BREAKER VERSION
4703012 2 TERM\UMPR\BENT\STRIP
4703777 1 CBL\BATT\30W#4\POS\1/4RING\3/8 RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING
4704386 1 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS
5700291 1 BRKR\CRCT\10A\AUTO\TYPE1
5700330 2 BRKR\CRCT\100A\AUTO\SURF
5700343 1 ENCL\BOOT\BRKR\CRCT\RED
5700523 1 DIODE\3AMP
5700601 1 HARN\HYD;ROD;PULLER
5700602 1 STATION\PENDANT\ASSY
SINGLE BREAKER VERSION
4703777 1 CBL\BATT\30\#4\POS\1/4RING\3/8 RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING
4704386 1 CBL\BATT\30W4\POS\1/2& 1/4 RING TERMS
5700291 1 BRKR\CRCT\10A\AUTO\TYPE1
5700343 1 ENCL\BOOT\BRKR\CRCT\RED
5700523 1 DIODE\3AMP
5700601 1 HARN\HYD;ROD;PULLER
5700602 1 STATION\PENDANT\ASSY
5700641 1 BRKR\CRCT\150A\AUTO\SURF
5700601 1 HARN\HYD;ROD;PULLER
5700602 1 SWITCH\STATN\PENDANT\ASSY
5700879 1 HARN\SWITCH\POWER UNIT\W/ROUND PLUG for 4000267
5701102 1 HARN\MOTOR\POWER UNIT\W/ROUND PLUG for 4000267
5701103 1 HARN\SWITCH\POWER UNIT\W/FLAT PLUG for 4000267
5701104 1 HARN\MOTOR\POWER UNIT\W/FLAT PLUG for 4000267

4012 TuUB GRINDER PARTS REFERENCE

341



CAB LOADER PARTS (OPTION) - AIR CONDITIONER COMPRESSOR

342 4012 TUB GRINDER PARTS REFERENCE



CAB LOADER PARTS (OPTION) - AIR CONDITIONER COMPRESSOR

ITEM PART QTY. PART DESCRIPTION

2 1600038 1 V-BELT\B\38

3 4703454 2 ROD\ADJ\A/C

4 4703840 1 BRKT\CMPRSSR\AIRCOND

5 4703841 4 SHIM\BRKT\CMPRSSR\A-C\.075
6 4800003 4 BOLT\HEX\3/8X1

7 4800283 2 BOLT\HEX\3/4X2-1/4

8 4900076 6 NUT\FLG\SERR\3/8\NC

9 4900139 2 NUT\TPLCK\3/4\GR8\NC

10 5000001 4 WASH\FLAT\3/8

11 7500989 1 CMPRSSR\W/C\HOOD

12 7500990 1 CLUTCH\24\V\COMP\AC\HOOD

4012 TUB GRINDER PARTS REFERENCE 343



CAB LOADER PARTS (OPTION) - AIR CONDITIONER
COMPRESSOR BRACKET ASSEMBLY

344 4012 TUB GRINDER PARTS REFERENCE



CAB LOADER PARTS (OPTION) - AIR CONDITIONER
COMPRESSOR BRACKET ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1600038 1 V-BELT\B\38

2 4704294 1 ASSY\BRKT\CMPRSSR\A/C\ZEXEL
3 4704295 1 BRKT\CMPRSSR\A/C

4 4800034 4 BOLT\HEX\3/8X1-1/2

5 4800283 2 BOLT\HEX\3/4X2-1/4

6 4900002 4 NUT\HEX\3/8\NC

7 4900139 2 NUT\TPLCK\3/4\GR8\NC
8 5000001 2 WASH\FLAT\3/8

9 5000019 4 WASH\LOCK\3/8

10 7501198 1 BRKT\COMP\A/C\ZEXEL
11 7501214 1 COMP-ZEXEL

12 7501215 1 CLUTCH\MAGNETIC\24V

4012 TUB GRINDER PARTS REFERENCE

345



CAB LOADER PARTS (OPTION) - CAB

346 4012 TUB GRINDER PARTS REFERENCE



CAB LOADER PARTS (OPTION) - CAB

ITEM  PART PART DESCRIPTION

1 4501543 1 BRKT\GOW\1150

2 4703346 1 PNL\BACK\CAB

3 4703347 1 PNL\CAB\LDR

4 4703348 1 SHLD\WIRE\CAB\4012

5 4703349 1 SHLD\WIRE\CAB\4012

6 4703350 1 SHLD\WIRE\CAB\4012

7 4703374 1 BRKT\GAUGE\LDR;CAB\4012
8 4704042 1 BRKT\RAIL\HAND\CAB

9 4704055 1 BRKT\FAN\LDR\HOOD

10 4704427 1 BRKT\SW\SFTY\CAB\LOADER
11 4705040 1 BRCKT\E-STOP

12 5700493 1 SWITCH\LIMIT\B9111E1092
13 7501205 1 BUMPER\DOCK\HOOD

4012 TUB GRINDER PARTS REFERENCE

347



CAB SWITCHES AND GAUGES

348 4012 TUB GRINDER PARTS REFERENCE



CAB SWITCHES AND GAUGES

ITEM  PART PART DESCRIPTION
1 4300034 1 CONTROL BOX

2 4501543 1 BRKT\GOW\1150

3 4703347 1 PNL\CAB\LDR

4 4703374 1 BRKT\GAUGE\LDR;CAB\4012

5 4705040 1 BRCKT\E-STOP

6 5700028 1 SWITCH\MAINT\PB\RED\MUSH800T-FX6A1

7 5700202 2 LAMP\GRMMT\2-1/2KITW/PLUG

8 5700285 1 LAMP\RED\2-1/2\24V

9 5700328 4 SWITCH\RCKRIWMNT\PNL\SNGL

10 5700329 2 SWITCH\RCKR\PLUG

11 5700331 1 LAMP\AMBER\2-1/2\24V

12 5700333 6 SWITCH\RCKRIMNT\PNL\MTPL

13 5700368 1 TACH\CAT

14 5700403 1 SWITCHBUTTON\PUSH

15 5700448 2 SWITCH\RCKRWNT\PNL\MDDL

16 5700499 1 GAUGE\PRESS\OIL\12V\550P

17 5700501 1 GAUGE\TEMP\ELEC\12\\230F

18 5700510 1 BOOT\DUST\PUSBUTTON

19 5700514 1 SWITCHIMOM\PB\GRN\1NO

20 5700519 2 GAUGE\TEMP\24V\BRG\300DEG

21 5700542 8 SWITCH\RCKR\DPDT\24VUNLIT\I5AMOMNTRY
22 5700543 1 SWITCH\RCKR\DPDT\24\V\2LIT\I5A\LATCH

23 5700544 1 SWITCH\RCKR\DPDT\24\\1LIT\15A\L.TCH&MOM

4012 TUB GRINDER PARTS REFERENCE

349






4012 GRAPPLE STOP

ITEM PART QTY. PART DESCRIPTION

1 4703456 2 STOP\CYL\GRPPL\4012

2 4800106 4 BOLT\HEX\5/8X1-1/2

3 4900005 4 NUT\HEX\5/8\NC

4 5000003 4 WASH\LOCK\5/8

5 1 CYLINDER SUPPLIED BY OTHERS

4012 TUB GRINDER PARTS REFERENCE

351



LADDER ASSEMBLY

(OPTION) -
(FOR S.N. UP TO 40-2-FJ-137)

CAB LOADER

4012 TUB GRINDER PARTS REFERENCE

352



CAB LOADER (OPTION)

- LADDER ASSEMBLY

(FOR S.N. UP TO 40-2-FJ-137)

ITEM PART QTY. PART DESCRIPTION

1 4600228 2 RLLR\GUIDE\LDDR\CAB

2 4702534 1 PIN\LOCK\PNL\CNTRL

4 4703272 1 FRM\SUP\LDDR\CAB

5 4703273 1 LDDR\ASY\UPPR\CAB

6 4703274 1 LDDR\ASY\LWR\CAB

7 4703622 2 STPR\LDDR\SERVICE

8 4800011 4 BOLT\HEX\3/4X3-1/2

9 4800085 6 BOLT\HEX\1/2X1

10 4800456 1 PIN\RLLD\3/16X1-1/8

11 4900119 2 NUT\TPLCK\1/2\NF

12 4900139 4 NUT\TPLCK\3/4\GR8\NC
13 4900142 2 NUT\TPLCK\5/16\NC

14 5000004 7 WASH\FLAT\1/2

15 5000006 6 WASH\LOCK\1/2

16 6100050 1 SPG\COMP\.7750D\.08WD
17 7500345 2 BALL STUD

18 7500346 2 SAFETY CLIP

19 7500583 2 END FITTING\GAS SPRING
20 7500705 1 SPRNG\GAS\250LB\9416K224

4012 TUB GRINDER PARTS REFERENCE

353



CAB LOADER (OPTION) - LADDER ASSEMBLY
(FOR S.N. 40-2-FJ-138 & UP)

354 4012 TUB GRINDER PARTS REFERENCE



CAB LOADER (OPTION)

- LADDER ASSEMBLY

(FOR S.N. 40-2-FJ-138 & UP)

ITEM PART QTY. PART DESCRIPTION
4703271 1 LDDR\ASY\CAB\4012

1 4600228 2 RLLR\GUIDE\LDDR\CAB

2 4703272 1 FRM\SUP\LDDR\CAB

3 4703273 1 LDDR\ASY\UPPR\CAB

4 4703274 1 LDDR\ASY\LWR\CAB

5 4703622 2 STPR\LDDR\SERVICE

6 4800011 4 BOLT\HEX\3/4X3-1/2

7 4800085 6 BOLT\HEX\1/2X1

8 4800470 2 BOLT\HEX\7/8X2-1/2\NC

9 4900103 2 NUT\JAM\7/8\NC

10 4900119 2 NUT\TPLCK\1/2\NF

11 4900139 4 NUT\TPLCK\3/4\GR8\NC

12 4900142 2 NUT\TPLCK\5/16\NC

13 5000004 6 WASH\FLAT\1/2

14 5000006 6 WASH\LOCK\1/2

15 7500345 2 BALL STUD

16 7500346 2 SAFETY CLIP

17 7500583 2 END FITTING\GAS SPRING

18 7500705 1 SPRNG\GAS\250LB\9416K224

4012 TUB GRINDER PARTS REFERENCE

355



OMNEX RADIO REMOTE CONTROL

OMNEX ORIGA T100 TRANSMITTER

Power ON Button
(Grean)
Red LED Yellow LED

Functism 2
Function Bultons Function 4
[grey 4 pairs)
Function &
Fumetion 1 Function &
Fumetion 3
Functlon §

Fumection Labels

Funciiem T
{apecific to application)

Power OFF Button
[Rad])

R100E

| GHD ()

| ouTei@
ouT 10 @
G-
ADUT 8
A«DUT 40

GHD |-}

B8 Fuss max.

044 Orangs Powor 1M
[ 10 ko AZVOE Powsr |

356 4012 TUB GRINDER PARTS REFERENCE



OMNEX RADIO REMOTE CONTROL

PART QTY. PART DESCRIPTION

5700444 RADIO\REMOTE\OMNEX\900MHZ\package

5700549 RADIO\REMOTE\ANTENNA\900MHZ

5700620 RADIO\REMOTE\OMNEX\900TX replacement transmitter
5700553 RADIO\REMOTE\OMNEX\915MHZ package

5700549 RADIO\REMOTE\ANTENNA\900MHZ

5700554 RADIO\REMOTE\OMNEX\2.4GHZ\package

4012 TuUB GRINDER PARTS REFERENCE

357



DECALS

A DANGER 4k PELIGRO

s e b i FLECTRIGGUTINH HAZAAD PELIKGRIE B FLECT RSN
sicars porsonal Injry Prohibidos i
vk rasul Fom riding o F‘n-_cl'm revmsar ipwicress | §
A Mc=ne PEIRCIT i T W —_ f—,

viajor on la magune

6500043 6500216

ROTATION
e PRGN [ 4 CAUTION
ROTACION ._.-..
’ EETORS LAMEADNG

& @ KEEP ENGINE

6500056
= e COMPARTMENT
6500118 e, CLEAN
.
DIESEL 5500315
E L 6500220
6500123 '@650244’ 6500342 RADIO START UFP
HYD FIAU LIC ENGINE SERVICE REPORT
OI L _ %%:.::;:L::M I S rlio o
6500124 - 6500245 1 Swilizh
6500132
L —
6500253 6500326

6500300
MODEL 6500339

6500328 [ SONTENTS MAY BE
o~ UNDER PRESSURE

6500371

"5 650371
650346

| PressurizED TANK 650497
RELIEVE PRESSURE BEFORE

PINCH POINT

STAY BACK

OPEN CAP SLOWLY

OPENING FILL CAP

BATTERY

CONNECT CHECK FOR ARES, CLEAH OFF
DERRIS, SWTTCH OFF BATTE

kWA NRING

A ] S

ON

e sl P

£ '...;. e

6500215 650373 i .
358 4012 TUB GRINDER PARTS REFERENCE 650425




DECALS

PART QTYy. PART DESCRIPTION

6500327 DECAL\KIT\4012

6500043 1 DECAL\WARN\NO;RIDERS

6500056 2 DECAL\INFO\ROTATION\STR

6500118 2 DECAL\DNGR\OBJCTS;THROWN
6500123 1 DECAL\INFO\DIESEL;FUEL

6500124 1 DECAL\INFO\HYD;OIL

6500132 1 DECAL\INFO\ENG;SERV

6500208 1 DECAL\WARN\GENERAL

6500209 1 DECAL\WARN\THROWN;OBJCT,>HAZRD
6500212 1 DECAL\WARN\ROTATING;PRT;>HAZARD
6500214 1 DECAL\WWARN\OVRHED;CNVYR;>HAZARD
6500215 2 DECAL\WWARN\FOLDNG;CNVYR;>HAZARD
6500216 1 DECAL\WARN\ELEC;HAZARD

6500220 2 DECAL\WARN\HI;PRESS;FLUID
6500244 2 DECAL\LOGO\DURA\O\SLVR

6500245 251t DECAL\TAPE\REFL\RED\WHT

6500253 1 DECAL\INFO\FLUID;LEVEL\INDICATOR\
6500300 30 ft DECAL\LOGO\5.8\STRIPE\SLV

6500315 1 DECAL\INFO\CLEAN:ENG:COMP
6500326  option DECALAINFO\OMNEX;START

6500328 1 DECAL\LOGO4012\MODE

6500339 2 DECAL\WARN\PINCH;POINT

6500342 2 DECAL\LOGO\DURATECH4.5"

6500344 6 DECAL\LOGO\SWIRL\4012

6500346 3 DECAL\LOGO\SWIRL\ROUNDW012\FAN
6500371 1 DECAL\WARN\TANK\FUEL

6500372 1 DECAL\WWARN\TANK\HYD

6500373 1 DECAL\INFO\BATT;DISC

6500425 1 DECAL\WARN\FIRE\PREVENT

6500497 1 DECAL\INFO\FIREEXTINGUISHER

4012 TuUB GRINDER PARTS REFERENCE

359



360

4012 WEAR PARTS

DESCRIPTION PART NUMBER = WHERE TO FIND
SPKT\60\B\18\1-1/4\5/16KW 1000054 PG 73, 107
SPKT\60\B\18\1-1/2\3/8KW 1000081 PG 73, 107
CHAIN\6ODBL\17 1100066 PG 73, 107
BRG\CYL\1-1/2\W-ECC 2000573 PG 51
BRG\FLG\1-1/2\BOLT 2000303 PG 67, 103
BRG\TUU\1-1/2\W-ECC\BSEAL 2000320 PG 69, 71, 105
MTR\HYD\24\2000\SAEA 3900010 PG 163, 165, 185, 239
HYDRAULIC CYLINDER 4100230 PG 297, 299
SEAL KIT 4100231 PG 187
SNSR\MAG\W/HDW 4300009 PG 125,127
CNTRL BOX\NEW STYLE\RCB93 4300034 PG 115, 331
CLUTCH (PTO) OIL ELEMENT 4400073 PG 248
HYDRAULIC OIL ELEMENT 4400074 PG 239, 255
BRG\PB\RLLR\TUB\ASSY\ 4702007 PG 51

WEAR PLATE 4702600 PG 29
HAMMER TIP BOLT 4800563 PG 57, 61, 91
WEAR PLATE BOLT 4800649 PG 29
HAMMER TIP NUT 4900148 PG 57, 61, 91
WEAR PLATE NUT 4900160 PG 29, 239
WEAR PLATE WASHER 5000115 PG 29, 37, 135, 287
1 HOLE HAMMER TIP 5200132 PG 61
HAMMER (SHANK) 5200222 PG 61
HAMMER ROD 5300114 PG 57
SCREENS VARIOUS PG 57

650 HP CAT 3412E

Engine Oil Element 4400029 PG 129, 131
Engine primary fuel/water separator 4400082 PG 129
Secondary fuel filter 4400030 PG 129, 131
Air primary element 4400084 PG 129, 131
Air secondary element 4400085 PG 129, 131
860 HP CAT 3412E

Engine Oil Element 4400029 PG 129, 131
Engine primary fuel/water separator 4400094 PG 129
Secondary fuel filter 4400030 PG 129, 131
Air primary element 4400084 PG 129, 131
Air secondary element 4400085 PG 129, 131
950 HP CAT

Engine Oil Element 4400117 PG 132
Engine primary fuel/water separator 4400133 PG 132
Secondary fuel filter 4400125 PG 132

Air primary element 4400122 PG 132

Air secondary element 4400123 PG 132

4012 TUB GRINDER

PARTS REFERENCE



4012 LUBRICATION INFORMATION

LUBRICANT CHART See Also pages 52-64 of the Operating Instructions Manual
Rotor Bearings Mobil SCH-626 oil or similar, but NEVER use detergent motor oil

Hydraulic System DuraTech Industries recommends using Conoco Hydroclear Power Tran Fluid if your
machine has a Hydroclear decal on the tank. Other acceptable fluids include
Mobil 423, Farmland Super HTB, or other similar fluids. If the hydraulic tank does not
have this decal, then all the above fluids are acceptable.

Wet Clutch System MOBIL 424 (Recommended by PT TECH)
SHELL DONTAX TD
CATERPILLAR TDTO SAE 30
DO NOT USE ANY OTHER OILS, OR CLUTCH LIFE WILL BE SHORTENED.
Wheel Bearings SAE 80W-90 HYPOID GEAR OIL
Roller Chains Use a graphite lubricant
Brake Component For camshatt roller journals: Lubricate with high temperature anti-seize grease.

For anchor pins: lubricate with high temperature anti-seize grease.
For manual slack adjusters: Lubricate with NLGI Grade 2.
For automatic slack adjusters: Lubricate with ASA manufacturer’'s recommended lubricate.

4012 TuUB GRINDER PARTS REFERENCE 361



@ DURATECH®

Oeawing the Wayfora Better Tanomosw

362 4012 TUB GRINDER PARTS REFERENCE



4012 Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality and usefulness of this
manual. Your comments help us improve the documentation to better meet your needs.

Did you find any errors?

Is the information clearly presented?

Does the manual give you all the information you need to operate the equipment safely and effectively?
Are the diagrams and illustrations correct?

Do you need more illustrations?

What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.

For contact information, you can access our web page at:

www.duratechindustries.net

4012 TuUB GRINDER PARTS REFERENCE

363



@ DURATECH®

Oearing the Wayfora Better ooy

364 4012 TUB GRINDER PARTS REFERENCE



APPENDIX A FOLDOUTS

APPENDIX A SCHEMATIC FOLDOUTS

4012 TuUB GRINDER PARTS REFERENCE 365



@ DURATECH'

Oearing the Wayfora Better Tanomoswy

366 4012 TUB GRINDER PARTS REFERENCE



TUB HYDRAULIC CIRCUIT

3800381

Tub
Rotation
4200035
HOSE 27 HOSE 26
IVIA 4UUUZU/ :\V‘lB
T
™ T
TUB_FWD
TUB_REV
HI,
| I
|
1
g
;‘ -2 HOSE 29
2000 PSI . /\br
G1 ]
& |
= T
HOSE 30 5— HOSE 57
CF
‘ﬂ EX HOSE 31
i
| A B A
4300072
HOSE 57
4000219
HOSE77 AN HOSE 78 HOSE 72

4000232
HOSE 71

4400043

|

cios)

|
Al
|

A
4100220 | 4TUUZZU
HOSE 11 ~HOSE 12
Conveyor Raise HOSE 13 Conveyor Fold
I | | :
t t 1 t-
L
HOSE 7 HOSE 6 HOSE 9 HOSE 8
4100221
4100234 |
P )
| ' A ?J
A Al 3800428 3800428 |
| | Conveyor Swi
S< 3800772
HOSE 17 HOSE 19 FORE 20
1B 1A 2B _2A 3B HOSE 15 ﬁ\ 4B 4A
pay
8.2 8.1 8.4 8.3

M

O © O ©
1 ] ] 1
I
. 8
L CONV LEFF— — |
TUB UP TUB DOWN CONVUP CONVDOWN  CONV FOLD [ oy unrolp 64 CONV RIGHT
Ll Ame S Awe SEIEDOw S Kmr
T vt T T P2
N N ~ N
% > — %
T2
EE 2250 PSI
A o o
HQSE 22 2800 PS| , | s6PM 2 °
TUBE 3 . — ==
HQSE 32 ! o
e 3 :j UNLOADER
AK_‘ ;
- 4000210
T HOSE 2% =
TUBE 4 1 HOSE 61 3800381
HOSE 23 HOSE 34 ®
TUBE 5
HOSE 36 4200082
HOSE 65
HOSE 66

FILTER ELEMENT 4400074

4012 TUB GRINDER

PARTS REFERENCE

HOSE 60

FOA1



TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS

I L

B

W-I

N

4100230 4100230
4000224 > ( > (
T L
L5 M%'l | HOSE 99 51
HOSE 97 | HOSE 96 HOSE 98
1 2 1 ,
|_499?245 4000245
HYDRAULIC JACKS = P
' = 1 i
1 2 HOSE 95 1 >
HOSE 94
HOSE®2 | oS HOSE 93
5A 58 6A 6B
8.t S 6 8.7@ @ja
QI 3 ] []
H ] 1 -l f— ]
L | —C
HOSE 90 66
TUBE 4 6.5 :
HOSE 103
AUXBLOCKP TUBE2 Lﬁ l i X T -
:'r HOSE 100 | p> ~
= C 4000211
HOSE 91 | T2
AUXBLOCKT  TUBE3
HOSE 102
TUBE 1
HOSE 101

4012 TUB GRINDER

PARTS REFERENCE

1

(N

3

4100185 TJ

3

]
<~

4100185 TJ

L

HOSE 113 |HOSE 112 HOSE 111
HOSE 110
1 ,_
T =
]
HOSE 115
HOSE 116
HOSE 114 N | ose 117
TUB COVER 5A 5B 6A 6B
o & e o
i ] 1 :
l-_|- | | "
6.5 6.6
AUX BLOCK P Lﬁ | X k | [ % Tl_ X
: HOSE 118 P2 ~
[~ HOSE 119 7
12 4000211
AUX BLOCK T

FO-2



MAIN WIRING HARNESS - CONTROL PANEL (5700516)

ELECTRONIC

GOVERNOR
STANDARD MACHINE - SEE 5700518 FOR LOADER OPTION

GOVERNOR HARNESS - 4300068
4300068 - STANDARD MACHINE
4300057 - LOADER OPTION

4300034

FRONT BEARING TEMP REAR BEARING TEMP

5700516

5700519
CONTROL PANEL LA
o 5 T
4012 2002 MAIN CONTROL WIRING HARNESS SRR 078 YELLOW
T
258 076 WHITE
o 076A WHITE
@ § % @ JEMM BOX 075 RED
S 2 5700230
045 BLACK 1-POLE W/P SHROUD S < ‘ ‘ & ‘ 077 GREEN
| lPLucced 1-POLE WP TOWER = 2 T 'I>
Gille! GNPIN | MOTO VALVE 078A YELLOW 2-POLE W/P SHROUD "A"
X -
DEUTSCH DEUISCH | | ) ? f t PLUGGED 2-POLE WP TPWER {5777 GREEN 2-POLE W/P SHROUD 'B"
FSCKT 1 CAT 002 WHT PIN 1> =N S8 = 3
FSCKT 2 2 PIN 2P~ ol 2l v v o
) 5 oL = 2 ¢ T
FSCKT 3 PIN 3P~ Q T & % m 2 m
N 90 GREEN - FROM 5700517
FWCKT4 =\ CAT 005 RED PIN 4= S |= 3 L 0c OM 5700
I5CKT 5 PN 5P~ ‘N E i 28 YELLOW NOT CONNECTED
ISCKT 6 PIN 6> T
073 ORG
12 WHITE
14 WHITE 029 WHITE, DISCONNECT FROM 045 BLACK
\
\\
\,
15 PINK 5 RED
FUEL GAUGE
7500706 - 24V 140 RED
142 WHITE
\ 142A WHITE
141 WHITE 140CRED__/ A\
144 ORG \ / 7 \ / \ \
O Oy LAO Oy
R | R
. (D) G) OXO
5700480
140A RED HOUR METER HOUR METER
5700506 5700506
140B RED / \ 7
144A ORG JOB HOURS
143 VIOLET
GRINDING HOURS L B G 140D RED
| |
RESET BUTTON
5700403

4012 TUB GRINDER

PARTS REFERENCE

—

FO-3



MAIN WIRING HARNESS - MACHINE (5700516

5700516 FRONT BEARING TENP

FUEL GAUGE SENZBF2 2002 AN CONTROL WIRING HARNESS mo () sumrmuons
7500682 MACHINE PORTION 77A GREEN -NOT USE 5700437 300DEG SINGLE GAUGE
CIRGUIT BREAKER ENCLOSURE GROUND BUSS 077 GREEN LOADER OPTION VERSION
5700289 TO PANEL GAUGE 5700437 300DEG SINGLE GAUGE
010 WHT #10RING
005 RED #10 RING T4WHITE  15PINK 012 WHT #10RING 077A GREEN @ 5700437 300DEG SINGLE GAUGE
023RED#10RING 025 WHT #10RING TOLOADER GAUGE USES (1) 'NAIL HEAD" FOR 1/4" PUSH ON
024 RED #10 RING SEE ALSO PLATFORM LIFT SWITCH, HARNESS 5700517 035 WHT #10RING SINAL
075 RED #10RING 076 WHITE #10 RING o77 GREEN LOADER OPTION VERSION 2
1RED - INHPTO HARNESS 097 WHITE #10RING iy g
5700520 300 DEG DUAL GAUGE
(5)10 AMP BREAKERS 72RED xgo 098 WHITE #10 RING o
' AST00291 MAIN POWER RELAY 5100504 007 WHITE SENDER 570052015 OBSOLETE
g \\ GROUND CONNECTION USES (2) 114" MALE SPADES
5700290 0]|0]|0 ——
e le Lol % 077 GREEN LOADER OPTION VERSION
/—/TT 85H % 5700781 240 DEG DUAL GAUGE
X | ':T O77A GREEN
i 1 PAIR TMSTED AND SHIELDED WIRES, NOT USED ~—— FRAME GROUND OR TAPED OFF
120RED13RED 23RED 5ReD , 097 WHITE USES (1)#10 STUD
(24RED) 75 RED OWHTE  O730RANGE 160 NO CONNECTION (0
71RED 161 NO CONNECTION
15VIOLET - IN HPTO HARNESS
BLACK 078YELLOW~@ STANDARD MACHINE
(78A YELLOW -NOT US 5700437 300DEG SINGLE GAUGE
DTS YELLOW LOADER OPTION VERSION 1
35 WHITE 34VIOLET o O 028 YEL 034 VIO TO PANEL GAUGE 5700437 300DEG SINGLE GAUGE
024RED 029 WHT
1 PAIR SHIELDED WIRES, BLACK & RED e TOOZ(%I}EI%L((;)AWUGE\@ U§7E%04137" NSAOI(I).D:EGA glng: (1;IAU§SSH N
TUBTLT JubRH ROTOR 5VIOLETHPTO =2 | +— | 1 ~=TA ORANGE HPTO oL ()
e SENSOR 4|3 078VELLO LOADER OPTION VERSION 2
L
MOVED TO HARNESS 5700517 1 20000 6l o5 07éh YELLO 5700520 300 DEG DUAL GAUGE
24RED = 8 [ +——= |7 ~~UVIOLET 098 WHITE SENDER 5700520 IS OBSOLETE
5700233 GROUND CONNECTION USES (2) 1/4" MALE SPADES
o TAPE OFF Q28 YELLOW, 09 WHTE - YELLOW_@ LOADER OPTION VERSION 3
(e usmsonos oW PRt il Shrcnisrusen) | raayvesom STOUTE 240 DEG DUAL GRLGE
Of  — FRAME GROUND OR TAPED OFF
TUB INTERLOCK LIMIT SWITCH 098 WHITE USES (f)#0STUD

4012 TUB GRINDER PARTS REFERENCE FO4



MAIN WIRING HARNESS - SCHEMATIC (5700516)

INSIDE CAT HARNESS
5700504
CAT WIRE — O
570050
. ACC o 073 ORG 010 WHT CR2
071A RED _Q
o—OFF R-1
5700292 PIN3 ENGINE REMOTE START 141 WHT _—— g = |- —
= -l San . .
045 BLK
5 PN1 ~ ——— | ENGINE REMOTE STOP |38 o5 |
071 RED ST CAT HARNESS | 5700480 I
5700255 140A RED I |
|
1 CRA | |
T T
| 30 l 87 ]!
072 RED |
1408 RED | 144 ORG
~X_~{__) solencids and Switches : |
5700291 5700230 wa |1
_% 023 RED — . 140 RED A e e — = 22 L
' ‘ 025 WHITE
5700291 ol 27 g ve v- |
I L N » | SENSOR-
N |
eT 7A ORANGE i I s 5700506
15 VIOL I 140C RED
IN 5780540 F700233 | IN 5700540, MOTOR GRIND HOURS
X CLUTCH @ } VALVE ____(‘_:I " -
CLUTCHHARNESS—1—0\ o P TO 90 GREEN ON
T—Oo=<10—T" 5700517
o_‘a L Ne— V+ Ve ]
p24 RED > 034 VIO & 44A ORG 5700506
035 WHT L
JOB HOURS
R
7500668 140
& 014 WHT " DRED 200403
fuel gauge \ | S T/ 012 WHT L 143 VIO
015 PINK % 7500669 el 142 WHT
_fx; 005 RED
7500870 076 WHITE
5700291
5700519 G =
| s
"
075 RED - - 5700437 | or 5700520 %
—
076A WHITE 077 GREEN {t ~ ] .
= 077A GREEN ~ b ,
5700919 d SENSOR +
075ARED | | % -SENSOR- — N
? - MOTOR { |r
% - VALV ‘N\_.
078 YELLOW
{j' 8A YELLOW
TO 77 GREEN AND 78 YELLOW
STANDARD MACHINE ON 5700518
LOADER GPTION

4012 TUB GRINDER PARTS REFERENCE FO-5



MAIN SWITCH WIRING HARNESS - CONTROL PANEL (5700517)

5700542
5700542
CONN 13 CONN¢ 5700542 CONN2
TUB COVER UP/DOWN PLATFORM RAISE CONN'S 5700542 558%432 8 o
CONVEYOR FOLD CONNY CONVEYOR RUN
130RED COWEYOR SHING CONVEYOR LIFT 5700543 S
105 LT BLUE s GREE' RTZ: %%%ABBLLUUEE 4TAPINK—  BICWHITE ——! 17B YELLOW BAWHITE
88 GREEN (RBVIOLET  0BCVIOLE S4E VIOLET 47PINK 17 YELLOW ]
(6 h— IO&WV'OLET 13BRED (5 J— | ]7— 1DRED -~ BGVIOLE I:—. 13K RED 8 RED —
0B4MVIOLET 9TA — (1] sgaavioLer 0D VIOLET (5] BTGRAY womlb— HFVIOLET 46 BLUE 18 BROWN '_813432?
BABETA fERED | AGRAY 128BLUE Al BRI
1 13NRED 128ABLUE 83A PINK
]
i
2-POLE PLUGGEDIW/P SHROUD
2-POLE PLUGGED \+//P SHROUD 2 2-POLE PLUGGED /P SHROUD 2-POLE PLUGGED|W/P SHROUD =5 2-POLE PLUGqE[ WIP SHROUD L AL
1 B 2-POLE PLUGGED W/P SHROUD = =g , 1-POLE PLUGGED W/P SHROUD
== I 3 = N Lo
o2 5 o e =f Bx s = =
e =3 S8 o @ el oo g w &S
D 2 = = N 2 =7 5% N o =
e s AR 33 =3 a3 33 =
o= g 52 mm 33 =1 o S
i g £z =3 -+ e =3 g
Ets] < g% S X ;2 o2 3= — 4 %
a= = 53 ee o = 2L =
o> =2 o oF 3
@ o7 h
) =
CONNe I |
5700542 5700542 CONNT SPARE 2 JEMM 80X
CONN CONN'™4 SPARE 1 AURED 5700230
CONVEYOR SPEED TUB COVER INIOUT 135G RED 1483 RED 1-POLE W/P SHROUD |+ ] - Jono[ IN] MOTOR | VALVE |
HTAPINK =
Ve O 13SRED {5ATAN TP e 143 RED 1-POLE W/P TOWER z
103 BROWN H5TAN — THRED — | i
1504 YELLOW ——= =
134 RED _. 103BR0WN-} ™3] (6 — |084J VIOLET | —— 415 vEL 084K VIOLET =
13RRED A [5 084Q VIOLET )
1494 GREEN — L] 150 YELLOW, 0B4| VIOLET - B1F WHITE =
104 TAN 0B4P VIOLET e B1EWHITE 1164 YEL 5
149B GREEN AT — 0655 RED 1-POLE WP TOWER 'A" 065 RED 1-POLE /P SHROUD"A" TOREST OF HARNESS
0843 VIO 1-POLE WiP TOWER
6" EROM CONN. 6" FROM CONN, PLUGGED 1-POLE W/P SHRQUD
0810 WHITE 1-POLE WiP TOWER
Nk 2-POLE PLUGGED WP SHROUD
2.POLE PLUGGED WiP SHROUD N 2-POLE PLUGGEDW/P SHROUD PLUGGED 1-POLE WP SFRAD ]
2-POLE PLUGGED W/P SHROUD 11
= =2
85 | RESSTOR 2= £E 2
=2 1000 305 WATTS 8% =A =5
o Ebe. ono 33
PP o= 33 o
= =5 o<
=0 TOHARNESS ol £ o
o= B az 25
= =3 i e
B 35 e o4 4012 2002 MAIN SWITCH WIRING HARNESS
=Y =0 ==

4012 TUB GRINDER PARTS REFERENCE FO-6



MAIN SWITCH WIRING HARNESS - MACHINE (5700517)

CIRCUIT BREAKER ENCLOSURE

5700289

(5) 10 AMP BREAKERS
_ANBT00291

5700290 [O_ O O[& (0008
o{/; 04_0&&}

L!% \

120 RED13RED 23 RED g Rpp

24 RED 75 RED

15 IOLET — IN HPTO HARNESS 13 RED

084V VIOLET

CONN 11
CONVEYQR SWING
REAR SWITCHES 5700542
84W VlOLETj ﬁ——-—-- 1997 YFL
- {5 ] [2 ks 120CRED
84X VIOLE — e
| 6] [ e
£
CONVEYOR FOLD 1200 RED 84Y VIOLET
847 VIOLET

084U VIOLET

GROUND BUSS

120 RED 079 WHT #10 ’ING
080 WHT #10 RING
081 WHT #10 RING
082 WHT #10 RNG

10 CONTROL PANEL

HYDRAULIC JACK VALVE

4000211 ~ 2 SPOOL ADDER VALVE

LEFT JACK UP LEFT JACKCDOWN 1\ yqq GRay | 115 TAN

080 M WHITE | 080 N WHITE

91 RED

1 =

BLACK  BLACK
WIRE  WIRE

4300072

116 YELLOW 117 PINK

RIGHT JACK DOWN 080 P WHITE 1080 R WHITE

RIGHT JACK UP

TUB VALVE

TUB FORWARD TUB REVERSE

A B

GOVERNOR VALVE

17 YELLOW | 18 BROWN
82 AWHTE | 82 B WHITE

4000207

4012 TUB GRINDER

f —— 0867 BLUE

120E RED

" 0877 GRAY

TUB COVER VALVE

CONVEYOR LIFT

1k
| (2 e 1200 R6D

e

= 477 PINK

46/ BLUE

TUB COVER IN

o /0001/

MACHINE
4012 2002 MAIN SWITCH WIRING HARNESS

TUB COVER OUT

103 BROWN 104 TAN
080 S WHITE | 080 T WHITE

TUB COVER UP

TUB COVER DOWN

105 LT BLUE | 106 GREEN
080 U WHITE | 080 V WHITE

4000211 ~ 2 SPOOL ADDER VALVE

CONVEYOR VALVE

(4000212)

CONVEYOR RUN

RED | 083 PINK

BLACK| 079 WHITE

CONVEYOR
SPEED

BLACK|149 GRN 2-POLE W/P TOWER "A"

FASTER

WHITE| 150 YEL 2-POLE W/P TOWER "B" SLOWER

PARTS REFERENCE

UNLOADER VALVE 84 VIOLET
80 C WHITE
PLATFORM DOWN PLATFORM UP %8 GREEN | 89 TN
90 GREEN | 80 B WHITE
CONVEYOR DOWN CONVEYOR UP 47 PINK 46 BLUE
80 | WHITE 80 J WHITE
CONVEYOR FOLD CONVEYOR UNFOLD 087 GRAY | 086 BLUE
80 D WHITE |80 E WHITE
CONVEYOR LEFT CONVEYOR RIGHT 128 BLUE 129 YELLOW
080 K WHITE | 80 L WHITE
4000210 — 4 SPOOL MAIN VALVE
FO-7




SCHEMATIC (5700517)

MAIN SWITCH WIRING HARNESS

301dS LHM 620

1HM 080
1HM 80

MNId HEBD

9 S
NNY ANOD ||m./o| Q3d eyl
NN ANOD
Nid £80 € z
yom VA ™o
V6.0 _A.I_
1HM V180 1HM V180 P S 0erooss
)
NHS H810 AT/am4 any
g
aANLL Lo
a3y sert
LHM 280 A nNud glof [ o[
LHM VZ80 “3A 210 _\I_AI_F e a3y 590
1HM D180 L N
umop/an yoer Wby
9
v _ O _ [, _ G
L 3N 3
/\/ S g z by s 599
LHM dosb /\/ an1g 11501 [ _rlou.ﬁno ] azy,
£10
1HM 0080 N3O 901 [ o ?
OIA «¥80 g umopdn xom_.mto._
I
72
[ ]
/\/ N [ Z -
LHM NOSO NMOYd €01 m HIIOOHDO 1o
,\/ NVYLPOL . ] 4 1 et qJEi0
LHM W080
N0/ 18A0D) gN )
Q
I Pﬁo|_
T Q| & %
L2
/\/ _ V L S £ 4
1HM 1080 /\/ NMONE €01 [ [ _|w._um|_ gz
gfol
1HM A0S0 NvI 0T 4 1 eny H
OIA ¥8] g UMop/dnisno) gy
_ v T blﬁbll_ S
T 0| C
2858
/\/ > N £ z
LHM 5080 _ o1
3N79 11504 m __|o. L b deb
1HM 1080 /\/ NI349 904
Bumg Jokaauo)
_HYl_ OlA S¥80 9 _|o|ﬁo|_
O | O 4]
7
) N £ z
1080 /\//\/ anag wﬁ_\ n —o _ o—1 azy
3080 RETCY i b N ELO
OIA 4v80 9 asiey 10Aaaucy
—I V [ ]
NER ¢ z
/\/ EMEE ¢ | SENY
1080
/\/ MNId 440 €10
1HM 1080
THM o 2 NO8O D’I_; ' bt
LHM d'9 Hogo sIuMfLL oLt sl v | (7 wr_r.mln_ a3 sei0
A
[ *** 3w Hgsero
hi 1HM 483180 b d
VO ¥.80 L
04 JOABALIO
ohavso | g P Om
3nN4 ves I meJ
L1HM 3080 ¥ 't
/\/ N £ 4
O | O
/\/ Apaio 80 _m J L. .ﬁ. a3u psio
LHM Q080 3ne 980
diA gv80 9 Lgng
g
I Pﬁo|_
[ v O | &
LHM 0080 /\/ OlA ¥80 e
T mcmc/\/ l NMO 880 _ z
J NYL 660 °\°
/\/ Loadts RENE: T
NMD 060
LiLany _
HIMOTS 1LLOHHL A _.l._.w.r vogi g
¥31Svd 3L0uHL
JLHM OI8
NYO V6Pl
LHM D620 ® | 033dS YOAIANOD
- 4
€
13A 06 ) z
LHM €62 AA— L o _ o1
NYO 6v1 [ a3y velo 16200.S
SUEM 48
Joisisay WO 00}
T a1e0 {_dhnous olavy
a34d €10

SAYDJIMS pue splousjos

FO-8

PARTS REFERENCE

4012 TUB GRINDER



LOADER CAB (5700518)

PILOT SYSTEM SWITCH con

SPARE 1

3?:?&3&?0%?&&%35‘@%&?” [ ]
[ o OVERHEAD PANEL s w77
JOYST'CK SW'TCHES RED FROM PILOT SYSTEM VALVE CONVEYOR SPEED 084C_L VIOLEE=»4{4 | [T fre—114.L GREY
BLACK YELLOW 104_L TAN WHITE TO GROUND 5700542 CONN 13 084D L VIOLE [Z e~ 13F L RED
RIGHT Jovsnwsmcn< RED&BLUE OR GREY 13R LRED 1508 L YELLOW LEFT OUTRIGGER - 161 115 LTAN
GREY RED  103_L BROWN 150 L YELLOW 3] (5] 5700542 133 L RED CONNS
BLACK YELLOW 106_L GREEN 13 LRED—HZ] [5] com SPARE2
LEFT JOYSTICK SWITCH RED&BLUE QR GREY 13P_LRED CONN10 149 LGREEN—= 1] [4] CONN3 [@] [T He—122 L WHTE/GREEN 099D_L WHITE—=H{7 |
GREY RED 105_LLTBLUE CON 2 TUB - CONVEYOR FOLD coﬁsgv& T 5] [Z=—137L RED CSI;BOOR?‘;E 084E_{ VIOLE [T Jre—116L YEL
THROTILE 5700543 1498_L GREEN 5700542 5700542 [6] [3Jt=—123 L BLACKWHITE 084F_L VIOl (5] (2134t RED
5700542 099B_L WHITE CONNT e te] L P
CLUTCH START - 0] [T 17.LYELLOW CONN 11 OBA LVIOLET—{[£] [T He 086_L BLUE CONN 15 (1 Jr=—166_L GRAY 1a[L RED
AC COMPRESSOR . COWEYORRUN i 1 CONVEYOR SWNG L (5] [ZHe— 130 LRED -
158 L LT.GREEN (3] [2H=-65C_L RED 5] [Z Hes-13D_LRED 84G_LVIOLET —si{ 4] [T Jre—47_LPINK RIGHT OUTRIGGER ENGINE START
= = (4] [Chet188LLT. - T a 5700542 : (6] l=—te7LTAN
SEE ALSO- LOADER CAB SCHEMATICS (5] [ He-157 LWHITE [6] [3 15 LBROWN 5700544 084B_L VIOLE (6] [3Hel 067 LGRAY 84H LVIOL 5] [2 e 13 LRED 5700542 !
5700514 (6] [3 =159 L YELLOW y . ) (6] #.1BLE
056 L ORANGE =\ - U964 L WHITE ~=1{ T IERRED | gay L vioLeT [T He—129.L YEL 1 [4] [T 124 L WHITEBLUE 5700403
| @ [T - - 13L_L RED |
154 A L RED (5] [T} 148 LRED 84K LVIOLET {5] 13M_LRED [2 Jr=—13V.L RED O
162.5 L ORANGENHITE (6] (378 LPINK - (8] D318 LBlLE (67 (3125 L WHTERED 154 L RED
= 13N L RED 153_L ORANGE
163_L REDMHITE BLACK CLUTCH LOAD E R GAU G ES 5 7 0 0 5 1 8
BLCK | 5700331
4012 LOADER CAB HOOD CAB CONTROLS
165_L WHITE
2 LRED SEEALSO- LOADER CAB SCHEMATICS
- 5700762 100-240 DEG 019 LRED*™ 6"
TEMP GADRE REAR BEARING TEMP SPLICE WTH 10 GAUGE RED WIRE IN LOADER WIRIN
REAR BEARING TEMP GAUGE 56 020_L WHITE, #10RING 6"
i (et ToA LYELLOM Note-019 L AND 020 L WERE 14 GAUGE ONSOME MACHINES, 0N 10 FRAME GROUND NLORDER
062L RED O LWE "SPARE WIRES" 114 AND 115 WERE USED FOR ADDITIONAL POWER SUPPLY TO THE CAB
: *SPAREWIRES" 116 AND 117 WERE USED FOR ADDITIONAL GROUND WIRES
- TR / 5700519 100-300 DEG
A RN FRONTBEARING TEMPGAUGE - / -
99F LWHITE > NOTE: LIS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS
0IL PRESSURE GAUGE > EN G I N E Kl |_
0628 L RED -
2 9 L WHITE
99G,_L WHITE > 5700519 100-300 DEG N
ADAPTER —
ENGINE TEMPERATURE GAUGE > 062C_L RED 7500670
OH_L WHITE K 0451 BLK
> 5700028
L o YL WHITE TO LOADER GROUND
- OL PRESSURE GAUGE
N 5700499
ADAPTER
155 BLACK TWISTED AND SHIELDED SOCKETl4 7500670
156 WHITE TWISTED AND SHIELDED SOCKET[3
DEUTSCH 6-PIN TOWER
. 058 L LT BLUE
TACH - 5700368 o LT
ENGINE TEMPERATURE GAUGE
5700501

4012 TUB GRINDER PARTS REFERENCE FO-9



LOADER WIRING HARNESS

CONTROL PANEL

INHARNESS 5700515
FRONTBEARING TEMP  REAR BEARING TEMP
.......................... 5700782 100-240 DEG
IN HARNESS 5700516 078 L YELLOW
FRONTBEARNGTEMP  REAR BEARING TEWP 7500670

(764

WHITE

(75A RED

077 L GREEN

. 078 LYELLOW -

. 077 L GREEN

(78A YELLOW 2-POLE W/P SHROUD A"
(77AGREEN 2-POLE WIP SHROUD "8"

- WHITE JUMPER TO GROUND BUSS BAR 047A_L PNK 2-POLE WP TOWER "

WHITE JUMPER TO GROUND BUSS BAR

Note - 019_L AND 020_L WERE 14 GAUGE ON SOME MACHINES.
"SPARE WIRES" 114 AND 115 WERE USED FOR ADDITIONAL POWER SUPPLY TO THE CAB

5700518 40122002 LOADER WIRING HARNESS
NOTE: L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

LOADER CIRCUIT BREAKER ENCLOSURE

764 YELLOW 2-POLE WIP SHROUD A : F 10 L CRI2POLEWP SHROUD Y 5700289
077A GREEN 2-POLE WIP SHROUD '8" . 046A_L BLU2POLET/P TOWER . : , 114 AND 115 WERE CONNECTED T0 TWO 15 AMP BREAKERS, 5700456 1)30 AVPBREAKER (3] 10 AVP BREAKERS
------------------------- (47 L PNK 2-POLE WIP SHROUD "Af P TR T | 'SPAREVIRES' 116 AND 117 WERE USED FOR ADDITIONAL GROUND WIRES 500092 5700291 LOADER POWER RELAY 5700504
0461 BLU 2-POLE WP SHROUD "B Lk TEL 104 L TAN2-POLE WP SHROUD A" [
017_L YEL 2-POLE WIP SHROUD "R & 128A_L BLU 2.POLEWP TOWER "8 10371 BROWN 2-POLE WP SHROUD "B GROUND BUSS AY— AL 5
018_L BRN 2-POLE WIP SHROUD 'B* o ' ' ¥
129_L YEL 2POLE WIP SHROUD "A . USE THIS ARRANGEMENT WHEN THEREIS 070 WHT MAIN POWER HARNESS " — 71RED
083 L PINK 1-POLE WP SHROUD D 1281 BLU 2-POLE WiP SHROUD B} L _NOTUBCOVER ON THE MACHINE H % IN 5700364
: S 070 WHT LOADER POWER HARNESS | - RIS
THROTTLE 084R LVIOLET L wik |l o 1 RED- INHPTO HARNESS
. i 073 ORANGE -
58 L LT GREEN 0845 L VIOLET -POLEWPSHROWD | | 04T LVIOLET 084U LVIOLET 084V LVIOLET 020_L WHT 132_L RED(NOT IN ALL HARNESSES) 010 WHITE VAN POWER RELAY S5
= ,. L 099_L WHT v :
vy L BUE 2POLE WP SHROUD W, 5700623 081 LWHT ¥
CAT JUMPER/SPLICES - ; 082 L WHT 85—t
DEUTSCH DEUTSCH . ﬂ‘:::?
DT06-125 DIOA2P 106 GRN 2-POLE WIP SHROUD 'A" 121 TWHT |
oo L CATUT onys | 10517 BLUE 2POLE WP SHROUD "B ol [
32 Oggfng // // e A LTAN 157’_[_ WHT OIOWHITE 073 ORANGE
>SCKTS g AT RED 7] PNSD= | 104 L TAN 2-POLE WP SHROUD'A" 1034 L BROWN IN 5700364
>SCKT4 o5 CATRED PING [>- 10371 BROWN 2-POLE W/P SHROUD 8" MAIN POWER HARNESS
> SCKT 5 006 CAT RED PING >~
336y [ CATRED o 14_L GREY 2-POLE WIP SHROUD "A
> PINT |- - A
550kT8 |-UBCATRED PING >~ 1151 TAN 2-POLE WP SHROUD *B" 5700599 - JUMPER HARNESS
> SCKT9 PING >~
2 SckT0 ST00523 14 CATRED PN 10> 116.L YEL 2POLE WP SHROUD"A"
e > PN | 17 PINK2 POLE WP SHROUD
012 CATRED )
149_L GREEN 2-POLE WIP SHROUD A"
150_L YEL 2-POLE WIP SHROUD 8"
RIGHT OUTRIGGER
165.L WHITE CONN1 CAB RAISE
ENGINE WARNING LIGHT 12D LWHITH L2 111125 L WHITERED
PA@%@E? o 167 LTAN | L2 11/121F LWHITE 0
SEE ALSO PANELREMOTE SWITCH WIRING' G LEFTOUTRIGGER GhD
O D\w WHITE ENGINE — 1210 LWHITB L1 21| 124 L WHITEBLUE
- 148 LRED [T He— 065 LRED 065 | RED 1-POLE WP TOWER 21E LWHITE| {17 210166 L GRAY 123 L BLACKWHITE EngD 11]121B_L WHITE
1483 L RED1-POLEWP TOWER_ |—————— 1488 L RED (2 J=— 0654 L RED 0655_L| RED 1-POLE WP SHROUD &0
1B LRED  |[E] [Shr—oe58.LRE 013 L RED PILOT SY STEMVALVE A LWHITE| L1 22/122 L WHITEIGREEN
EC. L RED T.POLE WP SHROU 485, RED HFOLE WIPTONER [ ] 0638 L WHITE 2-POLE WIP TOWER'B'
0658 L RED 1-P0LE WP TOWER 06EC_LRED 1POLE WP $HROUD SBLWHITE ZPOLE WP TONER i O JTRI GGER V ALVE
4000315 - VALVE
RED 4000229 - SOLENOID
RED TO PILOT SYSTEM VALVE
........................... CAT JUMPERISPLICES RED FROM CRCUT EREAYER B0 TACH SENDING UNIT
SORANGEMHITE [ 1"["]152.5.L ORANGEWHITE  CLUTCHREMOTE START (45 BLACK 1-POLE WIP SHROUD , DEUTSCH 2PINPLUG DEUTSCH 2-PIN RECEPTACLE
[ 05L8KPOLE WP TONER 15 LELACTWSTEDHDSHELOEDEN | \GLACK PN T 040
IN HARNESS 5700540 o LeweEwer e e T R 156_L WHITE TWISTED AND SHIELDEDPIN2 | | wHITE PIv2
, - ’ DEUTSCH
8 PINK 2 POLE WIP A" RED DEUTSCH 6-PIN RECEPTACLE DEUTSCH §-PIN PLUG
T BLACK _ ;ggKK; ; CAT 002 WHT g"ﬁ ;; 155_L BLACK TWISTED AND SHIELDEDPIN4 | | BLACK PIN4 5700488
* 2BWHITEZPOLE WP "Bt SR | | 250KT3 PIN3p- 056_L ORANGE 1-POLE WIP TOWER 156 L WHITE TWISTED AND SHELDEDPING | | WHITE PIN3
............. 164 L WHTERED, TR b w1 i AC CLUTCH 05 LLTBLUE HORNG,
53CKT6 PING-
NHARIESS 016 ENGINE TEMPERATURE SENDING UNIT

4012 TUB GRINDER

REMOVE PLUG AND INSERT PIN
153_L ORANGE DEUTSCH PIN

057_L YELLOW, #10RING

OIL PRESSURE SENDING UNIT

5700500

PARTS REFERENCE

5700502

F

0-10



WIRING SCHEMATIC FOR HARNESS 5700522

A _ OIA "¥80 olavy

d3AaVOTINN ( “

{ _ OIA w80 ¥3avol

{ _ AVHO HEOI
olavd

A _ NHO 17 4r01

NI ¥3A00 9Nl ¢ “

N

< —r<w_mu €01
HAAVO

1NO ¥Y3A0D 4Nl ¢ “

A _ NHO 1171701

AH_ 13A ¥6ZL ojavy

A _ N9 U84

13A 1621

1HOI™ ANOD ¢ “

N

43avoi

14371 ANOD “

{ _m_D._m 1821

D 3N19 ¥oro

olavy
A _v_Z_n_ H.iy0

NMOQ ANOD ¢ “ _..

AH_M_D._m 19%0

dnN ANOD ¢ “ _\

A _ MNId 12¥0 s3avol

13A ULL0

olavd

NYg dgLo

amd anit 7

D 13A 1240

A3d 9Nl

AUL eL8 «z,

a3d 2 8¥}  “goauey sepeo

8 o
| |

{ _ Ndg 1810 H3avot

ssauley ulew | |

a3y sy _‘A “ A _ a3y sri

1Bq ssnq

08¥00.5

M

A _ a3y a s¥!

ssauley Jspeo|

ssouley
olpel ul

{ _ AONVHO V0

3LiHM 180

)
/

FO-11

PARTS REFERENCE

4012 TUB GRINDER



8000 LOADER LADDER

|

FO-12

PARTS REFERENCE

AZM/AMS 8n
= ﬂ.ﬂwH_v §
—_ LR g
1HM 17660 4 _ _/- _
A _ I 2z
" Nug 1810 < ol -
AH = P Y a3y 1 9990
_ TBATLLO i _Nx|
1HM 178660 L N
v g
N0
YINId TE80 Nf& ANGO z
— I
1HM 17660 L
N
ﬂ_l nOjut 18400 an Q= 7 ogpl
OIA T ¥80 9
Y OIA T NF80 7 n.v.m..u §
¢ “ - £—a o— 4
AU NMOY8 7 €0t —ete B
— 1 s a3 1 4¢€L0
NVL T+04
T OIA 1 1780
ANIE LT T S0L —te _
- Loeeh a T dEL0
N3I3YD 790}
Buimg 10Aaauo))
9
3 - l 5 S
OIA 1 80 v N,
A “ £ z
o {l_
C_} ama’ s | N g™ TIWELD
13AT 62l boess
9 as|ey 10A3AU0)
N G
> — T o]o
OIA TO¥80 W
£ z
1 EICR T _ T 1
AU MNId T 20 booe %. a3y T AELo
9 saseds g
g
\ = — — e 0O
SIHIM T 380 T IP80 ‘T ars80 T 10¥80 po
, € _A/ _ .
AH” STUM T L TOLL TS T < oTeo 1 ————
AH, :\ &, a3k 1THRT 4510
1HM 70 ® 770860 LN
plo4 JoAaauo
3 9 g
OIA T v¥80 | D
V LN ]
A | £ c
” AVHO T £80 I < | o * —
{ — A W (034 T asto
J a1 980
S
LHM atsd R W
aB3dS HOA3ANOD |
_ € a3y | o8kl
3LHM 281 (}momaatios Y z
O | O
, re00Ls C s Lo ._“. a3y TvELo f
S
USHMS B0y L |PﬁwH_l
V a8
a3y 7 eld
uaslio) 661 R
Z _
AUL olo 9 sjowvy/eued a3y asri
useIn 1 gGL L e Au |o|ﬂ0|_ S
- 0 | o — { _
= a3y fevl NS VR« = Y =17
a3y 18590 T
el N ,
r~—0 | O —
{ “ = A R .ﬁ. d3y 17v590 AH_
a3y T 690 :\
1HM 1180 _-
% Q34 75590
LINN = T — S -
ONIONSS OL HOVL "STHIM AIATIIHS ANV TILSIML HIVd L I_I|® YO0 -3LHM T 020 _ VOOl -aIM T8I0 oSG
940 ¥ 950
HOLNTO HOSSAUAWOD OV ST0HAINOD 8V QOOH
9518951
2080025 3n14 11850 ® a3y 7 290 \H\
|..._|ll L0S00.LS a3y Tvz90 16200.G
13A £50
00=0028 66v00.S .
02500.5 0} 0250025 ) a3x 19290
_ NYO T V4L
€0v00.5 13A 17v8.0 s } ©
1HVLS 3LOW3Y INIONT ﬂw:lo _ . . s T ean
B0 L _ aumm 650 N2 sisooss 3LIHM T 4660 6150025
a3y 1St
Luv1iS 3L0OWIE HOLNTO (|- © o ~ f RHoo\hm
N3349 1 ¢Si T a3y 1 vsi 162 1
160045 50

4012 TUB GRINDER



WIRING COMBINATIONS FOR RADIO AND LOADER OPTIONS

1485 RED 1-POLE W/P SHROUD | 5700517 || 5700517 |1

0655 RED 1-POLE W/P TOWER "A" | 5700617 | [ 5700517

BASE UNIT

085 RED 1-POLE W/P SHROUD A"

48 RED 1-POLE W/P TOWER

RADIO OPTION
| [ | R s7o0s0
081D WHITE 1-POLE /P TOWER 5700509 | 081D R WHITE 1-POLE W/2-SHROU OB1A R W] é 51 (57 [6 ) 132 RORC
OBIE R WHT W
R ! 1324 R 0RC 10"
045 BLACK 1~POLE ¥/P SHROUD [7a0s0s 1452 BLACK1-POLE W/P TOWER 0454 R BLACK SRS con
S oo s
b - CONN 1 [sli2][1]]s] 5700542
(6] ]] RADID REMOTE =
- 5700545

FIPI

81

044 R ORG /

L
0444 R ORG 1-POLE W/P §

W/ PLUGGED TOWER

1485 RED 1-POLE W/P SHROUD | 5700517 || 5700517 |148 RED 1-POLE W/P TOWER

1328 R ORG 10"

065 R RED | 5700509 | | 5700517 | 065 RED 1-POLE W/P SHROUD "A"
0655 R RED | 5700509 || 5700517 | 0655 RED 1-POLE W/P TOWER "A"

HROUD

LOADER and RADI
045 L BLK 1-POLE W/P TOWER | 5700518 || 5700522 | 045 ¢ BLK 1-P0LE W/P SHROU

045 BLACK 1-POLE W/P SHROUD | 5700517 | | 5700518 | 045 L BLK 1~POLE W/P TOWER

148.L RED 1-POLE W/P SHROUD

LOADER OPTION

CONN 1
PANEL/REMOTE
5700543

O OPTION

! 5700509
045 C BIK 1-POLE W/P TOWER | 5700522 -5700517 045 BLACK 1-POLE W/P SHROUD
045 R BLACK 1-POLE W/P TOWER | 5700509 || 5700522 | 045R C BLK 1-POLE W/P SHROUD% / J-

CONN 1
PANEL/REMOTE
5700543
—_— 081.L WHITE——=1{7 |
o ~— 1481 RED [4] [iH=——065L RED 1-POLE W/P TOWER | 5700518 | | 5700517 | 065 RED 1-POLE W/P SHROUD
1485 RED 1-POLE W/P SHROUD 5700517 | | 5700518 |1485.L RED 1-POLE W/P TOWER % %a—w&m RED 1-POLE W/P SHROUD [ 5700518 || 5700517 | 0855 RED 1-POLE W/P TOMER
~ 1488.L RED <0658 RED
\\&RED
= RELAY 5700480
081D WHITE 1-POLE W/P TOWER | 5700517 || 5700509 | 081D R WHITE 1-POLE W/P SHROU OBARWE a5 ] [g7a] 6 .—32RORC -
O1E R W
0813 R W]
; Gl 1324 R ORG
045A R BLACK T
6llsll |l
. RADIO START
CONN 1 [3l2][1]]s] 5700542
[@j[@] RADIO REMOTE - :
5700545
3](2][1][e]
044 R ORG 7 ]
1323 R ORG
065 R ReD | 5700509 || 5700518 | 065C.L RED 1-POLE W/P SHROUD
0655 R RED | 5700509 || 5700518 | 085B.L RED 1-POLE W/P TOWER

148 RED 1-POLE W/P TONER | 5700518 =~ __ 0811 WHIME——={7 ]
T 8L RED (1 Jy=——085.L RED 1-POLE W/P TOWER 065 RED 1~POLE W/P SHROUD
1485 RED 1-POLE W/P SHROUD 5700517 | | 5700518 |148S.L RED 1-POLE W/P TOWER [5] [2h=—<Qg55.L RED 1-POLE W/P SHROUD 0655 RED 1-POLE W/P TOMER
wealre  |L6] [SHe—ossaL NN
N 1
148C.L RED 1-POLE W/P SHROUD [s7ooste | (5700518 5 | ep 1-poLe W/P TOWER ! 5700518 —
0659.L RED 1-POLE W/P TOWER 085C.L RED 1-POLE /P SHROUD
5700509 ~ R — RADIO HARNESS 5700517 — MAIN SWITCH HARNESS 5700518 — [ — LOADER HARNESS 5700522 - C — COMBINATION HARNESS
4012 TUB GRINDER

148L RED 1-POLE W/P SHROUD

5700518 | | 5700522 | 148S € RED 1-POLE W/P TOWER

081 C WHT J10 RING 30"

-~ 148B.L RED 1~POLE W/P TOWER  {5700518 || 5700522 | 1483 C RED 1-POLE W/P SHROUD

148 C RED 1-POLE W/P SHROUD 5700522 || 5700517 | 148 RED 1-POLE W/P TOWER

1487 C RED
T RELAY 5700480
b1l |

(g5} 044A € ORG 1-POLE W/P TONER

5700522 || 5700509 | O44A R ORG 1-POLE W/P SHROUD ~ —

148C C RED 1-POLE W/P TOWER

5700522 || 5700518 | 148C_L RED 1-POLE W/P SHROUD

3700309 — R — RADIO HARNESS 5700517 — MAIN SWITCH HARNESS

PARTS REFERENCE

5700518 — L — LOADER HARNESS 5700522 ~ C — COMBINATION HARNESS

FO-13




LOADER WIRING HARNESS - 5700698

JOYSTICK SWITCHES

RIGHT JOYSTICK SWITCH
BLACK YELLOW | 46 DBLBUTT CONN.
RED&BLUE OR GREY 13V_L RED BUTT CONN.
GREY RED | 47PNKBUTT CONN.

LEFT JOYSTICK SWITCH

BLACK YELLOW | 128 DBLBUTT CONN.
RED&BLUE QR GREY | 13U_L REDBUTT CONN.
GREY RED 129 YELBUTT CONN.

4012 LOADER WIRING HARNESS panel
PILOT SYSTEM SWITCH MODIFICATIONS

169 ORG 2-POLE W/P SHROUD 8"
5700493 - SWITCH
013W_L 2-POLE W/P SHROUD A" Q |:| 526/2008 REV 0
6/11/2008 Rev A
8/21/2008 Rev B
041102009 Rev C

0817/2011 REVF
01/0412013REVH

128 DBL
129 YEL

31PIN CONNECTOR

PIN1 158_L GREEN
PIN2 159 L YEL
PIN3  165_L WHT
PIN4 45 black
PIN5 013_LRED
PIN6 017 LYEL

DT04-2P

o3 LOADER SWITCHES <.

CONVEYOR SPEED
GOVERNOR 4300034 CONN 11 5700542

CONVEYORRUN
5700544

13v_L
169 ORG
013W_L

13U_LRED

0

46BBLU 46BLU
418 PNKI:I D/ﬂ PNK

1288 DBL
129B YEL

150A_L YELLOW
150_L YELLOW —J[3 ]
CONN 12 99C LWHTE —=t7] [8] &138 134 LRED—=H[2]
E%%L}; 80990 (4] [h=168LLTBLUE 149 | GREEN —=1]
= % egf%i—lb;m LEFT OUTRIGGER
LS| 6 b
fe—158,L LT. GREEN 5700542
fe-907_| WHITE 899A CONN 3 CONNS =T Tg
= [3He-159LYELLOW  CONN10 CONVEYOR FOLD CONVLIFT 8]
5700514 573%243 pIOE - 5700542 | 13K LRED &13L 5700542
PIYD 091 RED i .
® wn Lt~ 2] CON (7] [&] LS o BL@%&HE % % 166 L GRAY
= 4 1 f=—086_L BLUE 5700542 7 A
Ligut 13F LRED [TH=—47CPINK RIGHT OUTRIGGER (5] [ZH=—13M_LRED &13T
#7Y.L ORG—={{4] [T Jo—113Y L ORG
47 LORG —= E |Z t=— 113_LORG
(6] 3]

ol 2 087 LGRAY e 13J.L RED &13 5700542 (6] [Sh=—167.LTAN
L RED
- &13M
147Z_L ORG —= =—113Z_ L ORG r<=— 13H_L RED &13J (2] 13LLRED 130L ORANGE SEALED OFF

[6] [3l=—d6CBLUE
[<— 129 YELLOW [h=—124 LWHITEBLUE 99D_LWHITE SEALED OFF
[5] [} 126CBLUE [3lr=—125 L WHITERED 133 L WHTRED SEALED OFF
I { 137LVIO SEALED OFF

(6]
& 468

ANy

46A, 46C, 46D

CONN 13

099B_L WHITE
8099C

149A | GREEN

PIN15 0843 LVIOLET
e

7 15 '
PIN18 1531 ORG P9A, 129C, 129D INE 092 BLACK
PIN19 099 L WHITE
PN2) 113LORG
PIN21 128.LBLU

ROTOR STOP

CONN 14
[1h=—122_L WHITE/GREEN CABRAISE

HHHA

13X LRED  152_L ORANGEMHITE LIGHTS 084A_L \/IOLET&

r=-17_L YELLOW
- 65A_L RED
r=-18_L BROWN 71 [E] 084B_L VIOL!

EEEE

4TAPINK

o]

' 5701045

2 3

PIN31 149_L DK GRN
29 PIN CONNECTOR

PIN1 019A L RED 12 GA
PIN2  020B_L WHITE 12 GA
PIN3 0198 LRED 12GA
PIN4 02%_E.YWHITE 12GA

PING 150ALYEL T

PING 067 LVEL M 5701045
PIN7 OSELTBLUE 1Z)

PING 147V LORG : 163_LREDWHITE  BlAcK
BN 0L ORe 164 LWHITE/RRED Bk
PIN11 14771 ORG
PIN12 122 WHTIGRN
PIN3 123 BLKWHT
PIN14 124 WHTIDKBLUE
PIN5 125 WHTIRED
PN 166 GREY
PNTT 167 TAN

18 27 LBLACK
PIN19 163 L REDWHT

20 26 LRED
PIN21 155 L BLACK

22 156 LRED
PIN23  155/156 SHIELD
PIN24 133_LWHT/RED 77_L GREEN, #10RING

PIN25 130_LORG
PIN 26 1?7_L RED

\
A 084N L VIOLET - 85 - 9901 WHT SEALED OFF
. 1338_L WHTIRED SEALED OFF
TBABLU = o TOAVEL 658

. ENGIART

r=—106LT GRN B
13B_L RED _
105BLUE B CONNG
TUBCOVER
5700542
CONN7 4'FROM BRAID REA

084C_L VIOLET
084D_L VIOLET

CLUTCH
5701136
YELLOW

(@]
13T_LRED
BEARING TEMP 163_L ORANGE

o TUB COVER .
165_L WHITE, see Engine Light 510052 OBE.L VIOLET (1] [THe—103BRNB HOOD CAB CONTROLS
5] e i | %R0 T ALYELO
LOADER GAUGES #FRONBRAD  (BAF LVOLET 104TAN B 0194 L RED, 126A, HORING

(6] [31 (198.L RED, 12GA, #10RING
13E.L RED

YELLOW. #0RIN¢ REAR BEARING TEMP GAUGE

020A_L WHITE, 12 GA, #10RING
020B_L WHITE, 12 GA, #10RING
020C_L WHITE, 14 GA SPLICE INTO 020B_L

062_L RED

062_LRED
062A_L RED 9.1 WHITE
5700519 100-300 DEG

ENGINE KILL

062_LRED 057_L YELLQW _
T 99 LWHITE

062C_L RED 24V0LT OIL PRESSURE GAUGE
- 5700709

FRONTBEARNGTEMPGAUGE
PIN28 147|LRE)ERDG 9OFLLWHITE
PIN29 92 L BLACK 057_L YELLOW, #8RING

=
=
~
=
©

OIL PRESSURE GAUGE

99G_L WHITE
058_L LTBLUE, #8 RING

ENGINE TEMPERATURE GAUGE
99H_L WHITE

5700028
[= =1 M5LBL

|; 020C_L WHITE

55 BLACK TWISTED AND SHIELDED SOCKET 4 | /478 L ORANGE SOCKET 1

099 L WHITE SOCKET 6
1EBRED THISTED AND SHELDED SOCKETS ¢ BLACK TWISTED AND SHIELDED SOCKET 4 062D_L RED
{156 RED TWISTED AND SHIELDED SOCKET 3

TACH - 5700368 TACH BIéAL%K
165_L WHITE,

ENGINE

5701135
RED

4012 TUB GRINDER PARTS REFERENCE FO-14



MAIN WIRING HARNESS - CONTROL PANEL (5700758)

5700758 6SCKTdiz  65MAIN
065 RED 6-POLE DTZ plug ""

065) RED 6-POLE DTZ plug "6"
* | 147 ORG 6-POLE DTZ plug 3"

PLUGGED 6-POLE DTZ plug "4"
113 ORG 6-POLE DTZ plug "2"

PLUGGED 6-POLE DTZ plug 5"

5700758 6 pin dtz B5MAIN
065 RED 6-POLE DTZ recept "1"

0658 RED 6-POLE DTZ recept 6"
147 ORG 6-POLE DTZ recept 3"

147y ORG 6-POLE DTZ recept "4"
1132 ORG 6-POLE DTZ recept 2"

113y ORG 6-POLE DTZ recept "5"

HBWHT #2 GROUND PLUG

1
il BLACK SIWHT '3 OB3WHT "0

STuorat KT 1V

4012 MAIN HARNESS

12 WHITE ———f7778BRG -77-7BBRG
13 2 WT ; A 148 RED 4-POLE DTZ PLUG
5RED SWHT'2' 111 WHT 11"
5P 'Ng ) SOWHT "3 127 VKT "2 i
FUEL GAUGE
7500706 T 148 RED 4-POLE DTZ BUSSED FEEDBACK RECEPT
148 RED
GOVERNOR 4300034 CATERPLLAR  DEUTSCH
RECEPTACLE  DT0B4S
C—t+— |
' ] [ easum CIRCUITEREAER ENCLOSURES
af | > 5 570075
REMOTESTART-3| | >SCKT3 [153 L ORANGE IN LOADER HARNESS T SR NGOG
O KEYPOWER-4| | >SCKT4 (173 ORANGE INPOWER RARNESS b e CRCUT BREAKER ENCLOSURE
THROTTLE-5| | >SCKT5 |159 YELLOW IN5700758 BUssBAR | 5700289
ENGINEALARNS 6| | >SCKT6 |165_L WHITE IN LOADER HARNESS oy BUSS BAR
UNPLUG THIS WHEN 181 RED 78 Reg 5700290
TROUBLESHOOTING ENGINE (2)15 AP BREAKERS e AP 3LOADER
5701043 14BRED 0P 2 LOADER
COMN2 CONRION G oOONGRUFT 120RED 0Mp {ALOADER
2ARED CONN'1 T5RED 198 LOADER
5700542
PINB 227A BLACK 5753@43 e CONVEYORRUN (5) 10 AMP BREAKERS H3RED ST0102 10 AV BREAYER
E) PINE0S2BLACK 5700544 5701042 B 5701043 15 AP BREAKER
D) PIXD 091 RED & @™ ] @] L 5pep
PING 226R © (8] [Th=-$1BWHTE  y9vg (1] [ZHe——8DVIOLET  47PINC ——=[1] [ He—HDVIOLET = 106 RED
17YELL°W*% % 0] E-:‘-\— 36 RED———————— T‘C’s-\—1 ARED COLTBLE ] | ABWHTE T2CRED
65 RED—=TL2 LS 128 BLUE 3] [6 B4E VIOLET 3] [6 BC VIOLET e = T2ARED
2BhRED ORBLACK 188RoMN 1] _[E] it BB = 1GRED  —=f7] [E]
0ONRE 13DRED 138 RED SBVIOLET 8PN 3] [5]
2078 BLACK, #10 SPADE | |
STANDARD MACHIE, CONNECRTOD) 2627SHELD #10RING 1485 RED WITH LOADER OPTION RADIO 12 PIN RECEPTACLE
GRAPPLE MACHINE, TAPE OFF N1 OT7CYEL
27BLACK CONNS CONNT PIN2 1588 GRN
26RED CONN6 SPARE?2 SPARE 1 CONN 13 CONN 14 Emi ?ggggmé
HIGHIS LN T ao TUB COVER UPDOWN TUB COVER INOUT RADIO 6 PIN RECEPTACLE PN 0155 8IK
@ - pejsgR Ry (@) wreRLockso SERVICELIGHTS 5700542 570582 PN1 103 BRN PNG 08z Vio
. L3 , ST002%0 _ S —— (5] 7] =1 7] PIN2 105CLTBLU plugge
Re $1GWHTE—T] (8] (8] [0 BIEFWHITE _— E—Bm‘EWHITE = PIN3 PLUG PIN8  34RVIO
[ leeroteled | (7Y ORG—lTT] [Tle——113YORG 17PNk —=(1] [4] ORVIOLET 157y —=iT] (1] BDEWHIE —=f7] (5] =S BHVOLET 103 grouN —=(] [] 084G VIOLET PNG PLUG PING 129 YEL
© Q \ Q #RED —={8 ] [2}=— 112 RED (7] o —| SR ——————=7] [Sha—riaRED [0 [ 106 GREEN- {2 BOLET = O HERED PNo Ioic T A1 e
wzoRe—=ie] Ble—1izors  t6YELOW 3] [E] QSVIOLET 114 GREH—=13] [6] (B4QUIOLET ] e iR o | I o 14TAN [ Bh~— P12 a8 iR
90 GREEN 13RRED} 084P VIOLET (6] [ h—-o1820Rs 13HRED 13FRED 084F VIOLET
23RED \
86A
142 WHITE d EI ) 868 BULKHEAD - MAIN HARNESS BULKHEAD - MAIN HARNESS BULKHEAD - LOADER OUTPUTS
CONN 15 SENSORS PINT 017AYEL SOLENOIDS SOCKET1  017B YEL
7 DD ConeT o0 | e i e
LOADER - DISCARD 5700545 — 150C YELLOW CONN4 0 CONNS SOCKET3 028 RED PING 047APINK SOCKET4 0468 BLUE
le—81F G WHITE PLATFORM RAISE CONVEYOR FOLD SOCKETZ 027 BLK PIN5 080 WHT (AUX BLOCK GND) SOCKET5 0478 PINK
144 0RG ' CONVEYOR SPEED 5700542 5700542 SOCKET5 ~ 26/27 SHIELD PING 082 WHT (TUB VALVE GND) SOCKET6 0838 PINK
142A WHITE 5700542 ISTOR SOCKET6 034 VIOLET PIN7 083APINK SOCKET7 ~ 084AVIO
140ARED 196 RED— 100 OH3to 5 WATTS SOCKET7 035 WHT PIN8 08410 SOCKET8 0868 BLUE
| [ 126ARED—= _ — SOCKETS 077 GRN PING 086A BLUE SOCKET9 0878 GREY
! V V o oA I e oo | | 260 B ENL Do SOHET10 KEVPN
fii g ol e e e L[ e Sl
L = SOCKET 12 111AWHT
OO | MO anmon i (g T B0 mou LIS PR e o 31 b
HOUR NETER 13MRED 04 MVIOLET \‘ ORETHE DT N1 91/92 SHIELD SOCKET 16 114BLYEL
HOUR METER SOCKET 18 145 WHT PIN{7 1034 BRN SOCKET 17 1158 LTAN
5700506 5700506 SOCKET17 147 ORG PIN 18 104A TAN SOCKET18 116BL YEL
GRINDING HOURS SOCKET 18 180 WHT PIN19 105A LT BLU SOCKET 19 1288 BLUE
1444 0RG JOB HOURS SOCKET19 182 ORG PIN20 106A GRN SOCKET20 117BLPINK
143 VIOLET FRONTBEARING TEMP  REAR BEARING TEMP SOCKET20 KEYPIN PIN21 114A GREY SOCKET 21 129B YEL
L B & 1408 RED SOCKET21 226 RED PIN22 115AL TAN SOCKET 22 149B GRN
5700519 SOCKET22 227 BLACK PIN23 116AL YEL SOCKET 23 158AGRN
RESET BUTTON SOCKET 23 226/227 SHIELD PIN24 117A L PINK SOCKET 24 159A YEL
5700652 £ SOCKET 24 PLUG PIN25 120RED SOCKET 25 150B YELLOW
075RED 078 YELLOW SOCKET25  KEYPIN PIN26 128ABLUE SOCKET 26 083B GRN
%1 K01 075ARED SOCKET 26 PLUG PIN2T 129A YEL SOCKET27 089B TAN
5700510 076 WHITE SOCKET 27 PLUG PIN28 149 GRN SOCKET 28 063_L WHITE
076A WHITE SOCKET 28 PLUG PIN29 150C YELLOW SOCKET29 099_L WHITE
SOCKET29 PLUG PIN30 168A LT BLUE SOCKET30 121 L WHITE
SOCKET30  PLUG PIN3t PLUG SOCKET 31 _ 1688 LT BLUE
077 GREEN SOCKET31  PLUG 5700825 - CAP

4012 TUB GRINDER PARTS REFERENCE FO-15



LOADER WIRING HARNESS - CONTROL PANEL (5700763)

4012 CONTROL PANEL LOADER WIRING HARNESS 5700763 CRCUT BREAKER ENCLOSURES

e — . NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS DT046P
PR T | [T e e TR BARTENE | [ omhiee
| 907D WHT PIN'2' | | BLACK 5700594 065J RED 6-POLE DTZ plug "6" 0658 L RED 6-POLE DTZ recept 6" 15%; é\o'\gs 0 ol 12 10AMP||O] O |13 LOADER
b 164_L WHITE/RED ~ | 147 ORG 6-POLE DTZ plug "3 147 L ORG 6-POLE recept g 15 AVP " @ 5 |
| PLUGGED 6-POLE DTZ plug "4 PLUG 6-POLE DTZ recept "4 0 o 10AMP 62 LOADER
BEARING TEMPERATURE RELAYS - { 1130RG 6-POLE DTZ plug "2" 13 L ORG 6-POLE DTZ recept "2 - owefp| o] 1 LOADER
5700480 - 24V RELAYS - | PLUGGED 6-POLE DTZ plug 5" PLUG 6-POLE DTZ recept s AR O] 7 9] © 198 L0m0ER
85 5700291 - 10 AMP BREAKER
&L P T8 L ORG 5 ——— 5700763  065LOADERPLUG | [5700758 6 pin diz B5MAN 0ARIO) O] 18 g A
87 87 ) 065 L RED 6-POLE DTZ plug "t" 065 RED 6-POLE DTZ recept "1" omelol o] 2
85 87A 86 85 87A 86 065S L RED 6-POLE DTZ plug "6" 065S RED 6-POLE DTZ recept "6"
30 30 14721 ORG 6-POLE DTZplug"3" | [147Z ORG 6-POLE DTZ recept"3" 10AWP||O)| O | S01AORG HPT
147Y L ORG 6-POLE DTZ plug"4" | | 147y ORG 6-POLE DTZ recept "4"
113ZL ORG6-POLE DTZplug"2" | | 113Z ORG 6-POLE DTZ recept "2" 10AWI®| 015 12
77 L GRN'30' 78 LYEL'30 T8B L YEL 87 113Y L ORG 6-POLE DTZ plug "5" 113y ORG 6-POLE DTZ recept "5" A +— ;gé ii%indlu(jde?n 5577%%777663
IQ7A! 07! Incluaed In
85'77A-L GRNSTA'| TBALYELSIA DT064S 07778 LOADERPLUG || INMAIN HARNESS 5700758

75.L ORG 88

077_L GRN 4-PIN DTZ PLUG "1" 077 GRN 4-PIN DTZ RECEPT "1"

T2ARED B RED
87

RONDBLSS S LYLWEPNDTZPLUG'Z | I8 LW &ANDIZRECEPT 2 OVERRELAT
LYLW 4 3 || 0788 YLW 4PIN DIZ REGEPT ™" 87 S
IN 5700776 #3 GROUND PLUG 077B_L GRN4-PINDTZ PLUG"4" || 077B GRN 4-PIN DTZ RECEPT 4" e=— POWERRELAY ! 3
PIN1 7021 WHITE | [ 020A L WHT DTZ Size 12 Socket 1" 148 RED 4-POLE DTZ PLUG B — 8
PIN2 T022WHTE | |0208 LWHT DTZ Size 12 Socket "2 - : =86 =% R
PIN3 7023 WHITE || 081 CWHITE DTZ Size 12 Socket ™" 148 RED - MAN =] [ 128 WA H TIRED6CA H

dpindtz ||4 SCKT dig
148 RED 4-POLE DTZ BUSSED RECEPT

PIN4 7024 WHITE PLUG DTZ Size 12 Socket "4"

BULKHEAD - from 5700763 to 5700764

PIN1 019A_LRED 12 GA
PIN2 019B_LRED 12GA
PIN3 020A_L WHITE 12 GA
PIN4 020B_L WHITE 12 GA
PIN5 013 LRED

PING 113Y_L ORG

PIN7 113Z_LORG

PIN8 065C L RED

PIN9 077 A L GREEN
PIN10 078_A_L YEL

PIN11 147Y_LORG

PIN 12 147Z_L ORG

PIN 13 130_L ORG

PIN 14 133 WHT/RED

PIN
PIN

148_L RED DTZ SOCKET

CAT SPLICES

CATERPILLAR DEUTSCH
RECEPTACLE DT06-65

ENGINE STOP -1 >SCKT 11045 BLACK IN 5700758
THROTTLE -2 >SCKT 2 {158 GREEN IN 5700758
REMOTE START - 3 >SCKT 3 "153_L PIN 3" ORANGE
KEY POWER - 4 >SCKT 4 |073 ORANGE IN POWER HARNESS
THROTTLE -5 >S8CKT5 |159 YELLOW IN 5700758
ENGINE ALARMS -6 >SCKT 6 "165_L PING"WHITE

UNPLUG THIS WHEN
TROUBLESHOOTING ENGINE

CONN?2
5700542
BRG TEMP SELECTOR

§ 751

—
o

7
4
52 1AL TSAL
6

w o —

GOVERNOR CONNECT
PIN A empty

PIN A 23A RED
PINB 27 L BLACK
PIN B 27 BLACK PINC 26 L RED

S e
50— T~ oo

0
O 1 s

___________ PINC 26ARED
- : PIND 091 L RED
! PIND 091 RED
INHARNESS 5700812 | PINE 092 BLACK | |PINE 092 L BLACK 5700545 T
081C_L WHITE PANELIREMOTE PIN 25 163_L REDIWHT

152_L ORG/WHT
GOVERNOR CONNECTOR IN MAIN HARNESS BBLWHTE 7 8 pIN %5 164{. WHTIRED

133 L WHTIRED - SEALED, NOT USED AN [EOEDER] 1S CRED 5 2 0656.L RED PIN 28 165 L WHT

16
137_LRED - SEALED, NOT USED ddaing
7 1485 RED IN MAIN HARNESS 6 3 065B_LRED

SHIELD

|
|
AL bl BB A e ol Bk ] g

4012 TUB GRINDER PARTS REFERENCE FO-16



758 BULKHEAD - TO MAIN HARNESS 5700758, LOADER OUTPUTS

PIN 1 017_LYEL
PIN 2 018_LBRN
PIN3  45black

PIN 4 046_L BLU
PIN 5 047_L PNK
PIN6 083_L PINK
PIN7 084S_L VIOLET
PIN8 086_L BLUE
PIN9 087_L GRAY
PIN10  PLUG

PIN11  PLUG

PIN12  103_L BROWN
PIN13  104_LTAN
PIN14  105_LLTBLUE
PIN15  106_L GRN
PIN16  PLUG

PIN17  PLUG

PIN18  PLUG

PIN19 128 LBLU
PIN20 PLUG

PIN21 129 L YEL
PIN22 149 L DK GRN
PIN23 158 L GREEN
PIN24 159 L YEL
PIN25  150_L YEL
PIN26  PLUG

PIN27  PLUG

PIN28 063_L WHITE
PIN29 099 L WHITE
PIN30 121_LWHITE
PIN31 168LTBLUE

31 PIN CONNECTOR

763 BULKHEAD - TO 5700763

SOCKET1 019A_LRED 12 GA
SOCKET 2 019B_L RED 12 GA
SOCKET 3 020A_L WHITE 12 GA
SOCKET 4 020B_L WHITE 12 GA
SOCKET 5 013 LRED
SOCKET6 113Y_LORG
SOCKET 7 113Z L ORG
SOCKET 8 065C_L RED
SOCKET 9 (077A L GREEN
SOCKET 10 078A_L YEL
SOCKET 11147Y_L ORG
SOCKET 12 147Z L ORG
SOCKET 13 130_L ORG
SOCKET 14 133 WHT/RED
SOCKET 15 113L ORG
SOCKET 16 152_L ORG/WHT
SOCKET 17 153 LORG
SOCKET 18 27_L BLACK
19 13
2%) 20

L
7 LRED
LRED
KEY PIN 0413-215-1605

147 L ORG

25/26_L SHIELD
SOCKET 24 91/92_L SHIELD
SOCKET 25 163 L RED/WHT
Socket 26 164_L WHT/RED

SOCKET 27 91 LRED
Socket 28 165_L WHT

SOCKET 29 92_L BLACK

SOCKET
SOCKET
SOCKET 2
SOCKET 22
SOCKET 23

29 PIN CONNECTOR

LOADER HARNESS - ENGINE (5700764)

5700764 LOADER HARNESS - ENGINE SECTION

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

5/28/2008 REV 0
6/11/2008 Rev A

04/10/2009 Rev B
04/27/2011 Rev C

TACH SENDING UNIT

DEUTSCH 6-PIN SHROUD
155_L BLACK TWISTED AND SHIELDED PIN 4

156_L WHITE TWISTED AND SHIELDED PIN 3

5700488

PILOT SYSTEM VALVE

RED

4000315 - VALVE
4000229 - SOLENOID

BLACK —

063B_L WHT DTZ PLUG"2"
169 ORGDTZ PLUG ™"

4012 TUB GRINDER

AC COMPRESSOR

SEE ALSO - LOADER CAB SCHEMATICS
056_L ORANGE

RIGHT QUTRIGGER
CAB RAISE
121D.LWHITE [ 2 11{125_L WHITERED
167 LTAN [[2  11|121F_LWHITE G@
) GND LEFT OUTRIGGER o
= 121C_LWHITE[1" " 21{124_L WHITE/BLUE
124E_L WHITE [1GND2] 66.LGRAY  123_L BLACKMHITE [2GND1] 1218_L WHITE

121A_LWHITE| [T 21{122_L WHITE/GREEN

3 SINGLE SPOOL VALVES, 4000485 2 SOLENQIDS EACH VALVE, 4000486

OUTRIGGER VALVES

056_L ORANGE 1-POLE W/P TOWER
063A_L WHITE 5/16" RING, 9" BEYOND BRAID

AC CLUTCH

058_L LT BLUE, #10 RING,

ENGINE TEMPERATURE SENDING UNIT

5700602

057_L YELLOW, #10 RING

OIL PRESSURE SENDING UNIT

5700500

PARTS REFERENCE

31 SCKT CONNECTOR

SOCKET 1 158_L GREEN
SOCKET 2 159_L YEL
SOCKET 3 165_L WHT
SOCKET 4 45 black
SOCKET5 013_LRED
SOCKET 6 017_L YEL
SOCKET7 018_LBRN
SOCKET 8 065_L RED
SOCKET9 047_LPNK
SOCKET 10 046_L BLU

SOCKET 11 077_L GREEN
SOCKET 12 078_L YEL
SOCKET 13 086_L BLUE
SOCKET 14 087_L GRAY
SOCKET 15 084S_L VIOLET
SOCKET 16 083_L PINK
SOCKET 17 152_L ORGWHT
SOCKET 18 153_L ORG
SOCKET 19 099_L WHITE
SOCKET 20 113L ORG
SOCKET 21 128_L BLU
SOCKET 22 129_L YEL
SOCKET 23 103_L BROWN
SOCKET 24 104_L TAN

1

SOCKET 25 105_L LT BLUE
SOCKET 26 106_L GRN
SOCKET 27 PLUG
SOCKET 28 168 LT BLUE
SOCKET 29 113Y_L ORG
SOCKET 30 113Z_LORG
SOCKET 31 149 _L DK GRN

29 SCKT CONNECTOR

SOCKET 1019A_LRED 12 GA
SOCKET 2 020B_L WHITE 12 GA
SOCKET 3 019B_L RED 12 GA
SOCKET 4 020A_L WHITE 12 GA
SOCKET 5 150A_L YEL
SOCKET 6 067_L YEL

SOCKET 7058 LT BLUE
SOCKET 8 147Y_L ORG
SOCKET 9164_L WHT/RED
SOCKET 10169_L ORG
SOCKET 11 147Z_L ORG
SOCKET 12 122 WHT/GRN
SOCKET 13 123 BLK/WHT
SOCKET 14 123 WHT/DK BLUE
SOCKET 15 125 WHT/RED
SOCKET 16 166 GREY
SOCKET 17 167 TAN
SOCKET 18 27_L BLACK
SOCKET 19 163_L REDWHT
SOCKET 20 26_L RED
SOCKET 21 155_L BLACK
SOCKET 22 156_L RED
SOCKET 23 155/156 SHIELD
SOCKET 24 133 WHT/RED
SOCKET 25 130_L ORG
SOCKET 26 137 _LRED
SOCKET 27 91_LRED
SOCKET 28 147 L ORG
SOCKET 29 92_L BLACK

FO-17



MAIN SWITCH WIRING HARNESS -

BULKHEAD - MAIN HARNESS

SOCKET 1
SOCKET 2
SOCKET 3
SOCKET 4
SOCKET 5
SOCKET 6
SOCKET 7
SOCKET 8
SOCKET 9

SOCKET

SOCKET 19
SOCKET 20
SOCKET 21
SOCKET 22
SOCKET 23
SOCKET 24
SOCKET 25
SOCKET 26
SOCKET 27
SOCKET 28
SOCKET 29

SOCKET 31

017 YEL
018 BRN
046 BLUE
047 PINK

080 WHT (AUX BLOCK GND)
082 WHT (TUB VALVE GND)

083 PINK
084 VIO
086 BLUE
087 GREY
088 GRN
089 TAN
090 GRN
091RED
092 BLK
91/92 SHIELD
103BRN

150 YELLOW

SOCKET 30 [188-8LU PLUG

PLUG

HD 36-24-31-ST-(59

SPARES

HYDRAULIC JACK VALVE

LEFT JACK UP

LEFT JACK DOWN

(5700789)

80w

114 GRAY
080 MWHITE

115 TAN

080N

4" m

WHITE 80MN,P,R

RIGHT JACK UP

RIGHT JACK DOWN

116 YELLOW
080 PWHITE

4000211 - 2 SPOOL ADDER VALVE

4012 TUB GRINDER

CONN13
CONVEYOR J0G
5700542

12' FROM BRAID
[0 &

[FIHEE

[Zl— 120FRED
Bh— 82PN

CONN 12
CONVEYOR FOLD
5700542

10" FROM BRAID

084U VIOLET

]
(1]
(5]
5]

1

REAR SWITCHES

CONN 11
CONVEYOR SWING
5700542

8" FROM BRAID
HE

|

re— 120ZYEL

CONN 10
CONVEYORLIFT
5700542
6" FROM BRAID

[T He— 472PINK

I

]
Al o | |

=
S

e 87BLUE
120DRE ﬁ W 120BRED
WTZGRAY | | e K 1282BLUE,
l 120CRE

5700789

40122015 MAIN SWITCH WIRING HARNESS

80A| 80F,H
20"

80A

91RED —~>l L7-92 BLACK

BLACK BLACK
WIRE  WIRE

(82 WHT SPLICE

[84Y VIOLET
84ZVIOLET

IR

[Tl f20RED
e 46z8LUE

12!

=
=
il
S

129Z

129 A 16"1282

12"

87Z 128,A

g"
87 A 86Z

86, A 4

" 8"
1647A 80H 801,4,K

472

1o
46A
46| 46 |467

GOVERNOR VALVE

4300072

TUB VALVE 4000207

=
2]

4
82A,8,C,J

TUB FORWARD

TUB REVERSE

REAR VALVE - 4000210

UNLOADER VALVE

84A VIOLET)
80 CWHITE

ANEAN

PLATFORM DOWN

PLATFORM UP

88 GREEN
90 LT GREE

89TAN
80 B WHITE

CONVEYOR DOWN

CONVEYOR UP

4TAPINK
80 1 WHITE

46A BLUE
80 JWHITE

4"

84
84, 84A

80F| 80F|  g0B,C, D,E

17 YELLOW
82 AWHITE

18 BROWN
828 WHITE

CONVEYOR FOLD

CONVEYOR UNFOLD

087A GRAY
80D WHITE

086A BLUE
80 E WHITE

CONVEYOR LEFT

CONVEYOR RIGHT

128ABLUE

080 K WHITE

129A YELLOW
80 LWHITE

4000210 - 4 SPOOL MAIN VALVE

TUB COVER VALVE

CONVEYOR VALVE
4000212

CONVEYOR RUNRED_|  083A PINK

BLACK

N

CONVEYOR
SPEED

PARTS REFERENCE

82J 82E,F,G,H

082C WHITE

4"

TUB COVERIN

TUB COVER OUT

103 BROWN
082E WHITE

104 TAN
082F WHITE

TUB COVER UP

TUB COVER DOWN

105 LT BLUE
082G WHITE

106 GREEN
082h WHITE

BLACK 149 GRN 2-POLE W/P TOWER"A" FASTER
WHITE| 150 YEL 2-POLE W/P TOWER "B" SLOWER

4000211 - 2 SPOOL ADDER VALVE

FO-18




